MANUAL DE INSTRUCCIONES - INSTRUCTION MANUAL - GUIDE D'UTILISATION - BEDIENUNGSANLEITUNG -
MANUALE D'USO - MANUAL DE INSTRUGOES - MANUAL DE INSTRUCTIUNI - HANDLEIDING *
UZEMELTETESI UTASITAS - PYKOBOACTBO MO 3KCMJTYATALIUM - INSTRUKCJA OBSLUGI

ES
EN
FR
DE

PT
RO
NL
HU
RU
PL

54965

DESMONTADORA DE NEUMATICOS CON TORRE BASCULANTE AUTOMATICA. ............... 2
TYRE CHANGER WITH AUTOMATIC TILTING TOWER ..o 26
DEMONTE-PNEU AVEC COLONNE BASCULANTE AUTOMATIQUE ....oooooereovvevcereerreee 50
REIFENMONTIERMASCHINE MIT AUTOMATISCHEM SCHWENKTURM ......c.cccovcimiiacnnnns T4
SMONTAGOMME CON TORRE BASCULANTE AUTOMATICA ... 98
DESMONTADORA DE PNEUS COM TORRE BASCULANTE AUTOMATICA .....oooovoevrrneeee 122
DEMONTOR DE ANVELOPE CU COLOANA BASCULANTA AUTOMATA .........ooovvvvvvvvvrrrnee 146
BANDENWISSELAAR MET AUTOMATISCHE KANTELTOREN 170
GUMILESZERELO GEP AUTOMATIKUS BILLENOTORONNYAL «..ccvvvorrreeeeeersssnsssenrssssssseees 194

LIMHOMOHTAXHbI CTAHOK C ABTOMATUYECKOW HAKITOHHOM KONTOHHOMW ...... 218
MONTAZOWNICA OPON Z AUTOMATYCZNA WIEZA UCHYLNA 242




REF.54965

E MANUAL DE INSTRUCCIONES

PRESENTACION DEL PRODUCTO

Advertencia: importante leer atentamen-
te este manual de instrucciones antes de la
instalacion y el uso de la maqguing, ya que es
esencial para el uso seguro y el mantenimiento
de la misma. Guarde este manual adecuada-
mente para futuras tareas de mantenimiento.

Ambito de aplicacién: El cambiador de neu-
madticos automatico estd especialmente dise-
Aado para desmontar/montar neumdticos de
las llantas.

Precaucién: Utilice la mdquina uUnicamente
para el propdsito para el que fue disefiada; no
la utilice para otros fines. El fabricante no se
hace responsable por dafios o lesiones cau-
sadas por el incumplimiento de estas normas.

INSTRUCCIONES DE SEGURIDAD
Normativa de seguridad:

El uso de esta maquina estd re-

servado  especialmente para

personas profesionales, capaci-

tadas y calificadas, que hayan

leido cuidadosamente el manual
de introduccién, o que tengan experiencia en
el manejo de maquinaria similar. Cualquier
modificacion o uso fuera del alcance previsto
por el fabricante, sin su autorizacién o que no
cumpla con el manual, puede causar fallos y
dafios a la maqguina. En tales casos, el fabri-
cante puede anular la garantia.

Si alguna pieza estd dafiada por algun motivo,
debe reemplazarse segun la lista de piezas de
repuesto.

Atencién: La garantia es vdlida por un afio a
partir de la fecha de entrega del fabricante; la
garantia no cubre las piezas de desgaste facil.

& Etiquetas de advertencia de seguridad

Precaucién: {Cuando las etiquetas de adver-
tencia de seguridad estén dafiadas o se ha-
yan desprendido, por favor reempldcelas a
tiempo!

ATENCION: No se permite operar la maquina
si las etiquetas de advertencia de seguridad
faltan o estdn deterioradas. No se permite co-
locar ningun objeto que obstruya las etique-
tas de advertencia de seguridad. Los clientes
pueden colocar las etiquetas de advertencia
por si mismos (como se muestra en la imagen
de la derecha) en cualquier posicion necesa-
ria.

Advertencias de seguridad:
1. No colocar las manos debajo de la cabe-
za de montaje/desmontaje durante el fun-
cionamiento.
2. No colocar las manos entre las garras du-
rante el funcionamiento.

3. No colocar las manos en el talén del neu-
matico al desmontar el neumdtico.

4. Asegurese de que el sistema esté equipa-
do con una buena conexiéon a tierra.

5. No colocar los pies entre la pala del des-
talonador y el cuerpo de la maquina duran-
te el funcionamiento.

6. Instrucciones de advertencia.



REF.54965

ESPECIFICACIONES TECNICAS

Dimensiones de llanta con 10~21"

bloqueo externo

Dimensiones de llanta con 12~24"

bloqueo interno

Diametro maximo de la 1000mm (40")
rueda

Ancho méximo de la rueda 355mm (14")
Presién de trabajo 8-10bar
Alimentacion eléctrica 220V (1ph)
Potencia del motor (opcional)  0.75 kw

Par méximo de rotacion 1078 N*m
(plataforma giratoria)

Dimensiones generales 960760930 mm
Nivel de ruido <75dB

Presion de trabajo 8~10 bar

Peso 80kg
Dimensiones del embalaje 1230*450*350mm
Nivel de ruido LpA<750B

Observacién: Las dimensiones del aro de-
finidas en la tabla anterior se basan en aros
de rueda de hierro. Los aros de aluminio son
mds gruesos que los de hierro, por lo que las
dimensiones indicadas arriba son solo de re-
ferencia.

MONTAJE
DESMONTAJE Y REVISION:

Extraiga el clavo que estd clavado en la pla-
ca con unas pinzas de punta; desempaque la
caja de cartén y la cubierta pldstica. Verifique
y asegurese de que todas las piezas que apa-
recen en la lista de repuestos estén incluidas.
Si falta alguna pieza o estd dafiada, por favor
no use la mdquina y contacte al fabricante o
distribuidor lo antes posible.

Fig 1

REQUISITOS DEL LUGAR DE TRABAJO

Elija un lugar de trabajo que cumpla con las
normativas de seguridad. Conecte la fuente
de energia y la fuente de aire siguiendo las
indicaciones de este manual, y el lugar debe
contar con buena ventilacion; para un correc-
to funcionamiento de la mdquinag, se requiere
un espacio libre minimo desde cada pared,
como se muestra en la Fig. 2. Si la maquina se
instala en exteriores, debe estar protegida con
un techo contra la lluvia y la luz solar.

Advertencia: La mdaquina con motor no debe
operar en atmosferas explosivas.

Posicién e instalacién:
Instale la columna:

Fig. 3

1. Preparacion de herramientas.

2. Coloque el asiento basculante (3, Fig. 3)
sobre el cuerpo (1, Fig. 3) con 4 tornillos (M12),
pase la manguera de aire (2, Fig. 3) a través
del orificio de la columna. Apriete las 4 tuer-
cas autoblocantes (8, Fig. 3).

3. Inserte el tomillo (9, Fig. 3) en los orificios
tanto de la columna como del eje del cilin-
dro basculante (11, Fig. 3), y apriételo con la
tuerca autoblocante (10, Fig. 3).

4. Desatornille los dos tornillos de la cubier-
ta izquierda y retire la cubierta; conecte la
manguera de aire (2, Fig. 3) mencionada
anteriormente a los orificios laterales que
controlan la vdlvula de 5 vias para el bas-
culante. Vuelva a fijar la cubierta izquierda.

5. Fije la cubierta pldstica (7, Fig. 3) con dos
tornillos (4, Fig. 3).

6. Monte la cubierta pldstica trasera (5, Fig.
3) en la columna con el tornillo (6, Fig. 3).



REF.54965

CONEXIONES ELECTRICAS Y NEUMATICAS

Advertencia: Antes de la instalacion y co-
nexion, verifique que el suministro eléctrico
corresponda con los datos técnicos de la
magquina. Toda la instalacion de dispositivos
eléctricos y neumdticos debe ser realizada
por un electricista profesional.

Conecte el conector de aire comprimido que
se encuentra en el lado derecho de la md&-
quina al sistema de aire comprimido. La red
eléctrica a la que se conecta la maquina
debe contar con dispositivos de proteccion ‘
de fusibles y una buena conexion a tierra en -
la carcasa exterior. Instale un interruptor au- .
tomdatico diferencial (proteccion contra fugas)
en la alimentacién principal, con corriente di-

ferencial configurada en 30 mA.

Precaucién: La mdquina no incluye enchufe
de alimentacioén, por lo que debe conectarse
a un enchufe con una capacidad minima de
16 A'y compatible con el voltaje de la maqui- . \
na, o conectarse directamente a la fuente de .
alimentaciéon cumpliendo los requisitos men-

. @
cionados. ." .

OPERACION Por favor, tenga en cuenta: para la siguiente

operacion puede coger de referencia la Fig. 4

- Pedal basculante (H) - Pise el pedal de rotacion del plato girato-
rio (2), el plato giratorio (Y) gira en sentido
horario.

- Pedal de aperturary cierre de + Levante el pedal de rotacion del plato gi-

las mordazas (V) ratorio (Z), el plato giratorio (Y) gira en senti-
do antihorario.

+ Pise el pedal del rompemuelles (U), la pala
del rompemuelles (F) comprime; al soltar el
pedal (U), la pala (F) regresa a su posicion
original.

- Pedal para romper el talon (U) « Pise completamente el pedal de apertura
y cierre de mordazas (V), las cuatro morda-
zas (G) del plato giratorio se abren; al pisar
nuevamente, las cuatro mordazas (G) se
cierran. Cuando el pedal estd en posicidon
media, las mordazas se detienen.

- Pedal de rotacioén del plato (2)

7€) < b

+ Presione el botén de bloqueo neumdtico
(K) para bloguear el brazo oscilante (N) y el
brazo vertical (M).

- Pise el pedal del rompemuelles (H), la co-

lumna (C) baja hacia atrds; al pisar nueva-
mente, la columna regresa.

La operacion del desmontador de neumdticos
consta de tres partes:



REF.54965

1. Desmontar el talén del neumdtico
2. Desmontar el neumatico
3. Montar el neumdtico

Precaucién: Antes de realizar cualquier ope-
racion, no use ropa holgada y utilice casco
protector, guantes y zapatos antideslizantes.
Asegurese de evacuar completamente el aire
del neumdatico vy retire todos los pesos de rue-
da delrin.

Destalonar el neumatico

Asegurese de evacuar completamente el aire
del neumdtico, cologue el neumdtico contra
el amortiguador de goma (S). Coloque la pala
(F) contra el talén, aproximadamente a 10 mm
del borde del rin, como se muestra en la Fig. 5.
Pise el pedal del rompemuelles (U) para em-
pujar la pala contra el neumdtico. Repita esta
operaciéon en diferentes posiciones alrededor
del neumdatico y en ambos lados hasta que
el talén del neumdtico esté completamente
liberado (Fig. 5).

Desmontaje del neumatico

Asegurese de quitar todos los contrapesos
de la llanta y de desinflar completamente el
neumdtico antes de esta operaciéon. Aplique
grasa lubricante (o un lubricante similar) alre-
dedor del talon del neumatico. No usar lubri-
cante puede provocar un grave desgaste en
el neumdtico.

Sujete la rueda segun los métodos que se
muestran a continuacion, de acuerdo con las
dimensiones indicadas:

a- Para sujetar la rueda desde el exterior: Pre-
sione el Pedal de apertura y cierre de las ga-
rras (V) hasta la mitad, posicionando las cua-
tro garras (G) segun la escala de referencia
en el Plato Giratorio (Y); cologue el neumatico
en el plato giratorio, sujete la llanta y presione
el Pedal de apertura y cierre de las garras (V)

hasta que la rueda quede asegurada por las
garras.

b- Para sujetar la rueda desde el interior: Posi-
cione las cuatro garras (G) y déjelas comple-
tamente cerradas. Cologue el neumdtico en el
plato giratorio y presione el Pedal de apertura
y cierre de las garras (V) para abrirlas y asi blo-
quear la rueda en su sitio.

Precaucién: Antes de continuar con el siguien-
te paso, verifique que la rueda esté firmemen-
te sujeta por las cuatro garras.

Baje el Brazo Vertical (M) hasta que el Cabe-
zal de montaje/desmontaije (I) se apoye junto
al borde de la llanta, accione la Palanca de
Bloqueo (K) para fijar el Brazo Vertical (M) y el
brazo Horizontal en su posicion, y controle que
la distancia entre el Cabezal de montaje/des-
montaje y el borde de la llanta sea de unos
2-3 mm. Inserte la Palanca de Desmontaje (T)
entre el taldon del neumdtico y la seccién de-
lantera del cabezal de montaje/desmontaje
(), y mueva el neumdtico por encima del ca-
bezal como se muestra en la Fig. 6.

Fig. 6

Precaucién: Las cadenas, pulseras, ropa hol-
gaday cualquier otra cosa cerca de las piezas
giratorias suponen un peligro para el operario.

Con la Palanca de Desmontaje sujeta en su
posicién, presione el Pedal de Rotacion del
Plato Giratorio (Z) y gire el Plato Giratorio (Y)
en el sentido de las agujas del reloj hasta que
el neumdtico se separe completamente de la
llanta.

Para desmontar el otro lado del neumdtico,
continte usando la palanca de desmontaje
para levantar el neumdtico y separar el otro
talén de la llanta. Presione el Pedal de Inclina-
cién (H) para que la columna se incline hacia
atrds y retire el neumatico.



MONTAJE DEL NEUMATICO
Precaucion:

: Antes de montar el neumdtico, verifique que
tanto el neumdatico como la llanta sean del
mismo tamano.

Para evitar cualquier dafo en el neumdatico,
lubrique el taldn del neumdatico y la llanta con
el lubricante recomendado por el fabricante.
Coloque el neumdtico y verifique su posicién.

Precaucién: Al sujetar la llanta, no ponga las
manos sobre ella para evitar lesiones durante
esta operacion.

Bloquee el Brazo de Montaje Vertical Hexa-
gonal, coloque el neumdatico sobre la llanta y
vuelva a colocar el Brazo Oscilante en la mis-
ma posicion que para el desmontaje. Coloque
el talén inferior del neumdtico por encima de
la seccién trasera del Cabezal de montaje/
desmontaje, y el otro lado (taldn superior) por
debajo de la seccién delantera del Cabezal
de montaje/desmontaje. Presione el neuma-
tico con las manos o con el brazo de ayuda
y luego gire el plato giratorio para montar el
talén superior del neumatico. (Fig. 7)

Fig 7

Inflado del neumatico:

Importante: La operaciéon de inflado es muy
peligrosa; proceda con cuidado y siga las
instrucciones. Durante el inflado, la situaciéon
puede volverse extremadamente peligrosa
si surgen problemas con el neumdatico o la
llanta. La fuerza de una posible explosion del

REF.54965

neumdtico se proyecta hacia arriba y hacia
afuera; esta gran potencia puede causar le-
siones graves o la muerte del operario o de las
personas cercanas.

El neumatico puede explotar debido a:

1. El aro y el neumdtico no son del mismo
tamarfio;

2. El neumdtico o el aro estan dafiados;

3. La presién de inflado excede la mdaxima
recomendada por el fabricante;

4. El operador no cumple con las normas de
seguridad.

Por favor, opere de la siguiente manera:

1. Retire la tapa de la vdlvula del vastago de
la valvula;

2. Asegurese de que la boquilla de aire esté
completamente presionada sobre las ros-
cas del vastago de la valvulg;

3. Verifique que el neumdtico y el aro sean
del mismo tamarnio;

4. Lubrique tanto el taléon del neumdtico
como el aro, afada lubricante adicional si
es necesario;

5. Infle el neumdtico con pausas; mientras
infla, controle la presidon en el mandémetro y
verifique que el taldn esté asegurado. Repi-
ta la operaciéon hasta que el taldn esté bien
fijado. Se requieren pasos especiales al in-
flar aros convexos o doblemente convexos;

6. Continue inflando y controle frecuente-
mente la presién hasta alcanzar la presiéon
requerida.

Nota: Nunca exceda la presion méxima de in-
flado indicada por el fabricante del neuma-
tico.

Mantenga las manos y el cuerpo alejados de
los neumaticos durante el inflado. Solo el per-
sonal con formacion especifica estd autoriza-
do para realizar estas operaciones; no permi-
ta que otras personas manejen la maquina o
se encuentren cerca de la desmontadora de
neumaticos.



REF.54965

2
E

5
AP AN N

T P Y
Tl e Yl

Fig 18

Traslado de la maquina

Utilice una carretilla elevadora para mover
la mdquina. Desconecte la desmontadora
de neumdticos de la fuente de alimentacién
eléctrica y de la toma de aire comprimido. Le-
vante la base de la mdaquina e inserte las hor-
quillas de la carretilla elevadora. A continua-
cion, coloque la desmontadora en su nueva
ubicacioén y fijela firmemente.

Nota: El lugar elegido para instalar la des-
montadora de neumdticos debe cumplir con
la normativa de seguridad.

MANTENIMIENTO

Precaucién: Solo personal profesional debe
realizar el mantenimiento. Para prolongar la
vida util de la maquina, manténgala oportu-
namente segun el manual. De lo contrario, se
verd afectada la fiabilidad de la mdquina o
incluso podria causar lesiones al operador y
personas cercanas.

Precaucién: Solo el personal cualificado pue-
de realizar el mantenimiento. Para prolongar
la vida util de la mdaquina, realice el manteni-
miento puntualmente segun el manual. De lo
contrario, afectard a la fiabilidad de la maqui-
na o incluso podria causar lesiones al operario
y O otras personas cercanas.

Precaucién: Antes de realizar cualquier tarea
de mantenimiento, desconecte la desmonta-
dora de la alimentacién eléctrica y de la toma
de aire comprimido, y presione el Pedal de
apertura y cierre de las garras o el Pedal de
rotacién del plato giratorio 3 o 4 veces para
evacuar todo el aire comprimido de la maqui-
na.

Las piezas dafadas deben ser reemplazadas
por personal profesional utilizando los repues-

tos proporcionados por el fabricante.

+ Limpie la mdaquina una vez al dia después
de trabajar.

+ Una vez por semana, limpie la suciedad
del plato giratorio con gasdleo y lubrique
las guias y las garras.

El siguiente mantenimiento debe realizarse al
menos una vez al mes:

+ Compruebe el nivel de aceite en el Lubri-
cador. Si es necesario, rellene con aceite
SAE30. Desenrosque con una llave hexa-
gonal (E). Con la magquina conectada al
aire comprimido, presione primero el Pedal
de apertura y cierre de las garras o el Pe-
dal de rotacion del plato giratorio 5-6 veces
y, a continuacién, compruebe si cae una
gota de aceite del Lubricador. Para un fun-
cionamiento continuo, debe caer una gota
de aceite cada dos presiones del pedal. Si
no es asi, ajuste el tornillo (D) que controla
la entrada de aceite con un destornillador
plano. (Fig. 9)

+ Como se muestra en la Figura 9-1, si obser-
va que hay agua en el vaso, empuje hacia
arriba la vdélvula de drenagje con los dedos
para purgar el agua. Al soltarla, la vélvula
se cerrard automaticamente por la accién
del muelle.

Valvula de drenale +

Fig. 19-1+

Fig. 19

Nota: Tras los primeros 20 dias de uso, reaprie-
te las garras con los tornillos de apriete (B) del
plato giratorio (Fig. 10).



REF.54965

la siguiente manera para mantener limpias sus

vdlvulas:
1. Retire la cubierta lateral izquierda del
n cuerpo de la mdquina desatornillando los
dos tornillos.
ey 2. Afloje los silenciadores de las valvulas (A)
— ~ que corresponden al Pedal de apertura y
o) cierre de las garras y al Pedal Destalonador.

3. Limpie los silenciadores con aire compri-
mido. Si estdn dafiados, sustitiyalos consul-
Si el plato giratorio pierde potencia, comprue- tando la lista de repuestos. (Fig. 13)

be si la correa estd suficientemente tensa si-
guiendo estos pasos: Retire la cubierta lateral
izquierda desatornillando los tornillos; ajuste
los dos tornillos situados en el soporte del mo-
tor, manteniendo una distancia adecuada en-
tre el soporte y la base del motor; apriete los
tornillos para tensar la correa. (Fig. 11)

Ll Fiz. 13
- -

Fig 11

Precaucién: Desconecte la mdquina de la ali-
mentacioén eléctrica y de la toma de aire com-
primido.

Nota: Si el Brazo Vertical no se bloquea o no
cumple el requisito de 2-3 mm de distancia
entre la parte inferior del Cabezal de monta-
je/desmontaje y la llanta, ajuste la Placa de
Bloqueo Hexagonal (X), como se indica en la
Fig. 12

Nota: Para garantizar la fiabilidad de las ga-
rras y de la pala destalonadora, proceda de



REF.54965

MANTENIMIENTO

PROBLEMA

CAUSA

SOLUCION

El plato giratorio solo gira en una
direccién o no puede girar

Interruptor de reversa
dafiado

Reemplazar el interruptor
de reversa

Correa rota

Reemplazar la correa

Mall funcionamiento del
motor

Verifique el cable del mo-
tor o el cable del bloque
de terminales;
Reemplace el motor si
estd dafiado

Al desmontar o fijar la rueda, el
plato giratorio no se bloquea (gira
con la rueda);

Las mordazas tardan en abrirse o
cerrarse;

El plato giratorio bloquea el aro
incorrectamente.

Fuga en la red de aire

Revise todas las partes
de la red de aire

El cilindro de sujecién no
funciona

Reemplazar el piston del
cilindro

Mordazas desgastadas

Reemplazar las mordazas

Arandelas rotas del cilindro
del chuck

Reempldzalas

La cabeza de montaje/desmon-
taje siempre toca el aro durante
la operacion

La placa de bloqueo esta
ajustada incorrectamente o
no cumple con los requisitos

Reempldcela o ajustela

Los tornillos del chuck estan
sueltos; el brazo vertical no
se puede bloquear con la
placa de bloqueo

Apriete los tornillos;
reemplace la placa de
blogueo.

El pedal del rompe pestarias y
el pedal de apertura y cierre de
mordazas no pueden regresar a
la posicién original

Resorte del pedal roto

Reempldcelo

La pala del rompe pestafias fun-
ciona con dificultad

Silenciador atascado

Limpielo o reempldcelo

La arandela del cilindro del
rompe pestafias estd rota

Reempldcela




LISTA DE REPUESTOS
Guia para pedir repuestos

1. En primer lugar, tenga a mano la pieza
dafiada (o una muestra) y confirme la canti-
dad de repuestos que necesita.

2. Confirme las especificaciones de la pieza
que va a sustituir para evitar realizar un pe-
dido incorrecto.

El método de confirmacion es el siguiente:

Segun la funcion y la ubicacion de la pieza,
localice su cédigo en la seccion final de des-
piece del manual. Por ejemplo, si necesita
pedir una palanca de desmontaije, esta suele
encontrarse en el manguito y su posicion en el
despiece se muestra a continuacion:

/

Ky

;
-—.,___Jlr

=

-y

—

Podemos usar el cédigo «12» de las imagenes,
y a continuacién, buscar y anotar toda la in-
formacion de dicho codigo.

il Tornillo de puesta a tierra M6x40
12 Palanca de elevacion

200-10  Muelle del brazo destalonador

La informacion registrada:

12 Palanca de desmontaje (2UDS.)

3. Recopile la informaciéon detallada de las
piezas.entregard las piezas de acuerdo con
el pedido.

4. Péngase en contacto con el fabricante
para confirmar el pedido.

REF.54965

5. Una vez confirmado el pedido y si no hay
ningun problema, el fabricante le enviard la
mercancia segun lo solicitado.

Aviso importante:

- El fabricante se reserva el derecho de mo-
dificar las especificaciones de las piezas sin
previo aviso a los usuarios.

- El fabricante no se hace responsable de la
modificacion o mejora de los productos que
ya han sido vendidos

CODIGO  NOMBRE

221-10 Amortiguador del rompe
pestafas

226 Sello en V 20287.5

227 Un sello 63*2.65

200-228 Embolo de cilindro de sujecién
@70

232 Sello en O @19.6x2.62

306 Sello en O @16x2.65

307 Sello en O 20x2.65

200-308  Sello en O @170.8x5.33

3N Sello en V 185x168x10.8

200-321 Sello en O 180x5

331 Sello en O &196%2.62

200-426 Interruptor de reversa

521 Sello en O @30x3.55

200-532 Sello 5992.62

604 Correa para desmontadora
de neumdaticos A-28

200-522 Resistencia del sello de aceite

801 Filtro de descompresion

804 Generador completo de nie-
bla de aceite

AB6 Vdlvula de drenaje



REF.54965

Observacion: Puede utilizar a modo de orientacion las piezas de la lista, son piezas que se rom-

pen faciimente; si es necesario pedir otras piezas, consulte el manual.

DIAGRAMA DEL CIRCUITO

TRIFASICO

1PHASE
6,3 Ax3 o
FU1-FU2 il
110V 50/60 Hz 25 A
=PE 220VE0E0Hz | 20A ~ PE
L1 ; | T
| L2 L3 Tabla de funciones L1 L2| L3

N T e e 2l 4 & 810
e e I S 1L 12 PO "N . T
1 3|l 5§ 7 o S 1 3| sl 7 9
ul | v w >< >< B | S u vl W
b4 = i c
XMl rle
. Contacios 17| L)
M1 poslcion g . ’
3- i 3
PE PE
DIBUJO NEUMATICO
- Cilindro de sujecisn
Cilindre de blogueo  Cllindrodepals  gop oy sirgrorio Cilindro del
del desmontador Cilindro del braze braze auxiliar
de newndticos basculante Inflado 1
| [ Intensificador
de aire
Mapamatro |
-
— \ g .I I M ‘_. _‘ 7 =1 T .
Conmal b Conrol Conrol c L Coolpos
8 onrral [} [] onrral [} onrel []|] Conmol 4 mando pulsador
mando pulzador con pedal con pedal con pedal con pedal = |~
= Geperador de
i Filtro de aire [+ niebla de acette
Fueate Vilvuls de alivio
de zire



LISTA DE PIEZAS

e e

|

e

221A-1
221-2
221-3

n

Peple )
h 600
i og%
1 CIDU‘E
6020
- I l P uﬂﬂg
" K = " o0
)
-*H _{_j_ -—'\l"—* ggﬂ
A ]| ° 2%
1 A 0%
b 11 9 12 20
Cuerpo de la maquina 221 12
Cubierta frontal del pedal 200-14
Cubierta izquierda
Tornillo de cabeza hexagonal 200715
interior Méx10 16
Arandela plana @6141.2
. ) 17
Tornillo hexagonal exterior
M8x25 221-20
Tornillo de cabeza hexagonal 221-21
interior M8x20
Arandela plana @8222 22
Amortiguador de goma para 23

pie
Tornillo de puesta a tierra
Méx40

4

REF.54965

|13
-4
AT

Palanca de elevaciéon

Goma del brazo del destalo-
nador

Caja de aceite y agua

Tornillo de cabeza hexagonal
interior M8x20

Arandela plana @8171.5
Asiento basculante

Cubierta protectora bascu-
lante

Tuerca autoblocante M10

Tornillo hexagonal exterior
M10x25



REF.54965




79

80
81

82
83

84
85

86

87

88
89
90

221-
16

19

221-
120

221-
121

127

128

129

221-

130

131

132

221-

133

221-
134

Unién réapida 1/8-@6

Placa de blogueo del cilindro

Placa de blogueo del brazo horizontal

Arandela plana ®8171.5

Resorte de bloqueo del brazo hori-
zontal

Bloque del brazo horizontal

Tornillo hexagonal exterior M8*20
Tuerca autoblocante M8
Tuerca autoblocante M12

Arandela plana ®12252
Arandela plana ®12252
Espaciador de bloqueo

Cubierta trasera protectora del brazo
horizontal

Tornillo de cabeza hexagonal interior
M10*50

Tapa del brazo vertical 228

Resorte del brazo vertical

Tornillo de cabeza hexagonal interior
M12x16

Amortiguador

Tornillo de cabeza hexagonal interior
Méx35

Polea guia

Tornillo de cabeza hexagonal interior
Mé6x16

Unién en T 1/8-2x@6

Brazo vertical

Arandela del brazo vertical

221-149

150

221-
151L

152
221-153

154
221-155

221-156

221-157

137
159
161

163

221-169

221-171

221-172

221-173

221-174

221-175

176

177

221-

180

221-182

221-183

REF.54965

Cubierta del cilindro basculante
sin manija
Junta en V ©20287.5

Pistén del cilindro basculante
(aleacién de aluminio) @75

Tuerca (plateada) M121.57

Barril del cilindro basculante

Union recta 1/8-@6

Cubierta del cilindro basculante
con manija

Cubierta del vastago del pistén
del cilindro basculante

Funda de goma para cilindro
basculante 1

Tornillo hexagonal exterior M10x25
Arandela plana 10403
Tuerca autoblocante M12

Tornillo hexagonal exterior M12x65
Placa de bloqueo hexagonal 221
Guia para manguera

Cilindro basculante completo
Columna

Cubierta protectora de la co-

lumna

Cubierta trasera de la columna
basculante

Tornillo cruzado 5x16

Eje de la columna

Cilindro de blogueo completo
Pistén del cilindro de bloqueo

completo
Junta en V @60506.5



REF.54965

136
137

300-
123

200-
124

292-
125

135-7#

200-
139

41
142

143

145

221-
146

221-
147

148

221-
101

221-
102

Cabezal desmontador/montador 7#

Arandela protectora

Tornillo hexagonal exterior M10x25

Placa protectora del cabezal des-
montador/montador

Pasador redondo hexagonal

Protector del cabezal desmontador/
montador

Cabezal desmontador/montador
completo 7#

Tornillo de cabeza hexagonal M12x16

Interruptor neumadtico de bloqueo
completo

Tornillo de cabeza hexagonal interior
Méx16

Junta térica @68.26*3.53

Cilindro basculante roscado
Vdstago del pistéon del cilindro bas-
culante

Tuerca autoblocante M8

Junta térica @11*1.8

Junta Y @65756

221-184
185

221-186

221-187

190

191

192

193
194

195

196
197

221-198

199

221-103

221-
104

Junta toérica @472

Tornillo de cabeza hexagonal
interior M6x55

Cubierta del cilindro de bloqueo
@60

Junta térica 52x2

Placa del interruptor de la manija
neumatica

Vdstago de la vdlvula de la mani-
ja neumatica

Tapa del vastago de la vdlvula
neumdatica

Cubierta de la manija neumatica

Separador de la manija neumd-
tica

Junta térica 7.5*2.65

Anillo de seguridad @8

Unioén recta

Resorte de la placa de bloqueo
hexagonal

Tornillo de cabeza hexagonal
M10x12

Junta térica @68*3.53

Junta térica @65*5.3



REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Plataforma giratoria 615

Placa deslizante de mandibula (opcional)
Ensamblaje de tapa de mandibula
Mandibula 200

Arandela grande

Arandela de resorte @16

Tornillo hexagonal exterior M16x40

Tapa de la plataforma giratoria

Conjunto de barra de conexion 615
Plataforma giratoria cuadrada 615
Arandela para plataforma giratoria cuadrada
Anillo de seguridad @65 (eje)

Guia deslizante de mandibula con pasador
Arandela plana @12X25X2

Anillo de seguridad @12 (eje)

Tornillo de cabeza hexagonal interior M12x40
Arandela dentada de blogueo @12x1
Arandela plana @12X30X3

Tuerca para barra de conexion

Guia deslizante de mandibula sin pasador
Barra de conexién roscada 393

Vdstago del pistdn del cilindro de sujecion 400
Cubierta del cilindro de sujecion sin manija
Union recta 1/8"-@8

Junta en V 20287.5

Junta térica 63*2.65

Pistén del cilindro de sujecion @70

Arandela plana @12X25X2

Tuerca M12X7X1.75

Barril del cilindro de sujecion 360

Junta térica @19.6X2.62

Cubierta del cilindro de sujecidon con manija
Unién rapida 1/8-@8

Tuerca autoblocante M8

Cilindro de sujecion completo

Plataforma giratoria cuadrada completa 615



REF.54965



REF.54965

200-13
200-301

302

303

304

305
306
307
200-308
200-309

200-310

3N
200-312

200-313

314

200-315

316

317
318

200-370

319

Resorte del brazo del destalonador

Tornillo de cabeza hexagonal interior
M14x30

Tuerca autoblocante Mé

Unién (90°) 1/4-@8

Tuerca M16*1.5

Arandela plana &16282
Junta térica @16*2.65
Junta toérica @202.65
Junta térica @170.8x5.33

Cubierta del cilindro del destalonador

Vdastago del piston del cilindro del
destalonador

Junta en V 185x168%10.8

Pistén del cilindro del destalonador
Barril del cilindro del destalonador

Tormnillo de cabeza hexagonal interior
M6x16

Conjunto de pala del destalonador

Tornillo de cabeza hexagonal interior
M12x90

Tuerca autoblocante M16*1.5

Banda guia
Cubierta protectora de la pala del

destalonador (opcional)

Arandela de resorte @14

320

200-
321

200-
322

200-
323

200-
324

325
326
327
328
329

330

331

200-

334

350

351

352

353

354
355

356

357

Anillo de seguridad @16
Junta térica 180x5

Brazo del destalonador 200
Pasador del destalonador

Pasador giratorio del cilindro
del destalonador

Arandela plana &12242
Tuerca autoblocante M12
Arandela plana @8303
Arandela de resorte @8

Tornillo hexagonal exterior
M8x20

Union recta 1/8-@8

Junta térica @19.62.62

Cilindro del destalonador
completo

Vdlvula de escape del cilindro
del destalonador

Unidn (90°) 1/8-@8

Tapa de la valvula de escape
del cilindro del destalonador

Arandela de sellado

Sello bidireccional

Cuerpo de la valvula de esca-
pe del cilindro del destalonador

Silenciador

Union recta 1/4 — @8



231-480

REF.54965



REF.54965

228-401
228-402

228-404

405
406
407

408
409

410

41
200-412

221-413

200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427

428

429

Pedal del interruptor de reversa

Pedal de valvula de 5 vias (de-
recho)

Pedal de valvula de 5 vias (iz-
quierdo)

Anillo de seguridad @12
Arandela plana @12242

Tornillo de cabeza cruzada M4X30

Arandela plana @4
Tuerca autoblocante M4
Tuerca autoblocante M8
Arandela plana @8171.5

Barra de conexion del leva
Placa de soporte del pedal

Resorte del pedal
Leva
Arandela para leva

Tornillo de cabeza hexagonal
interior M6x20

Arandela plana @6

Tornillo autroscante de cabeza
cruzada 29%12

Cubierta de leva

Vdlvula de 5 vias completa para el
cilindro del destalonador

Cubierta del interruptor de reversa

Tuerca M4

Interruptor de reversa

Tornillo de cabeza hexagonal
interior M6x20

Arandela plana @6X12X1

Arandela plana @4

430

200-
431

432

433
434

200-
435

436
437
438
439
440

441

442
443
445

200-
449

200-
451

452

453

200-
455

200-
456

457
462

470

231-
480

Tornillo de cabeza cruzada M4*16

Manija del interruptor de reversa
Tuerca autoblocante Mé

Arandela plana @3
Tornillo de cabeza cruzada M3X18

Barra de conexion del pedal

Tuerca autoblocante M8

Eje frontal del pedall

Tuerca M8

Resorte de torsion del pedal

Tornillo de cabeza hexagonal inte-
rior M8x50

Tornillo de cabeza hexagonal inte-
rior M8x20

Union rapida 1/8-@8
Union rapida 1/8-@6
Unién en T rdpida 1/8-2*@8

Cuerpo de valvula de 5 vias (de-
recho)

Tapa de valvula de 5 vias
Tornillo de cabeza cruzada ST2.9*14

Silenciador 1/8"

Vdstago de vdlvula de 5 vias

Espaciador del vastago de vdlvula
de 5 vias

Junta térica 12204

Vélvula reguladora (de paso o de
caudal)

Vdlvula de 5 vias basculante com-
pleta

Conjunto completo de 4 pedales
231



200-501

502
503

200-504
505

506
200-507
508
200-509
200-510
200-51

512

513
200-514
515
516

505
i Fi
2050 503

Cubierta inferior de la caja de
engranajes

Rodamiento 30204

Sello de la caja de engrana-
jes ¢20358

Polea de correa dentada

Tornillo hexagonal exterior
M8x25

Chaveta 6x20

Eje del sinfin
Rodamiento 6010

Eje del engranaije sinfin
Engranaje sinfin

Espaciador del eje del engra-
naje sinfin

Tornillo hexagonal exterior
M10%55

Arandela de resorte @10
Pasador 6x20
Arandela plana @10202

Tornillo de cabeza hexagonal
interior M6x20

502 H0-501

517
200-518

519

520

521
200-522
523

524

525
200-526

REF.54965

Arandela plana @6141.2

Cubierta superior de la caja
de engranajes

Chaveta 10x40

Chaveta 14x40

Junta térica @30*3.55
Sello resistente al aceite
Tuerca autoblocante M6
Arandela de resorte @8
Arandela plana @8303

Caja de engranajes completa



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
609
609
610

61

614

200-615

Polea de correa dentada 616
Motor 220V/50Hz 617
Motor 220v 200-618

Polea para correa de motor

Tornillo de cabeza hexagonal
interior M8x12

Correa para desmontadora
de neumdaticos A-28

Perno de hexagono exterior
M8x65

Arandela plana @8x30x3
Condensador 80uF, 110V
Condensador 50uF, 220V
Arandela plana @10x20x2
Arandela de resorte @10

Perno de hexdgono exterior
M10x25

Perno de hexagono exterior
M8x35

Arandela de goma para
motor

Soporte de motor

Cable de motor 5x1.0
Arandela de resorte (8

Amortiguador de goma para
motor



701

702
703
704
705
706

707
708

708W

Indicador para pistola de inflado 802
Manguera de conexién de goma 841
Tuerca ranurada 842
Unién recta 1/4-1/4 840

Arandela plana @13

Vdlvula reguladora de presion (op-
cional)

Unién rapida 1/4-@8

Pistola de inflado completa (sin val-
vula de ventilacién de aire)

Pistola de inflado completa (con
vdalvula de ventilacion de aire)

REF.54965

Union rapida
Union bidireccional 1/498
Conexién del lubricador 2000

Lubricador completo modelo 2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

Mi=2E SR

S,
k

! o 2 k|
W
=D
I

Uniénen T 3* @8

Tornillo de cabeza hexagonal interior Mé6x16
Union rdpida en T

Cuerpo de la valvula rotativa

Junta térica 599x2.62

Eje (mandril) de la valvula rotativa
Manguera 5.5* @8

Unién recta 1/8-08

Tornillo de cabeza hexagonal interior M4xé

Vdlvula rotativa completa



REF.54965

m INSTRUCTION MANUAL

PRODUCT’S PRESENTATION

Warning: This instruction manual is important
for the machine, please read carefully before
installation and use; it is important for safe use
and machine maintenance of machine. Please
keep this manual properly in order to further
maintenance of the machine.

Application Range: The automatic tyre chan-
ger is especially designed for demounting/
mounting tyres from wheel rims.

Caution: Please use the machine only for pur-
pose for which it is designed, don't use it for
other purposes. Manufacturer shall not be lia-
ble for any damage or injury caused by failure
to comply with these regulations.

SAFETY INSTRUCTIONS
Safety regulation:

Use of this machine is especially

reserved to trained and qualified

professional persons, those who

already read the introduction

manual carefully, or someone
have the experience for operating similar ma-
chinery. Any changes and beyond the scope
of use on this machine without manufacturer’s
permission or do not according to the manual,
may cause the malfunction and damage to
machine, manufacturer can cancel warranty
coverage for above.

If some parts are damaged due to some re-
ason, please replace them according to the
spare parts list.

Attention: warranty is one year after manu-
factures’ delivery date; warranty excludes the
easy-broken parts.

& Security warning labels

Caution: When the security warning labels are
defaced or off, please recovery them in time!

ATTENTION: Do not allow to operate when the
security warning labels are missed or imper-
fect. Do not allow to set any objects to obscu-
re the security warning labels. Clients can self-
set the warning labels (as right picture show)
at any necessary positions.

Safety warnings:

1. Don't put hands under the Mounting
head/demounting head during operation;
2. Don't put hands between the jaws during
operation;

3. Don't put hands in the tyre bead when
demounting the tyre;

4. Make sure and to check the system is
equipped with a good grounding circuit;

5. Don't put feet between the Bead Breaker
shovel and the body during operation;

6. Warning instruction.



REF.54965

TECHNICAL SPECIFICATIONS
External locking rim dimen- 10~21"
sions
Internal locking rim dimen- 12~24"
sions
Max. Wheel diameter 1000mm (40")
Max. Wheel width 355mm (14")
Working Pressure 8-10bar
Power supply 220V (1ph)
Optional Motor power 0.75 kw
Max. Rotating Torque (Turn- 1078 N*m
table)
Overall Dimension 960760930 mm
Noise Level <75dB
Presion de trabajo 8~10 bar
Peso 80kg
Dimensiones del embalaje 1230*450*350mm
Nivel de ruido LpA<750B

Remark: Rim dimensions defined at above ta-
ble are based on the iron wheel rims. Alumi-
num rims are thicker than the iron wheel rims,
so here above rim dimensions are just for the
reference.

ASSEMBLY
UNPACKING & INSPECTION:

Pull out the nail which is nailed on the plate
with tip jow; unpack the carton and plastic
cover. Check and make sure all parts shown on
the spare parts list are included. If any parts
are missing or broken, please do not use the
machine and contact the manufacturer or
dealer ASAP

Fig1

WORKPLACE REQUIREMENTS:

Choose workplace in compliance with safe-
ty regulations. Connect power supply and air
source according to manual and workplace
must have good air condition; in order to make
the machine run well, its workplace requires at
least clear space from each wall shown as Fig.
2. If installing it outdoor, it must be protected
by roof against rain and sunshine.

Warning: the machine with motor must not be
operated in explosive atmosphere.

Position and installation:

Fig3

1. Tools preparation

2. Place the tilting sear (3, Fig. 3) on the body
(1, Fig. 3) with 4 bolts (M12), push air hose (2,
Fig 3) through the hole of the column. Tigh-
ten 4 self-locking nut (8, Fig 3)

3. Insert screw (9, Fig 3) into the holes of both
column and tilting cylinder shaft (11, Fig 3),
tighten it with self-locking nut (10, Fig 3).

4. Unscrew the two bolts on the left cover
and remove the cover, connect air hose (2,
Fig 3) previously mentioned to the side holes
which control the tilting 5-way valve. Fix the
left cover.

5. Fix the plastic cover (7, Fig 3) with two bolts
(4, Fig 3).

6. Mount the plastic back cover (5, Fig 3) on
the column with screw (6, Fig 3).



REF.54965

ELECTRICITY AND PNEUMATIC CONNECTIONS

Warning: Before installation and connection,
check to be sure that the electricity power
supply corresponds to the machine technical
data. All the installation of electric and pneu-
matic devices must be operated by a profes-
sional electrician.

Connect the compressed air connector which
is on the machine right side with compressed
air system. The electric grid that the machine
connects to must have fuses protection device
and good outer cover grounding protection. ‘
Install the leakage automatic air switch on the

maim power supply, leakage current is set at ‘
30A.

Caution: No power plug for this machine, the
use should self-connect one power plug no
less than 16A as well as in line with the machi-
ne voltage. Or directly connect with the power
supply according to the above requirements.

OPERATION: A )
Please note: below operation refer to Fig 4+
+ Tread the Turntable Rotation Pedal (2),
- Jaws open and close pedal (V) Turntable (Y) clockwise rotation;
- Lift up the Turntable Rotation Pedal (2),
Turntable (Y) counterclockwise rotation.
+ Tread Bead Breaker Pedal (U), Bead
- Turntable rotation pedal (2) Breaker shovel (F) compress; release Bead

Breaker Pedal (U), Bead Breaker shovel (F)
back to original position.

- Titling pedal (H)

- Bead Breaker pedal (U) + Tread totally down Jaws open and close
Pedal (V), four clamps (G) on the turntable
open; Tread again, four clamps (G) close.
When the pedalis in the middle position, the
four clamps stop moving.

76§

« Depress the pneumatic locking button (K)
to lock the Swing arm (N) and Vertical arm
(M).

- Tread the Bead Breaker pedal (H), the co-
lumn (C) backwards down; depress again,
the column return.

Tyre changer operation is consisted of three
parts:

1. Demounting the tyre bead
2. Demounting the tyre
3. Mounting the tyre



REF.54965

Caution: Before any operations, don't wear
loose clothing and wear protective hat, glo-
ves, and skid-proof shoes. Ensure to exhaust
the air in the tyre completely, and remove all
the wheel weights from the rim.

Breaking the tyre bead:

Ensure to exhaust the air in the tyre comple-
tely, place the tyre against the rubber buffer
(S). Bring the shovel (F) against the bead about
10mm from the edge of the rim shown as Fig 5.
Depress Bead breaker Pedal (U) to push padd-
le into tyre. Repeat the above operations on
different positions around the tyre and both
sides of tyre until tyre bead is released com-
pletely. (Fig 5.)

Fig 5

Demounting the tyre

Ensure to remove all the weights on the wheel
rim and to exhaust the air in the tyre comple-
tely before this operation. Apply lubricating
grease (or similar lubricant) around the tyre
bead. Without the lubricant may lead to badly
wear and tear on tyre. Clamp the wheel me-
thods shown as below regarded to the ruled
dimension:

a- to clamp the wheel from outside: Depress
the Jaws open and close Pedal (V) halfway
down to middle, positioning for the four
clamps (G) by reference scale on the Turn-
table (Y); put the tyre on turntable, hold the
rim, and depress the Jaws open and close
Pedal (V) until the wheel is secured by the
jows.

b- to clamp the wheel from inside: Positio-
ning for the four clamps (G) and let them all
closed. Put the tyre on the turntable and
depress the Jaws open and close pedal (V)
to open the clamps thereby lock the wheel
in place.

Caution: Check to make sure the wheel firmly
secured by the four clamps before next step.

Lower the Vertical Arm (M) until the Mounting
head/demounting head (1) rests

next to the edge of the rim, flip the Locking
Handle (K) to lock the Vertical

Arm (M) and Horizontal arm in position, and
control the distance from

Mounting head/demounting head to the
edge of wheel rim about 2-3 mm. Insert

the Lifting Lever (T) between the tyre bead
and the front section of the

mounting head/demounting head (), and
move the tyre above the mounting

head/demounting head as shown as Fig 6.

Fig &

Caution: Chains, bracelets, loose clothes and
anything else close to the rotating parts will
bring danger to the operator.

With the Lifting Lever held in position, depress
the Turntable Rotation Pedal (Z), rotate the
Turntable (Y) in a clockwise direction until the
tyre is completely separated from the wheel
rim.

For the other side tyre demounting, keep using
the lifting lever to lift the tyre, make the other
side tyre separated from the wheel ritm. De-
press the Titling pedal (H), the column bac-
kward down, take out the tyre.



MOUTING THE TYRE

Caution: Check to make sure that the tyre and
the wheel tirm are of same size before moun-
ting the tyre.

To avoid any damage on type, lubricate the
tyre bead and the wheel rim with the lubrica-
tion recommended by manufacturer. Put on
the tyre and check the situation.

Caution: when clamp the wheel rim, don't put
your hands on the wheel rim to avoid injury du-
ring this operation.

Lock the Hexagonal Vertical Mounting Arm,
put the tyre on the rim, let the Rocker. Arm
back to place as demounting the tyre. And let
one side of tyre down bead

above the rear section of the Mounting head/
demounting head, the other side under

the front section of the Mounting head/de-
mounting head. Suppress the trye with

hands or help arm, and then spin the turntable
for mounting the tyre up bead. (Fig. 7)

Fig 7

Inflating the tyre

Importance: It is very dangerous during infla-
ting operation, take carefully and comply with
instruction. When inflating, it will turn to be
extremely dangerous if problems happen to
tyre or rim. The possible burst force tire goes
upward and outward, the big power may cau-
se injury or death of the operator or the people
around.

REF.54965

Tyre may burst caused by following:

1. The wheel rim and the tyre are not of the
same size;

2. The tyre or the wheel rim is damaged;

3. The pressure of tyre inflation is over the
max. pressure recommended by manufac-
turer;

4. The operator fail to comply with the safe-
ty regulation

Please operate as follows:
1. Remove the valve cap from the valve stem;

2. Check to make sure the air nozzle is pres-
sed down completely over the threads of
the valve stem.

3. Check to make sure that the tyre and the
wheel rim are of the same size;

4. Lubricate both the tyre bead and the
wheel rim, additional lubrication is required
if needed;

5. Inflate the tyre with break, while inflating,
check the pressure listed on the pressu-
re gauge, also check whether the bead is
fixed or not. Repeat operation above until
the bead is secured; you need take special
steps when inflating convex rim or double
convex rim

6. Continue inflating and check the air pres-
sure frequently until to reach the required
pressure.

Note: Never exceed the max. inflation pressure
given by the tyre manufacturer.

Keep hands and your body away from infla-
ting tyres. Only specially trained persons are
allowed to perform the operations, do not
allow other to operate or be near the tyre
changer.



REF.54965

2
E

P
(f“-r"\/\/'v"v’v’\,f‘ N,

AT P WL W W
ANNNAA AN AN

Fig 18

Moving machine

Please use forklift to move the machine. Dis-
connect the tyre changer from the electricity
power supply and pneumatic power supply, lift
the base board and insert the feet of forklift.
Then mount the tyre changer machine to a
new position and fix it tightly.

Note: The place chosen for fixing the tyre
changer must meet the safety regulation.

MAINTENANCE

Caution: Solo personal profesional debe rea-
lizar el mantenimiento. Para prolongar la vida
util de la mdaquina, manténgala oportuna-
mente segun el manual. De lo contrario, se
verd afectada la fiabilidad de la mdquina o
incluso podria causar lesiones al operador y
personas cercanas.

Caution: only the professional persons can
do the maintenance. To prolong the machine's
life, maintain the machine timely according to
the manual. Otherwise, it will impact the re-
liability of the machine or even cause injury to
operator and others nearby. Caution: before
performing any maintenance, disconnect the
tyre changer from the electric power supply
and pneumatic power supply, and depress the
Jaws open and close Pedal or Turntable Rota-
tion Pedal for 3~4 times to evacuate all com-
pressed air from the machine.

Damaged parts must be replaced by profes-
sional persons with the spare parts provided
by manufacturer.

+ Clean the machine once every day after
work.

» Clean the dirt on the turntable with diesel

oil once per week and lubricate the slides
and clamps.

Following maintenance must be done at least
once per month:

+ Check oil level in Oil Fog Maker, please be
filled with SAE30# oil if need. Unscrew with
hex wrench (E). Based on connection of
compressed air, first to depress Jaws open
and close Pedal or Turntable Rotation Pedal
5-6 times, and then check whether oil in Oil
Fog Maker drops down a drip of oil. For con-
tinuous operation, depress twice every time,
drop down a drip of oil, otherwise adjust the
screw (D) that controlled oil enter with minus
screwdriver. (Fig 9)

+ As shown in Figure 9-1, when you found
there are some water in the cup, push up the
drain valve to drain away water with your
fingers; loosen your fingers after drained
water, drain valve can be automatic closed
under the action of the spring.

Drain valves
Fig 19-1o

Fig 19

Note: After the first 20 days of use, retighten
the jaws with tightening screws (B) on the turn-
table (Fig. 10).

X/




REF.54965

In the event of turntable lose power, check to
see if the belt is tight as follow steps: Remove
the left side cover by unscrewing the screws;
adjust two screws located on the motor su-
pport, keep a suitable distance between mo-
tor support and motor base; tight the screws
for the belt tensions. (Fig. 11)

Fig 13

Figl11

Caution: please disconnect the machine from
electric power supply and pneumatic power
supply.

Note: If Vertical Arm not be locked or not meet
the requirement that 2-3mm from the bottom
of Mounting head/demounting head to rim,
please adjust Hexagonal Locking Plate (x), as
shown in Fig. 12.

Note: In order to achieve the reliability of jaws
and Bead Breaker shovel, operate as follows
to keep their valves clean:

1. Remove the left side cover of the machine
body by unscrewing the two screws;

2. Loosen the valve mufflers (A) which belong to
Jaws open and close Pedal and Bead Breaker
Pedal; (Fig 13)

3. Clean the mufflers with compressed air,
please replace it referring to the spare parts
list if it is damaged. (Fig 13)



REF.54965

MANTINANCE
PROBLEM CAUSE SOLUTION
The turntable only rotates in one Reverse switch is damaged. | Reverse switch is dama-
direction or does not rotate. ged.

Broken belt

Replace the belt

Motor malfunction

Check the motor cable or
the terminal block cable;
Replace the motor if it is
damaged

When dismounting or securing the
wheel, the turntable does not lock
(it rotates with the wheel);

The jaws are slow to open or
close;

The turntable locks the rim inco-
rrectly.

Air supply leak

Check all parts of the air
supply system

The clamping cylinder does
not work

Replace the cylinder
piston

Worn-out jaws

Replace the jaws

Broken chuck cylinder
washers

Replace them

The mounting/demounting head
always touches the rim during
operation

The locking plate is impro-
perly adjusted or does not
meet the required specifi-
cations

Replace or adjust it

The chuck screws are loose;
the vertical arm cannot

be locked with the locking
plate.

Tighten the screws;
replace the locking plate.

The bead breaker pedal and the
jaw open/close pedal cannot
return to their original position.

Broken pedal spring

Replace it.

The bead breaker blade operates
with difficulty.

Clogged silencer

Clean it or replace it.

The washer of the bead
breaker cylinder is broken.

Replace it.




REF.54965

SPARE PARTS ORDER GUIDE Special statement:

Guide for ordering spare parts. - Manufacturer reserves the rights to chan-
1. Firstly, the damaged or ordered sample ge the parts specification without before-
should be gained and confirmed the quantity hand notice for the users.

of spare parts - Manufacturer do not liable for the modi-
2. Confirm the replaced parts specification, fication and improvement of the products
avoid wrong order. which have been sale.

The confirmed method showed as following:

According to the use range and place posi- Wearing spare parts list.
tion of parts, find out the codes of parts in the

exploded drawing (final section) from the ma- CODE NAME
nual. For example, if lifting level is needed to 221-10
be ordered, resulting from the fact that lifting

level always placed in the sleeve, and its ex- 226 V-seal 20x28x7.5
ploded drawing position is showed as below: 227 O-seal 63x2.65

Bead breaker buffer

200-228 Clamp cylinder piston @70

232 O-seal &19.6x2.62
306 O- seal @16x2.65
307 O-seal ©@20x2.65
200-308 O-seal @170.8x5.33
3 V-seal 185x168x10.8
200-321 O-seal 180x5
331 O-seal &19.6x2.62
200-426 Reverse switch
521 O- seal @ 30*3.55
200-532 Oil seal resistance
We can use code "12" from the pictures, then 604 O-seal 599x2.62
find out all the information of code “12" and
record them. 200-522 Drain valve
801 Tyre changer belt A-28
L Grounding screw Méx40 804 Decompression filter
12 Lifting lever A86 Oil fog maker

200-10  Bead breaker arm spring

The recorded information:

12 Elevating lever — quantity: 2

3. Gather the detail information of parts

4. Please contact the spare parts department
and confirm the order.

5. After confirming the order with any problem,
the spare parts department will delivery the
goods for you according to the order.



Remark: the parts in the list are easy broken parts, if other parts needed to be ordered, please
check the manual.

REF.54965

CIRCUIT DIAGRAM
IPHASE 1PHASE
6.3A%3 =
FU1-FU2 Frll [
110V S0/B0HZ 25A
=.PE 220V 50/60Hz 20A = PE
L1 L2| L3 .
2 d 810 Function table
L | / 3 11| 12
1 n o 1 1
u V| w >< >< |
(REIL
| —_— 2
X Lo
> 3|4
- I
N X [1]z
- . i = 5 t._on_luulin
T = |pesition
l-._ 3
—
PNEUMATIC DRAWING
Turmiable closping
locking cylinder Bead bronker eyl inder Help arm
shover cylinder Tilving are cylinder Inflating ey | inder
Air
or
Manomoier
O
J{ ]E’ f{_[ 17 J{ /] /‘[ Pushes kot
coakrel comirol conirol el Fol control
il log
Air Filier mkar
- EH o
hv

Alr

)

Reliel valve

RO



PARTS LIST

-

|

e

221A-1
221-2
221-3

O 0o N o oo

1l

REF.54965

—T ] h [~ ———I0lH15
14
. U 0 - e =y
[Cog0af— <l
£0% E;--P"
(e
Q,DD-G (@
_ . ‘ . DQGD
L ] ag.:}g
] .‘ ﬂnﬂn
I l . ongﬂ .
5 kil - ] aSota L
':--.., L '_'\lL“ Egﬂ
! l f‘ - i ﬂ':‘
O 9 1z we 1716
Machine body 221 12 Lifting lever
Front pedal cover 200-14 Rubber for bead breaker arm
Left cover 200-15 Oil and water tank
Hex socket head screw Méx10 16 Hex socket head screw M8x20
Flat washer @6 141.2 17 Flat washer @8 171.5
External hex screw M8x25 221-20 Tilting seat
Hex socket head screw M8x20 221-21 Tilting protective cover
Flat washer @8 222 22 Lock nut M10
Rubber damper for foot 23 External hex screw M10x25

Bead breaker damper



REF.54965




79

80
81

82
83
84
85
86
87
88
89
90

221-
16

19

221-
120

221-
121

127
128
129

221-
130

131
132

221-
133

221-
134

136
137

300-
123

200-
124

Quick coupling 1/8-@6

Cylinder lock plate

Horizontal arm lock plate

Flat washer ®8171.5
Horizontal arm locking spring
Horizontal arm block
External hex screw M8x20
Lock nut M8

Lock nut M12

Flat washer ®12252

Flat washer ®12252

Lock spacer

Horizontal arm rear protective cover

Internal hex screw M10x50

Vertical arm cover 228
Vertical arm spring

Internal hex screw M12x16
Damper
Internal hex screw Méx35

Guide pulley

Internal hex screw Méx16
T-joint 1/8-2x@6

Vertical arm
Vertical arm washer

Demounting/mounting head 7#
Protective washer

External hex screw M10x25

Protective plate of the demounting/

mounting head

221-149

150

221-
151L

152
221-153
154
221-155
221-156
221-157
137

159

161

163

221-169
221-171

221-172

221-173
221-174
221-175
176

177

221-
180

221-182

221-183

221-184
185
221-186

221-187

REF.54965

Tilting cylinder cover without
handle

V-ring seal ©20287.5

Tilting cylinder piston (aluminum
alloy) @75

Nut (silver) M121.57

Tilting cylinder barrel

Straight coupling 1/8-@6

Tilting cylinder cover with handle
Piston rod cover of tilting cylinder
Rubber sleeve for tilting cylinder 1
External hex screw M10x25

Flat washer 10403

Lock nut M12

External hex screw M12x65

Hexagonal lock plate 221

Hose guide
Complete tilting cylinder

Column
Column protective cover
Rear cover of tilting column

Cross screw 5x16

Column shaft

Complete locking cylinder

Piston of complete locking cylin-
der

V-ring seal @60506.5

O-ring @42
Internal hex screw Méx55

Locking cylinder cover @60

O-ring 52x2



REF.54965

292-
125

137-7#

200-
139

141

142
143
145

221-
146

221-
147

148

221-
101

221-
102

Hexagonal round pin

Protector of the demounting/moun-
ting head

Complete mounting/demounting
head #7

Hexagon head screw M12x16
Complete pneumatic locking switch
Hexagon socket head screw Méx16
O-ring ©68.26x3.53

Threaded tilt cylinder

Tilt cylinder piston rod

Self-locking nut M8
O-ring @11x1.8

Y-seal @65756

190

191

192

193
194
195
196
197

221-198

199
221-103

221-
104

Pneumatic handle switch plate

Pneumatic handle valve stem

Pneumatic valve stem cap

Pneumatic handle cover
Pneumatic handle separator
O-ring 7.5%2.65

Retaining ring @8

Straight connector

Hexagonal lock plate spring

Hexagon head screw M10x12
O-ring @68x%3.53

O-ring ©@65%5.3



REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Rotary platform 615

Jaw sliding plate (optional)

Jaw cover assembly

Jaw 200

Large washer

Spring washer @16

Hex head bolt M16x40

Rotary platform cover

Connecting rod assembly 615
Square rotary platform 615

Washer for square rotary platform
Retaining ring @65 (shaft)

Jaw sliding guide with pin

Flat washer @12x25x2

Retaining ring @12 (shaft)

Hex socket head cap screw M12x40
Locking serrated washer @12x1

Flat washer @12x30x3

Nut for connecting rod

Jaw sliding guide without pin
Threaded connecting rod 393
Piston rod of clamping cylinder 400
Clamping cylinder cover without handle
Straight connector 1/8"-@8

V-ring seal 202875

O-ring 63x2.65

Clamping cylinder piston @70

Flat washer @12x25x2

Nut M12x7x1.75

Clamping cylinder barrel 360
O-ring ©19.6x2.62

Clamping cylinder cover with handle
Quick connector 1/8-@8

Lock nut M8

Complete clamping cylinder

Complete square rotary platform 615



REF.54965



REF.54965

200-13
200-301
302

303

304

305

306

307
200-308
200-309
200-310
3Mm
200-312

200-313

314
200-315

316
317
318

200-370

319

Bead breaker arm spring
Hex socket head screw M14x30

Lock nut Mé
Elbow fitting (90°) 1/4-28
Nut M16x1.5

Flat washer @16282

O-ring @16x2.65

O-ring @20%2.65

O-ring @170.8x5.33

Bead breaker cylinder cover
Bead breaker cylinder piston rod
V-ring seal 185x168x10.8

Bead breaker cylinder piston
Bead breaker cylinder barrel

Hex socket head screw Méx16

Bead breaker blade assembly

Hex socket head screw M12x90
Lock nut M16x1.5
Guide band

Bead breaker blade protective cover
(optional)

Spring washer @14

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329
330
331

200-
334

350

351
352

353
354
355

356

357

Safety ring @16
O-ring 180x5
Bead breaker arm 200

Bead breaker pin

Bead breaker cylinder swivel
pin

Flat washer @12242

Lock nut M12

Flat washer @8303

Spring washer @8

Hex head bolt M8x20
Straight fitting 1/8-28
O-ring ©19.6x2.62

Complete bead breaker
cylinder

Exhaust valve of bead breaker
cylinder

Elbow fitting (90°) 1/8-@8

Exhaust valve cover of bead
breaker cylinder

Sealing washer
Bi-directional seal

Body of the exhaust valve of
bead breaker cylinder

Silencer

Straight fitting 1/4 — @8



231-480

REF.54965



REF.54965

228-401
228-402
228-404
405

406

407

408

409

410

4M
200-412
221-413
200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426
427
428

Reverse switch pedal
5-way valve pedal (right)
5-way valve pedal (left)
Safety ring @12

Flat washer @12242

Cross head screw M4x30

Flat washer @4

Lock nut M4

Lock nut M8

Flat washer @8171.5
Cam connecting rod
Pedal support plate
Pedal spring

Cam

Cam washer

Hex head screw M6x20

Flat washer @6

Self-tapping cross head screw

29x12

Cam cover

Complete 5-way valve for bead

breaker cylinder

Reverse switch cover

Nut M4

Reverse switch

Hex head screw M6x20
Flat washer @6x12x1

430
200-431
432
433
434

200-
435

436
437
438
439
440
44

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462
470
231-480

Cross head screw M4x16
Reverse switch handle
Lock nut M6

Flat washer @3

Cross head screw M3x18

Pedal connecting rod

Lock nut M8

Front pedal shaft

Nut M8

Pedal torsion spring

Hex head screw M8x50

Hex head screw M8x20
Quick connector 1/8-@8
Quick connector 1/8-26
Quick T-connector 1/8-2x28
5-way valve body (right)

5-way valve cover
Cross head screw ST2.9x14

Silencer 1/8"

5-way valve stem
5-way valve stem spacer

O-ring 12204

Regulating valve (flow or passage)

Complete 5-way swing valve

Complete set of 4 pedals 231



200-501
502

503
200-504
505

506
200-507
508
200-509
200-510
200-5T1
512

513
200-514
515

516

517
200-518
519

520

WS 503 502 200501

Lower cover of the gearbox 521
Bearing 30204 200-522
Gearbox seal (20358 523
Timing belt pulley 524

Hex head screw M8x25 525

Key 6x20 200-526
Worm shaft

Bearing 6010

Worm gear shaft

Worm gear

Spacer for worm gear shaft
Hex head screw M10x55
Spring washer @10

Pin 6x20

Flat washer @10202

Hex socket head screw M6x20
Flat washer @6141.2

Upper cover of the gearbox
Key 10x40

Key 14x40

REF.54965

O-ring @30x3.55
Oil-resistant seal
Lock nut Mé
Spring washer @8
Flat washer @8303

Complete gearbox



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608

609

610

61

614
200-615

Gear Belt pulley

Motor 220V/50HZ
Motor 220v

Motor belt pulley

Hex socket head bolt M8x12
Tyre changer belt A-28
Outer hex bolt M8X65
Flat washer @8X30X3
Capacitor 80uf, 110V
Capacitor 50uf,220V
Flat washer @10X20X2
Spring washer @10
Outer hex bolt M10X25
Outer hex bolt M8X35
Motor rubber washer

Motor support



701 Inflating gun indicator

702 Rubber connection hose

703 Slotted nut

704 Straight fitting 1/4 - 1/4

705 Flat washer @13

706 Pressure adjustment valve (op-
tional)

707 Quick connector 1/4-@8

708 Complete inflating gun

708W Complete inflating gun
(with air-vent valve)

REF.54965

Quick connector
Two-way connector 1/4®8
Lubricator connection 2000

Complete lubricator model 2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

=535 SR

b,

L3y ACH
’l

T-joint 3* @8

Hex socket head screw Méx16
Quick T-joint

Rotary valve body

O-ring 599%2.62

Rotary valve shaft (mandrel)
Hose 5.5 @8

Straight joint 1/8-@8

Hex socket head screw M4x6

Complete rotary valve



REF.54965

m MANUEL D'UTILISATION

PRESENTATION DU PRODUIT

Avertissement : Ce manuel d'utilisation est im-
portant pour la machine, veuillez le lire attenti-
vement avant l'installation et ['utilisation ; il est
important pour une utilisation slre et l'entre-
tien de la machine. Veuillez conserver ce ma-
nuel dans un endroit approprié afin de faciliter
I'entretien de la machine.

Domaine d'application : Le démonte-pneu
automatique est spécialement congu pour
démonter/monter les pneus des jantes.

Attention : Veuillez utiliser la machine unique-
ment aux fins pour lesquelles elle a été congue,
ne |'utilisez pas & d'autres fins. Le fabricant ne
peut étre tenu responsable des dommages ou
blessures causés par le non-respect de ces
consignes.

CONSIGNES DE SECURITE
Régles de sécurité :

L'utilisation de cette machine est

réservée aux professionnels for-

més et qualifiés, & ceux qui ont
déja lu attentivement le manuel d'introduction
ou & ceux qui ont l'expérience de l'utilisation
de machines similaires. Toute modification ou
utilisation de cette machine dépassant le ca-
dre prévu par le fabricant ou non conforme au
manuel peut entrainer un dysfonctionnement
et endommager la machine. Le fabricant peut
alors annuler la garantie pour les éléments
concerneés.

Si certaines piéces sont endommagées pour
une raison quelconque, veuillez les remplacer
conformément & la liste des pieces détachées.

Attention : la garantie est valable un an &
compter de la date de livraison du fabricant
; la garantie exclut les piéces facilement cas-
sables.

& Etiquettes d'avertissement de sécurité

Attention : Lorsque les étiquettes d'avertisse-
ment de sécurité sont endommagées ou man-
quantes, veuillez les remplacer dans les plus
brefs délais !

ATTENTION : Ne permettez pas lutilisation
de l'appareil lorsque les étiquettes d'avertis-
sement de sécurité sont manquantes ou en-
dommagées. Ne permettez & aucun objet de
masquer les étiquettes d'avertissement de
sécurité. Les clients peuvent apposer eux-mé-
mes les étiquettes d'avertissement (comme le
montre limage de droite) & tous les endroits
nécessaires.

Avertissements de sécurité :
1. Ne placez pas vos mains sous la téte de
montage/démontage pendant le fonction-
nement ;
2. Ne placez pas vos mains entre les pinces
pendant le fonctionnement ;

3. Ne placez pas vos mains dans le talon du
pneu lors du démontage du pneu ;

4. Assurez-vous que le systeme est équipé
d'un bon circuit de mise & la terre ;

5. Ne placez pas vos pieds entre la lame
de la détalonneuse et le corps pendant le
fonctionnement ;

6. Instructions d'avertissement.



REF.54965

SPECIFICATIONS TECHNIQUES
Dimensions de la jante & 10~21"
verrouillage extérieure
Dimensions de la jante & 12~24"
verrouillage intérieure
Diamétre maximal de laroue 1000 mm (40")
Largeur maximale de laroue 355 mm (14")
Pression de travail 8-10 bar
Alimentation électrique 220V (1ph)
Puissance du moteur en 0,75 Kw
option
Couple de rotation max. 1078 N*m
(table rotative)
Dimensions globales 960*760*930 mm
Niveau sonore <75dB
Pression de travail 8~10 bar
Poids 80 kg
Dimensions de I'emballage 1230*450*350 mm
Niveau sonore LpA<75dB

Remarque : Les dimensions des jantes indi-
quées dans le tableau ci-dessus sont basées
sur les jantes en fer. Les jantes en aluminium
sont plus épaisses que les jantes en fer, les di-
mensions indiquées ci-dessus sont donc four-
nies & titre indicatif uniquement.

ASSEMBLAGE
DEBALLAGE ET INSPECTION :

Retirez le clou qui est enfoncé dans la plaque
& l'aide d'une pince & bec fin ; déballez le car-
ton et le couvercle en plastique. Vérifiez que
toutes les piéces figurant sur la liste des pieces
détachées sont présentes. Si des pieces man-
quent ou sont cassées, n'utilisez pas la machi-
ne et contactez le fabricant ou le revendeur
dés que possible.

Fig1

EXIGENCES RELATIVES AU LIEU DE TRAVAIL

Choisissez un lieu de travail conforme aux
regles de sécurité. Raccordez l'alimentation
électrique et la source d'air conformément au
manuel. Le lieu de travail doit étre bien ventilé.
Afin de garantir le bon fonctionnement de la
machine, le lieu de travail doit disposer d'un
espace libre minimum par rapport & chaque
mur, comme indiqué sur la Fig. 2. Si vous l'ins-
tallez & l'extérieur, il doit étre protégé par un
toit contre la pluie et le soleil.

Avertissement : |a machine équipée d'un mo-
teur ne doit pas étre utilisée dans une atmos-
phére explosive.

Position et installation :

Fig 3

1. Préparation des outils

2. Placez le déclencheur basculant (3, Fig.
3) sur le corps (1, Fig. 3) & laide de 4 bou-
lons (M12), puis insérez le tuyau d'air (2, Fig.
3) dans le trou de la colonne. Serrez 'écrou
autobloquant 4 (8, Fig. 3).

3. Insérez la vis (9, Fig. 3) dans les trous de la
colonne et de l'arbre du cylindre basculant
(11, Fig. 3), puis serrez-la & l'aide de l'écrou
autobloquant (10, Fig. 3).

4. Dévissez les deux boulons du couvercle
gauche et retirez le couvercle, raccordez le
tuyau d'air (2, Fig. 3) mentionné précédem-
ment aux orifices latéraux qui commandent
la valve & 5 voies inclinable. Fixez le couver-
cle gauche.

5. Fixez le couvercle en plastique (7, Fig. 3) &
l'aide de deux boulons (4, Fig. 3).

6. Montez le couvercle arriere en plastique
(5, Fig. 3) sur la colonne a l'aide d'une vis (6,
Fig. 3).



REF.54965

BRANCHEMENTS ELECTRIQUES ET PNEUMATI-
QUES

Avertissement : Avant l'installation et le bran-
chement, vérifiez que l'alimentation électrique
correspond aux caractéristiques techniques
de la machine. Toute linstallation des dispo-
sitifs électriques et pneumatiques doit étre
effectuée par un électricien professionnel.

Raccordez le connecteur d'air comprimé situé
sur le coté droit de la machine au systéme d'air
comprimé. Le réseau électrique auquel la ma-
chine est raccordée doit étre équipé d'un dis- ‘
positif de protection & fusibles et d'une bonne -
protection de mise & la terre de la couverture &
extérieure. Installez linterrupteur d'air automa-
tique de fuite sur l'alimentation principale, le

courant de fuite est réglé & 30 mA.

Attention : Cette machine n'est pas équipée
d'une prise d'alimentation. L'utilisateur doit
brancher lui-méme une prise d'alimentation
d'au moins 16 A et adaptée d la tension de . .
la machine. Ou connecter directement a l'ali- .
mentation électrique conformément aux exi-

R ®
gences ci-dessus. . ‘ . .

FONCTIONNEMENT : Remarque : les opérations ci-dessous se ré-

ferent & la Fig. 4+
- Pédale basculante (H) + Appuyez sur la pédale de rotation de la
table rotative (Z) et de la table rotative (Y)
dans le sens horaire ;
- Pédale d'ouverture et de fermeture

! + Soulevez la pédale de rotation de la table
des pinces (V)

rotative (Z) et de la table rotative (Y) dans le
sens antihoraire.

+ Appuyez sur la pédale du démonte-pneu
(U) et sur la lame du démonte-pneu (F) ; re-
l&chez la pédale du démonte-pneu (U) et la
lame du démonte-pneu (F) pour les ramener
a leur position initiale.

- Pédale de rotation de la table ro-

+ Appuyez & fond sur la pédale (V) pour ou-

- Pédale de la détalonneuse (U) vrir et fermer les pinces ; les quatre pinces
(G) situées sur la table rotative s'ouvrent ;
appuyez A nouveau sur la pédale pour fer-
mer les quatre pinces (G). Lorsque la pédale
est en position centrale, les quatre pinces
cessent de bouger.

T SRR

+ Appuyez sur le bouton de verrouillage
pneumatique (K) pour verrouiller le bras pi-
votant (N) et le bras vertical (M).

+ Appuyez sur la pédale de la détalonneuse
(H) pour faire descendre la colonne (C) vers
l'arriere ; appuyez & nouveau pour faire re-



REF.54965

monter la colonne.

Le fonctionnement du démonte-pneu com-
prend trois parties :

1. Démontage du talon du pneu
2. Démontage du pneu
3. Montage du pneu

Attention : Avant toute opération, ne portez
pas de vétements amples et portez un casque,
des gants et des chaussures antidérapantes.
Assurez-vous de dégonfler complétement le
pneu et retirez tous les contrepoids de la jante.

Dégonflage du talon du pneu :

Assurez-vous de vider complétement l'air du
pneu, placez le pneu contre le tampon en
caoutchouc (S). Placez la lame (F) contre le ta-
lon & environ 10 mm du bord de la jante, com-
me illustré & la Fig. 5. Appuyez sur la pédale de
la détalonneuse (U) pour enfoncer la palette
dans le pneu. Répétez les opérations ci-des-
sus a différents endroits autour du pneu et des
deux cotés du pneu jusqu'd ce que le talon du
pneu soit complétement libéré. (Fig 5.)

Démontage du pneu

Veillez & retirer tous les poids de la jante et &
dégonfler complétement le pneu avant cette
opération. Appliquez de la graisse lubrifiante
(ou un lubrifiant similaire) autour du talon du
pneu. L'absence de lubrifiant peut entrainer
une usure prématurée du pneu. Serrez la roue
comme indiqué ci-dessous en respectant les
dimensions indiquées :

a- pour serrer la roue de l'extérieur : Appu-
yez sur la pédale d'ouverture et de ferme-
ture des pinces (V) jusqu'd mi-course, en
positionnant les quatre pinces (G) & l'aide
de l'échelle de référence sur la table rota-
tive (Y) ; placez le pneu sur la table rotative,
maintenez la jante et appuyez sur la pédale
d'ouverture et de fermeture des pinces (V)
jusqu'd ce que la roue soit maintenue par

les pinces.

a- pour serrer la roue de lintérieur : Posi-
tionnez les quatre pinces (G) et fermez-les
toutes. Placez le pneu sur la table rotative et
appuyez sur la pédale d'ouverture et de fer-
meture des pinces (V) pour ouvrir les pinces
et ainsi bloquer la roue en place.

Attention : Vérifiez que la roue est bien fixée
par les quatre pinces avant de passer a l'éta-
pe suivante.

Abaissez le bras vertical (M) jusqu'a ce que la
téte de montage/démontage () repose

contre le bord de la jante, basculez la poignée
de verrouillage (K) pour verrouiller le bras

vertical (M) et le bras horizontal en position, et
contrdlez la distance entre

la téte de montage/démontage et le bord de
la jante, qui doit étre d'environ 2 & 3 mm. In-
sérez

le levier de levage (T) entre le talon du pneu et
la partie avant de la téte

de montage/démontage (I), puis déplacez le
pneu au-dessus de la téte de montage/dé-
montage

comme illustré a la Fig. 6.

Attention : Les chaines, bracelets, vétements
amples et tout autre objet proche des piéces
rotatives peuvent présenter un danger pour
l'opérateur.

Tout en maintenant le levier de levage en po-
sition, appuyez sur la pédale de rotation de la
table rotative (Z) et faites tourner la table ro-
tative (Y) dans le sens horaire jusqu'a ce que
le pneu soit complétement séparé de la jante.

Pour démonter le pneu de l'autre coté, conti-
nuez & utilisez le levier de levage pour soulever
le pneu, puis séparez le pneu de l'autre coté de
la jante. Appuyez sur la pédale basculante (H),
inclinez la colonne vers l'arriére, retirez le pneu.



MONTAGE DU PNEU

Attention : Vérifiez que le pneu et la jante sont
de la méme taille avant de monter le pneu.

Pour éviter tout dommage au pneu, lubrifiez le
talon du pneu et la jante avec le lubrifiant re-
commandé par le fabricant. Mettez le pneu en
place et vérifiez la situation.

Attention : Lorsque vous serrez la jante, ne
posez pas vos mains sur celle-ci afin d'éviter
toute blessure pendant cette opération.

Verrouillez le bras de montage vertical hexa-
gonal, placez le pneu sur la jante, laissez le
balancier. Remettez le bras en place comme
pour le démontage du pneu. Laissez un cété
du talon du pneu reposer au-dessus de la
partie

arriere de la téte de montage/démontage, et
l'autre coté

sous la partie avant de la téte de montage/
démontage. Maintenez le pneu avec

vos mains ou & l'aide d'un bras, puis faites
tourner la table rotative pour monter le talon
du pneu. (Fig. 7)

Fig 7

Gonflage du pneu

Important : Le gonflage est une opération
tres dangereuse. Procédez avec précaution
et respectez les instructions. Lors du gonflage,
cela peut s'avérer extrémement dangereux si
un probleme survient au niveau du pneu ou de
la jante. La force d'éclatement potentielle du
pneu s'exerce vers le haut et vers l'extérieur, et

REF.54965

cette puissance importante peut causer des
blessures ou la mort de l'opérateur ou des per-
sonnes se trouvant a proximite.

Le pneu peut éclater dans les cas suivants :

1. La jante et le pneu ne sont pas de la
méme taille ;

2. Le pneu ou la jante est endommagéle) ;

3. La pression de gonflage des pneus est su-
périeure a la pression maximale recomman-
dée par le fabricant ;

4. L'opérateur ne respecte pas les regles de
securiteé
Veuillez procéder comme suit :

1. Retirez le capuchon de la valve de la tige
de valve ;

2. Veérifiez que la buse d'air est compléete-
ment enfoncée sur les filets de la tige de
valve.

3. Vérifiez que le pneu et la jante sont de la
méme taille.

4. Lubrifiez & la fois le talon du pneu et la
jante. Si nécessaire, appliquez une lubrifica-
tion supplémentaire.

5. Gonflez le pneu avec le frein ; pendant le
gonflage, vérifiez la pression indiquée sur le
manomeétre, vérifiez également si le talon
est fixé ou non. Répétez l'opération ci-des-
sus jusqu'd ce que le talon soit bien fixé ;
vous devez prendre des mesures spéciales
lorsque vous gonflez une jante convexe ou
une jante doublement convexe.

6. Continuez a gonfler et vérifiez fréquem-
ment la pression d'air jusqu'd atteindre la
pression requise.

Remarque : Ne dépassez jamais la pression de
gonflage maximale indiquée par le fabricant
du pneu.

Gardez vos mains et votre corps & distance
des pneus en cours de gonflage. Seules les
personnes spécialement formées sont auto-
risées O effectuer ces opérations. Ne laissez
personne d'autre utiliser ou s'approcher du
démonte-pneu.



REF.54965

2
E

5
AP AN N

T P Y
Tl e Yl

Fig 18

Déplacement de la machine

Veuillez utiliser un chariot élévateur pour dé-
placer la machine. Débranchez le démon-
te-pneu de l'alimentation électrique et pneu-
matique, soulevez la plaque de base et insérez
les fourches du chariot élévateur. Ensuite, ins-
tallez le démonte-pneu dans une nouvelle po-
sition et fixez-le solidement.

Remarque : L'emplacement choisi pour fixer le
démonte-pneu doit étre conforme aux normes
de sécurité.

ENTRETIEN

Attention : Seul un personnel professionnel
doit effectuer la maintenance. Pour prolonger
la durée de vie de la machine, entretenez-la
régulierement conformément au manuel. Si-
non, la fiabilité de la machine sera compromi-
se et cela pourrait méme causer des blessures
& l'opérateur et aux personnes 4 proximité.

Attention : Seuls les professionnels peuvent
effectuer I'entretien. Pour prolonger la durée
de vie de la machine, effectuez sa maintenan-
ce en temps voulu conformément au manuel.
Sinon, cela aura un impact sur la fiabilité de la
machine ou pourra méme causer des blessu-
res & l'opérateur et aux personnes se trouvant
& proximité. Attention : avant d'effectuer toute
opération d'entretien, débranchez le démon-
te-pneu de l'alimentation électrique et pneu-
matique, puis appuyez 3 a 4 fois sur la pédale
d'ouverture et de fermeture des pinces ou sur
la pédale de rotation de la table rotative afin
d'évacuer tout I'air comprimé de la machine.

Les pieces endommagées doivent étre rem-
placées par des professionnels a l'aide des
pieces de rechange fournies par le fabricant.

+ Nettoyez la machine une fois par jour apres
le travail.

+ Nettoyez les salissures sur la table rotative
avec du gazole une fois par semaine et lu-
brifiez les glissieres et les pinces.

Les opérations d'entretien suivantes doivent
étre effectuées au moins une fois par mois :

« Veérifiez le niveau d'huile dans le brumisa-
teur d'huile. Si nécessaire, remplissez-le avec
de I'huile SAE30#. Dévissez & l'aide d'une clé
hexagonale (E). Une fois le raccordement &
l'air comprimé effectué, appuyez d'abord
5 & 6 fois sur la pédale d'ouverture et de
fermeture des pinces ou sur la pédale de
rotation de la table rotative, puis vérifiez si
une goutte d'huile s‘écoule du brumisateur
d'huile. Pour un fonctionnement continu,
appuyez deux fois & chaque fois, versez une
goutte d'huile, sinon réglez la vis (D) qui con-
tréle l'entrée d'huile a l'aide d'un tournevis
plat. (Fig. 9)

+ Comme le montre la Figure 9-1, lorsque
vous constatez qu'il y a de l'eau dans la
coupelle, poussez la valve de vidange vers
le haut avec vos doigts pour évacuer l'eau
; reléichez vos doigts une fois I'eau évacuée,
la valve de vidange se refermera automati-
guement sous l'action du ressort.

Enfrée s e

Coupelle-!
3 huile

Coupelle +' |

Valve de vidange +

Fig 19-1+

Fig 19

Remarque : Apres les 20 premiers jours d'utili-
sation, resserrez les pinces & l'aide des vis de
serrage (B) situées sur la table rotative (Fig. 10).



——

%

En cas de perte de puissance de la table ro-
tative, vérifiez si la courroie est bien tendue en
suivant les étapes suivantes : Retirez le couver-
cle gauche en dévissant les vis ; réglez les deux
vis situées sur le support du moteur, mainte-
nez une distance appropriée entre le support
du moteur et la base du moteur ; serrez les vis
pour tendre la courroie. (Fig. 1)

I
-,

Fig 11

Attention : Veuillez débrancher la machine de
l'alimentation électrique et de l'alimentation
pneumatique.

Remarque : Si le bras vertical n'est pas verroui-
llé ou ne répond pas a l'exigence d'un écart
de 2 & 3 mm entre le bas de la téte de mon-
tage/démontage et la jante, veuillez régler la
plague de verrouillage hexagonale (x), comme
illustré ala Fig. 12.

REF.54965

Remarque : Afin de garantir la fiabilité des
pinces et de la lame de la détalonneuse, pro-
cédez comme suit pour maintenir leurs valves
propres :

1. Retirez le couvercle gauche du corps de la
machine en dévissant les deux vis ;

2. Desserrez les silencieux de valve (A) qui
appartiennent & la pédale d'ouverture et de
fermeture des pinces et d la pédale de la dé-
talonneuse (Fig. 13).

3. Nettoyez les silencieux & l'air comprimé. Si
ceux-ci sont endommageés, veuillez les rem-
placer en vous référant & la liste des pieces
détachées. (Fig. 13)




REF.54965

ENTRETIEN

PROBLEME

CAUSE

SOLUTION

La table rotative tourne unique-
ment dans un sens ou ne tourne
pas.

Le commutateur d'inversion
est endommageé.

Le commutateur d'inver-
sion est endommagé.

Courroie cassée

Remplacer la courroie

Dysfonctionnement du
moteur

Veérifiez le cable du
moteur ou le cdble du
bornier ;

Remplacez le moteur s'il
est endommage

Lors du démontage ou de la fixa-
tion de la roue, la table rotative
ne se verrouille pas (elle tourne
avec la roue) ;

Les pinces s'ouvrent ou se ferment
lentement ;

La table rotative ne verrouille pas
correctement la jante.

Fuite d'air

Vérifiez toutes les pieces
du systeme d'alimenta-
tion en air

Le cylindre de serrage ne
fonctionne pas

Remplacez le cylindre &
piston

Pinces usées

Remplacer les pinces

Rondelles du cylindre du
mandrin cassées

Les remplacer

La téte de montage/démontage
touche toujours la jante pendant
le fonctionnement

La plague de verrouillage
est mal réglée ou ne répond
pas aux spécifications
requises

Remplacez-la ou ré-
glez-la

Les vis du mandrin sont des-
serrées ; le bras vertical ne
peut pas étre verrouillé avec
la plague de verrouillage.

Serrez les vis ;
remettez la plaque de
verrouillage en place.

La pédale de la détalonneuse et
la pédale d'ouverture/fermeture
des pinces ne peuvent pas revenir
a leur position initiale.

Ressort de la pédale cassé

Remplacez-le.

La lame de la détalonneuse fonc-
tionne difficilement.

Silencieux bouché

Nettoyez-le ou rempla-
cez-le.

La rondelle du cylindre de la
détalonneuse est cassée.

Remplacez-la.




GUIDE DE COMMANDE DE PIECES DETACHEES

Guide pour commander des pieces déta-
chées.

1. Tout d'abord, I'échantillon endommagé ou
commandé doit étre obtenu et la quantité de
pieces détachées doit étre confirmée.

2. Confirmez les spécifications des pieces rem-
placées afin d'éviter toute erreur de comman-
de.

La méthode confirmée est la suivante :

En fonction de la plage d'utilisation et de I'em-
placement des piéces, recherchez les codes
des piéces dans le schéma éclaté (derniére
section) du manuel. Par exemple, si le levier
de levage doit étre commandé, car il est tou-
jours placé dans le manchon, sa position sur le
schéma éclaté est indiquée ci-dessous :

Nous pouvons utiliser le code « 12 » des ima-
ges, puis trouver toutes les informations relati-
ves au code « 12 » et les enregistrer.

n
12

Vis de mise a la terre Mé6x40
Levier de levage

200 -10 Ressort du bras de la détalonneuse

Les informations enregistrees :

12 Levier de levage — quantité : 2

3. Rassemblez les informations détaillées sur
les pieces.

4. Veuillez contacter le service des piéces dé-
tachées et confirmer la commande.

REF.54965

5. Aprés confirmation de la commande, en cas
de probleme, le service des piéces détachées
vous livrera les marchandises conformément &
la commande.

Remarque spécifique :
- Le fabricant se réserve le droit de modifier
les spécifications des piéces sans préavis
aux utilisateurs.
- Le fabricant n'est pas responsable des
modifications et améliorations apportées
aux produits déjd vendus.

Liste des pieces détachées d'usure.

CODE NOM

221-10 Amortisseur de la détalon-
neuse

226 Joint en V 20x28x7,5

227 Joint torique 63x2,65

200-228 Piston du cylindre de serrage
@70

232 Joint torique ©@19,6x2,62

306 Joint torique @16x2,65

307 Joint torique ©@20x2,65

200-308 Joint torique @ 170,8*5,33

3M Joint en V 185x168x10,8

200-321 Joint torique 180 x 5

331 Joint torique @19,6x2,62

200-426 Interrupteur de marche arriere

521 Joint torique @ 303,55

200-532 Résistance des joints toriques

604 Joint torique 599x2,62

200-522 Valve de vidange

801 Courroie du démonte-pneus
A-28

804 Filtre de décompression

A86 Brumisateur d'huile



REF.54965

Remarque : les pieces figurant dans la liste sont des pieces facilement cassables. Si d'autres

piéces doivent étre commandeées, veuillez consulter le manuel.

SCHEMA DU CIRCUIT

TRIPHASE 1PHASE
6,3AX3 = Leu |
FU1-FU2 |z |
i 110 W S0/60 Hz 25 A
- PE 220 VEDIBDHZ | 20A = PE
L1 L2 -
L Tableau des fonctions L1 L2 LYy
2 & § 10 2| 4 6 810
e e I S 11 12 PR T
13 § 71 9 i 1 3 5 71 9
U | v w >< >< 8 e u vl w
~EENOC :
X ,
XMl lrle
. LContacss | Li]
M1 9 Position Numeérc . . y
3- [ A 1=
- FE PE o
DESSIN PNEUMATIQUE
Cylindre de serrage
cylindre de Cylmdre de poussée  de la table romative . Cylindre du bras
verrouillage potr détalonnense Eﬂ-‘!—‘_—:’j::;ﬂ“ bras Gonflace d'zssistance
T1 [ Surpmslsedr [
d'air
Manométra |
-
~ 4 L il | L L Ll ". ANI/F Co nde
F:mﬂmnﬂz I Commande | ][] Commande [ ||| Cormmande ||| Commande &~ 3 bourjn
& bowson ipédale | ipédale | apédale | &pédale :
pousseir R P P P poussor
= Brumisateur
) Filtredar [ dhuile
. | — |
5,‘“.““ Valve de décharge
d'air



LISTE DES PIECES

e e
S
87 »

221A-1

221-2

221-3

4

5

6

7

9

1

12

N IR [
i agcrg
' L 20 s
55%
- I l P uﬂﬂg
; ki = . )
)
-*H _{_j_ -—'\l"—* ggﬂ
A ]| ° 2%
L= a0
O 912w
Corps de la machine 221 200 - 14
Couvercle de pédale avant
200-15
Couvercle gauche
Vis & téte creuse hexagonale 6
Méx10
Rondelle plate @6 141,2 v
A , 221-20
Vis & téte hexagonale exté-
rieure M8x25 221-21
Vis a téte hexagonale M8x20
Rondelle plate @8 222 2
23

Amortisseur en caoutchouc
pour pied

Amortisseur de détalonneuse

Levier de levage

)
Q-:- -:PZ
<

REF.54965

|13
-4
AT

Caoutchouc pour bras de
détalonneuse

Réservoir d'huile et d'eau

Vis & téte creuse hexagonale
M8x20

Rondelle plate @8 171,5
Siege basculant

Couvercle de protection
basculant

Contre-écrou M10

Vis & téte hexagonale exté-
rieure M10x25



REF.54965




79

80
81

82
83

84
85

86

87

88

89
90

221-
16

19

221-
120

221-
121

127

128

129

221-
130

131
132

221-
133

221-
134

Raccord rapide 1/8-@6

Plague de verrouillage & cylindre

Plaque de verrouillage & bras hori-
zontal

Rondelle plate ®8171,5

Ressort de verrouillage & bras hori-
zontal

Blocage horizontal du bras

Vis a téte hexagonale extérieure
M8x20

Contre-écrou M8
Contre-écrou M12
Rondelle plate ®12252

Rondelle plate ®12252
Entretoise de verrouillage

Couvercle de protection arriere du
bras horizontal

Vis & téte hexagonale intérieure
M10x50

Couvercle du bras vertical 228
Ressort du bras vertical

Vis a téte hexagonale intérieure
M12x16

Amortisseur

Vis a téte hexagonale intérieure
Mé6x35

Poulie de guidage

Vis & téte hexagonale intérieure M6x16

Joint en T 1/8-2x@6

Bras vertical

Rondelle pour bras vertical

221-149

150

221-
151L

152
221-153

154
221-155

221-156

221-157

137

159
161
163

221-169

221-171

221-172

221-173

221-174

221-175

176

177

221-

180

221-182

221-183

REF.54965

Couvercle du cylindre basculant
sans poignée

Joint en V @20287,5

Piston de cylindre basculant
(alliage d'aluminium) @75

Ecrou (argent) M12 1,57

Barillet de cylindre basculant

Raccord droit 1/8-@6

Couvercle du cylindre basculant
avec poignée

Couvercle de tige de piston pour
cylindre basculant

Manchon en caoutchouc pour
cylindre basculant 1

Vis & téte hexagonale extérieure
M10%25

Rondelle plate 10403
Contre-écrou M12

Vis & téte hexagonale extérieure
M12x65

Plague de verrouillage hexago-
nale 221

Guide-tuyau
Cylindre basculant complet
Colonne

Couvercle de protection pour
colonne

Couvercle arriere de colonne
basculante

Vis cruciforme 5x16

Arbre de colonne

Cylindre de verrouillage complet

Piston de cylindre de verrouillage
complet

Joint en V @60506,5



REF.54965

136
137

300-
123

200-
124

292-
125

137-7#

200-
139

41

142

143
145

221-
146

221-
147

148

221-
101

221-
102

Téte de démontage/montage 7#

Rondelle de protection

Vis a téte hexagonale extérieure
M10x25

Plaque de protection de la téte de
démontage/montage

Broche ronde hexagonale

Protecteur de la téte de démontage/
montage

Téte de montage/démontage com-
plete #7

Vis & téte hexagonale M12x16

Interrupteur a verrouillage pneumati-
gue complet

Vis & téte creuse hexagonale Méx16
Joint torique @68,26x3,53

Cylindre basculant fileté
Tige de piston de cylindre basculant

Ecrou autobloquant M8

Joint torique @11x1,8

Joint en'Y @65756

221-184
185

221-186

221-187

190

191

192

193

194

195
196
197

221-198

199
221-103

221-
104

Joint torique @4*2

Vis & téte hexagonale intérieure
Méx55

Couvercle de cylindre de verroui-
llage @60

Joint torique 52x2

Plague de commutation a poig-
née pneumatique

Tige de valve & poignée pneu-
matique

Capuchon de tige de valve pneu-
matique

Couvercle de poignée pneuma-
tique

Séparateur de poignée pneuma-
tique

Joint torique 7,5%2,65
Anneau de retenue @8

Connecteur droit

Ressort pour plague de verrouilla-
ge hexagonale

Vis & téte hexagonale M10x12
Joint torique @68x3,53

Joint torique @65x5,3



REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Plateforme rotative 615

Plague coulissante de pince (en option)
Ensemble de couvercle de pince

Pince 200

Grande rondelle

Rondelle de ressort @16

Boulon a téte hexagonale M16x40
Couvercle pour plateforme rotative
Ensemble de bielle de raccordement 615
Plateforme rotative carrée 615

Rondelle pour plateforme rotative carrée
Bague de retenue @65 (arbre)

Guide coulissant & pince avec broche
Rondelle plate @12x25x2

Bague de retenue @12 (arbre)

Vis & téte creuse hexagonale M12x40
Rondelle dentelée de verrouillage @12x1
Rondelle plate @12x30x3

Ecrou pour bielle de raccordement
Guide coulissant & pince sans broche
Bielle de raccordement filetée 393

Tige de piston du cylindre de serrage 400
Couvercle de cylindre de serrage sans poignée
Connecteur droit 1/8"-@8

Joint en V 202875

Joint torique 63x2,65

Piston de cylindre de serrage @70
Rondelle plate @12x25x2

Ecrou M12x7x1,75

Barillet de serrage du cylindre 360

Joint torique @19,6x2,62

Couvercle de cylindre de serrage avec poignée
Connecteur rapide 1/8-28
Contre-écrou M8

Cylindre de serrage complet

Plateforme rotative carrée complete 615



REF.54965



REF.54965

200-13
200-301
302

303

304

305

306

307
200-308
200 - 309

200-310

3N
200-312

200-313

314

200-315

316

317

318

200-370

319

Ressort du bras de la détalonneuse
Vis & téte creuse hexagonale M14x30

Contre-écrou M6
Raccord coudé (90°) 1/4-@8
Ecrou M16x1,5

Rondelle plate ©16282
Joint torique @16x2,65
Joint torique @20x2,65
Joint torique @170,8x5,33

Couvercle du cylindre de la détalon-
neuse

Tige de piston du cylindre de la déta-
lonneuse

Joint en V 185x168x10.8

Piston du cylindre de la détalonneuse
Barillet de cylindre de détalonneuse

Vis d téte creuse hexagonale Méx16

Assemblage de la lame de la déta-
lonneuse

Vis a téte creuse hexagonale M12x90
Contre-écrou M16x1,5

Bande de guidage

Couvercle de protection pour lame de
la détalonneuse (en option)

Rondelle de ressort @14

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329

330
331
200-
334
350
351

352

SHE

354

ESS

356

357

Anneau de sécurité @16
Joint torique 180x5

Bras de la détalonneuse 200
Broche de la détalonneuse

Broche pivotante pour cylindre
de détalonneuse

Rondelle plate @12242
Contre-écrou M12
Rondelle plate @8303
Rondelle de ressort @8

Boulon a téte hexagonale
M8x20

Raccord droit 1/8-@8

Joint torique ©19,6x2,62

Cylindre de la détalonneuse
complet

Valve d'échappement du
cylindre de la détalonneuse

Raccord coudé (90°) 1/8-@8

Couvercle de la valve d'écha-
ppement du cylindre de la
détalonneuse

Rondelle d'étanchéité
Joint bidirectionnel

Corps de la valve d'écha-
ppement du cylindre de la
détalonneuse

Silencieux

Raccord droit 1/4 — @8



231-480

REF.54965



REF.54965

228-401
228-402

228-404

405

406

407

408

409

410

41
200-412
221-413
200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427
428

Pédale de la marche arriére

Pédale de la valve a 5 voies
(droite)

Pédale de la valve a 5 voies
(gauche)

Anneau de sécurité @12
Rondelle plate @12242

Vis & téte cruciforme M4x30
Rondelle plate @4
Contre-écrou M4
Contre-écrou M8

Rondelle plate @8171,5

Bielle de raccordement & came
Plague de support de pédale
Ressort de la pédale

Came

Rondelle & came

Vis & téte hexagonale M6x20

Rondelle plate @6

Vis autotaraudeuse a téte cruci-
forme 2,9x12

Cache-came

Valve & 5 voies compléete pour le
cylindre de la détalonneuse

Couvercle de l'interrupteur de
marche arriere

Ecrou M4

Interrupteur de marche arriére

Vis a téte hexagonale Mé6x20
Rondelle plate @6x12x1

430
200-431

432

433

434
200-435
436

437

438

439

440

441

442

443

445
200-449
200-451

452

453
200 - 455

200 - 456

457
462

470
231-480

Vis & téte cruciforme M4x16

Poignée de l'interrupteur de mar-
che arriere

Contre-écrou M6

Rondelle plate @3

Vis a téte cruciforme M3x18

Bielle de raccordement & pédale
Contre-écrou M8

Arbre de pédale avant

Ecrou M8

Ressort de torsion & pédale

Vis a téte hexagonale M8x50

Vis a téte hexagonale M8x20
Connecteur rapide 1/8-@8
Connecteur rapide 1/8-@6
Connecteur rapide en T 1/8-2 x @8
Corps de valve & 5 voies (& droite)

Couvercle de la valve & 5 voies
Vis a téte cruciforme ST2,9x14

Silencieux 1/8"

Tige de valve a 5 voies

Entretoise pour tige de valve a 5
voies

Joint torique 12204

Valve de régulation (débit ou
passage)

Valve pivotante compléte a 5 voies

Jeu complet de 4 pédales 231



200-501

502
503

200-504

505

506
200-507
508

200 - 509
200 - 510
200 - 51

512
513
200 - 514
515
516

517

505
i Fi
2050 503

Couvercle inférieur de la boite
de vitesses

Roulement 30204

Joint de boite de vitesses
(20358

Poulie de courroie de distri-
bution

Vis & téte hexagonale M8x25
Clé 6x20

Arbre a vis

Roulement 6010

Arbre de la vis sans fin
Engrenage & vis sans fin

Entretoise pour arbre & vis
sans fin

Vis & téte hexagonale M10x55
Rondelle de ressort @10
Broche 6x20

Rondelle plate @10202

Vis & téte creuse hexagonale
Mé6x20

Rondelle plate @6141,2

502 H0-501

200-518

519

520

521
200-522

523
524
525
200-526

Couvercle supérieur de la
boite de vitesses

Clé 10x40

Clé 14x40

Joint torique @30x3,55
Joint d'étanchéité résistant
& I'huile

Contre-écrou M6

Rondelle de ressort @8
Rondelle plate @8303

Boite de vitesses complete

REF.54965



REF.54965

200-504

601-MC
601-MY
200 - 602

603

604

605

606
607-80
607-50
608
609
610

61

614

200 - 615

Poulie de la courroie de la
boite de vitesses

Moteur 220 V/50 HZ
Moteur 220 V

Moteur de la poulie de la
courroie

Boulon & téte creuse hexago-
nale M8x12

Courroie du démonte-pneus
A-28

Boulon hexagonal extérieur
M8x65

Rondelle plate @8X30X3
Condensateur 80 pf,110 V
Condensateur 50 pf,220 V
Rondelle plate @10X20X2
Rondelle de ressort @10

Boulon hexagonal extérieur
M10x25

Boulon hexagonal extérieur
M8x35

Rondelle en caoutchouc du
moteur

Support moteur



701

702

703
704
705
706

707
708
708 W

Indicateur du pistolet de gon- 802
flage 841
Tuyau de raccordement en 842
caoutchouc

840

Ecrou & fente
Raccord droit 1/4 = 1/4
Rondelle plate @13

Valve de réglage de pression (en
option)

Connecteur rapide 1/4-@8
Pistolet de gonflage complet

Pistolet de gonflage complet
(avec valve de ventilation)

REF.54965

Raccord rapide

Connecteur bidirectionnel 1/4®8
Raccordement du lubrificateur 2000

Lubrificateur complet modéle 2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

=535 SR

b,

-i“‘r_. & oy 5
r e
o Al
< -
oo
[ :‘J .
!
A il 200540
|
Jointen T 3* @8

Vis & téte creuse hexagonale Méx16
Joint en T rapide

Corps de valve rotative

Joint torique 599x2,62

Arbre de valve rotative (mandrin)
Tuyau 5,5* @8

Raccord droit 1/8-28

Vis & téte creuse hexagonale M4x6

Valve rotative compléte

ALK



REF.54965

m BEDIENUNGSANLEITUNG

PRODUKTPRASENTATION

Warnung: Diese Bedienungsanleitung ist fir
die Maschine wichtig. Bitte lesen Sie sie vor
der Installation und dem Gebrauch sorgfaltig
durch; sie ist wichtig fur den sicheren Gebrauch
und die Wartung der Maschine. Bewahren Sie
dieses Handbuch bitte sorgfaltig auf, um die
Wartung des Gerdts zu erleichtern.
Anwendungsbereich: Die automatische Rei-
fenmontiermaschine ist speziell fur die De-
montage/Montage von Reifen auf Felgen
konzipiert.

Achtung! Verwenden Sie bitte das Gerat nur fur
den Zweck, fur den es bestimmt ist, verwenden
Sie es nicht fur andere Zwecke. Der Hersteller
haftet nicht fur Schdden oder Verletzungen,
die durch die Nichtbeachtung dieser Vorschrif-
ten entstehen.

SICHERHEITSHINWEISE
Sicherheitsvorschriften:

Die Nutzung dieser Maschine ist

insbesondere geschulten und
qualifizierten Fachleuten vorbehalten, die das
Einfuhrungshandbuch bereits sorgfaltig ge-
lesen haben oder Uber Erfahrung in der Be-
dienung &hnlicher Maschinen verfugen. Alle
Anderungen an diesem Gerat, die Uber den
Anwendungsbereich hinausgehen und nicht
vom Hersteller genehmigt wurden oder nicht
der Bedienungsanleitung entsprechen, kén-
nen zu Fehlfunktionen und Schaden am Gerat
fUhren, woflr der Hersteller die Garantie au-
fheben kann.

Wenn einige Teile aus irgendeinem Grund bes-
chadigt sind, ersetzen Sie sie bitte gemdaR der
Ersatzteilliste.

Achtung: Die Garantie gilt fur ein Jahr ab
dem Lieferdatum des Herstellers; die Garantie
schlielt die leicht zerbrechlichen Teile aus.

& Sicherheitswarnschilder
Achtung! Wenn die Sicherheitswarnschilder

beschadigt oder entfernt wurden, stellen Sie
sie bitte rechtzeitig wieder her!

ACHTUNG: Nehmen Sie das Gerat nicht in Be-
trieb, wenn die Sicherheitswarnschilder fehlen
oder unvollstaindig sind.Lassen Sie keine Obje-
kte zu, die die Sicherheitswarnschilder verdec-
ken. Kunden kénnen die Warnschilder (wie auf
dem rechten Bild zu sehen) an jeder beliebigen
Stelle selbst anbringen.

Sicherheitswarnungen:

1. Legen Sie wahrend des Betriebs nicht die
Hande unter den Montagekopf/Demonta-
gekopf;

2. Stecken Sie wdhrend des Betriebs nicht
die Hande zwischen die Backen;

3. Stecken Sie beim Abmontieren des Reifens
nicht die Hande in den Reifenwulst;

4, Stellen Sie sicher, dass das System mit ei-
nem guten Erdungskreislauf ausgestattet ist
und Uberprufen Sie dies;

5. Halten Sie wdhrend des Betriebs keine
FuRe zwischen die Schaufel des Wulstbre-
chers und das Gehduse;

6. Warnhinweis.



REF.54965

TECHNISCHE DATEN

AuRere Abmessungen des 10~21 Zoll
Verriegelungsrands
Interne Abmessungen des 12~24 Zoll

Verriegelungsrands

Maximaler Reifendurchmesser

1000 mm (40 Zoll)

Maximale Reifenbreite 355 mm (14 Zoll)
Arbeitsdruck 8-10 bar
Stromversorgung 220V (1ph)
Optionale Motorleistung 0,75 kw

Max. Drehmoment (Drehtisch) 1078 N-m
Gesamtabmessung 960*760*930 mm
Gerduschpegel <75dB
Arbeitsdruck 8~10 bar
Gewicht 80 kg
Verpackungabmessungen 1230*450*350 mm
Gerduschpegel LpA<75 dB

Bemerkung: Die in der obigen Tabelle definier-
ten Felgenmalie basieren auf den Eisenfelgen.
Aluminiumfelgen sind dicker als Eisenfelgen,
daher dienen die obigen Felgenmale nur als
Referenz.

ZUSAMMENBAU
AUSPACKEN UND KONTROLLE:

Ziehen Sie den Nagel heraus, der auf der Plat-
te mit der Kippbacke festgenagelt ist; entpac-
ken Sie den Karton und die Plastikhulle. Priifen
Sie, ob alle in der Ersatzteilliste aufgefuhrten
Teile enthalten sind. Sollten Teile fehlen oder
kaputt sein, verwenden Sie das Ger&t nicht
und wenden Sie sich so schnell wie moglich an
den Hersteller oder Handler.

ARBEITSPLATZANFORDERUNGEN:

Wahlen Sie einen Arbeitsplatz, der den Sicher-
heitsvorschriften entspricht. Verbinden Sie die
Stromversorgung und die Luftzufuhr geman
der Anleitung und der Arbeitsplatz muss gut
beluftet sein. Damit die Maschine gut Iduft,
bendtigt der Arbeitsplatz mindestens einen
freien Abstand zu jeder Wand (siehe Abb.
2). Wenn Sie ihn im Freien aufstellen, muss er
durch ein Dach vor Regen und Sonne geschit-
zt werden.

Warnung: die Maschine mit Motor darf nichtin
explosiver Atmosphdre betrieben werden.

Position und Installation:

Abb. 3

1. Vorbereitung der Werkzeuge

2. Setzen Sie die Kippsdule (3, Abb. 3) mit 4
Schrauben (M12) auf das Gehdause (1, Abb.
3), stecken Sie den Luftschlauch (2, Abb. 3)
durch das Loch der Sdule. Ziehen Sie die 4
selbstsichernden Muttern (8, Abb. 3) fest.

3. Stecken Sie die Schraube (9, Abb. 3) in die
Locher der Saule und der Kippzylinderwelle
(11, Abb. 3) und ziehen Sie sie mit der selbst-
sichernden Mutter (10, Abb. 3) fest.

4. Lésen Sie die beiden Schrauben an der
linken Abdeckung und nehmen Sie die Ab-
deckung ab. Verbinden Sie den bereits
erwdhnten Luftschlauch (2, Abb. 3) mit den
seitichen Offnungen, die das kippbare
5-Wege-Ventil steuern. Befestigen Sie die
linke Abdeckung.

5. Befestigen Sie die Kunststoffabdeckung (7,
Abb. 3) mit zwei Schrauben (4, Abb. 3).

6. Bringen Sie die hintere Kunststoffabdec-
kung (5, Abb. 3) mit der Schraube (6, Abb. 3)
an der Saule an.



ELEKTRISCHE UND PNEUMATISCHE VERBIN-
DUNGEN

Warnung: Uberpriifen Sie vor der Installation
und dem Anschluss, ob die Stromversorgung
mit den technischen Daten der Maschine tUbe-
reinstimmt. Alle Installationen von elektrischen
und pneumatischen Gerdten mussen von ei-
nem professionellen Elektriker durchgefuhrt
werden.

Verbinden Sie den Druckluftanschluss, der
sich rechts an der Maschine befindet, mit dem
Druckluftsystem. Das elektrische Netz, an das
die Maschine angeschlossen ist, muss Uber
eine Schutzvorrichtung fur Sicherungen und
einen guten Erdungsschutz der Auflenhulle
verfugen. Installieren Sie den automatischen
Leckluftschalter an der Hauptstromversor-
gung, der Leckstrom ist auf 30 mA eingestellt.

Achtung! Fur diese Maschine gibt es keinen
Netzstecker. Schlieen Sie selbst einen Netzs-
tecker an, der nicht weniger als 16A hat und
der Spannung der Maschine entspricht. Oder
verbinden Sie sich direkt mit der Stromversor-
gung gemdR den oben genannten Anforde-
rungen.

BETRIEB:

- Kipppedal (H)

- Pedal zum Offnen und SchlieRen
der Backen (V)

- Pedal fur die Drehung des Dreh-

- Abdriicker-Pedal (U)

Tl R R

REF.54965

000 o

Bitte beachten Sie: Die folgende Bedienung
bezieht sich auf Abb. 4+

- Betatigen Sie das Drehtisch-Drehpedal (2),
Drehtisch (Y) im Uhrzeigersinn drehen;

* Heben Sie das Drehtisch-Drehpedal (Z) an,
drehen Sie den Drehtisch (Y) gegen den Uhr-
zeigersinn.

« Treten Sie das Abdricker-Pedal (U), driic-
ken Sie die Abdrickerschaufel (F) zusam-
men; |6sen Sie das Abdriicker-Pedal (U),
driicken Sie die Abdriickerschaufel (F) zurtick
in die Ausgangsposition.

+ Ganz nach unten treten Backen 6ffnen und
schlieRen Pedal (V), vier Klemmen (G) auf
dem Drehteller 6ffnen; wieder treten, vier
Klemmen (G) schlieBen. Wenn sich das Pedal
in der mittleren Position befindet, bewegen
sich die vier Klemmen nicht mehr.

+ Drucken Sie den pneumatischen Verriege-
lungsknopf (K), um den Schwenkarm (N) und
den vertikalen Arm (M) zu verriegeln.

+ Treten Sie das Abdricker-Pedal (H), die
Sdule (C) rickwarts nach unten; driicken Sie
erneut, die Sdule geht zurtck.



REF.54965

Der Betrieb des Reifenwechslers setzt sich aus
drei Teilen zusammen:

1. Abmontieren des Reifenwulstes
2. Demontieren des Reifens
3. Montieren des Reifens

Achtung! Tragen Sie vor der Arbeit keine loc-
kere Kleidung, einen Schutzhut, Handschuhe
und rutschfeste Schuhe. Stellen Sie sicher, dass
die Luft aus dem Reifen vollstandig entweicht,
und entfernen Sie alle Radgewichte von der
Felge.

Brechen des Reifenwulstes:

Stellen Sie sicher, dass die Luft im Reifen volls-
tandig entweicht, und legen Sie den Reifen
gegen den Gummipuffer (S). Setzen Sie die
Schaufel (F) etwa 10 mm vom Rand der Felge
entfernt an, wie in Abb. 5 gezeigt. Dricken Sie
das Abdrick-Pedal (U), um die Schaufel in den
Reifen zu driicken. Wiederholen Sie die obigen
Schritte an verschiedenen Stellen rund um den
Reifen und auf beiden Seiten des Reifens, bis
der Reifenwulst vollstandig geldst ist. (Abb. 5.)

Demontieren des Reifens

Stellen Sie sicher, dass alle Gewichte auf der
Felge entfernt werden und die Luft im Reifen
vollstéindig abgelassen wird, bevor Sie diesen
Vorgang durchfihren. Tragen Sie Schmierfett
(oder ein @hnliches Schmiermittel) um den Rei-
fenwulst herum auf. Ohne Schmiermittel kann
der Reifen stark abgenutzt werden. Klemmen
Sie das Rad auf die unten gezeigte Art und
Weise auf das vorgegebene Mafi:

a- um das Rad von auflen einzuspannen:
Driicken Sie das Pedal (V) zum Offnen und
SchlieBen der Backen halb bis zur Mitte
durch und positionieren Sie die vier Klem-
men (G) gemdaR der Referenzskala auf dem
Drehteller (Y). Legen Sie den Reifen auf den
Drehteller, halten Sie die Felge fest und
driicken Sie das Pedal (V) zum Offnen und
SchlieRen der Backen, bis das Rad von den
Backen gehalten wird.

b- um das Rad von innen zu klemmen: Brin-
gen Sie die vier Klemmen (G) in Position und
lassen Sie sie alle geschlossen. Stellen Sie
den Reifen auf den Drehtisch und drlcken
Sie das Pedal zum Offnen und SchlieRen der
Backen (V), um die Klemmen zu &ffnen und
das Rad zu fixieren.

Achtung! Stellen Sie vor dem ndchsten Schritt
sicher, dass das Rad fest mit den vier Klam-
mern gesichert ist.

Senken Sie den vertikalen Arm (M) ab, bis der
Montage-/Demontagekopf (1)

neben dem Felgenrand aufliegt. Klappen Sie
den Verriegelungsgriff (K) um, um den vertika-
len Arm (M)

und den horizontalen Arm zu arretieren, und
kontrollieren Sie den Abstand zwischen

Montage-/Demontagekopf und Felgenrand
um etwa 2-3 mm.

Fuhren Sie den Hebehebel (T) zwischen dem
Reifenwulst und dem vorderen Teil

des Montagekopfes/Montagekopfes (I) ein
und bewegen Sie den Reifen Uber den
Montagekopf/Montagekopf, wie in Abb. 6
gezeigt.

Achtung! Ketten, Armbdnder, lose Kleidung
und alles andere, was sich in der Nahe der ro-
tierenden Teile befindet, stellt eine Gefahr fir
den Bediener dar.

Halten Sie den Hebehebel in Position, driicken
Sie das Pedal firr die Drehung des Drehtellers
(2) und drehen Sie den Drehteller (Y) im Uhrzei-
gersinn, bis der Reifen vollstéindig von der Fel-
ge getrennt ist.

Um den Reifen auf der anderen Seite zu de-
montieren, heben Sie den Reifen weiterhin mit
dem Hebehebel an, so dass sich der Reifen auf
der anderen Seite von der Felge I16st. Dricken
Sie das Kipp-Pedal (H), die Saule rickwarts
nach unten, nehmen Sie den Reifen heraus.



DEN REIFEN AUSHOHLEN

Achtung! Vergewissern Sie sich, dass der Rei-
fen und die Felge die gleiche GroRe haben,
bevor Sie den Reifen montieren.

Um Schaden am Typ zu vermeiden, schmieren
Sie den Reifenwulst und die Felge mit dem vom
Hersteller empfohlenen Schmiermittel. Ziehen
Sie den Reifen auf und Uberprifen Sie die Si-
tuation.

Achtung! wenn Sie die Felge einspannen,
legen Sie lhre Hande nicht auf die Felge, um
Verletzungen wd&hrend dieses Vorgangs zu
vermeiden.

Verriegeln Sie den sechseckigen vertikalen
Montagearm, legen Sie den Reifen auf die Fel-
ge und lassen Sie die Wippe los. Bringen Sie
den Arm wieder in Position, wenn Sie den Rei-
fen abmontieren. Und lassen Sie eine Seite des
Reifens Uber dem

hinteren Teil des Montagekopfes/Montage-
kopfes herunterwachsen,

die andere Seite unter dem vorderen Teil des
Montagekopfes/Montagekopfes. Unterstitzen
Sie den Reifen mit den

Handen oder einem Hilfsarm, und drehen Sie
dann den Drehteller, um den Reifenwulst zu
montieren. (Abb. 7)

Abb. 7

Aufpumpen des Reifens

Wichtigkeit: Es ist sehr gefahrlich wahrend
des Aufpumpens, seien Sie vorsichtig und be-
folgen Sie die Anweisungen. Beim Aufpumpen
wird es extrem gefahrlich, wenn Probleme mit
dem Reifen oder der Felge auftreten. Der mo-

REF.54965

glicherweise berstende Reifen schnellt nach
oben und nach auflen, die groRe Kraft kann
zu Verletzungen oder zum Tod des Bedieners
oder der umstehenden Personen fihren.

Der Reifen kann aus folgenden Griinden plat-
zen:

1. Die Felge und der Reifen haben nicht die
gleiche GroRe;

2. Der Reifen oder die Felge ist beschadigt;

3. Der Reifendruck liegt Gber dem vom Hers-
teller empfohlenen Maximaldruck;

4. Der Betreiber halt die Sicherheitsvors-
chriften nicht ein

Gehen Sie bitte wie folgt vor:

1. Entfernen Sie die Ventilkappe vom Venti-
Ischaft;

2. Stellen Sie sicher, dass die LuftdUse volls-
tandig auf das Gewinde des Ventilschafts
gedruckt wird.

3. Stellen Sie sicher, dass der Reifen und die
Felge die gleiche GroRe haben;

4. Schmieren Sie sowohl den Reifenwulst als
auch die Felge. Bei Bedarf ist eine zusatzli-
che Schmierung erforderlich;

5. Pumpen Sie den Reifen mit dem Schnabel
auf. Prufen Sie wdhrend des Aufpumpens
den Druck auf dem Manometer und ob der
Wulst fest sitzt. Wiederholen Sie den obigen
Vorgang, bis der Wulst fest sitzt. Sie mus-
sen besondere MaRnahmen ergreifen, wenn
Sie eine gewdlbte Felge oder eine doppelt
gewolbte Felge aufpumpen.

6. Pumpen Sie weiter auf und Uberpriifen Sie
den Luftdruck regelmatig, bis der erforderli-
che Druck erreicht ist.

Hinweis: Uberschreiten Sie niemals den vom
Reifenhersteller angegebenen maximalen
Luftdruck.

Halten Sie lhre Hande und lhren Koérper von
dem aufpumpenden Reifen fern. Nur beson-
ders geschulte Personen dirfen die Arbeiten
durchfthren. Erlauben Sie anderen nicht, die
Reifenmontiermaschine zu bedienen oder sich
in deren Nahe aufzuhalten.



REF.54965

2

5
(f“-r"\/\/'v*v’v’\,/“/\

A N M WL A L N
ANNNAA AN AN

Abb. 18

Maschine bewegen

Bitte benutzen Sie einen Gabelstapler, um die
Maschine zu bewegen. Trennen Sie die Reifen-
montiermaschine von der Strom- und Druc-
kluftversorgung, heben Sie die Grundplatte an
und setzen Sie die FURe des Gabelstaplers ein.
Montieren Sie dann die Reifenmontiermaschi-
ne an einer neuen Position und befestigen Sie
sie fest.

Hinweis: Der fir die Montage der Reifenmon-
tiermaschine gewdhlte Ort muss den Sicher-
heitsvorschriften entsprechen.

WARTUNG

Achtung! Solo personal profesional debe
realizar el mantenimiento. Para prolongar la
vida util de la maquina, manténgala oportu-
namente segun el manual. De lo contrario, se
verd afectada la fiabilidad de la mdquina o
incluso podria causar lesiones al operador y
personas cercanas.

Achtung! nur professionelle Personen kédnnen
die Wartung durchfiihren. Um die Lebens-
dauer des Gerdts zu verldngern, warten Sie
es rechtzeitig gemdaR der Bedienungsanlei-
tung. Andernfalls kann die Zuverl@ssigkeit des
Gerats beeintréchtigt werden oder es kann
sogar zu Verletzungen des Bedieners und an-
derer Personen in der N&he kommen. Achtung:
Trennen Sie die Reifenmontiermaschine vor der
Durchfiihrung von Wartungsarbeiten von der
elektrischen und pneumatischen Stromversor-
gung und betétigen Sie das Pedal fur das Off-
nen und SchlieBen der Backen oder das Pedal
fur die Drehung des Drehtisches 3 bis 4 Mal,
um die gesamte Druckluft aus der Maschine
abzulassen.

Beschadigte Teile missen von Fachleuten

durch die vom Hersteller gelieferten Ersatzteile
ersetzt werden.

+ Reinigen Sie die Maschine einmal pro Tag
nach der Arbeit.

+ Reinigen Sie den Schmutz auf dem Dre-
htisch einmal pro Woche mit Dieseldl und
schmieren Sie die Schienen und Klemmen.

Die folgenden Wartungsarbeiten miissen
mindestens einmal pro Monat durchgefiihrt
werden:

« Prufen Sie den Olstand in der Nebelmas-
chine, und filllen Sie bei Bedarf SAE30# Ol
ein. Losen Sie sie mit dem Sechskantschlis-
sel (E). Drucken Sie bei angeschlossener
Druckluft zundchst 5-6 Mal auf das Pedal
zum Offnen und SchlieRen der Backen oder
auf das Pedal zum Drehen des Drehtisches
und priifen Sie dann, ob das Ol in der Olne-
belmaschine einen Tropfen abgibt. Fur einen
kontinuierlichen Betrieb dricken Sie zweimal
auf die Taste und lassen einen Tropfen Ol
heruntertropfen. Andernfalls stellen Sie die
Schraube (D), die den Oleintritt kontrolliert,
mit einem Minuschraubendreher ein. (Abb. 9)

+ Wie in Abbildung 9-1 dargestellt, dricken
Sie das Ablassventil nach oben, um das
Wasser mit den Fingern abzulassen, wenn
Sie festgestellt haben, dass sich etwas
Wasser in der Tasse befindet; lassen Sie die
Finger los, nachdem das Wasser abgelas-
sen wurde, das Ablassventil kann durch die
Wirkung der Feder automatisch geschlos-
sen werden.

ENlass s i

Bechers' |

Ablassventil.«

Abb. 19-1

Abb. 19

Hinweis: Ziehen Sie nach den ersten 20 Tagen



des Gebrauchs die Backen mit den Feststells-
chrauben (B) am Drehteller nach (Abb. 10).

——

%

Falls der Drehtisch nicht mehr funktioniert,
Uberprufen Sie, ob der Riemen fest sitzt, wie in
den folgenden Schritten beschrieben: Entfer-
nen Sie die linke Seitenabdeckung, indem Sie
die Schrauben |6sen; stellen Sie zwei Schrau-
ben am Motortréger ein, wobei Sie einen an-
gemessenen Abstand zwischen Motortréger
und Motorsockel einhalten; ziehen Sie die
Schrauben fir die Riemenspannung fest. (Abb.
)

Abb 11

Achtung! trennen Sie bitte die Maschine von
der elektrischen und pneumatischen Strom-
versorgung.

Hinweis: Wenn der vertikale Arm nicht verrie-
gelt werden kann oder nicht den Anforderun-
gen von 2-3 mm von der Unterseite des Mon-
tagekopfes/Demontagekopfes bis zum Rand
entspricht, passen Sie bitte die Sechskant-Ve-
rriegelungsplatte (x) an, wie in Abb. 12 gezeigt.

REF.54965

e el
’h.:_f, ﬁﬁ_—;-'"” i
-ll i
A
Abb. 12

Hinweis: Um die Zuverl@ssigkeit der Backen
und der Schaufel des Abdriuckers zu gewdhr-
leisten, halten Sie die Ventile wie folgt sauber:

1. Entfernen Sie die linke Seitenabdeckung des
Maschinengehduses, indem Sie die beiden
Schrauben I6sen;

2. Lésen Sie die Ventilschalldampfer (A), die zu
Backen 6ffnen und schlieRen Pedal und Ab-
driicker-Pedal gehéren; (Abb. 13)

3. Reinigen Sie die Schalldampfer mit Druc-
kluft, und ersetzen Sie sie gemdaR der Ersatztei-
lliste, wenn sie beschadigt sind. (Abb. 13)

Abb. 13



REF.54965

WARTUNG
PROBLEM URSACHE LOSUNG
Der Drehtisch dreht sich nur in Der Umkehrschalter ist bes- | Der Umkehrschalter ist
eine Richtung oder er dreht sich chadigt. beschadigt.

nicht.

Kaputter Gurtel

Ersetzen Sie den Riemen

Motorstérung

Uberprifen Sie das Mo-
torkabel oder das Kabel
der Klemmleiste;
Ersetzen Sie den Motor,
wenn er beschadigt ist

Wenn Sie das Rad demontieren
oder befestigen, wird der Dreh-
tisch nicht blockiert (er dreht sich
mit dem Rad);

Die Backen lassen sich nur lang-
sam 6ffnen oder schlielRen;

Der Drehtisch verriegelt die Felge
falsch.

Leck bei der Luftzufuhr

Uberprifen Sie alle Teile
des Luftzufuhrsystems

Der Spannzylinder funktio-
niert nicht

Ersetzen Sie den Zylinder-
kolben

Abgenutzte Backen

Ersetzen Sie die Backen

Gebrochene Unterlegschei-
ben des Futterzylinders

Ersetzen Sie sie

Der Montage-/Demontagekopf
berthrt wahrend des Betriebs
immer die Felge

Die Verriegelungsplatte ist
falsch eingestellt oder ents-
pricht nicht den erforderli-
chen Spezifikationen

Ersetzen Sie sie oder
stellen Sie sie ein

Die Schrauben der Span-
nvorrichtung sind locker;
der vertikale Arm kann nicht
mit der Verriegelungsplatte
verriegelt werden.

Ziehen Sie die Schrauben
fest;

bringen Sie die Verriege-
lungsplatte wieder an.

Das Abdriickpedal und das Pedal
zum Offnen/SchlieRen der Backen
kénnen nicht in ihre urspringliche
Position zurtickkehren.

Gebrochene Pedalfeder

Ersetzen Sie sie.

Die Klinge des Abdruckers funktio-
niert nur schwer.

Verstopfter Schalldampfer

Reinigen oder ersetzen
Sie sie.

Die Unterlegscheibe des
Abdriickzylinders ist gebro-
chen.

Ersetzen Sie sie.




REF.54965

5. Nachdem Sie die Bestellung bestatigt ha-

ERSATZTEILBESTELLANLEITUNG ben, wird die Ersotzteilobteilung die Ware
) ) entsprechend der Bestellung fur Sie ausliefern.
Anleitung zum Bestellen von Ersatzteilen.

1. Zundchst sollte das beschédigte oder bes- .
tellte Muster gewonnen und die Menge der Er-  Besondere Erklérung:

satzteile bestatigt werden. - Der Hersteller behdlt sich das Recht vor,

2. Bestatigen Sie die Sperzifikation der ausge- die Spezifikationen der 'I:elle zu dndern, ohne

tauschten Teile, um eine falsche Bestellung zu die Benutzer vorher dartber zu informieren.

vermeiden. - Der Hersteller haftet nicht fur die Veran-

Die bestatigte Methode sieht wie folgt aus: gergnft und Verbesserung der verkauften
rodukte.

Entsprechend dem Einsatzbereich und der Po-
sition der Teile finden Sie die Codes der Teile
in der Explosionszeichnung (letzter Abschnitt)
im Handbuch. Wenn beispielsweise eine He-
bebtihne bestellt werden muss, ergibt sich aus CODE NAME
der Tatsache, dass die Hebeblhne immer in

Liste der Ersatzteile fir Verschleiiteile.

der Hulse platziert wird, und ihre Position in der 221-10 Puffer fur Abdrlicker

Explosionszeichnung ist wie unten dargestellt: 226 V-Dichtung 20x28x7,5
227 O-Dichtung 63x2,65
200-228 Klemmzylinder Kolben @70
232 O-Dichtung @19,6x2,62
306 O-Dichtung @16x2,65
307 O-Dichtung ©20x2,65
200-308 O-Dichtung ©170.8x5,33
3N V-Dichtung 185x168x10,8
200-321 O-Dichtung 180x5
331 O-Dichtung @19,6x2,62
200-426 Umkehrschalter
521 O-Dichtung @ 30*3,55

Wir kénnen den Code ,12" aus den Bildern 200-532 Widerstand der Oldichtung

verwenden, dann alle Informationen des Co- .

des ,12" herausfinden und sie aufzeichnen. 604 O-Dichtung 599x2,62
200-522 Ablassventil

n Erdungsschraube Méx40 801 Riemen fur Reifenwechsler
12 Hebel zum Anheben A-28
200-10  Feder fur den Abdrickerarm 804 Dekompressionsfilter

A86 Olnebelmaschine

Die aufgezeichneten Informationen:
12 Hubhebel - Anzahl: 2

3. Sammeln Sie die Detailinformationen der
Teile

4. Kontaktieren Sie bitte die Ersatzteilabteilung
und bestdtigen Sie die Bestellung.



REF.54965

Anmerkung: die Teile in der Liste sind leicht zerbrechliche Teile. Wenn Sie andere Teile bestellen
mussen, sehen Sie bitte im Handbuch nach.

SCHALTPLAN
IPHASEM 1PHASEN
6.3AX3 ey
FU1-FU2 Tl 2|
i ] 110V 50/60Hz 254
PE 220V 50/60Hz 204 ~ PE
L1 L2 3 [l
L2 Funlktionstabelle L1 L2 L3
2| & & 10 2 4 8 810
T A 11 12 PR T
1 3 § 7 o i i 1 3 s/ 71 9
u | v w >< >< 08 B u vl W
>< = ; [t C
X :
X| |12
.y . | Hesnkta Na= Li]
M1 < position / -
3- —t ]
PE L pE P
PNEUMATISCHE ZEICHNUNG
Direhtisch-
Ahbdricker Spannzylinder - e
Schliefzylinda hi 13 . £ Vi
c 2 T Srhieberzylinder i 2 Hipparmmlzylinder Anfmpen -
mu Luftverssifker
Manometer |
a1
I Pl \ I T | I
i id L bl ". ANI/F St mit
] (| Dedal-Ste[](] DedalSte |t Dmckmgpf
TETInE Terang -

) | Olnebelmaschine
P11

Luftquelle | Uberdruckventl




REF.54965

TEILELISTE

T — I-.i_ |~ 1[5
14
)i e * o0 N —
R A
= o0

— [
! -l .;.g.:}g
& - . 3 000
- 0
I l s oo 0 .
(e
=Y " |[2og0q -
== Al 8ol0
b /| ° 2%
l el [l
O 9 1z we 17 16
221A-1 Maschinengehduse 221 12 Hebel zum Anheben
221-2 Abdeckung des vorderen 200-14 Gummi fur Abdrtckerarm
Pedals 200-15 Ol- und Wassertank
221-3 Linke Abdeckung 16 Innensechskantschraube
4 Innensechskantschraube M8x20
Méx10 17 Flache Unterlegscheibe @8
5 Flache Unterlegscheibe @6 171,5
141.2 221-20 Kippbarer Sitz
6 E/lxgjgge Sechskantschraube 221-21 Kippbare Schutzabdeckung
22 Sicherungsmutter M10
7 Innensechskantschraube
M8x20 23 Externe Sechskantschraube
) M10x25
8 Flache Unterlegscheibe @8
222
9 Gummidampfer fur den Full
n Abdricker-D&mpfer



REF.54965




79
80
81

82
83
84
85

86

87

88

89
90

221-
116

1%

221-
120

221-
121

127
128
129

221-
130

131
132

221-
133

221-
134

136
137

300-
123

Schnellkupplung 1/8-@6
Zylinderschlossplatte

Verriegelungsplatte fur horizontalen
Arm

Flache Unterlegscheibe ®8171,5
Horizontale Armverriegelungsfeder
Horizontaler Armblock

Externe Sechskantschraube M8x20
Sicherungsmutter M8
Sicherungsmutter M12

Flache Unterlegscheibe ®12252

Flache Unterlegscheibe ®12252
Sperre Abstandshalter

Hintere Schutzabdeckung fur den
horizontalen Arm

Externe Sechskantschraube M10x50
Abdeckung des vertikalen Arms 228

Vertikale Armfeder

Interne Sechskantschraube M12x16
Dampfer
Interne Sechskantschraube Méx35

Umlenkrolle

Interne Sechskantschraube Méx16

T-Verbindung 1/8-2x@6
Vertikaler Arm
Unterlegscheibe fur vertikalen Arm

Demontage-/Montagekopf 7#
Schutzscheibe
Externe Sechskantschraube M10x25

221-149
150

221-
151L

152
221-153
154
221-155

221-156

221-157

137

159
161
163

221-169
221-171

221-172

221-173
221-174
221-175
176

177

221-
180

221-182

221-183

221-184
185
221-186

REF.54965

Kippzylinderdeckel ohne Griff
V-Ring Dichtung ©@20287.5

Kippzylinderkolben (Aluminiumle-
gierung) Q75

Mutter (siloer) M12 1.57
Kippbares Zylinderrohr
Gerade Kupplung 1/8-@6

Kippbare Zylinderabdeckung mit
Griff

Abdeckung der Kolbenstange des
Kippzylinders

Gummimanschette fur Kippzylin-
der1

Externe Sechskantschraube
M10x25

Unterlegscheibe 10403
Sicherungsmutter M12

Externe Sechskantschraube
M12x65

Sechskantverriegelungsplatte 221

Schlauchfthrung
Kompletter Kippzylinder

Sdaule
Schutzhtlle fur die Saule
Hintere Abdeckung der Kippsdule

Kreuzschraube 5x16

Sdulenwelle

Kompletter Schlielzylinder

Kollben eines kompletten
Schliefzylinders

V-Ring-Dichtung ©@60506,5

O-Ring @42
Interne Sechskantschraube Méx55

Abdeckung fir den Schliezylinder
@60



REF.54965

200-
124

292-
125

137-7#

200-
139

141

142

143
145

221-
146

221-
147

148

221-
101

221-
102

Schutzplatte des Demontage-/Mon-
tagekopfes

Sechskantiger runder Stift

Schutz fir den Demontage-/Monta-
gekopf

Kompletter Montage-/Demontage-
kopf #7

Sechskantschraube M12x16

Kompletter pneumatischer Verriege-
lungsschalter

Innensechskantschraube Méx16
O-Ring @68,26%3,53
Kippzylinder mit Gewinde

Kolbenstange des Kippzylinders

Selbstsichernde Mutter M8
O-Ring @11x1,8

Y-Dichtung @65756

221-187

190

191

192

193

194

195
196
197

221-198

199
221-103

221-
104

O-Ring 52x2

Schalterplatte fur pneumatischen
Griff

Ventilschaft fur pneumatischen
Griff

Pneumatische Ventilschaftkappe

Abdeckung des pneumatischen
Griffs

Pneumatischer Grifftrenner

O-Ring 7,5%2,65
Haltering @8

Gerader Anschluss

Sechseckige Feder der Vers-
chlussplatte

Sechskantschraube M10x12
O-Ring @68%3,53

O-Ring @65x5,3



REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Drehbare Plattform 615
Backen-Gleitplatte (optional)
Baugruppe der Backenabdeckung
Backe 200

Grof3e Unterlegscheibe

Federscheibe @16
Sechskantkopfschraube M16x40
Abdeckung der Drehplattform
Baugruppe der Verbindungsstange 615
Quadratische Drehplattform 615
Unterlegscheibe fur quadratische Drehplattform
Sicherungsring @65 (Welle)
Backengleitfiihrung mit Stift

Flache Unterlegscheibe @12x25x2
Haltering @12 (Welle)
Zylinderkopfschraube mit Innensechskant M12x40
Sicherungsfdcherscheibe @12x1
Flache Unterlegscheibe @12x30x3
Mutter fur Verbindungsstange
BackengleitfUhrung ohne Stift
Verbindungsstange mit Gewinde 393
Kolbenstange des Spannzylinders 400
Spannzylinderabdeckung ohne Griff
Gerader Anschluss 1/8"-@8
V-Ring-Dichtung 20287.5

O-Ring 63x2,65

Kolben des Spannzylinders @70
Flache Unterlegscheibe @12x25x2
Mutter M12x7x1,75

Spannzylinder-Lauf 360

O-Ring @19,6x2,62
Spannzylinderdeckel mit Griff
Schnellanschluss 1/8-28
Sicherungsmutter M8

Kompletter Spannzylinder

Komplette quadratische Drehplattform 615



REF.54965



REF.54965

200-13
200-301
302

303

304

305

306
307
200-308
200-309
200-310

3N
200-312

200-313

314
200-315

316
317
318

200-370

319

Feder fur den Abdrickerarm
Innensechskantschraube M14x30

Sicherungsmutter M6
Winkelstuick (90°) 1/4-08
Mutter M16x1,5

Flache Unterlegscheibe &16282

O-Ring @16x2,65

O-Ring @20%2.65

O-Ring @170,8%5,33

Abdeckung des Abdrtckzylinders

Kolbenstange fir Abdrickerzylinder

V-Ring-Dichtung 185x168x10,8
Kolben fur Abdrickerzylinder

Zylinderlauf des Abdrickers

Innensechskantschraube Mé6x16

Baugruppe Abdrickermesser

Innensechskantschraube M12x90
Sicherungsmutter M16x1,5
FUhrungsband

Schutzabdeckung fur die Klinge des
Abdrickers (optional)

Federscheibe @14

320
200-321

200-
322

200-
323

200-
324

325

326
327
328
329
330

331

200-
334

350

351
352

353
354
355

356

357

Sicherheitsring @16
O-Ring 180x5
Abdrtckerarm 200

Abdrickstift

Drehzapfen fur Abdrucker-
zylinder

Flache Unterlegscheibe
12242

Sicherungsmutter M12

Flache Unterlegscheibe ©@8303
Federscheibe @8
Sechskantschraube M8x20

Gerade Verschraubung 1/8-
@8

O-Ring ©19,6x2,62
Kompletter Abdrluckerzylinder

Auslassventil des Abdrlc-
kzylinders

Winkelsttick (90°) 1/8-@8

Auslassventildeckel des Ab-
drUckzylinders

Dichtungsscheibe
Bi-direktionale Dichtung

Korper des Auslassventils des
Abdruckzylinders

Schalldémpfer

Gerade Verschraubung 1/4
- @8



231-480

REF.54965



REF.54965

228-401
228-402
228-404
405

406

407

408

409

410

4M
200-412
221-413
200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427
428

Pedal fur den Umkehrschalter
5-Wege-Ventil-Pedal (rechts)
5-Wege-Ventil-Pedal (links)
Sicherheitsring @12

Flache Unterlegscheibe @12242
Kreuzschlitzschraube M4x30

Flache Unterlegscheibe @4
Sicherungsmutter M4
Sicherungsmutter M8

Flache Unterlegscheibe @8171,5
Nockenverbindungsstange
Pedal-Tragerplatte

Pedalfeder

Cam

Nockenscheibe

Sechskantschraube M6x20
Flache Unterlegscheibe @6

Selbstschneidende Kreuzschlitzs-
chraube 2,9x12

Nockenabdeckung

Komplettes 5-Wege-Ventil fur
Abdrlckerzylinder

Abdeckung des Umkehrschalters

Mutter M4

Umkehrschalter

Sechskantschraube Mé6x20
Flache Unterlegscheibe @6x12x1

430
200-431
432
433
434

200-
435

436
437
438
439
440
44

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462

470
231-480

Kreuzschlitzschraube M4x16
Griff des Umkehrschalters
Sicherungsmutter M6
Unterlegscheibe @3
Kreuzschlitzschraube M3x18

Pedal-Verbindungsstange

Sicherungsmutter M8

Vordere Pedalwelle

Mutter M8

Pedal-Torsionsfeder
Sechskantschraube M8x50
Sechskantschraube M8x20
Schnellanschluss 1/8-@8
Schnellanschluss 1/8-@6
Schnell-T-Anschlussstiick 1/8-2x28
5-Wege-Ventilgeh&use (rechts)

5-Wege-Ventilabdeckung
Kreuzschlitzschraube ST29*14

Schalldémpfer 1/8"
5-Wege-Ventilschaft

5-Wege-Ventilschaft-Abstand-
halter

O-Ring 12204

Regulierventil (Durchfluss oder
Durchgang)

Komplettes 5-Wege-Wechselventil
Kompletter Satz mit 4 Pedalen 231



200-501

502

503
200-504
505

506
200-507
508
200-509
200-510
200-51

512
513
200-514
515

516

517

REF.54965

505 I
HWHEM 503 502 200501

Untere Abdeckung des Ge- 200-518 Obere Abdeckung des Ge-
triebes triebes

Kugellager 30204 519 Schlussel 10x40
Getriebedichtung (20358 520 Schlussel 14x40
Zahnriemenscheibe 521 O-Ring @30x3,55
Sechskantschraube M8x25 200-522 Olbestandige Dichtung
Schlussel 6x20 523 Sicherungsmutter Mé
Schneckenwelle 524 Federscheibe @8
Kugellager 6010 525 Flache Unterlegscheibe
Schneckenradwelle 08303
Schneckengetriebe 200-526 Komplettes Getriebe
Abstandshalter fir Schneck-

enradwelle

Sechskantschraube M10x55

Federscheibe @10

Stift 6x20

Flache Unterlegscheibe

10202

Innensechskantschraube

Méx20

Flache Unterlegscheibe

@D6141,2



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

61

614
200-615

Zahnrad-Riemenscheibe
Motor 220V/50HZ

Motor 220v
Motorriemenscheibe

Innensechskantschraube
M8x12

Riemen fur Reifenwechsler
A-28

AuRere Sechskantschraube
M8X65

Unterlegscheibe @8X30X3
Kondensator 80uf, 110V
Kondensator 50uf,220V
Unterlegscheibe @10X20X2
Federscheibe @10

AuRere Sechskantschraube
M10X25

AuRere Sechskantschraube
M8X35

Motor-Gummischeibe

Motorunterstitzung



701
702
703
704
705
706
707
708
708 W

Indikator fur die Luftpistole 802
Gummi-Anschlussschlauch 841
Schlitzmutter 842
Gerade Verschraubung 1/4 - 1/4 840

Unterlegscheibe @13
Druckausgleichsventil (optional)
Schnellanschluss 1/4-@8
Komplette Luftpistole

Komplette Luftpistole
(mit Entltftungsventil)

REF.54965

Schnellanschluss
Zwei-Wege-Verbindung 1/4®D8
Anschluss des Schmiersystems 2000

Komplettes Schmiersystem Modell
2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

=535 SR

v “:‘ L
:"“" !

& IR 0
“EEN D
":_-_—]_-:: Al
:!:—_.;qr

‘i’-"__a]_.-‘r'l
i
I-h:,'d
Lo | 200-540
S

T-Verbindung 3* @8
Innensechskantschraube M6x16
Schnell-T-Verbindung
Drehbares Ventilgehduse
O-Ring 599x2,62

Drehbarer Ventilschaft (Dorn)
Schlauch 5,5* @8

Gerade Verbindung 1/8-@8
Innensechskantschraube M4xé

Komplettes Drehventil

ALK



REF.54965

MANUALE DI ISTRUZIONI

PRESENTAZIONE DEL PRODOTTO

Attenzione: Questo manuale di istruzioni &
importante per la macching, si prega di leg-
gerlo attentamente prima dellinstallazione e
dell'uso; cid € importante per un uso sicuro e
per la manutenzione della macchina. Si prega
di conservare questo manuale per poter effet-
tuare la manutenzione della macchina.
Campo di applicazione: Lo smontagomme
automatico e stato progettato appositamen-
te per smontare/rimontare i pneumatici dai
cerchioni.

Attenzione: Utilizzare la macchina solo per lo
SCOpO per cui é stata progettata, non utilizzar-
la per altri scopi. Il produttore non & responsa-
bile di eventuali danni o lesioni causati dalla
mancata osservanza di queste normative.

ISTRUZIONI DI SICUREZZA
Normativa sulla sicurezza:

L'uso di questa macchina é riser-

vato esclusivamente a personale

qualificato e formato, a coloro

che hanno gid letto attenta-
mente il manuale introduttivo o a chiunque
abbia esperienza nell'uso di macchinari simili.
Eventuali modifiche e modifiche al di fuori de-
I'ambito di utilizzo di questa macchina senza
l'autorizzazione del produttore o non conformi
al manuale, possono causare il malfunziona-
mento e il danneggiamento della macching; e
il produttore pud annullare la copertura della
garanzia per quanto sopra.

Se le parti sono danneggiate per qualsiasi
motivo, si prega di sostituirle in base all'elenco
delle parti di ricambio.

Attenzione: la garanzia e di un anno dalla
data di consegna da parte del produttore ed
esclude le parti che soggette a facile rottura.

& Etichette di sicurezza
Attenzione: Se le etichette di avvertenza di si-

curezza risultano rovinate o staccate, si prega
di recuperarle in tempo!

ATTENZIONE: Non consentire il funzionamen-
to se le etichette di sicurezza sono mancanti
o imperfette. Non consentire l'installazione di
oggetti che possano nascondere le etichette
di avviso di sicurezza. | clienti possono posizio-
nare autonomamente le etichette di avverten-
za (come mostra l'immagine a destra) in qual-
siasi posizione necessaria.

Avvertenze di sicurezza:

1. Non mettere le mani sotto la testa di mon-
taggio/smontaggio durante il funziona-
mento;

2. Non mettere le mani tra le ganasce du-
rante il funzionamento;

3. Non mettere le mani nel tallone del pneu-
matico quando lo si smonta;

4. Assicurarsi e verificare che il sistema sia
dotato di un buon circuito di messa a terra;
5. Non mettere i piedi tra la pala stallonatri-
ce e il corpo durante il funzionamento;

6. Istruzioni di avvertimento.



REF.54965

SPECIFICHE TECNICHE
Dimensioni del cerchio di 10~21"
bloccaggio esterno
Dimensioni del cerchio di 12~24"
chiusura interno
Diametro massimo della 1000mm (40")
ruota
Larghezza massima della 355mm (14")
ruota
Pressione di lavoro 8-10bar
Alimentazione 220V (1ph)
Potenza motore opzionale 0.75 kw
Coppia massima di rotazione 1078 N'm
(Piattaforma girevole)
Dimensioni complessive 960*760*930mm
Livello di rumorosita <75dB
Pressione di lavoro 8~10 bar
Peso 80 kg
Dimensioni dellimballaggio 1230*450*350mm
Livello di rumorosita LpA<750B

Osservazioni: Le dimensioni dei cerchi definite
nella tabella precedente si basano sui cerchi
delle ruote in ferro. | cerchi in alluminio sono piu
spessi di quelli in ferro, quindi le dimensioni dei
cerchi sono solo un riferimento.

MONTAGGIO
DISIMBALLAGGIO E ISPEZIONE:

Estrarre il chiodo sulla piastra con la ganascia;
disimballare la scatola e la copertura di plas-
tica. Controllare e assicurarsi che siano pre-
senti tutti i pezzi indicati nellelenco dei pezzi
di ricambio. Se qualche componente risulta
mancante o rotto, non utilizzare la macchina e
contattare il produttore o il rivenditore il prima
possibile.

Figl

REQUISITI DEL LUOGO DI LAVORO:

Scegliere un luogo di lavoro conforme alle nor-
me di sicurezza. Collegare l'alimentazione e la
fonte d'aria secondo il manuale e il luogo di
lavoro deve avere buone condizioni d'aria; per
far funzionare bene la macching, la sua collo-
cazione di lavoro richiede almeno uno spazio
libero da ogni parete, come illustrato nella Fig.
2. Se viene installato allesterno, deve essere
protetto da un tetto contro la pioggia e il sole.

Attenzione: la macchina con motore non deve
essere utilizzata in atmosfera esplosiva.

Posizione e installazione:

Fig 3

1. Preparazione degli strumenti

2. Posizionare la leva di inclinazione (3, Fig.
3) sul corpo (1, Fig. 3) con 4 bulloni (M12),
spingere il tubo dell'aria (2, Fig. 3) attraverso
il foro della colonna. Serrare i 4 dadi auto-
bloccanti (8, fig. 3)

3. Inserire la vite (9, Fig. 3) nei fori di entrambe
le colonne e dell'albero del cilindro di incli-
nazione (11, Fig. 3), e serrarla con il dado au-
tobloccante (10, Fig. 3).

4. Svitare i due bulloni sul coperchio sinistro e
rimuovere il coperchio, collegare il tubo de-
I'aria (2, fig. 3) precedentemente menziona-
to ai fori laterali che controllano la valvola a
5 vie inclinabile. Fissare il coperchio sinistro.

5. Fissare il coperchio di plastica (7, Fig. 3)
con due bulloni (4, Fig. 3).

6. Montare il coperchio posteriore in plastica
(5, Fig. 3) sulla colonna con la vite (6, Fig. 3).



REF.54965

COLLEGAMENTI ELETTRICI E PNEUMATICI

Attenzione: Prima dell'installazione e del colle-
gamento, verificare che l'alimentazione elettri-
ca corrisponda ai dati tecnici della macchina.
Tutte le operazioni elettriche e pneumatiche
devono essere eseguite da un elettricista pro-
fessionista.

Collegare il connettore dell'aria compressa,
situato sul lato destro della macchina, al sis-
tema di aria compressa. La rete elettrica a cui
si collega la macchina deve essere dotata di
un dispositivo di protezione con fusibili e di ‘
una buona protezione a terra della copertura -
esterna. Installare linterruttore automatico di .
dispersione dell'aria sull'alimentazione princi-
pale, la corrente di dispersione € impostata a

30 mA.

Attenzione: Questa macchina non dispone di
una spina di alimentazione, I'utente deve co-
llegare autonomamente una spina di alimen-
tazione non inferiore a 16A, nonché in linea con . \
la tensione della macchina. Oppure collegarsi .
direttamente allalimentazione in base ai re-

= ®
quisiti di cui sopra. . ‘ . .

FUNZIONAMENTO: Nota bene: il funzionamento di seguito ripor-

tato si riferisce alla Fig. 4+
- Pedale di inclinazione (H) « Premere il pedale di rotazione del piatto (2),
rotazione del piatto (Y) in senso orario;

+ Sollevare il pedale di rotazione del piatto
(2), rotazione del piatto (Y) in senso antiora-
rio.

- Pedale di apertura e chiusura delle
ganasce (V)

+ Pedale dello stallonatore (U), pala dello
stallonatore (F) comprimere; rilasciare il pe-
dale dello stallonatore (U), pala dello stallo-

- Pedale di rotazione del piatto (Z) natore (F) in posizione originale.

+ Premere completamente verso il basso. Le
ganasce si aprono e si chiudono. Pedale

- Pedale stallonatore (U) (V), quattro morsetti (G) sul piatto si apro-
no; Premere di nuovo, quattro morsetti (G)
si chiudono. Quando il pedale & in posizio-
ne centrale, i quattro morsetti smettono di
muoversi.

6 P

+ Premere il pulsante di bloccaggio pneu-
matico (K) per bloccare il braccio oscillante
(N) e il braccio verticale (M).

+ Premendo il pedale dello stallonatore (H),
la colonna (C) arretra; premendo nuova-
mente, la colonna ritorna indietro.

-100 -



REF.54965

Il funzionamento dello smontagomme si com-
pone di tre parti:

1. Smontaggio del tallone del pneumatico
2. Smontaggio del pneumatico
3. Montaggio del pneumatico

Attenzione: Prima di qualsiasi operazione, non
indossare abiti larghi e indossare un caschetto
protettivo, guanti e scarpe antiscivolo. Assi-
curarsi di scaricare completamente I'aria nel
pneumatico e rimuovere tutti i pesi dal cerchio.

Stallonatura del pneumatico:

Assicurarsi di far fuoriuscire completamente
l'aria dal pneumatico, posizionando il pneu-
matico contro il tampone di gomma (S). Avvi-
cinare la pala (F) al tallone a circa 10 mm dal
bordo del cerchione, come mostrato nella Fig.
5. Premere il pedale stallonatore (U) per spin-
gere la pala nel pneumatico. Ripetere le ope-
razioni di cui sopra in diverse posizioni intorno
al pneumatico e su entrambi i lati del pneu-
matico fino al completo rilascio del tallone. (Fig
5)

Fig 5

Smontaggio del pneumatico

Prima di questa operazione, assicurarsi di ri-
muovere tutti i pesi dal cerchione e di scari-
care completamente l'aria nel pneumatico.
Applicare del grasso lubrificante (o un lubrifi-
cante simile) intorno al tallone del pneumatico.
L'assenza di lubrificante puo causare una forte
usura del pneumatico. Fissare la ruota con i
metodi indicati di seguito, rispettando la di-
mensione regolata:

a- Per fissare la ruota dall'esterno: Premere
le ganasce per aprire e chiudere il pedale
(V) a metd, posizionando i quattro morsetti
(G) in base alla scala di riferimento sulla pia-
ttaforma girevole (Y); mettere il pneumatico
sulla piattaforma girevole, tenere il cerchio e
premere le ganasce per aprire e chiudere il
pedale (V) fino a quando la ruota non viene
fissata dalle ganasce.

b- Per fissare la ruota dallinterno: Posizio-
nare i quattro morsetti (G) e lasciarli tutti
chiusi. Mettere il pneumatico sul piatto gire-
vole e premere il pedale di apertura e chiu-
sura delle ganasce (V) per aprire i morsetti e
bloccare la ruota in posizione.

Attenzione: Verificare che la ruota sia salda-
mente fissata dai quattro morsetti prima della
fase successiva.

Abbassare il braccio verticale (M) fino a quan-
do la testa di montaggio/smontaggio (I) non
si appoggia

accanto al bordo del cerchio, girare limpug-
natura di bloccaggio (K) per bloccare il
Braccio verticale (M) e il Braccio orizzontale in
posizione, e controllare che la distanza tra

la testa di montaggio/smontaggio fino al bor-
do del cerchione della ruota sia di circa 2-3
mm. Inserire

la leva di sollevamento (T) tra il tallone del
pneumatico e la sezione anteriore della

testa di montaggio/smontaggio () e spostare
il pneumatico sopra la testa di

montaggio/smontaggio come mostrato nella
Fig. 6.

Fig6

Attenzione: Catene, braccialetti, abiti larghi
e qualsiasi altro oggetto nelle vicinanze delle
parti rotanti possono rappresentare un perico-
lo per l'operatore.

Con la leva di sollevamento in posizione, pre-
mere il pedale di rotazione del piatto girevole
(2), ruotare il piatto girevole (Y) in senso orario
fino a separare completamente il pneumatico
dal cerchione.

Per lo smontaggio del pneumatico dell'altro
lato, continuare a sollevare il pneumatico con
la leva di sollevamento, in modo da separare il
pneumatico dell'altro lato dalla ruota. Premere
il pedale di ribaltamento (H), la colonna arre-
tra, estrarre il pneumatico.

-101-



MONTAGGIO DEL PNEUMATICO

Attenzione: Prima di montare il pneumatico,
verificare che il cerchio e il pneumatico siano
della stessa dimensione.

Per evitare danni al tipo, lubrificare il tallone
del pneumatico e il cerchio della ruota con
il lubrificante raccomandato dal produttore.
Montare il pneumatico e controllare la situa-
zione.

Attenzione: Quando si blocca il cerchione,
non mettere le mani sul cerchione per evitare
lesioni durante questa operazione.

Bloccare il braccio di montaggio verticale
esagonale, posizionare lo pneumatico sul cer-
chio e lasciare che il bilanciere. Il braccio torna
in posizione quando si smonta il pneumatico.
Lasciare che un lato del tallone del pneuma-
tico si trovi

sopra la sezione posteriore della testa di mon-
taggio/ smontaggio, I'altro lato sotto

la sezione anteriore della testa di montaggio/
smontaggio. Premere il pneumatico con

con le mani o con un braccio, quindi ruotare il
piatto girevole per montare il pneumatico sul
tallone. (Fig. 7)

Fig 7

Gonfiaggio del pneumatico

Importante: L'operazione di gonfiaggio &
molto pericolosa, quindi & necessario prestare
attenzione e attenersi alle istruzioni. Durante
il gonfiaggio, potrebbe rivelarsi estremamen-
te pericoloso se si verificassero problemi allo
pneumatico o al cerchio. La possibile forza di
scoppio del pneumatico va verso l'alto e verso

REF.54965

l'esterno, la grande potenza pud causare le-
sioni o la morte dell'operatore o delle persone
nelle vicinanze.

Lo scoppio del pneumatico puod essere causa-
to dalle seguenti cause:

1. Il cerchio e il pneumatico non hanno le
stesse dimensioni;

2. Il pneumatico o il cerchio sono danneg-
giati;

3. La pressione di gonfiaggio degli pneuma-
tici & superiore alla pressione massima rac-
comandata dal produttore;

4. L'operatore non rispetta le norme di sicu-
rezza;

prega di procedere come segue:

1. Rimuovere il cappuccio della valvola dalla
punta della valvola;

si

2. Verificare che l'ugello dell'aria sia premuto
completamente sulla filettatura dello stelo
della valvola.

3. Controllare che il pneumatico e il cerchio
siano della stessa dimensione;

4, Lubrificare sia il tallone del pneumatico
che il cerchione della ruota; se necessario,
€ necessaria una lubrificazione supplemen-
tare;

5. Gonfiare il pneumatico con una pausa;
durante il gonfiaggio, controllare la pressio-
ne indicata sul manometro e verificare se il
tallone & fissato o meno. Ripetere 'operazio-
ne sopra descritta fino a fissare il tallone;
necessario adottare misure speciali quando
si gonfia un cerchio convesso o un cerchio
doppio convesso

6. Continuare a gonfiare e controllare fre-
guentemente la pressione dell'aria fino a
raggiungere la pressione richiesta.

Nota: Non superare mai la pressione massi-
ma di gonfiaggio indicata dal produttore del
pneumatico.

Tenere le mani e il corpo lontani dai pneu-
matici gonfiati. Le operazioni devono essere
eseguite solo da personale appositamente
formato, non permettere ad altri di operare o
di trovarsi nelle vicinanze dello smontagomme.

-102 -



REF.54965

2
E

5
AP AN N

T P Y
Tl e Yl

Fig 18

Macchina in movimento

Utilizzare un carrello elevatore per spostare la
macchina. Scollegare lo smontagomme da-
Il'alimentazione elettrica e pneumatica, so-
llevare il pannello di base e inserire i piedi del
carrello elevatore. Quindi montare la macchi-
na smontagomme in una nuova posizione e
fissarla saldamente.

Nota: Il luogo scelto per il fissaggio dello smon-
tagomme deve essere conforme alle norme di
sicurezza.

MANUTENZIONE

Attenzione: La manutenzione deve essere
effettuata solo da personale specializzato.
Per prolungare la vita utile della macching,
eseguire la manutenzione in modo opportuno
secondo il manuale. Al contrario, si rischia di
compromettere la funzionalitd della macchina
o di provocare lesioni all'operatore e alle per-
sone vicine.

Attenzione: Solo i professionisti possono ese-
guire la manutenzione. Per prolungare la dura-
ta della macching, sottoporla a manutenzione
regolarmente, come indicato nel manuale. In
caso contrario, l'affidabilitd della macchina
potrebbe essere compromessa o addirittura
potrebbero verificarsi lesioni alloperatore e
alle persone nelle vicinanze. Attenzione: prima
di effettuare qualsiasi intervento di manuten-
zione, scollegare lo smontagomme dall'ali-
mentazione elettrica e pneumatica e premere
il pedale di apertura e chiusura delle ganasce
o il pedale di rotazione del piatto girevole per
3-4 volte per evacuare tutta l'aria compressa
dalla macchina.

Le parti danneggiate devono essere sostituite
da personale specializzato con le parti di ri-

cambio fornite dal produttore.

+ Pulire la macchina una volta al giorno
dopo il lavoro.

« Pulire lo sporco della piattaforma girevole
con il diesel una volta alla settimana e lubri-
ficare le guide e i morsetti.

La seguente manutenzione deve essere ese-
guita almeno una volta al mese:

+ Controllare il livello dell'olio nel nebulizza-
tore dell'olio, se necessario riempirlo con olio
SAE30#. Svitare con la chiave esagonale (E).
In base al collegamento dell'aria compres-
sa, premere prima il pedale di apertura e
chiusura delle ganasce o il pedale di rota-
zione del piatto girevole per 5-6 volte, quindi
controllare se l'olio nel nebulizzatore scende
una goccia. Per il funzionamento continuo,
premere due volte ogni volta, facendo ca-
dere una goccia d'olio, altrimenti regolare la
vite (D) che controlla lingresso dell'olio con
un cacciavite a testa piatta. (Fig 9)

+ Come mostrato nella Figura 9-1, quando
si scopre che c'e¢ dellacqua nella coppa,
spingere la valvola di scarico verso l'alto per
scaricare l'acqua con le dita; allentare le
dita dopo aver scaricato 'acqua, la valvola
di scarico pud essere chiusa automatica-
mente sotto 'azione della molla.

Coppa +

Valvola di drenaggio +

Fig 19-1+

Fig 19

Nota: Dopo i primi 20 giorni di utilizzo, serrare
nuovamente le ganasce con le viti di serraggio
(B) sul piatto girevole (Fig. 10).

-103 -



——

%

In caso di perdita di potenza del piatto girevo-
le, verificare che la cinghia sia ben tesa come
indicato di seguito: Rimuovere il coperchio la-
terale sinistro svitando le viti; regolare due viti
situate sul supporto del motore, mantenendo
una distanza adeguata tra il supporto del mo-
tore e la base del motore; serrare le viti per la
tensione della cinghia. (Fig. 1)

Fig 11

Attenzione: Scollegare la macchina dall'ali-
mentazione elettrica e dallalimentazione
pneumatica.

Nota: Se il braccio verticale non si blocca o
non soddisfa il requisito di 2-3 mm dalla parte
inferiore della testa di montaggio/smontaggio
al cerchio, regolare la piastra di bloccaggio
esagonale (x), come mostrato nella Fig. 12.

REF.54965

Nota: Per garantire l'affidabilita delle ganasce
e della paletta stallonatrice, procedere come
segue per mantenere pulite le valvole:

1. Rimuovere il coperchio laterale sinistro del
corpo macchina svitando le due viti;

2. Allentare i silenziatori delle valvole (A) che
appartengono al pedale di apertura e chiusu-
ra delle ganasce e al pedale dello stallonatore
(Fig. 13)

3. Pulire i silenziatori con aria compressa; se
sono danneggiati, sostituirli facendo riferi-
mento all'elenco delle parti di ricambio. (Fig 13)

104 -



REF.54965

MANUTENZIONE

PROBLEMA

CAUSA

SOLUZIONE

Il piatto girevole ruota solo in una
direzione o non ruota.

Linterruttore di inversione &
danneggiato.

Linterruttore di inversione
€ danneggiato.

Cinghia rotta

Sostituire la cinghia

Malfunzionamento del
motore

Controllare il cavo del
motore o il cavo del bloc-
co terminale;

Sostituire il motore se
danneggiato

Quando si smonta o si fissa la
ruotaq, il piatto girevole non si
blocca (ruota con la ruota);

Le ganasce si aprono e si chiudo-
no lentamente;

Il piatto rotante blocca il cerchio
in modo errato.

Perdita di alimentazione
dell'aria

Controllare tutte le parti
del sistema di alimenta-
zione dell'aria

Il cilindro di bloccaggio non
funziona

Sostituire il pistone del
cilindro

Ganasce usurate

Sostituire le ganasce

Rondelle del cilindro del
mandrino rotte

Sostituirle

La testa di montaggio/mon-
taggio tocca sempre il cerchio
durante il funzionamento

La piastra di bloccaggio
non é regolata corretta-
mente o non soddisfa le
specifiche richieste

Sostituirla o regolarla

Le viti del mandrino sono
allentate; il braccio verticale

Serrare le viti;
sostituire la piastra di

di apertura/chiusura della ganas-
cia non possono tornare alla loro
posizione originale.

non pud essere bloccato bloccaggio.
con la piastra di bloccaggio.
Il pedale stallonatore e il pedale Molla del pedale rotta Sostituire.

La lama stallonatrice funziona
con difficolta.

Silenziatore intasato

Pulire o sostituire.

La rondella del cilindro sta-
llonatore e rotta.

Sostituire.

-105 -



GUIDA ALL'ORDINE DEI RICAMBI
Guida all'ordinazione dei ricambi.

1. In primo luogo, il campione danneggiato o
ordinato deve essere acquisito e la quantita di
pezzi di ricambio deve essere confermata.

2. Confermare le specifiche delle parti da sos-
tituire, per evitare un ordine errato.

Il metodo confermato & il seguente:

In base al campo di utilizzo e alla posizione dei
componenti, individuare i codici dei compo-
nenti nel disegno esploso (sezione finale) del
manuale. Ad esempio, se &€ necessario ordinare
un piano di sollevamento, il piano di solleva-
mento € sempre posizionato nel manicotto e
la sua posizione nel disegno esploso & mos-
trata di seguito:

Possiamo usare il codice "12" dalle immagini,
quindi identificare tutte le informazioni del co-
dice "12" e registrarle.

n Vite di messa a terra Mé6x40
12 Leva di sollevamento

200-10  Molla del braccio stallonatore

Le informazioni registrate:

12 Leva di sollevamento - quantitd: 2

3. Raccogliere le informazioni dettagliate sulle
parti.

4. Contattare il reparto ricambi e confermare
l'ordine.

5. Dopo aver confermato l'ordineg, il reparto ri-
cambi consegnerd la merce in base all'ordine.

REF.54965

Dichiarazione speciale:

- Il produttore si riserva il diritto di modificare
le specifiche dei componenti senza preavvi-
so per gli utenti.

- |l produttore non e responsabile della mo-
difica e del miglioramento dei prodotti ven-
duti.

Elenco delle parti di ricambio soggette a usu-

ra.
CODICE NOME
221-10 Ammortizzatore stallonatore
226 Guarnizione a V 20x28x7.5
227 Guarnizione a O 63x2.65
200-228 Pistone cilindro pinza @70
232 Guarnizione a O @19.6x2.62
306 Guarnizione a O @16x2.65
307 Guarnizione a O @20x2.65
200-308 Guarnizione a O @170,8x5,33
3N Guarnizione a V 185x168x10.8
200-321 Guarnizione a O 180x5
331 Guarnizione a O @19.6x2.62
200-426 Interruttore di inversione
521 Guarnizione a 30*3,55
200-532 Resistenza del paraolio
604 Guarnizione a O 599x2.62
200-522 Valvola di drenaggio
801 Cinghia smontagomme A-28
804 Filtro di decompressione
AB6 Generatore di nebbia d'olio

106 -



REF.54965

Osservazione: le parti nell'elenco sono parti che sirompono con facilitd, se &€ necessario ordinare
altre parti, si prega di controllare il manuale.

SCHEMA DEL CIRCUITO
TRIFASE 1PHASE
6.3A%3 oy
FU1-FU2 |z |
i ] 110V 50/60H=z 25 A
- PE 220V 50/60Hz 20A = PE
L1 L2 B A : I
2 Tabella delle funzioni L1 12| L3
2 & § 10 2| 4 6 810
sy S S 112 P " "
1 3 § 7 o s 1 3 s/ 71 9
U | v w >< >< 8 e u vl w
| * [ee c
X ,
X| 12
Lo u | Comari Mo P
M1 = Posizions 1 e \
3- [ A 1=
= PE L pE - o’
DISEGNO PNEUMATICO
Cilindro di serraggio
Cilindro di bloccaggio  Cilindro dello  pizmaforma gimatoria . . Cilindro del
stallonatore Cilindre del braccio ) . braccio ausiliare
I | inclinsbile Gonfiagzio !
} t Air
boadter
Mapomeo |
]
~ XTI S A Xy L il
* : ! 1 | P A - Lot T conmalie
Conrrolle con (] Conmallo []|[] Controllo [ ][] Conmollo [][] Conmolle 4 con manopels
mancpola a pressione del pedale delpedale | delpedsle | delpedsle - - a pressione
Filma =z (Generatore di
dell'aria f{ nebbia delio
Sorgente Valvola di sicurezzs

d'aria

107 -



ELENCO DEI COMPONENTI

e e

|

e

221A-1
221-2

221-3

REF.54965

—T= [k ““'-hhu;ll:l-lz'-
-4
[} 0 - —
L%goﬂ - -~ |
€02 (e
coot— (@)
Coo )
E ™ ‘ - DQGD
- a a
L ] agﬂ-g
1 { CIDU‘E
I l . ongﬂ .
= [x) i
= |I§ " |[cedeg B
= AL 00%8
1 e | %00
L= %%
O 912w 17 16
Corpo macchina 221 9 Ammortizzatore in gomma per
il pied
Coperchio del pedale ante- f pece
riore m Ammortizzatore stallonatore
Coperchio sinistro 12 Leva di sollevamento
Vite a testa cava esagonale 200-14 Gomma per braccio stallo-
Mé6x10 natore
Rondella piatta @6 141.2 200-15 Serbatoio dell'clio e dellacqua
Vite esagonale esterna M8x25 16 Vite a testa cava esagonale
- M8x20
Vite a testa cava esagonale
M8x20 17 Rondella piatta @8 171,5
Rondella piatta @8 222 221-20 Base inclinabile
221-21 Copertura protettiva inclina-
bile
22 Dado bloccante M10
23 Vite esagonale esterna M10x25

+108 -



REF.54965

-109 -



79

80
81

82
83

84
85

86

87

88
89
90

221-
16

19

221-
120

221-
121

127
128

129

221-
130

131
132

221-
133

221-
134

136

Attacco rapido 1/8-@6

Piastra di bloccaggio del cilindro

Piastra di bloccaggio del braccio
orizzontale

Rondella piatta ®8171.5

Molla di bloccaggio del braccio
orizzontale

Blocco del braccio orizzontale

Vite esagonale esterna M8x20
Dado bloccante M8
Dado bloccante M12

Rondella piatta ®12252
Rondella piatta ®12252
Distanziatore di bloccaggio

Coperchio di protezione posteriore del
braccio orizzontale

Vite esagonale esterna M10x50
Copertura braccio verticale 228

Molla del braccio verticale

Vite esagonale esterna M12x16

Ammortizzatore
Vite esagonale esterna Mé6x35
Puleggia della guida

Vite esagonale esterna M6x16
Giunto a T 1/8-2x@6

Braccio verticale
Rondella del braccio verticale

Testa di montaggio/smontaggio 7#

221-149

150

221-
151L

152
221-153

154
221-155

221-156

221-157

137
159
161

163

221-169

221-171

221-172

221-173
221-174

221-175

176

177

221-

180

221-182

221-183

221-184

-110 -

REF.54965

Coperchio del cilindro inclinabile
senza maniglia

Guarnizione a V ©20287.5

Pistone del cilindro inclinabile
(lega di alluminio) ¢75

Dado (argento) M12 1.57

Tubo del cilindro di inclinazione

Giunto dritto 1/8-@6

Coperchio del cilindro inclinabile
con maniglia

Coperchio dello stelo del cilindro
diinclinazione

Manicotto in gomma per cilindro
diinclinazione 1

Vite esagonale esterna M10x25
Rondella piatta 10403
Dado bloccante M12

Vite esagonale esterna M12x65

Piastra di bloccaggio esagonale
221

Guida del tubo flessibile
Cilindro di inclinazione completo

Colonna

Copertura protettiva della co-
lonna

Coperchio posteriore della colon-
na inclinabile

Vite a croce 5x16

Albero della colonna

Cilindro di bloccaggio completo
Pistone del cilindro di bloccaggio
completo

Guarnizione a V ©60506.5

O-ring @42



REF.54965

137

300-
123

200-
124

292-
125

137-7#

200-
139

141

142

143
145

221-
146

221-
147

148

221-
101

221-
102

Rondella di protezione

Vite esagonale esterna M10x25

Piastra di protezione della testa di
smontaggio/montaggio

Perno rotondo esagonale

Protettore della testa di smontaggio/
montaggio

Testa di montaggio/smontaggio
completan. 7

Vite a testa esagonale M12x16

Interruttore di bloccaggio pneumatico
completo

Vite a testa cava esagonale Méx16
O-ring ©68.26x3.53

Cilindro di inclinazione filettato

Barra del cilindro del pistone del cilin-
dro di inclinazione

Dado autobloccante M8
O-ring @11x1.8

Guarnizione a 'Y @65756

M -

185
221-186

221-187

190

191

192

193

194

195
196
197

221-198

199
221-103

221-
104

Vite esagonale interna Mé6x55

Coperchio del cilindro di blocca-
ggio @60

O-ring 52x2

Piastra di commutazione della
maniglia pneumatica

Stelo della valvola con maniglia
pneumatica

Tappo dello stelo della valvola
pneumatica

Coperchio della maniglia pneu-
matica

Separatore pneumatico a ma-
niglia

O-ring 7.5x2.65

Anello di ritenzione @8

Connettore diritto

Molla della piastra di bloccaggio
esagonale

Vite a testa esagonale M10x12
O-ring @68x3.53

O-ring ©@65x5.3



‘12

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Piatto rotante 615

Piastra di scorrimento delle ganasce (opzionale)
Gruppo coperchio ganasce

Ganascia 200

Rondella grande

Rondella elastica @16

Bullone a testa esagonale M16x40

Coperchio del piatto rotante

Gruppo barra di collegamento 615

Piattaforma rotante quadrata 615

Rondella per piattaforma rotante quadrata
Anello di ritenzione @65 (albero)

Guida di scorrimento della ganascia con perno
Rondella piatta @12x25x2

Anello di ritenzione @12 (albero)

Vite a testa cava cilindrica esagonale M12x40
Rondella dentata di bloccaggio @12x1

Rondella piatta @12x30x3

Dado per barra di collegamento

Guida di scorrimento della ganascia senza perno
Barra di collegamento filettata 393

Stelo del cilindro di bloccaggio 400

Coperchio del cilindro di bloccaggio senza maniglia
Connettore dritto 1/8"-@8

Guarnizione a V 20287.5

O-ring 63x2.65

Pistone del cilindro di serraggio @70

Rondella piatta @12x25x2

Dado M12x7x1.75

Tubo del cilindro di serraggio 360

O-ring ©19.6x2.62

Coperchio del cilindro di bloccaggio con maniglia
Connettore rapido 1/8-@8

Dado bloccante M8

Cilindro di serraggio completo

Piattaforma rotante quadrata completa 615

‘13-



14 -

REF.54965



REF.54965

200-13
200-301
302

303

304

305
306
307
200-308
200-309

200-310

3N
200-312

200-313

314

200-315

316

317
318

200-370

319

Molla del braccio stallonatore
Vite a testa cava esagonale M14x30

Dado bloccante M6
Raccordo a gomito (90°) 1/4-08
Dado M16x1.5

Rondella piatta ©16282
O-ring @16x2.65
O-ring @20%2.65
O-ring @170.8x5.33

Coperchio del cilindro stallonatore

Barra del pistone del cilindro dello
stallonatore

Guarnizione a V 185x168x10.8

Pistone del cilindro dello tallonatore
Tubo del cilindro dello stallonatore
Vite a testa cava esagonale Méx16
Gruppo lama stallonatrice

Vite a testa cava esagonale M12x90

Dado autobloccante M16x1.5

Fascia guida

Copertura protettiva della lama sta-
llonatrice (opzionale)

Rondella elastica @14

15 -

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329

330

331

200-

334

350

351

352

353

354
355

356

357

Anello di sicurezza @16
O-ring 180x5

Braccio stallonatore 200
Perno stallonatore

Perno girevole del cilindro
stallonatore

Rondella piatta @12242
Dado bloccante M12
Rondella piatta @8303
Rondella elastica @8

Bullone a testa esagonale
M8x20

Raccordo diritto 1/8-@8

O-ring ©19.6x2.62

Cilindro stallonatore completo

Valvola di scarico del cilindro
stallonatore

Raccordo a gomito (90°)
1/8-28

Coperchio della valvola di
scarico del cilindro stallona-
tore

Rondella di giunzione
Guarnizione bidirezionale

Corpo della valvola di scarico
del cilindro stallonatore

Silenziatore

Raccordo diritto 1/4 — @8



231-480

- 116

REF.54965



REF.54965

228-401

228-402

228-404

405
406
407

408
409

410

4M
200-412

221-413
200-414
200-415
200-416
417

418

420
200-421
423

200-424

425
200-426

427
428

Pedale dellinterruttore di inver-
sione

Pedale della valvola a 5 vie
(destra)

Pedale della valvola a 5 vie
(sinistra)

Anello di sicurezza @12
Rondella piatta @12242
Vite a croce M4x30

Rondella piatta @4
Dado bloccante M4
Dado bloccante M8
Rondella piatta @8171.5

Barra di collegamento della
camma

Piastra di supporto del pedale
Molla del pedale

Camma

Rondella a camma

Vite a testa esagonale Méx20

Rondella piatta @6

Vite a croce autofilettante 2.9x12
Coperchio della camma

Valvola a 5 vie completa per cilin-
dro stallonatore

Coperchio dell'interruttore di
inversione

Dado M4

Interruttore di inversione

Vite a testa esagonale M6x20
Rondella piatta @6*12x1

430

200-431

432

433
434

200-
435

436
437
438
439
440

44

442
443
445

200-
449

200-451

452
453

200-
455

200-
456

457
462

470
231-480

17 -

Vite a croce M4x16

Maniglia dell'interruttore di inver-
sione

Dado bloccante M6

Rondella piatta @3
Vite a croce M3x18

Barra di collegamento pedale

Dado bloccante M8

Albero del pedale anteriore
Dado M8

Molla di torsione del pedale

Vite a testa esagonale M8x50

Vite a testa esagonale M8x20
Connettore rapido 1/8-@8
Connettore rapido 1/8-06
Connettore rapido a T 1/8- 2x @8

Corpo valvola a 5 vie (destra)
Coperchio valvola a 5 vie

Vite a croce ST2.9x14
Silenziatore 1/8"

Stelo della valvola a 5 vie

Distanziale per barra valvola a 5
vie

O-ring 12204

Valvola di regolazione (flusso o
passaggio)

Valvola a 5 vie completa

Set completo di 4 pedali 231



200-501

502
503

200-504

505
506
200-507
508
200-509

200-510
200-51

512
513
200-514
515
516

505

WS 503 502 200501

Coperchio inferiore del
cambio

Cuscinetto 30204

Guarnizione del cambio
20358

Puleggia della cinghia di
distribuzione

Vite a testa esagonale M8x25
Chiave 6x20

Albero a vite senza fine
Cuscinetto 6010

Albero ingranaggio vite senza
fine

Ingranaggio a vite senza fine

Distanziatore per albero della
vite senza fine

Vite a testa esagonale M10x55
Rondella elastica @10

Perno 6x20

Rondella piatta @10202

Vite a testa cava esagonale
M6x20

517
200-518

519

520

521
200-522
523

524

525
200-526

118 -

REF.54965

Rondella piatta @6141.2

Coperchio superiore del
cambio

Chiave 10x40

Chiave 14x40

O-ring @30x%3.55
Guarnizione resistente all'olio
Dado bloccante M6
Rondella elastica @8
Rondella piatta @8303

Cambio completo



REF.54965

200-504

601-MC
601-MY
200-602

603

604
605

606
607-80
607-50
608
609
610

61

614

200-615

Puleggia della cinghia den-
tata

Motore 220V/50HZ
Motore 220v

Puleggia della cinghia del
motore

Bullone a testa cava esago-
nale M8x12

Cinghia smontagomme A-28

Bullone esagonale esterno
M8X65

Rondella piatta @8X30X3
Condensatore 80uf, 110V
Condensatore 50uf, 220V
Rondella piatta @10X20X2
Rondella elastica @10

Bullone esagonale esterno
M10X25

Bullone esagonale esterno
M8X35

Rondella in gomma del
motore

Supporto del motore



701

702
703
704
705
706

707
708
708 W

Indicatore pistola di gonfiaggio 802
Tubo di collegamento in gomma 841
Dado scanalato 842
Raccordo diritto 1/4 — 1/4 840

Rondella piatta @13

Valvola di regolazione della pres-
sione (opzionale)

Connettore rapido 1/4-@8
Pistola di gonfiaggio completa

Pistola di gonfiaggio completa
(con valvola di sfiato)

-120 -

REF.54965

Connettore rapido

Connettore bidirezionale 1/4®8
Collegamento del lubrificatore 2000

Lubrificatore completo modello
2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

Mi=2E SR

i\r-l' ! _'- % _\'-\-. £
r e
o Al
< -
i:’,H 1
i :'|-I .
A il 200540
|
Giuntoa T 3* @8

Vite a testa cava esagonale Méx16

Giunto a T rapido
Corpo valvola rotante
O-ring 599%2.62

ALK

Albero della valvola rotante (mandrino)

Tubo flessibile 5.5* @8
Giunto diritto 1/8-@8

Vite a testa cava esagonale M4x6

Valvola rotante completa

=121



REF.54965

APRESENTAGAO DO PRODUTO

Aviso: Este manual de instrugdes é importante
para a maqguing, leia-o cuidadosamente an-
tes da instalagdio e utilizagdo. E importante
para uma utilizagdo segura e para a manu-
teng@o da mdqguina. Guarde este manual co-
rretamente para a manutengdo posterior da
mdquina.

Gama de aplicagdes: O sistema automatico
de mudanga de pneus foi especialmente con-
cebido para desmontar/montar os pneus das
jantes.

Atencdo: Utilize a mdaquina apenas para os
fins para que foi concebida. Ndo a utilize para
outros fins. O fabricante ndo se responsabiliza
por quaisquer danos ou ferimentos causados
pelo incumprimento destes regulamentos.

INSTRUGOES DE SEGURANGA
Regulamento de seguranga:

A utilizagdo desta mdquina

estd especialmente reservada a

profissionais formados e quali-
ficados, a pessoas que j& tenham lido aten-
tamente o manual de instrugdes ou que ten-
ham experiéncia na utilizagdo de mdquinas
semelhantes. Quaisquer alteragdes para além
do dmbito de utilizagdo desta maquina sem a
autorizagdo do fabricante, ou que ndo este-
jom de acordo com o manual, podem causar
o mau funcionamento e danos na maquina,
podendo o fabricante cancelar a cobertura
da garantia para o acima referido.

Se algumas pegas estiverem danificadas por
algum motivo, substitua-as de acordo com a
lista de pecas sobresselentes.

Atencgdo: a garantia & de um ano apds a data
de entrega do fabricante; a garantia exclui as
pecas que se partem facilmente.

& Etiquetas de aviso de seguranca
Atengdo: Se as etiquetas de aviso de segu-

ranga estiverem danificadas ou apagadas,
recupere-as a tempo!

ATENGAO: Na&o permita o funcionamento
quando as etiquetas de aviso de seguranga
ndio estiverem visiveis ou estiverem imperfeitas.
N&o permita a colocagdo de quaisquer obje-
tos que possam ocultar as etiquetas de aviso
de seguranca. Os clientes podem colocar as
etiquetas de aviso (como mostra a imagem &
direita) em qualquer posicé@io necessdria.

Avisos de segurancga:

1. Néo ponha as m&os debaixo da cabega
de montagem/desmontagem durante o
funcionamento;

2. N&o coloque as mdos entre os mordentes
durante o funcionamento;

3. Ndo ponha as méos no taléo do pneu ao
desmontda-lo;

4. Certifique-se de que o sistema estd equi-
pado com um bom circuito de ligagdo a
terrq;

5. N&o coloque os pés entre a pd do sepa-
rador de taléo e o corpo durante o funcio-
namento;

6. Instrugdes de aviso.

-122 -



REF.54965

ESPECIFICAQéES TECNICAS
Dimens&es exteriores doaro  10~21"
de blogueio
Dimensdes interiores do aro 12~24"
de blogueio
Diémetro max. da roda 1000mm (40")
Largura max. da roda 355mm (14")
Pressdo de trabalho 8-10bar
Fonte de alimentag&o 220V (1ph)
Poténcia do motor opcional 0,75 Kw
Mdx. bindrio de rotagéo 1078 N*m
(mesa giratdria)
Dimensdes gerais 960760930 mm
Nivel de ruido <75dB
Pressdio de trabalho 8~10 bar
Peso 80 kg
Dimensbes da embalagem 1230*450*350 mm
Nivel de ruido LpA<750B

Observagdo:As dimensdes das jantes defini-
das no quadro acima baseiam-se nas jantes
de ferro. As jantes de aluminio séo mais gros-
sas do que as jantes de ferro, pelo que as di-
mensdes das jantes acima referidas séio ape-
nas para referéncia.

MONTAGEM
DESEMBALAGEM E INSPEGAO:

Puxe o prego que estd colocado na placa
com o mordente pontiagudo; desembale a
caixa de cartdo e a cobertura de plastico. Ve-
rifique e certifique-se de que todas as pegas
indicadas na lista de pecas sobresselentes es-
tdo incluidas. Se alguma pega estiver em falta
ou avariada, ndo utilize a maquina e contacte
o fabricante ou o revendedor o mais rapida-
mente possivel

Fig1

REQUISITOS DO LOCAL DE TRABALHO:

Escolha o local de trabalho em conformidade
com as normas de seguranga. Ligue a fonte
de alimentagdo e a fonte de ar de acordo
com o manual. O local de trabalho deve ter
boas condi¢gbdes de ar; para que a mdquina
funcione bem, o seu local de trabalho requer
pelo menos um espago livre de cada parede,
como mostra a Fig. 2. Se o instalar no exte-
rior, deve estar protegido por um teto contra
a chuva e o sol.

Aviso: a mdaquina com motor néo deve ser uti-
lizada em atmosferas explosivas.

Posigdo e instalagdo:

Fig 3

1. Preparagdo de ferramentas

2. Coloque a coluna basculante (3, Fig. 3) no
corpo (1, Fig. 3) com 4 parafusos (M12) e em-
purre a mangueira de ar (2, Fig. 3) através
do orificio da coluna. Aperte as 4 porcas de
blogueio automdtico (8, Fig. 3)

3. Introduza o parafuso (9, Fig. 3) nos orificios
da coluna e do veio do cilindro basculante
(11, Fig. 3) e aperte-o com a porca de blo-
queio automdatico (10, Fig. 3).

4. Desaperte os dois parafusos da tampa
esquerda e retire a tampa, ligue a man-
gueira de ar (2, Fig. 3) anteriormente men-
cionada aos orificios laterais que controlam
a vdlvula basculante de 5 vias. Fixe a tampa
esquerda.

5. Fixe a cobertura de plastico (7, Fig. 3) com
dois parafusos (4, Fig. 3).

6. Monte a tampa traseira de pldstico (5, Fig.
3) na coluna com o parafuso (6, Fig. 3).

-123 -



REF.54965

LIGAGOES ELETRICAS E PNEUMATICAS

Aviso: Antes da instalagdo e da ligagdo, cer-
tifique-se de que a alimentagdo elétrica co-
rresponde aos dados técnicos da maquina.
Todas as instalagdes de dispositivos elétricos
e pneumdticos devem ser efetuadas por um
eletricista profissional.

Ligue o conetor de ar comprimido que se en-
contra no lado direito da mdaquina ao siste-
ma de ar comprimido. A rede elétrica a qual
a mdquina se liga deve ter um dispositivo de
protecd&o de fusiveis e uma boa protegdo de ‘
ligag&o & terra da cobertura exterior. Instale o )
interrutor de ar automdtico de fuga na fonte .
de alimentagdo principal, a corrente de fuga
estd definida para 30 mA.

Atengdo: Nd&o hd ficha de alimentagdo para
esta mdquina, pelo que deve ligar uma ficha
de alimentagd&o ndo inferior a 16A, em confor-
midade com a tensé@o da maquina. Ou ligue
diretamente & fonte de alimentagdo de acor- . p
do com os requisitos acima referidos. .

4 = - N
7 e ®
o000 o
Nota: para o funcionamento seguinte, consul-
te aFig. 4

FUNCIONAMENTO:

- Pedal de inclinagéo (H)
+ Pise o pedal de rotagdo da plataforma gi-
ratoria (2), a plataforma giratoria (Y) gira no

- Pedal de abertura e fecho dos sentido dos ponteiros do relégio;

mordentes (V) + Levante o pedal de rotagdo da platafor-
ma giratéria (2), a plataforma giratéria (Y)
gira no sentido contrdrio ao dos ponteiros

do relogio.
- Pedal de rotagéio da plataforma + Comprima o pedal (U) e a pa (F) do sepa-
giratéria (2) rador de tal@o; liberte o pedal (U) e a pa (F)
do separador de taldo para a posigdo ori-
ginal.

- Pise totalmente para baixo; os mordentes
abrem e fecham. Use o pedal (V), quatro
grampos (G) na mesa giratéria abrem; Pise
novamente, quatro grampos (G) fecham.
Quando o pedal estd na posigdo intermé-
dia, as quatro pingas deixam de se mover.

- Pedal separador de taldo (U)

0 G

+ Carregue no botd&o de bloqueio pneumd-
tico (K) para bloguear o brago oscilante (N)
e o brago vertical (M).

- Pise o pedal (H) do separador de taldo, a
coluna (C) recua para baixo; prima nova-
mente, a coluna regressa.

O funcionamento do sistema de troca de

124 -



REF.54965

pneus é composto por trés partes:

1. Desmontagem do taldo do pneu

2. Desmontagem do pneu

3. Montar o pneu
Atengdo: Antes de qualquer operagdo, n&o
use roupas largas e use chapéu de protecdo,
luvas e sapatos antiderrapantes. Certifi-

que-se de que esgota completamente o ar do
pneu e retira todos os pesos da jante.

Quebrar o taldo do pneu:

Para esgotar completamente o ar do pneu,
cologue o pneu contra o amortecedor de bo-
rracha (S). Coloque a pa (F) contra o taldo a
cerca de 10 mm do rebordo da jante, como
mostra a Fig. 5. Reduza a pressdo no pedal
do separador de tal&o (U) para empurrar a
pd para dentro do pneu. Repita as operacdes
acima em diferentes posi¢cdes & volta do pneu
e em ambos os lados do pneu até que o taldo
do pneu esteja completamente solto. (Fig 5.)

Fig 5

Desmontagem do pneu

Certifique-se de que retira todos os pesos da
jante e que esgota completamente o ar do
pneu antes desta operacgdo. Aplique massa
lubrificante (ou um lubrificante semelhante)
& volta do taldo do pneu. Sem o lubrificante,
pode provocar um grande desgaste do pneu.
Fixe os métodos de fixagdo da roda indicados
abaixo, tendo em conta a dimensdo regula-
mentada:

a- para fixar a roda pelo exterior: Pressione
o pedal de abertura e fecho dos mordentes
(V) até meio, posicionando os quatro gram-
pos (G) de acordo com a escala de referén-
cia no prato giratério (Y). Coloque o pneu no
prato giratodrio, segure a jante e pressione o
pedal de abertura e fecho dos mordentes
(V) até a roda ficar presa pelos mordentes.

b- para fixar a roda pelo interior: Posicione
os quatro grampos (G) e deixe-os todos fe-

chados. Coloque o pneu na mesa giratéria
e carregue no pedal de abertura e fecho
dos mordentes (V) para abrir os grampos e
bloguear a roda.

Atencgdo: Verifique se a roda estd bem presa
pelos quatro grampos antes do passo seguin-
te.

Baixe o brago vertical (M) até que a cabega
de montagem/desmontagem (I) assente
junto ao rebordo da jante, rode o manipulo de
blogueio (K) para bloquear o brago vertical

(M) e o braco horizontal em posicdo e controle
a distancia a partir da

cabega de montagem/desmontagem no re-
bordo da jante cerca de 2-3 mm. Introduza

a alavanca de elevagdo (T) entre o taldo do
pneu e a secgdo dianteira da

cabega de montagem/desmontagem () e
desloque o pneu por cima da cabega de
montagem/

desmontagem, conforme ilustrado na Fig. 6.

Fig6

Atencgdo: Correntes, pulseiras, roupas largas
e qualguer outra coisa que se aproxime das
pecgas rotativas representam um perigo para
o operador.

Com a alavanca de elevagdo em posigdo, pri-
ma o pedal de rotagdo da mesa giratéria (2),
rode a mesa giratoria (Y) no sentido dos pon-
teiros do reldgio até o pneu estar completa-
mente separado da jante.

Para desmontar o pneu do outro lado, con-
tinue a utilizar a alavanca de elevagdo para
levantar o pneu e separe o pneu do outro lado
da roda. Carregue no pedal de titulagdo (H),
mova a coluna para trds e retire o pneu.

-125-



MONTAR O PNEU

Atengdo: Antes de montar o pneu, certifi-
que-se de que o pneu e o pneu da roda sdo
do mesmo tamanho.

Para evitar qualquer dano de tipo, lubrifique o
taléo do pneu e a jante com a lubrificag&o re-
comendada pelo fabricante. Coloque o pneu
e verifique a situagdo.

Atengdo: quando prender a jante, ndo ponha
as mdos na jante para evitar ferimentos du-
rante esta operagdo.

Bloqueie o brago de montagem vertical hexa-
gonal, cologque o pneu na jante e deixe o ba-
lancim rodar. Volte a colocar o brago no lugar
ao desmontar o pneu. Deixe que um lado do
pneu desga o taldo

acima da secgdo traseira da cabega de mon-
tagem/desmontagem, o outro lado sob

a secgdo frontal da cabega de montagem/
desmontagem. Suprima o pneu com

as mdos ou brago de ajuda €, em seguida,
gire a mesa giratéria para montar o taléo do
pneu. (Fig. 7)

Encher o pneu

Importancia: A operag@o de enchimento é
muito perigosa. Tenha cuidado e cumpra as
instrucdes. Ao encher, pode tornar-se extre-
mamente perigoso se houver problemas com
O pneu ou a jante. A possivel forca de reben-
tamento do pneu vai para cima e para fora. A
grande poténcia pode causar ferimentos ou a
morte do operador ou das pessoas em redor.

REF.54965

O pneu pode rebentar devido ao seguinte:

1. A jante e o pneu n&o s@o do mesmo ta-
manho;

2. O pneu ou a jante est&o danificados;

3. A press@o de enchimento dos pneus é
superior a pressdo maxima recomendada
pelo fabricante;

4. O operador ndo cumpre a regulomen-
tac&o de seguranga

Proceda da seguinte forma:

1. Retire a tampa da valvula da haste da
valvula;

2. Verifique se o bocal de ar estd comple-
tamente pressionado sobre as roscas da
haste da vdalvula.

3. Verifigue se o pneu e a jante tém a mesma
dimensd&o;

4. Lubrifigue o tal@o do pneu e a jante. Se
necessdrio, pode ser necessdaria uma lubri-
ficagcdo adicional;

5. Encha o pneu com o trav&o. Durante o
enchimento, verifique a pressdo indicada no
manometro e verifique também se o taldo
estd fixo ou ndo. Repita a operagdo acima
até o taldo estar fixo; tem de tomar medi-
das especiais quando insuflar uma jante
convexa ou uma jante dupla convexa

6. Continue a insuflar e verifique frequente-
mente a pressdo de ar ate atingir a pressdo
necessdaria.

Nota: Nunca ultrapasse a press@o de enchi-
mento mdaxima indicada pelo fabricante do
pneu.

Mantenha as mdos e o corpo afastados do
enchimento dos pneus. S pessoas com for-
magdo especifica estdo autorizadas a efetuar
as operagdes. Ndo permita que outras pes-
SOAs operem ou se aproximem da mdaquina de
mudar pneus.

126 -



REF.54965

2
E

5
AP AN N

T P Y
Tl e Yl

Fig 18

Mover a maquina

Utilize um empilhador para deslocar a mdqui-
na. Desligue o trocador de pneus da alimen-
tagdo elétrica e da alimentagdo pneumdtica,
levante a placa de base e introduza os pés do
empilhador. Em seguida, coloque a mdquina
de mudar pneus huma nova posigdo e fixe-a
firmemente.

Nota: O local escolhido para a fixag&o do dis-
positivo de mudanga de pneus deve respeitar
as normas de seguranga.

MANUTENGAO

Atengdo: A manuteng&o deve ser efetuada
por um profissional. Para prolongar a vida
util da mdquina, mantenha-a ligada opor-
tunamente de acordo com o manual. Caso
contrdrio, verd afetada a funcionalidade da
mdqguina ou poderd mesmo causar lesdes ao
operador e a pessoas proximas.

Atengdo: apenas os profissionais podem efe-
tuar a manutengdo. Para prolongar a vida
util da maquina, faca a manutengdo atem-
pada da mdaquina de acordo com o manual.
Caso contrdrio, poderd afetar a fiabilidade
da mdqguina ou mesmo causar ferimentos ao
operador e a outras pessoas nas proximida-
des. Atengdo: antes de efetuar qualquer ma-
nutencdo, desligue o trocador de pneus da
fonte de alimentagdo elétrica e da fonte de
alimentagdo pneumdtica e prima o pedal de
abertura e fecho dos mordentes ou o pedal
de rotagdo da mesa giratéria durante 3 a 4
vezes para evacuar todo o ar comprimido da
madquina.

As pecas danificadas devem ser substituidas
por profissionais com as pegas sobresselentes
fornecidas pelo fabricante.

» Limpe a mdquina uma vez por dia depois
do trabalho.

+ Limpe a sujidade da mesa giratéria com
gasodleo uma vez por semana e lubrifique as
corredigas e 0os grampos.

A manutengdo seguinte deve ser efetuada
pelo menos uma vez por més:

+ Verifique o nivel de 6leo no nebulizador
de dleo e, se necessdrio, encha com déleo
SAE30#. Desaperte com a chave hexagonal
(E). Com base na ligag&o do ar comprimido,
prima primeiro o pedal de abertura e fecho
dos mordentes ou o pedal de rotagéo do
prato 5 a 6 vezes e, em seguida, verifique
se o 6leo no dispositivo de nebulizagéo de
6leo deixa cair uma gota de dleo. Para um
funcionamento continuo, prima duas vezes
de cada vez, deixando cair uma gota de
dleo; caso contrdrio, ajuste o parafuso (D)
gue controla a entrada de éleo com uma
chave de fendas. (Fig 9)

+ Como mostra a Figura 9-1, quando verifi-
car que existe alguma dgua no copo, em-
purre a vdlvula de drenagem para cima
para drenar a dgua com os dedos; solte os
dedos depois de drenar a dgua, a valvula
de drenagem pode ser fechada automati-
camente sob a agdo da mola.

Taga de +
dleo

Valvula de drenagem -+
Fig 19-1«

Fig 19

Nota: Apds os primeiros 20 dias de utilizagdo,
volte a apertar os mordentes com os parafu-
sos de aperto (B) no prato giratorio (Fig. 10).

127 -



——

%

No caso de a plataforma giratéria perder po-
téncia, verifique se a correia estd apertada
seguindo 0s passos seguintes: Retire a tam-
pa do lado esquerdo desaparafusando os
parafusos; ajuste dois parafusos localizados
no suporte do motor, mantenha uma distén-
cia adequada entre o suporte do motor e a
base do motor; aperte os parafusos para as
tensdes da correia. (Fig. 1)

Fiz1l

Atengdo: desligue a mdquina da alimentagéo
elétrica e da alimentagd&o pneumdtica.

Nota: Se o brago vertical ndo estiver bloquea-
do ou ndo cumprir o requisito de 2-3 mm a
partir da parte inferior da cabega de monta-
gem/cabega de desmontagem até ao rebor-
do, ajuste a placa de blogueio hexagonal (x),
como mostra a Fig. 12.

REF.54965

Nota: A fim de obter a fiabilidade dos mor-
dentes e da pd do separador de taldo, pro-
ceda da seguinte forma para manter as suas
valvulas limpas:

1. Retire a tampa lateral esquerda do corpo da
mdquinag, desapertando os dois parafusos;

2. Desaperte os silenciadores das valvulas (A)
que pertencem ao pedal de abertura e fecho
dos mordentes e ao pedal do separador de
tal&o; (Fig. 13)

3. Limpe os silenciadores com ar comprimido
e, se estiverem danificados, substitua-os con-
sultando a lista de pecas sobresselentes. (Fig
13)

-128 -



REF.54965

MANUTENGAO

PROBLEMA

CAUSA

SOLUGAO

O prato giratério s roda numa
dire¢do ou ndo roda.

O interrutor de mar-
cha-atrds estd danificado.

O interrutor de mar-
cha-atrds estd danifi-
cado.

Correia partida

Substitua a correia

Mau funcionamento do
motor

Verifique o cabo do motor
ou o cabo do bloco de
terminais;

Substitua o motor se
estiver danificado

Ao desmontar ou fixar a roda, a
mesa giratoria ndo bloqueia (roda
com a roda);

Os mordentes sdo lentos a abrir
ou a fechar;

O prato giratério bloqueia inco-
rretamente o aro.

Fuga de ar

Verifique todas as pecgas
do sistema de alimen-
tagdo de ar

O cilindro de aperto n&o
funciona

Substitua o pist&o do
cilindro

Mordentes desgastados

Substitua os mordentes

Anilhas do cilindro de man-
dril partidas

Substitua-as

A cabega de montagem/des-
montagem toca sempre na jante
durante o funcionamento

A placa de blogueio ndo
estd corretamente ajustada
ou ndo cumpre as especifi-
cagdes exigidas

Substitua ou ajuste

Os parafusos do mandril es-
tdo soltos; o brago vertical

Aperte os parafusos;
substitua a placa de

e o pedal de abertura/fecho do
mordente ndo podem voltar &
sua posicdo original.

ndo pode ser bloqueado bloqueio.
com a placa de blogueio.
O pedal do separador de taldo Mola do pedal partida Substitua.

A lémina do separador de taldo
funciona com dificuldade.

Silenciador obstruido

Limpe ou substitua.

A anilha do cilindro do
separador de taldio estd
partida.

Substitua.

129 -



GUIA DE ENCOMENDA DE PEGCAS SOBRESSE-
LENTES

Guia para encomendar pegas sobresselentes.

1. Em primeiro lugar, deve obter a amostra
danificada ou encomendada e confirmar a
quantidade de pegas sobresselentes

2. Confirme a especificac¢éo das pecgas substi-
tuidas, para evitar uma encomenda incorreta.

O método confirmado foi o seguinte:

De acordo com a gama de utilizagdo e a po-
sicdo das pegas, poderd obter os coddigos das
pecas no desenho ampliado (secgdo final) do
manual. Por exemplo, pode ser necessdrio en-
comendar um nivel de elevagdo, o que resulta
do facto de o nivel de elevagdo ser sempre
colocado na manga. A sua posigéio no desen-
ho ampliado é mostrada abaixo:

yd
4 B
[ R\
P N,
| A\
] a

|
11 12 200-10
Podemos utilizar o coddigo "12" das imagens e,

em seguida, descobrir todas as informagdes
do codigo "12" e regista-las.

m Parafuso de ligagdo a terra Mé6x40
12 Alavanca de elevagdo

200-10  Mola do brago do separador de taléo

As informagdes registadas:

12 Alavanca de elevagdo - quantidade: 2

3. Recolha as informagdes pormenorizadas
das pegas

4. Contacte o departamento de pegas so-
bresselentes e confirme a encomenda.

REF.54965

5. Depois de confirmar a encomenda sem
qualquer problema, o departamento de
pegas sobresselentes entregar-lhe-& a mer-
cadoria de acordo com a encomenda.

Declaragdo especial:

- O fabricante reserva-se o direito de alte-
rar as especificagdes das pegas sem aviso
prévio aos utilizadores.

- O fabricante n&o se responsabiliza pela
modificagdo e melhoria dos produtos que
foram vendidos.

Lista de pegas sobresselentes de desgaste.

CODIGO  NOME

221-10 Tampdo separador de taldo

226 Vedante em V 20x28x7,5

227 Anel de vedagdo em O
63%2,65

200-228 Pist&o do cilindro de fixagdo
@70

232 Anel de vedagdo em O
&19,6x2,62

306 Anel de vedag&o em O
D16x2,65

307 Anel de vedagdo em O
@20x2,65

200-308 Anel de vedagdo em O
@170,8x5,33

3N Vedante em V 185X168X10,8

200-321 Anel de vedagdo em O 180x5

331 Anel de vedagdo em O
&19,6x2,62

200-426 Interruptor de marcha-atrdas

521 Anel de vedagéo em O @
303,55

200-532 Resisténcia do vedante de
oleo

604 Anel de vedagdo em O
599X2,62

200-522 Vdlvula de drenagem

801 Correia do mudador de pneus
A-28

804 Filtro de descompressdo

AB6 Nebulizador de éleo

-130 -



REF.54965

Observacgdes: as pegas da lista sdio pegas faceis de partir, se for necessdrio encomendar outras
pegas, consulte o manual.

DIAGRAMA DO CIRCUITO

TRIFASICO 1PHASE

6,3AX3

FU1
FuZ2

FU1-FUZ
110V SO/E0HZ 254
PE 220V 50/60Hz 204 ~ PE

L1 L2 : |
L2 Tabela de fungdes L1 L2 L3

2| & 810 a0
(of f 4 o | 48 o, T
1 3 8§ 7 o C , i
u v w >< >< ] 0
P J Fr i -
) | 7] -
>< 2 - = -
| g .. | Gentactos Nao [l 1 [
M1 = Posigao .. o
3~ | M -
= PE . % 5

DESENHO PNEUMATICO

Cilindro de apeno da

cilindro de blogueio Cllindrode s forms miraténia Cilindro do
empurrar para Cilindro do brago brago de apoio
- quebrar tales | | hasculamre Enchimentn  —0
11 de ar
Mapamatro |
S Y
-~ VT LR I
) =LE Lo sl Contralo
Conmolo [}[]  Conmolo 4 par batio

dopedsl | dopedsl *[*

Foute Vilvula de alivio
de ar .

131



LISTA DE PECAS

e e

221A-1
221-2
221-3

—— I i
[} T
0570
o
o0
=7 | N - ]S
e & ﬂn
i og%
1 CIDU‘E
55%
I l 5 000
i ki =1 . o009
- )
-*H _{_j_ \d’—* ggﬂ
! -li- i ﬂﬂo
== ol
5 1 9 12w
Corpo da mdaquina 221 9
Tampa do pedal frontal
n
Tampa esquerda
Parafuso de cabega sextava- 2
da Méx10
Anilha plana @6 141,2 200-14
Parafuso hexagonal externo _
MBX25 200-15
16
Parafuso de cabeca sextava-
da M8x20
Anilha plana @8 222 v
221-20
221-21
22
23

-132 -

)
Q-:- -:PZ
<

REF.54965

[ ——l[|5
-4

Amortecedor de borracha
para o pé

Amortecedor do separador
de taldéo

Alavanca de elevagdo

Borracha para o brago do
martelo demolidor

Depdsito de dleo e dgua

Parafuso de cabega sextava-
da M8x20

Anilha plana @8 171,5
Assento basculante

Tampa de protecdo bascu-
lante

Porca de blogueio M10

Parafuso hexagonal externo
M10x25



REF.54965

-133 -



79

80
81

82
83
84
85

86

87

88

89
90

221-
16

19

221-
120

221-
121

127
128
129

221-
130

131
132

221-
133

221-
134

136

137

Acoplamento rapido 1/8-@6

Placa de blogueio do cilindro

Placa de bloqueio do brago horizon-
tal

Anilha plana ®8171,5
Mola de bloqueio do brago horizontal
Bloco de brago horizontal

Parafuso hexagonal externo M8x20
Porca de blogueio M8

Porca de blogueio M12

Anilha plana ®12252

Anilha plana ®12252
Espagador de bloqueio

Cobertura de protecgdo traseira do
braco horizontal

Parafuso hexagonal interno M10x50

Cobertura do brago vertical 228
Mola do brago vertical

Parafuso hexagonal interno M12x16
Amortecedor

Parafuso hexagonal interno Mé6x35
Polia de orientagdo

Parafuso hexagonal interno Méx16
Junta em T 1/8-2x@6

Brago vertical
Anilha do brago vertical
Cabecga de desmontagem/monta-

gem 7#

Anilha de protegdo

221-149

150

221-
151L

152
221-153
154
221-155

221-156

221-157

137

159
161
163

221-169
221-171

221-172

221-173
221-174
221-175

176

177

221-

180

221-182

221-183

221-184

185

134 -

REF.54965

Tampa basculante do cilindro
sem manipulo

Anel de vedagdio em V ©@20287,5

Pistéo do cilindro basculante (liga
de aluminio) Q75

Porca (prateada) M12 1,57
Cilindro basculante
Acoplamento reto 1/8-@6

Tampa basculante do cilindro
com manipulo

Tampa da haste do pistdo do
cilindro basculante

Manga de borracha para cilindro
basculante 1

Parafuso hexagonal externo
M10x25

Anilha plana 10403
Porca de bloqueio M12

Parafuso hexagonal externo
M12x65

Placa de blogueio hexagonal 221

Guia da mangueira
Cilindro basculante completo

Coluna
Cobertura de protegdo da coluna

Tampa traseira da coluna bas-
culante

Parafuso cruzado 5x16

Eixo da coluna

Cilindro de blogueio completo
Pist@io do cilindro de blogueio
completo

Anel de vedagdio em V @60506,5

O-ring @42

Parafuso hexagonal interno Mé6x55



REF.54965

300-
123

200-
124

292-
125

137-7#

200-
139

141
142

143
145

221-
146

221-
147

148

221-
101

221-
102

Parafuso hexagonal externo M10x25

Placa de protegdo da cabega de
desmontagem/montagem

Pino redondo hexagonal

Protetor da cabeca de desmonta-
gem/montagem

Cabega de montagem/desmonta-
gem completa #7

Parafuso hexagonal M12x16

Interruptor de blogueio pneumdtico
completo

Parafuso de cabega sextavada Méx16
O-ring ©68,26x3,53

Cilindro de inclinagdo roscado

Haste do pistdio do cilindro de incli-
nagdo

Porca de blogueio automdtico M8
O-ring @11x1,8

Vedante em Y @65756

221-186

221-187

190

191

192

193
194

195
196
197

221-198

199
221-103

221-
104

=135 -

Tampa do cilindro de blogueio
@60

O-ring 52x2

Placa de interrutor do punho
pneumdatico

Haste da valvula de punho pneu-
matico

Tampa da haste da valvula
pneumatica

Tampa do punho pneumdatico

Separador pneumdtico de pegas

O-ring 7,5x2,65
Anel de retencéio @8

Conector reto

Mola da placa de blogueio
hexagonal

Parafuso hexagonal M10x12
O-ring ©@68x3,53

O-ring ©@65x5,3



136 -

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Plataforma rotativa 615

Placa de deslizamento do mordente (opcional)
Conjunto da tampa do mordente
Mordente 200

Anilha grande

Anilha de pressdo @16

Parafuso de cabega sextavada M16x40
Cobertura da plataforma rotativa
Conjunto da barra de ligagdo 615
Plataforma rotativa quadrada 615

Anilha para plataforma rotativa quadrada
Anel de reteng@o @65 (veio)

Guia de deslizamento do mordente com pino
Anilha plana @12x25x2

Anel de retencdio @12 (veio)

Parafuso de cabega sextavada M12x40
Anilha serrilhada de bloqueio @12x1

Anilha plana @12x30x3

Porca para biela

Guia de deslizamento do mordente sem pino
Biela roscada 393

Haste de pistéo do cilindro de aperto 400
Tampa do cilindro de aperto sem manipulo
Conector reto 1/8"-@8

Anel de vedagdo em V 202875

O-ring 63x2,65

Pistdio do cilindro de aperto @70

Anilha plana @12x25x2

Porca M12X7X1,75

Tambor do cilindro de aperto 360

O-ring ©19,6x2,62

Tampa do cilindro de aperto sem manipulo
Conector rdpido 1/8-@8

Porca de blogueio M8

Cilindro de aperto completo

Plataforma rotativa quadrada completa 615

=137 -



-138 -

REF.54965



REF.54965

200-13
200-301

302

303

304

305
306
307
200-308
200-309

200-310

3N
200-312

200-313

314

200-315

316

317

318

200-370

319

Mola do brago do separador de taldo

Parafuso de cabeca sextavada
M14x30

Porca de blogueio M6
Encaixe em cotovelo (90°) 1/4-@8
Porca M16x1,5

Anilha plana @16282
O-ring @16x2,65
O-ring @20%2,65
O-ring @170,8x5,33

Tampa do cilindro do separador de
taléo

Haste do pistdio do cilindro do sepa-
rador de tal@o

Anel de vedagdo em V 185x168x10,8

Pistdo do cilindro separador de tal@o

Tambor do cilindro separador de
taléo

Parafuso de cabeca sextavada Mé6x16

Conjunto de l&minas do separador
de taldo

Parafuso de cabega sextavada
M12x90

Porca de blogueio M16x1,5

Banda guia

Cobertura de protegdo da ldmina do
separador de tal&o (opcional)

Anilha de pressdo @14

139 -

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329

330

331

200-

334

350

351

352

353

354

355

356

357

Anel de seguranga @16
O-ring 180x5

Braco separador de taldo 200
Pino separador de tal@o

Pino giratdrio do cilindro do
separador de taldo

Anilha plana @12242
Porca de blogueio M12
Anilha plana @8303
Anilha de presséo @8

Parafuso de cabecga sextava-
da M8x20

Ligagdo reta 1/8-@8

O-ring ©19,6x2,62

Cilindro completo do separa-
dor de taléo

Vdlvula de escape do cilindro
do separador de taléo

Encaixe em cotovelo (90°)
1/8-028

Tampa da valvula de escape
do cilindro do separador de
tal&o

Anilha de vedagéo

Vedagdo bidirecional

Corpo da vdlvula de escape
do cilindro do separador de
tal@o

Silenciador

Ligacdo reta 1/4 - @8



231-480

140 -

REF.54965



REF.54965

228-401

228-402

228-404

405
406

407

408
409

410

411
200-412

221-413

200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427

428

Pedal do interruptor de mar-
cha-atrds

Pedal da valvula de 5 vias (direito)

Pedal da valvula de 5 vias (es-
querda)

Anel de seguranga @12
Anilha plana @12242

Parafuso de cabecga cruzada
M4X30

Anilha plana @4
Porca de blogueio M4
Porca de blogueio M8
Anilha plana @8171,5

Haste de ligagdo do excéntrico
Placa de suporte do pedal

Mola do pedal
Came
Anilha do excéntrico

Parafuso de cabega sextavada
Méx20

Anilha plana @6

Parafuso de cabega cruzada
autorroscante 2,9x12

Tampa do excéntrico

Vdlvula de 5 vias completa para
cilindro do separador de tal@o

Tampa do interruptor de mar-
cha-atras

Porca M4

Interruptor de marcha-atrdas

Parafuso de cabecga sextavada
Mé6x20

Anilha plana @6x12x1

430

200-431

432

433
434

200-
435

436
437
438
439
440

441

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462

470

231-480

141 -

Parafuso de cabeca cruzada
M4x16

Manipulo do interruptor de mar-
cha-atrds

Porca de blogueio M6

Anilha plana @3

Parafuso de cabecga cruzada
M3X18

Haste de ligagdo do pedal

Porca de blogueio M8
Eixo do pedal dianteiro
Porca M8

Mola de torgdo do pedal

Parafuso de cabeca sextavada
M8x50

Parafuso de cabeca sextavada
M8x20

Conector répido 1/8-28
Conector rapido 1/8-@6
Ligagdo rapida em T 1/8-2x@8

Corpo da vdlvula de 5 vias (direita)
Tampa da valvula de 5 vias
Parafuso Philips ST2.9*14

Silenciador 1/8"

Haste da valvula de 5 vias

Espagador da haste da valvula de
Svias

O-ring 12204

Vdlvula de regulagéo (fluxo ou
passagem)

Vdlvula de balango de 5 vias
completa

Conjunto completo de 4 pedais
231



200-501

502
503

200-504

505

506
200-507
508
200-509

200-510

200-51

512

513
200-514
515

Tampa inferior da caixa de
velocidades

Rolamento 30204

Vedagdo da caixa de veloci-
dades 20358

Polia da correia de distri-
buicéo

Parafuso de cabecga sextava-
da M8x25

Chave 6x20

Veio do sem-fim

Rolamento 6010

Eixo da engrenagem com
parafuso sem fim

Engrenagem com parafuso
sem fim

Espagador para o eixo do
parafuso sem-fim

Parafuso de cabeca sextava-
da M10x55

Anilha de mola @10
Pino 6x20
Anilha plana @10202

l |
2050 503 502 00

501

516

517
200-518

519

520

521
200-522
523

524

525
200-526

142

REF.54965

Parafuso de cabega sextava-
da Mé6x20

Anilha plana @6141,2

Tampa superior da caixa de
velocidades

Chave 10x40

Chave 14x40

O-ring @30x3,55

Vedagdo resistente ao dleo
Porca de blogueio M6
Anilha de press@io @8
Anilha plana @8303

Caixa de velocidades com-
pleta



REF.54965

200-504

601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

61

614
200-615

Polia da correia de engrena-
gem

Motor 220V /50HZ
Motor 220v
Polia da correia do motor

Parafuso de cabega sextava-
da M8x12

Correia do mudador de pneus
A-28

Parafuso hexagonal exterior
M8X65

Anilha plana @8X30X3
Condensador 80uf, 110V
Condensador 50uf,220V
Anilha plana @10X20X2
Anilha de mola @10

Parafuso hexagonal exterior
M10X25

Parafuso hexagonal exterior
M8X35

Anilha de borracha do motor

Suporte do motor

143 -



701

702

703
704
705
706

707
708
708 W

Indicador da pistola de enchi- 802

mento 841

Mangueira de ligagdo de bo-

rracha —
840

Porca com fenda
Ligag&o reta1/4 - 1/4
Anilha plana @13

Vdlvula de regulagdio da pressdo
(opcional)

Conector rapido 1/4-28
Pistola de insuflagéo completa

Pistola de insuflagéo completa
(com valvula de purga de ar)

1k -

REF.54965

Conector rdpido

Conector de duas vias 1/408
Ligagdo do lubrificador 2000

Lubrificador completo modelo 2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

Mi=2E SR

Juntaem T 3* @8

ALK

Parafuso de cabecga sextavada M6x16

Junta rdpidaem T
Corpo da valvula rotativa
O-ring 599%2,62

Veio da valvula rotativa (mandril)

Mangueira 5,5* @8
Junta reta 1/8-08

Parafuso de cabecga sextavada M4x6

Vdlvula rotativa completa

145 -



REF.54965

m MANUAL DE INSTRUCTIUNI

PREZENTAREA PRODUSULUI

Avertisment: Acest manual de instructiuni este
important pentru echipament, va rugdm sd-|
cititi cu atentie inainte de instalare si utilizare;
este important pentru utilizarea in sigurantd si
intretinerea corespunz&toare a echipamentu-
lui. V& rugdm s& pdstrati acest manual intr-un
loc sigur pentru a putea efectua ulterior in-
tretinerea echipamentului.

Domeniu de aplicare: Echipamentul automat
de dejantat este proiectat in special pentru
demontarea/montarea anvelopelor de pe
jante.

Atentionare: V& rugdm sd utilizati echipamen-

tul numai in scopul pentru care a fost proiec-

tat; nu-| folositi in alte scopuri. Producétorul

nu este responsabil pentru daunele sau va-

t&dmdrile cauzate de nerespectarea acestor
norme.

INSTRUCTIUNI DE SIGURANTA
Norme de siguranta:

Utilizarea acestui echipament
este rezervatd in mod special persoanelor ins-
truite si calificate profesional, care au citit cu
atentie manualul de introducere sau care au
experientd in operarea unor echipamente si-
milare. Orice modificare sau utilizare in afara
scopului prevdzut de producdtor, fard autori-
zarea acestuia sau care nu respectd manualul,
poate provoca defectiuni si deteriordri ale
echipamentului; in aceste cazuri, producdtorul
isi rezervd dreptul de a anula garantia.

Dacd unele piese sunt deteriorate din diverse
motive, inlocuiti-le in conformitate cu lista de
piese de schimb.

Atentie: garantia este de un an de la data li-
vrdrii de cétre producdtor; garantia nu include
piesele cu uzurd rapidd.

& Etichete de avertizare de siguranta
Atentionare: Cand etichetele de avertizare de

sigurantd sunt deteriorate sau lipsesc, v& ru-
gdm sd le inlocuiti la timp!

ATENTIONARE: Nu permiteti utilizarea echipa-
mentului atunci cand etichetele de avertizare
de sigurantd lipsesc sau sunt deteriorate. Nu
permiteti plasarea de obiecte care s& acopere
etichetele de avertizare de sigurantd. Clientii
pot monta singuri etichetele de avertizare (asa
cum se aratd in imaginea aldturatd) in orice
pozitii necesare.

Avertismente privind siguranta:
1. Nu introduceti méinile sub capul de jan-
tare/capul de dejantare pe durata fun-
ctiondrii;
2. Nu introduceti mainile intre falci pe durata
functiondrii;
3. Nu introduceti mdinile in zona talonului
anvelopei in timpul demontdrii acesteia.

4. Asigurati-va si verificati cd sistemul este
prevdzut cu un circuit de impdmantare bun;

5. Nu puneti picioarele intre lopata sepa-
ratorului de talon si carcasd pe durata fun-
ctiondrii;

6. Instructiuni de avertizare.

146 -



REF.54965

SPECIFICATII TEHNICE

Dimensiuni de blocare exter-
nd a jantelor

Dimensiuni de blocare internd
a jantelor

254~533,4 mm

304,8~609,6 mm

Diametru maxim al rotii 1000mm
L&timea maxima a rotii 355mm
Presiunea de lucru 8-10bar

Sursa de alimentare 220V (1 fazd)
Putere motor optional 0,75/0,55/1,1 kw
Cuplu maxim de rotatie 1078 N*m
(platou rotativ)

Dimensiune gabariticd 960760930 mm
Nivelul de zgomot <75dB

Presiunea de lucru 8~10 bar
Greutate 80 kg
Dimensiuni ambalaj 1230*450*350 mm
Nivelul de zgomot LpA<75dB

Observatie: Dimensiunile jantelor definite in
tabelul de mai sus se referd la jantele de otel.
Jantele din aluminiu sunt mai groase decdat
jantele din otel, astfel c& dimensiunile jantelor
de mai sus sunt doar orientative.

ASAMBLARE

DESPACHETARE $I REVIZIE:

Scoateti cu grijé cuiul fixat pe platou cu aju-
torul f&lcii cu vérf, despachetati cartonul si
invelisul de plastic. Verificati si asigurati-va c&
sunt incluse toate piesele care apar in lista de
piese de schimb. Dacd lipsesc piese sau dacd
acestea sunt defecte, nu utilizati echipamen-
tul si contactati producdtorul sau distribuitorul
cat mai curénd posibil.

Fig1

CERINTE PENTRU SPATIUL DE LUCRU:

Alegeti un spatiu de lucru In conformitate cu
normele de sigurantd. Conectati sursa de ali-
mentare si sursa de aer conform manualului,
iar spatiul de lucru trebuie s& fie bine venti-
lat; pentru o functionare corespunzdtoare a
echipamentului, spatiul de lucru trebuie s& fie
amplasat la o distantd minim& de pereti, con-
form Fig. 2. Dacd il instalati in exterior, aces-
ta trebuie protejat de ploaie si razele soarelui
printr-un acoperis.

Avertisment: echipamentul echipat cu motor
nu trebuie utilizat in medii cu risc de explozie.

Pozitionare si instalare:

Fig 3

1. Pregdtirea uneltelor

2. Asezati scaunul basculant (3, Fig. 3) pe
carcasd (1, Fig. 3) cu 4 suruburi (M12), intro-
duceti furtunul de aer (2, Fig. 3) prin orificiul
coloanei. Strangeti cele 4 piulite autoblo-
cante (8, Fig. 3)

3. Introduceti surubul (9, Fig. 3) in orificiile co-
loanei si ale arborelui cilindrului basculant
(1, Fig. 3) si strangeti-l cu piulita autoblo-
cant& (10, Fig. 3).

4. Desurubati cele doud suruburi de pe ca-
pacul sténg si scoateti capacul, conectati
furtunul de aer (2, Fig. 3) mentionat anterior
la orificiile laterale care controleazd supapa
basculantd cu 5 cdi. Montati la loc capacul
sténg.

5. Montati capacul de plastic (7, Fig. 3) cu
doud suruburi (4, Fig. 3).

6. Montati capacul din spate din plastic (5,
Fig. 3) pe coloand cu surubul (6, Fig. 3).

147 -



CONEXIUNI ELECTRICE SI PNEUMATICE

Avertisment: inainte de instalare si conecta-
rea la retea, verificati dacd sursa de alimen-
tare corespunde datelor tehnice ale echipa-
mentului. Toate operatiunile de instalare a
dispozitivelor electrice si pneumatice trebuie
efectuate de un electrician calificat.

Conectati conectorul pentru aer comprimat
aflat pe partea dreaptd a echipamentului la
sistemul de aer comprimat. Reteaua electri-
cd la care este conectat echipamentul tre-
buie s& fie protejatd prin sigurante si s& aibd
impdmantare corespunzdtoare si o carcasd
exterioard sigurd. Instalati intrerup&torul au-
tomat diferential de protectie la scurgeri pe
sursa de alimentare principald, curentul de
scurgere este setat la 30 mA.

Atentionare: Nu existd o fisd de alimentare
pentru acest echipament, utilizatorul trebuie
s& conecteze singur o fisd de alimentare cu o
putere nu mai mic& de 16A, precum si in con-
formitate cu tensiunea echipamentului. Alter-
nativ, conectati direct la sursa de alimentare
conform cerintelor mentionate mai sus.

OPERARE:

- Pedala de basculare (H)

- Pedal& de deschidere si inchidere
falci (V)

- Pedala de rotatie a platoului ro-

- Pedald separator talon (U)

L) @ b

REF.54965

Not&: Operatiunile de mai jos se referd la Fig. 4
+ Apdsati pedala de rotatie a platoului rota-

tiv (2) - platoul rotativ (Y) se roteste in sensul
acelor de ceasornic;

+ Ridicati pedala de rotatie a platoului rota-
tiv (2) — platoul rotativ (Y) se roteste in sens
invers acelor de ceasornic.

+ Apdsati pedala separatorului de talon (U)
- lopata separatorului de talon (F) se com-
primd; la eliberarea pedalei separatorului
de talon (U), lopata separatorului de talon
(F) revine in pozitia initiald.

+ Apdsati complet pedala de deschidere si
inchidere a falcilor (V), cele patru cleme (G)
de pe platoul rotativ se deschid; apdsati din
nou, cele patru cleme (G) se inchid. Cand
pedala se afld in pozitia de mijloc, cele pa-
tru cleme se opresc.

+ Ap&sati butonul de blocare pneumaticd
(K) pentru a bloca bratul oscilant (N) si bratul
vertical (M).

+ Apdsati pedala separatorului de talon (H),
coloana (C) se inclind spre spate; apdsati
din nou, coloana revine.

Operatiunea de schimbare a anvelopelor
constd din trei parti:

- 148 -



REF.54965

1. Demontarea talonului anvelopei
2. Demontarea anvelopei
3. Montarea anvelopei

Atentionare: Inainte de orice operatiune, nu
purtati haine largi si purtati cascd de prote-
ctie, mdnusi si incdltdminte antiderapantd.
Asigurati-v& cd ati evacuat complet tot aerul
din anvelopd si ati indepdrtat toate contra-
greutdtile de pe jantd.

Dezlipirea talonului anvelopei:

Asigurati-va cd ati evacuat complet tot aerul
din anvelopd; asezati anvelopa sprijinitd de
tamponul de cauciuc (S). Aduceti lopata (F) in
contact cu talonul, la aproximativ 10 mm de
marginea jantei ca in Fig. 5. Apdsati pedala
separatorului de talon al anvelopei (U) pentru
a impinge paleta in anvelopd. Repetati ope-
ratiile de mai sus in diferite pozitii in jurul an-
velopei si pe ambele pdrti ale acesteia pand
cand talonul anvelopei este complet desprins.
(Fig 5.

Fig 5

Demontarea anvelopei

Indepartati toate contragreutdtile de pe jantd
si evacuati complet aerul din anvelopd inainte
de aceastd operatiune. Aplicati unsoare lubri-
fiantd (sau un lubrifiant similar) pe tot talonul
anvelopei. Lipsa lubrifiantului poate duce la
uzura si deteriorarea severd a anvelopei. Me-
todele de prindere a rotii sunt prezentate mai
jos, in functie de dimensiunile indicate:

a- pentru a fixa roata din exterior: Ap&sati
pedala de deschidere si inchidere a falcilor
(V) pénd la jumdtate, astfel incat cele patru
cleme (G) s& se pozitioneze conform scalei
de referintd de pe platoul rotativ (Y); asezati
anvelopa pe platoul rotativ, tineti janta si
apdsati pedala de deschidere si inchidere a
falcilor (V) pand cand roata este fixatd de
falci.

b- pentru a fixa roata din interior: Pozitionati
cele patru cleme (G) si lasati-le inchise pe
toate. Asezati anvelopa pe platoul rotativ si
apdsati pedala de deschidere si inchidere a
falcilor (V) pentru a deschide clemele, astfel
fixdnd roata in pozitie.

Atentionare: Verificati ca roata sd fie bine
fixatd de cele patru cleme inainte de a trece
la pasul urmator.

Coboréati bratul vertical (M) pand cand capul
de jantare/capul de dejantare (I) se afla
ldngd marginea jantei. Actionati maneta de
blocare (K) pentru a fixa

bratul vertical (M) si bratul orizontal in pozitie si
reglati distanta dintre

capul de jantare/capul de dejantare si margi-
nea jantei la aproximativ 2—3 mm. Introduceti

levierul de ridicare (T) intre talonul anvelopei si
sectiunea frontal& a

capului de jantare/capului de dejantare (1) si
deplasati anvelopa peste capul

de jantare/capul de dejantare, asa cum se
aratd in figura 6.

Fig6

Atentionare: Lanturile, br&tdrile, hainele largi si
orice alte obiecte aflate in apropierea pieselor
rotative pot pune in pericol operatorul.

Tineti levierul de ridicare in pozitie. Apdsati
pedala de rotatie a platoului rotativ (2), rotiti
platoul rotativ (Y) in sensul acelor de ceasornic
pdénd cand anvelopa este complet separatd
de jantd.

Pentru a demonta cealaltd parte a anvelopei,
continuati s& folositi levierul de ridicare pen-
tru a ridica anvelopa si pentru a desprinde
cealaltd parte a anvelopei de pe jantd. Apd-
sati pedala de basculare (H) pentru a inclina
coloana spre spate si scoateti anvelopa.

149 -



MONTAREA ANVELOPEI

Atentionare: Verificati ca anvelopa si janta s&
file de aceeasi dimensiune inainte de monta-
rea anvelopei.

Pentru a evita deteriorarea anvelopei, lubrifiati
talonul anvelopei si janta cu lubrifiantul reco-
mandat de producdtor. Asezati anvelopa si
verificati pozitionarea.

Atentionare: La prinderea jantei, nu puneti
mainile pe jantd pentru a evita rdnirea in tim-
pul acestei operatiuni.

Blocati bratul vertical hexagonal de montare,
asezati anvelopa pe jantd si readuceti bratul
oscilant in pozitia initiald, ca la demontarea
anvelopei. Si asezati o parte al talonului infe-
rior al anvelopei

peste sectiunea din spate a capului de janta-
re/capului de dejantare, iar cealaltd parte sub

sectiunea din fat& a capului de jantare/capu-
lui de dejantare. Apd&sati anvelopa cu

mdinile sau folositi bratul de ajutor, apoi rotiti
platoul rotativ pentru a monta talonul superior
al anvelopei. (Fig. 7)

Fig 7

Umflarea anvelopei

Important: Operatiunea de umflare a anve-
lopei este extrem de periculoasd. Respectati
cu strictete instructiunile. Tn timpul umfarii, si-
tuatia poate deveni extrem de periculoasd
dacd apar probleme cu anvelopa sau cu
janta. Forta unei eventuale explozii a anvelo-

REF.54965

pei este orientatd in sus si spre exterior, ceea
ce poate provoca vatdmadri grave sau deces
operatorului sau persoanelor din jur.

Anvelopa poate exploda din urmétoarele
cauze:

1. Janta si anvelopa nu au aceeasi dimen-
siune;

2. Anvelopa sau janta este deterioratd;

3. Presiunea de umflare a anvelopei
depdseste presiunea maximd recomandatd
de producdtor;

4. Operatorul nu respectd normele de sigu-
rantd

V& rugdm s& operati dupd cum urmeazd:
1. Scoateti capacul supapei de pe tija su-
papei;
2. Asigurati-v& cd duza de aer este complet
apdsatd pe filetul tijei supapei.
3. Verificati ca anvelopa si janta s& aibd
aceeasi dimensiune;

4. Lubrifiati atét talonul anvelopei, cat si
janta; dacd este nevoie, aplicati lubrifiant
suplimentar.

5. Umflati anvelopa cu pauze; in timpul um-
flarii, verificati presiunea pe manometru si
asigurati-vd cd talonul este fixat. Repetati
operatiunea pdnd cand talonul este bine
fixat. Trebuie s& luati mdsuri speciale de si-
gurantd in timpul umfl@rii jantelor convexe
sau a jantelor dublu convexe

6. Continuati umflarea si verificati frecvent
presiunea aerului pdnd cand ajunge la pre-
siunea necesard.

Nota: Nu depdsiti niciodatd presiunea maximd
de umflare recomandatd de producdtorul an-
velopei.

Tineti md&inile si corpul la distantd de anvelo-
pd in timpul umfldrii. Doar persoanele special
instruite au voie s& efectueze aceste operatiu-
ni; nu permiteti altor persoane s& foloseascd
echipamentul sau sd stea in apropierea echi-
pamentului de dejantat.

150 -



REF.54965

2
E

5
AP AN N

T P Y
Tl e Yl

Fig 18

Mutarea echipamentului

V& rugdm sd folositi un motostivuitor pentru a
deplasa echipamentul. Deconectati echipa-
mentul de dejantat de la sursa de alimentare
electricd si de la sursa de aer comprimat, ri-
dicati placa de bazd si introduceti furcile mo-
tostivuitorului. Apoi asezati echipamentul de
dejantat intr-o noud pozitie si fixati-| bine.
Notd: Locul ales pentru amplasarea echipa-
mentului de dejantat trebuie sd respecte nor-
mele de sigurantd.

INTRETINERE

Atentionare: Doar personalul calificat poate
efectua intretinerea. Pentru a prelungi durata
de viatd a echipamentului, efectuati intretine-
rea la timp in conformitate cu manualul. Neres-
pectarea acestei conditii va afecta fiabilitatea
echipamentului, iar acest lucru poate provoca
accidente operatorului sau persoanelor aflate
in apropiere.

Atentionare: Doar personalul calificat poate
efectua intretinerea. Pentru a prelungi durata
de viatd a echipamentului, efectuati intretine-
rea la timp in conformitate cu manualul. Neres-
pectarea acestei conditii va afecta fiabilitatea
echipamentului, iar acest lucru poate provoca
accidente operatorului sau persoanelor aflate
in apropiere. Atentionare: inainte de a efectua
orice operatiune de intretinere, deconectati
echipamentul de dejantat de la sursa de ali-
mentare electricd si de la sursa de alimentare
pneumaticd si apdsati pedala de deschidere
si inchidere a fdlcilor sau pedala de rotatie a
platoului rotativ de 3~4 ori pentru a evacua tot
aerul comprimat din echipament.

Piesele defecte trebuie inlocuite de cdtre per-
sonalul calificat cu piese de schimb furnizate

de producdator.

+ O datd pe zi curdtati echipamentul dupd
operare.

+ O datd pe s@ptdmand curdtati murddria
de pe platoul rotativ cu motoring si ungeti
glisierele si clemele.

Urmatoarele operatiuni de intretinere trebuie
efectuate cel putin o data pe luna:

« Verificati nivelul uleiului din generatorul de
ceatd de ulei (Oil Fog Maker). Dacd este
necesar, completati cu ulei SAE30#. Desuru-
bati cu o cheie hexagonald (E). Cu echipa-
mentul conectat la sursa de aer comprimat,
apdsati mai intdi pedala de deschidere si
inchidere a fdlcilor sau pedala de rotatie a
platoului rotativ de 5-6 ori, si apoi verificati
dacd din generatorul de ceatd de ulei pi-
curd o picdturd de ulei. Pentru functionare
continud trebuie sd cadd o picdturd de ulei
de fiecare datd cand apdsati de doud ori
pedala; in caz contrar, reglati surubul (D)
care controleazd intrarea uleiului, cu o suru-
belnitd platd. (Fig 9)

* Dupd cum se aratd in Figura 9-1, dacd ob-
servati apd in borcan, ridicati supapa de
scurgere cu degetele pentru a evacua apa;
dupd ce ati evacuat apa, eliberati dege-
tele, iar supapa de scurgere se va inchide
automat sub actiunea arcului.

T legire -

Supapa de golire+

Fig 19-1+

Fig 19

Notd: Dupd primele 20 de zile de utilizare,
stréingeti din nou fdlcile cu suruburile de stréin-
gere (B) de pe platoul rotativ (Fig. 10).

+151-



——

%

in caz de pierdere a puterii platoului rotativ,
verificati dacd cureaua este tensionatd con-
form pasilor urmdtori: Scoateti capacul late-
ral sténg prin desurubarea suruburilor; reglati
cele doud suruburi aflate pe suportul motoru-
lui, p&strénd o distantd corespunzdtoare intre
suportul motorului si baza motorului; stréngeti
suruburile pentru a regla tensiunea curelei.
(Fig. 1)

Fiz 1l

Atentionare: Deconectati intotdeauna echi-
pamentul de la sursa de alimentare electricd
si de la sursa de aer comprimat.

Notd: Dacd bratul vertical nu se blocheazd
sau nu respectd distanta de 2-3 mm dintre ca-
pul de jantare/dejantare si jantd, reglati placa
hexagonal& de blocare (x), conform Fig. 12.

Nota: Pentru a asigura fiabilitatea fdlcilor si a

REF.54965

lopetii separatorului de talon, procedati astfel
pentru a mentine curate supapele:

1. Indepdrtati capacul lateral stang al carcasei
echipamentului, desurubénd cele doud suru-
buri;

2. Slabiti amortizoarele de zgomot (A) ale su-
papelor care apartin pedalei de deschidere si
inchidere a fdlcilor si pedalei separatorului de
talon; (Fig. 13)

3. Curdtati amortizoarele cu aer comprimat;
dacd sunt deteriorate, inlocuiti-le conform lis-
tei de piese de schimb. (Fig 13)

152 -



REF.54965

INTRETINERE

PROBLEMA

CAUZA

SOLUTIE

Platoul se roteste doar intr-o
singurd directie sau nu se roteste
deloc.

Comutatorul de inversare a
sensului este defect.

Comutatorul de inversare
a sensului este defect.

Curea ruptd

Tnlocuiti cureaua

Defectiune motor

Verificati cablul motorului
sau cablul de pe blocul
terminal;

Tnlocuiti motorul dacé
este deteriorat

Tn timpul demontdrii sau fixarii
rotii, platoul rotativ nu se blo-
cheazd (se roteste odatd cu
roata);

Fd&lcile se deschid sau inchid lent;
Platoul rotativ blocheazd incorect
janta

Scurgere in instalatia de aer
comprimat

Verificati toate piesele
instalatiei de aer com-
primat

Cilindrul de prindere nu
functioneazd

Tnlocuiti pistonul cilindrului

Fdlci uzate

Tnlocuiti falcile

Saibele cilindrului mandrinei
sunt deteriorate

Inlocuiti-le

Capul de jantare/dejantare
atinge intotdeauna janta in timpul
functiondrii

Placa de blocare este
reglatd incorect sau nu
respectd specificatiile
prevdzute

Tnlocuiti-o sau reglati-o

Suruburile mandrinei sunt
sldbite; bratul vertical nu
poate fi blocat cu placa de
blocare.

Stréngeti suruburile;
Inlocuiti placa de blocare.

Pedala separatorului de talon si
pedala de deschidere/inchidere
a fdlcilor nu revin in pozitia initiald.

Arc pedald rupt

Tnlocuiti.

Lopata separatorului de talon
functioneazd cu dificultate.

Amortizor de zgomot in-
fundat

Curdtati sau inlocuiti.

Saiba de pe cilindrul sepa-
ratorului de talon este ruptd.

Tnlocuiti.

153 -



REF.54965

Not& importanta:

GHID DE COMANDA PIESE DE SCHIMB - Producdtorul isi rezervd dreptul de a mo-
Ghid pentru comandarea pieselor de schimb. difica specificatiile pieselor fard notificare
prealabild.

1. In primul rénd, trebuie identificat si verificat
esantionul deteriorat sau cel comandat, pre-
cum si cantitatea de piese de schimb.

- Producdtorul nu este rdspunzdtor pentru
modificdrile si imbundatdtirile aduse produ-

: . L N selor deja vandute.
2. Confirmati specificatiile piesei care urmeazd

s& fie inlocuitd, pentru a evita comenzi gresite.
Metoda de confirmare este prezentatd mai jos:  Listd de piese de schimb de uzurd.

In functie de domeniul de utilizare si pozitia
piesei, identificati codul piesei in desenul des-
compus (sectiunea final) al manualului. De 221-10 Tampon separator talon
exemplu, dacd este nevoie sG comandatile- ), Garmiturd V 20x28x7,5

vierul de ridicare, avand in vedere cd& levierul
de ridicare este amplasat In manson, pozitia 227 Garniturd O 63x2,65
sa in desenul descompus este indicatd astfel:

coD DENUMIRE

200-228 Piston cilindru de stréngere

@70
232 Garniturd O @19,6x2,62
306 Garniturd O @16x2,65
307 Garniturd O @20x2,65
200-308 Garniturd O @170.8x5.33
3M Garniturd V 185x168x10,8
200-321 Garniturd O 180x5
331 Garniturd O @19,6x2,62
200-426 Comutator de inversare a
sensului
521 Garniturd O @ 30*3.55

) o . ) 200-532 Rezistenta garniturii de ulei
Putem folosi codul ,12" din imagine, apoi pu-

tem gdsi toate informatiile referitoare la codul 604 Garniturd O 599X2,62
12" si putem nota aceste informatii. 200-522 Supapd de golire
n Surub de impdmantare Méx40 801 Curea dejantor anvelope A-28
12 Levier de ridi . .
evier de ndicare 804 Filtru de decompresie
200-10  Arcul bratului separatorului de talon . .
AB6 Generator ceatd de ulei

Informatiile inregistrate:

12 Levier de ridicare — cantitate: 2

3. Colectati informatiile detaliate despre piese.
4. Contactati departamentul de piese de
schimb si confirmati comanda.

5. Odatd ce comanda este confirmatd si nu
existd nicio problemd, departamentul de pie-
se de schimb v& va livra produsele conform
comengzii.

154 -



REF.54965

Observatie: piesele din aceastd listd sunt piese care se deterioreazd usor; dacd este necesar sd

comandati alte piese, consultati manualul.

SCHEMA CIRCUITULUI

JIFAZE 1 FAZE
6,3AX3 ey
FU1-FU2 Tl 2|
' 110V S0/60Hz 25A
- PE 220V 50/60Hz 204 = PE
L1 L2| L3 2
Tabel de fonetii L1 L2 L3
2| & & 10 2 4 8 810
T A 11|12 e Tl
1 3 § 7 9 e Th 1| 3 5 7 9
u | v w Xl X A B u ol W
>< = ; [t C
(EENOL
Xl |12
| Consate electrice He L]
ol © Fosijie 3
M1 2 [ M4
3 —t 3]
PE PE <l
DESEN PNEUMATIC
Cilindru de prindere )
cilindru de blocare Cilindru lopatd platon rotativ Cilindru brat
separator de talon Cilindru brat basculant Umflare awriliar
[ [ Amplificator |
de aer
Mavomstu |
vt bl
- r LI I
rd L |--I-J.- ‘,I' Ll Buton de
Pedali de[|[] Pedaldde 0 comandi
comandi comandi <7 prin apésare
Crenerator
] ceard de ulei
Sursa de asr Supaps de stlglmﬁ
COLpTimAT .

1585 -



LISTA PIESELOR COMPONENTE

e e

221A-1
221-2
221-3

o
- Jog%
. L 20 s
famn)
L . | Beoes
- 20 W o
L ||| A .d\l‘,_., 90008
1 e | %00
A0
l _-.l-._. Ll
O 912w
Carcasa masinii 221 9
Capac frontal al pedalei
N n
Capac sténga
Surub cu cap hexagonal 12
Méx10 200-14
Saibd platd @6 141,2
Surub hexagonal exterior 200-15
M8x25 16
Surub cu cap hexagonal
M8x20 7
Saibd platd @8 222 221-20
221-21
22
23

- 156 -

<\

REF.54965

- - ”‘I_‘-'
—T= I-.l I-'_“‘—'—--T:I|:|-| ]
14
' uﬂ - AT

Amortizor din cauciuc pentru
picior

Amortizor separator de talon
Levier de ridicare

Cauciuc pentru bratul separa-
torului de talon

Rezervor de ulei si apd

Surub cu cap hexagonal
M8x20

Saibd platd @8 171,5

Scaun basculant

Capac de protectie basculant
Piulit& autoblocantd M10

Surub hexagonal exterior
M10x25



REF.54965

157 -



79

80
81

82
83
84
85

86
87

88
89
90

221-
16

19

221-
120

221-
121

127
128
129

221-
130

131
132

221-
133

221-
134

136
137

Cuplé rapidd 1/8-@6

Placd de blocare cilindru

Placd de blocare brat orizontal

Saibd platd ®8171,5
Arc de blocare al bratului orizontal
Blocare brat orizontall

Surub hexagonal exterior M8x20
Piulit& autoblocantd M8
Piulité autoblocantd M12

Saibd platd ©12252
Saibd platd ©12252
Distantier de blocare

Capac de protectie spate brat
orizontal

Surub hexagonal interior M10x50

Capac brat vertical 228
Arc brat vertical

Surub hexagonal interior M12x16
Amortizor

Surub hexagonal interior M6x35
Fulie de ghidare

Surub hexagonal interior M6x16
imbinare in T 1/8-2x@6

Brat verticall
Saibd brat vertical

Cap de dejantare/jantare 7#

Saibd de protectie

221-149

150

221-
151L

152
221-153
154
221-155

221-156

221-157

137
159
161

163

221-169
221-171

221-172

221-173
221-174
221-175

176

177

221-

180

221-182

221-183

221-184
185

-158 -

REF.54965

Capacul cilindrului basculant fard
maner

Garniturd V @20287,5

Piston cilindru basculant (aliaj de
aluminiu) @75

Piulitay (argintie) M12 1,57
Recipient cilindru basculant
Cupl& dreaptd 1/8-@6

Capac cilindru basculant cu
maner

Capac tija piston pentru cilindrul
basculant

Manson de cauciuc pentru cilin-
drul basculant 1

Surub hexagonal exterior M10x25
Saibd platd 10403
Piulitéd autoblocantd M12

Surub hexagonal exterior M12x65

Placd de blocare hexagonald 221
Ghidaj furtun

Cilindru basculant complet

Coloand
Capac de protectie coloand

Capac spate al coloanei bascu-
lante
Surub in cruce 5x16

Arbore coloand

Cilindru complet de blocare
Piston cilindru complet de blocare
Garniturd V @60506,5

Inel O @42

Surub hexagonal interior M6x55



REF.54965
300-  Surub hexagonal exterior M10x25 221-186 Capac cilindru de blocare @60
123
200- Placd de protectie a capului de de- 221-187 Inel O 52x2
24 jantare/jantare
292- Stift rotund hexagonal 190 Placd comutator méner pneu-
125 matic
137-7# Protector al capului de dejantare/ 191 Tija supapei ménerului pneumatic

jantare
200-  Cap de jantare/dejantare complet #7 192 Capac tijd supapd pneumaticd
139
141 Surub cu cap hexagonal M12x16 193 Capac méner pneumatic
142 Comutator complet de blocare pneu- 194 Separator méner pneumatic
maticd
143 Surub cu cap hexagonal interior Méx16 195 Inel O 75x2,65
145 Inel O @68,26x3,53 196 Inel de fixare @8
221- Cilindru basculant filetat 197 Conector drept
146
221- Tija piston cilindru basculant 221-198 Arc placd de blocare hexagonald
147
148 Piulité autoblocantd M8 199 Surub cu cap hexagonal M10x12
221- Inel O @11x1,8 221-103 Inel O @68x3,53
101
221- Garniturd Y @65756 221- Inel O @65x5,3
102 104

-159 -



-160 -

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Platformd rotativd 615

Placa glisanta falci (optional)

Ansamblu de acoperire a falcii

Falc& 200

Saib& mare

Saibd elasticd @16

Surub cu cap hexagonal M16x40
Capac platformd rotativa

Ansamblu tij& de leg&turd 615

Platformd rotativd patratd 615

Saibd pentru platformd rotativé pdtratd
Inele de retinere @65 (arbore)

Ghidaj de alunecare a fdlcii cu stift
Saibd platd @12X25X2

Inele de retinere @12 (arbore)

Surub cu cap hexagonal M12x40

Saibd zimtatd de blocare @12x1

Saibd platd @12X30X3

Piulitd pentru tijd de legdturd

Ghidaj de alunecare a fdlcii fard stift
Tij& de leg&turd filetatd 393

Tija pistonului cilindrului de prindere 400
Capacul cilindrului de prindere fard maner
Conector drept 3,175 mm-28

Garniturd V 202875

Inel O 63x2,65

Piston cilindru de prindere @70

Saibd platd @12X25X2

Piulit&d M12X7X1,75

Carcasa cilindru de prindere 360

Inel O @19,6x2,62

Capacul cilindrului de prindere cu méner
Conector rapid 1/8-@8

Piulit& autoblocantd M8

Cilindru de prindere complet

Platformd rotativd pdtratd completd 615

161"



-162 -

REF.54965



REF.54965

200-13
200-301
302

303

304

305
306
307
200-308
200-309

200-310
3Mn
200-312

200-313

314
200-315

316
317
318

200-370

319

Arcul bratului separatorului de talon
Surub cu cap hexagonal M14x30

Piulit&d autoblocantd Mé
Racord cot (90°) 1/4-28
Piulitd M16x1,5

Saibd platd ©16282
Inel © @16x2,65

Inel © @20%2,65
Inel © @170,8%5,33

Capac cilindru separator de talon

Tij& piston cilindru separator de talon
Garniturd V 185x168x10,8

Piston cilindru separator de talon
Recipient cilindru separator de talon

Surub cu cap hexagonal Méx16

Ansamblu lopatd separator talon

Surub cu cap hexagonal M12x90
Piulité autoblocantd M16x1,5

Bandd de ghidare

Capac de protectie lopatd separator
talon (optional)

Saibd elasticd @14

163 -

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329

330
331

200-
334

350

351
352

353
354
355

356

357

Inel de sigurantd @16
Inel O 180x5

Brat separator de talon 200
Stift separator talon

Cilindru separator talon cu
stift pivotant

Saibd platd ©12242
Piulit& autoblocantd M12
Saibd platd @8303
Saibd elasticd @8

Surub cu cap hexagonal
M8x20

Racord drept 1/8-@8
Inel O ©19,6x2,62

Cilindru complet separator
talon

Supapd de evacuare al cilin-
drului separator de talon

Racord cot (90°) 1/8-@8

Capac supapd de evacuare
al cilindrului separator de talon

Garniturd de etansare
Garniturd bidirectionald

Carcasd supapd de evacuare
al cilindrului de separare talon

Amortizor de zgomot

Racord drept 1/4 — @8



231-480

164 -

REF.54965



REF.54965

228-401
228-402

228-404

405
406
407

408

409

410

4M
200-412
221-413
200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427

428

Comutator inversare sens rotatie

Pedal& cu supapd cu 5 cdi (dre-
apta)

Pedald cu supapd cu 5 cdi (stan-
ga)

Inel de sigurantd @12
Saibd platd @12242

Surub cu cap in cruce M4x30

Saibd platd @4

Piulit& autoblocantd M4
Piulit&d autoblocantd M8
Saibd platd @8171,5

Tija de legdturd a camei
Placd de sustinere a pedalei
Arc pedald

Cama

Saibd came

Surub cu cap hexagonal Méx20
Saibd platd @6

Surub autofiletant cu cap in cruce
29x12

Capac de came

Supapd completd cu 5 cdi pentru
cilindrul separator de talon

Capac comutator inversare sens
rotatie

Piulita M&

Comutator de inversare a sensului
Surub cu cap hexagonal Méx20

Saibd platd @6x12x1

430
200-431

432

433
434

200-
435

436
437
438
439
440
44

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462

470

231-480

=165 -

Surub cu cap in cruce M4x16

Maner inversare sens rotatie
Piulit& autoblocantd Mé

Saibd platd @3
Surub cu cap in cruce M3x18

Tija de legdturd a pedalei

Piulitd autoblocantd M8

Arbore frontal al pedalei

Piulita M8

Arc torsiune pedald

Surub cu cap hexagonal M8x50
Surub cu cap hexagonal M8x20
Conector rapid 1/8-@8
Conector rapid 1/8-@6
Conector T rapid 1/8-2x@8

Carcasd supapd cu 5 cdi (dreapta)
Capac supapd cu 5 cdi

Surub cu cap in cruce ST29x14
Amortizor de zgomot 3,175 mm

Tij& supapd cu 5 cdi

Distantier tija supapd cu 5 cdi

Inel O 12204

Supapd de reglare (de flux sau de
trecere)

Supapd oscilantd cu 5 cdi, com-
pletd

Set complet de 4 pedale 231



200-501

502
503

200-504

505

506
200-507
508
200-509
200-510
200-51

512

513
200-514
515
516

S05

WS 503 502 200501

Capac inferior al cutiei de
viteze

Rulment 30204

Etansare a cutiei de viteze
(20358

Fulie pentru curea de distri-
butie

Surub cu cap hexagonal
M8x25

Cheie 6x20

Arbore melcat

Rulment 6010

Arbore de angrenare melcat
Angrenaj melcat

Distantier pentru arbore de
angrenare melcat

Surub cu cap hexagonal
M10x55

Saibd elasticd @10
Stift 6x20
Saibd platd @10202

Surub cu cap hexagonal
Méx20

517
200-518

519

520

521
200-522
523

524

525
200-526

=166 -

REF.54965

Saibd platd @6141,2

Capac superior al cutiei de
viteze

Cheie 10x40

Cheie 14x40

Inel © @30%3,55

Etansare rezistentd la ulei
Piulit& autoblocantd Mé
Saibd elasticd @8

Saibd platé @8303

Cutie de viteze completd



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

61

614

200-615

Curea transmisie

Motor 220V/50HZ
Motor 220v

Curea transmisie motor

Surub cu cap hexagonall
M8x12

Curea dejantor anvelope
A-28

Surub hexagonal exterior
M8X65

Saibd platd @8X30X3
Condensator 80uf, 110V
Condensator 50uf, 220V
Saibd platd @10X20X2
Saibd elasticd @10

Surub hexagonal exterior
M10X25

Surub hexagonal exterior
M8X35

Saibd de cauciuc pentru
motor

Suport motor

=167 -



701

702
703
704
705
706

707
708
708 W

Indicator pentru pistolul de 802
umflare 841
F%th‘un de conectare din cauciuc 842
Piulité cu fante 840

Racord drept 1/4 — 1/4
Saibd platd @13

Supapd de reglare a presiunii
(optional)

Conector rapid 1/4-@8
Pistol de umflare complet

Pistol de umflare complet
(cu supapd de aerisire)

- 168 -

Conector rapid

Conector cu doud cdi 1/408
Racord lubrificator 2000
Lubrificator complet model 2000

REF.54965



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

Mi=2E SR

’{f
. {"“3' . T
= | -
-i“r_ ; o ~% 4. ¥
== A
= M
2 T3
i :'|-I .
Ll (200340
__——

Imbinare in T 3* @8

Surub cu cap hexagonal Méx16
imbinare in T rapidd

Carcasd supapd rotativa

Inel O 599x2,62

Arbore supapd rotativé (mandrind)
Furtun 5,5* @8

imbinare dreaptd 1/8-08

Surub cu cap hexagonal M4xé

Supapd rotativd completd

169 -



REF.54965

GEBRUIKSAANWIJZING

PRODUCTPRESENTATIE

Waarschuwing: Deze gebruiksaanwijzing is
belangrijk voor de machine. Lees deze aan-
dachtig door véor installatie en gebruik. De
handleiding is belangrijk voor veilig gebruik
en onderhoud van de machine. Bewaar deze
handleiding zorgvuldig voor toekomstig on-
derhoud van de machine.

Toepassingsbereik: De automatische ban-
denwisselaar is speciaal ontworpen voor het
demonteren en monteren van banden van
velgen.

Opgelet! Gebruik het apparaat alleen voor
het doel waarvoor het is ontworpen en niet
voor andere doeleinden. De fabrikant is niet
aansprakelijk voor schade of letsel veroorzaakt
door het niet naleven van deze voorschriften.

VEILIGHEIDSINSTRUCTIES

Veiligheidsregelgeving:

Het gebruik van deze machine

is met name voorbehouden aan

daartoe opgeleide en gekwalifi-
ceerde vakmensen, aan personen die de inlei-
dende handleiding reeds aandachtig hebben
gelezen, of aan personen die ervaring hebben
met het bedienen van soortgelike machines.
Eventuele wijzigingen aan deze machine die
buiten het bereik van het gebruik vallen en
die niet met toestemming van de fabrikant
zijn uitgevoerd of die niet in overeenstemming
zijn met de handleiding, kunnen storingen en
schade aan de machine veroorzaken. De fa-
brikant kan de garantie op bovenstaande
punten annuleren.

Als er om welke reden dan ook enkele onder-
delen beschadigd zijn, vervang ze dan volgens
de lijst met reserveonderdelen.

Opgelet: de garantie bedraagt één jaar na de
leveringsdatum van de fabrikant; de garantie
geldt niet voor onderdelen die gemakkelijk
kapot kunnen gaan.

& Beveiligingswaarschuwingslabels

Opgelet!  Wanneer de veiligheidswaars-
chuwingslabels beschadigd of verwijderd zijn,

verzoeken wij u deze op tijd te herstellen!

OPGELET: Bedien het apparaat niet als de
veiligheidswaarschuwingslabels ontbreken of
niet goed zijn. Zorg ervoor dat voorwerpen de
veiligheidswaarschuwingslabels niet kunnen
belemmeren. Klanten kunnen zelf de waar-
schuwingslabels (zoals weergegeven in de
afbeelding rechts) op de gewenste posities
aanbrengen.

Veiligheidswaarschuwingen:

1. Plaats uw handen niet onder de monta-
gekop/demontagekop tijdens gebruik;

2. Plaats uw handen niet tussen de klemmen
tijdens gebruik:

3. Steek uw handen niet in de velgrand van
de band wanneer u de band demonteert;

4. Zorg ervoor en verifieer dat het systeem is
uitgerust met een goed aardingscircuit;

5. Plaats uw voeten tijdens bedrijf niet tus-
sen het afduwblad en het lichaam plaatsen;

6. Waarschuwingsinstructie.

-170 -



REF.54965

TECHNISCHE SPECIFICATIES

Afmetingen externe sluitrand ~ 10~21"
Afmetingen interne sluitrand 12~24"

Max. wieldiameter 1000mm (40")
Max. breedte wiel 355mm (14")
Werkdruk 8-10bar
Stroomtoevoer 220V (1ph)
Optioneel motorvermogen 0,75 kw
Maximaal rotatiekoppel 1078 N*m
(draaitafel)

Algemene afmeting 960*760*930mm
Geluidsniveau <75dB
Werkdruk 8~10 bar
Gewicht 80 kg
Verpakkingsafmetingen 1230*450*350mm
Geluidsniveau LpA<750B

Opmerking: De in de bovenstaande tabel ver-
melde velgafmetingen zijn gebaseerd op ijze-
ren velgen. Aluminium velgen zijn dikker dan
ijzeren velgen. De bovenstaande velgafmetin-
gen dienen dan ook alleen ter referentie.

ASSEMBLAGE
UITPAKKEN & INSPECTIE:

Trek de spijker die vastzit aan de plaat eruit
met de puntbekklem. Pak de doos en de plas-
tic hoes uit. Controleer en zorg ervoor dat alle
onderdelen vermeld in de lijst met reserveon-
derdelen aanwezig zijn. Als er een onderdeel
ontbreekt of kapot is, gebruik de machine dan
niet en neem zo snel mogelijk contact op met
de fabrikant of distributeur.

Afb 1

WERKPLEKVEREISTEN

Kies een werkplek die voldoet aan de veili-
gheidsvoorschriften. Sluit de voeding en de
luchtbron aan volgens de handleiding. De
werkplek moet over goede airconditioning
beschikken. Om de machine goed te laten
werken, is er op de werkplek ten minste vol-
doende vrije ruimte nodig vanaf elke muur,
zoals aangegeven in Afb. 2. Bijj installatie bui-
tenshuis, moet u het met een dak beschermen
tegen regen en zonneschijn.

Waarschuwing: de machine met motor mag
niet in een explosieve atmosfeer worden ge-
bruikt.

Positie en installatie:

1. Voorbereiding gereedschap

2. Plaats de kantelschroef (3, Afb. 3) op de
carrosserie (1, Afb. 3) met 4 bouten (M12), duw
de luchtslang (2, Afb. 3) door het gat van de
kolom. Draai de 4 zelfoorgende moeren (8,
figuur 3) vast

3. Plaats de schroef (9, afb. 3) in de gaten
van zowel de kolom als de kantelcilinderas
(11, afb. 3) en draai deze vast met de zelfbor-
gende moer (10, afb. 3).

4. Draai de twee bouten op het linkerdek-
sel los en verwijder het deksel. Sluit de eer-
der genoemde luchtslang (2, afb. 3) aan op
de gaten aan de zijkant die de kantelbare
5-wegklep bedienen. Bevestig het linkerde-
ksel.

5. Bevestig de kunststof afdekking (7, afb. 3)
met twee bouten (4, afb. 3).

6. Bevestig de kunststof achterafdekking (5,
afb. 3) op de kolom met schroef (6, afb. 3).

171



REF.54965

ELEKTRISCHE EN PNEUMATISCHE AANSLUITIN-
GEN

Waarschuwing: Controleer véor de installatie
en aansluiting of de stroomvoorziening ove-
reenkomt met de technische gegevens van
de machine. Alle elektrische en pneumatische
apparaten moeten worden bediend door een
professionele elektricien.

Sluit de persluchtaansluiting, die zich aan de
rechterkant van de machine bevindt, aan op
het persluchtsysteem. Het elektriciteitsnet
waarop de machine wordt aangesloten, moet ‘
voorzien zijn van zekeringen en een goede i
aarding aan de buitenkant. Installeer de auto- &
matische luchtlekschakelaar in de hoofdvoe-
ding, de lekstroom is ingesteld op 30 mA.

Opgelet! Er is geen stekker voor deze ma-
chine. De gebruiker moet zelf een stekker van
minimaal 16 A aansluiten, die in lijn is met de
machinespanning. Of sluit het rechtstreeks
aan op de voeding volgens de bovenstaande N N
vereisten. @

Let op: zie onderstaande bedieningsinstruc-
ties in Afb.4«
« Trap het draaitafelrotatiepedaal (Z) in,
draaitafel (Y) met de klok mee;
- Pedaal voor klauwen openen en - Til het draaitafelrotatiepedaal (Z) omhoog,
sluiten (V) draaitafel (Y) tegen de klok in draaiend.
+ Pedaal afduwblad indrukken (U), afduw-
blad voor velgranden (F) samendrukken;
laat het pedaal afduwblad (U) los, afduw-

- Rotatiepedaal draaitafel (2) blad voor velgranden (F) terug naar de
oorspronkelijke positie.

BEDIENING:

- Kantelpedaal (H)

+ Pedaal voor klauwen openen en sluiten

- Pedaal afduwblad (U) (V) volledig indrukken, vier klemmen (G) op
de draaitafel open; opnieuw indrukken, vier
klemmen (G) sluiten. Wanneer het pedaal in
de middelste stand staat, stoppen de vier
klemmen met bewegen.

6 P

+ Druk op de pneumatische vergrendelings-
knop (K) om de zwenkarm (N) en de verticale
arm (M) te vergrendelen.

- Trap het pedaal afduwblad (H) in, de kolom
(C) gaat achteruit naar beneden; druk het
nogmaals in, de kolom keert terug.

De werking van de bandenwisselaar bestaat
uit drie delen:

=172 -



REF.54965

1. De velgrand demonteren
2. De band demonteren
3. De band monteren

Opgelet! Draag voor elke bediening geen
loszittende kleding en draag een helm, hands-
choenen en antislipschoenen. Zorg ervoor dat
alle lucht uit de band is verwijderd en verwijder
alle wielgewichten van de velg.

De velgrand afduwen:

Zorg ervoor dat alle lucht uit de band is verd-
wenen en plaats de band tegen de rubberen
buffer (S). Plaats het blad (F) tegen de vel-
grand, ongeveer 10 mm van de rand van de
velg, zoals afgebeeld in Afb. 5.. Druk de peda-
al van de afduwblad (U) in om het blad in de
band te drukken. Herhaal de bovenstaande
handelingen op verschillende plekken rondom
de band en aan beide kanten van de band
totdat de velgrand volledig is losgemaakt.
(Afb. 5)

Afb. 3

De band demonteren

Zorg ervoor dat alle gewichten van de vel-
grand zijn verwijderd en dat alle lucht uit de
band is gelaten voordat u deze handeling
uitvoert. Breng smeervet (of een soortgelijk
smeermiddel) aan rond de velgrand. Zonder
smeermiddel kan er ernstige slijtage van de
band optreden. Klem het wiel vast volgens de
hieronder getoonde methoden, rekening hou-
dend met de vastgestelde maat:

a- Om het wiel van buitenaf vast te klem-
men: Druk het pedaal (V) voor het openen
en sluiten van de klauwen half in tot in het
midden, waarbij u de vier klemmen (G) po-
sitioneert op basis van de referentiescha-
al op de draaitafel (Y). Plaats de band op
de draaitafel, houd de velg vast en druk
het pedaal (V) voor het openen en sluiten
van de klauwen in totdat het wiel door de
klauwen wordt vastgezet.

b- Om het wiel van binnenaf vast te klem-
men: Plaats de vier klemmen (G) en laat ze
allemaal gesloten. Plaats de band op de
draaitafel en druk op het pedaal klauwen
openen en sluiten (V) om de klemmen te
openen en zo het wiel vast te zetten.

Opgelet! Controleer of het wiel stevig vastzit
met de vier klemmen voordat u verdergaat
met de volgende stap.

Laat de verticale arm (M) zakken totdat de
montage-/demontagekop (I) naast

de rand van de velg, draai de vergrendelings-
hendel (K) om de verticale

arm (M) en horizontale arm in positie te ver-
grendelen en regel de afstand van

de montagekop/demontagekop tot de rand
van de velg met ongeveer 2-3 mm. Plaats

de hefboom (T) tussen de velgrand van de
band en het voorste deel van de
montagekop/demontagekop (I) en beweeg
de band boven de
montagekop/demontagekop zoals weerge-
geven in Afb. 6.

Afb 6

Opgelet! Kettingen, armbanden, losse kleding
en andere zaken die zich dicht bij de draaien-
de onderdelen bevinden, vormen een gevaar
voor de gebruiker.

Houd de hefboom in positie, druk het draaita-
fel-rotatiepedaal (Z) in en draai de draaitafel
(Y) met de klok mee totdat de band volledig
van de velgrand is losgemaakt.

Voor het demonteren van de band aan de an-
dere zijde, blijf de hefooom gebruiken om de
band op te tillen, zodat de andere zijoand los-
komt van de velgrand. Druk het kantelpedaal
(H) in, beweeg de kolom naar achteren en haal
de band eruit.

-173 -



DE BAND MONTEREN

Opgelet! Controleer of de band en de velg
dezelfde maat hebben voordat u de band
monteert.

Om schade aan het type te voorkomen,
smeert u de velgrand en de velg in met het
door de fabrikant aanbevolen smeermiddel.
Plaats de band en controleer de situatie.

Opgelet! Wanneer u de velgrand vastklemt,
mag u uw handen niet op de velg leggen om
verwondingen tijdens deze handeling te voor-
komen.

Vergrendel de zeshoekige verticale monta-
gearm, plaats de band op de velg en laat de
rockerarm terug op zijn plaats komen tijdens
het demonteren van de band. En laat één kant
van de velgrand van de band

boven het achterste deel van de montage-/
demontagekop zakken, en de andere kant
onder

het voorste deel van de montage-/demonta-
gekop. Druk de band omlaag met de
handen of een hulparm en draai vervolgens

de draaitafel om de band op de velgrand te
monteren. (Afb. 7)

De band oppompen

Belangrijk: Het oppompen kan gevaarlijk zijn,
wees voorzichtig en volg de instructies. Als er
tijdens het oppompen problemen ontstaan
met de band of de velg, kan dat heel ge-
vaarlijk zijn. Door de mogelijke klapbandkra-

REF.54965

cht schiet de band omhoog en naar buiten.
De grote kracht kan letsel of de dood van de
monteur of omstanders tot gevolg hebben.

Een klapband kan door de volgende oorzaken
ontstaan:

1. De velg en de band hebben niet dezelfde
maat;

2. De band of velgrand is beschadigd;

3. De bandenspanning is hoger dan de door
de fabrikant aanbevolen maximale span-
ning;

4. De monteur voldoet niet aan de veili-
gheidsvoorschriften

Ga als volgt te werk:

1. Verwijder de ventieldop van de ventiels-
teel;

2. Controleer of het luchtmondstuk volledig
over de schroefdraad van de ventielsteel is
gedrukt.

3. Controleer of de band en de velgrand
dezelfde maat hebben;

4. Smeer zowel de bandhiel als de velgrand.
Indien nodig is extra smering nodig;

5. Pomp de band op. Controleer tijdens het
oppompen de druk die op de manome-
ter staat aangegeven. Controleer ook of
de band vastzit. Herhaal de bovenstaan-
de handeling totdat de band vastzit; u
moet speciale maatregelen nemen bij het
oppompen van een bolle of dubbelbolle
rand.

6. Blijf pompen en controleer de luchtdruk
regelmatig totdat de gewenste druk is be-
reikt.

Opmerking: Overschrijd nooit de maxima-
le bandenspanning die de bandenfabrikant
voorschrijft.

Houd uw handen en lichaam uit de buurt bij
het oppompen van de banden. Alleen spe-
ciaal opgeleide personen mogen de hande-
lingen uitvoeren. Laat geen andere personen
de bandenwisselaar bedienen of in de buurt
ervan komen.

174



REF.54965

2

5
BV R VAV AT e Pl sV
AN
Tl e Yl

Afb 18

De machine verplaatsen.

Gebruik een vorkheftruck om de machine te
verplaatsen. Koppel de bandenwisselaar los
van de stroomvoorziening en de pneuma-
tische voeding, til het bodempaneel op en
plaats de voeten van de heftruck. Monteer
vervolgens de bandenwisselmachine op de
nieuwe positie en zet deze goed vast.

Opmerking: De gekozen montageplaats voor
de bandenwisselaar moet voldoen aan de
veiligheidsvoorschriften.

ONDERHOUD

Opgelet! Solo personal profesional debe rea-
lizar el mantenimiento. Para prolongar la vida
util de la mdaquina, manténgala oportuna-
mente segun el manual. De lo contrario, se
verd afectada la fiabilidad de la mdquina o
incluso podria causar lesiones al operador y
personas cercanas.

Opgelet! Alleen vakmensen kunnen het on-
derhoud uitvoeren. Om de levensduur van de
machine te verlengen, moet tijdig onderhoud
worden uitgevoerd op de machine volgens
de handleiding. Anders zal dit de betrouw-
baarheid van de machine aantasten of zelfs
letsel veroorzaken bij de machinegebruiker en
anderen in de omgeving. Opgelet! Voordat u
enig onderhoud uitvoert, koppelt u de ban-
denwisselaar los van de elektrische en pneu-
matische voeding en trapt u 3 tot 4 keer op
het pedaal om de klauwen te openen en te
sluiten, of op het rotatiepedaal van de draai-
tafel om alle perslucht uit de machine te laten
ontsnappen.

Beschadigde onderdelen dienen door vak-
mensen vervangen te worden met door de fa-
brikant geleverde reserveonderdelen.

+ Reinig de machine eenmaal per dag na
het werk.

+ Maak één keer per week het vuil van de
draaitafel schoon met dieselolie en smeer
de sledes en klemmen.

Het volgende onderhoud moet minimaal één
keer per maand worden uitgevoerd:

+ Controleer het oliepeil in de Oliemistmaker,
vul indien nodig bij met SAE30#-olie. Draai
los met inbussleutel (E). Afhankelijk van de
aansluiting van de perslucht, drukt u eerst
het pedaal in voor het openen en sluiten van
de klauwen of druk u het pedaal voor het
draaien van de draaitafel 5-6 keer in. Con-
troleer vervolgens of er een druppel olie in
de oliemistmaker druppelt. Voor continu ge-
bruik, druk tweemaal per keer, laat een dru-
ppel olie vallen, of verstel de schroef (D) die
de olietoevoer regelt met een min-schroe-
vendraaier. (Afb 9)

+ Zoals afgebeeld in Figuur 9-1, wanneer er
water in de opvangbak zit, duwt u de af-
voerklep omhoog met uw vingers om het
water weg te laten lopen. Haal uw vingers
weg nadat het water is weggelopen. De af-
voerklep kan automatisch worden gesloten
door de werking van de veer.

Aftapkraan +
Afb 19-1«

Afb 19

Opmerking: Na de eerste 20 dagen gebruik
draait u de klauwen opnieuw vast met spans-
chroeven (B) op de draaitafel (Afb. 10).

=175 -



——

%

Als de stroomtoevoer naar de draaitafel ui-
tvalt, controleer dan of de riem strak staat.
Volg hiervoor de volgende stappen: Verwijder
de linker zijafdekking door de schroeven los te
draaien. Stel de twee schroeven op de mo-
torsteun aof. Zorg voor een geschikte afstand
tussen de motorsteun en de motorbasis. Draai
de schroeven voor de riemspanning vast. (Afb.
n)

LS

| =
Afh 11

Opgelet! Koppel de machine los van de elek-
trische voeding en de pneumatische voeding.

Opmerking: Als de verticale arm niet kan wor-
den vergrendeld of niet aan de vereiste van
2-3 mm tussen de onderkant van de monta-
gekop/demontagekop en de rand voldoet,
pas dan de zeshoekige borgplaat (x) aan,
zoals weergegeven in Afb. 12.

REF.54965

Opmerking: Om de betrouwbaarheid van de
klauwen en het velgrandblad te waarborgen,
moet u als volgt te werk gaan om de kleppen
schoon te houden:

1. Verwijder de linkerzijafdekking van de ma-
chine door de twee schroeven los te schroe-
ven;

2. Maak de ventieldempers (A) los die bij het
pedaal Klauwen openen en sluiten en het pe-
daal afduwblad horen; (Afb. 13)

3. Maak de dempers schoon met perslucht. Als
de demper beschadigd is, vervang deze dan
en raadpleeg daarbij de lijst met reserveon-
derdelen. (Afb 13)

W &
\% ¢ 2\,*;72 Ifx

e
A

T=

- o

- -
-,

176 -



REF.54965

ONDERHOUD

PROBLEEM

OORZAAK

OPLOSSING

De draaitafel draait slechts in één
richting of draait helemaal niet.

De achteruitschakelaar is
beschadigd.

De achteruitschakelaar is
beschadigd.

Kapotte riem

Vervang de riem

Defecte motor

Controleer de motorkabel
of de klemmenblok kabel;
Vervang de motor als
deze beschadigd is

Bij het demonteren of vastzetten
van het wiel blokkeert de draai-
tafel niet (deze draait mee met
het wiel);

De klauwen openen of sluiten zich
traag;

De draaitafel vergrendelt de rand
incorrect.

Luchttoevoerlek

Controleer alle onderde-
len van het luchttoevoer-
systeem

De klemcilinder werkt niet

Vervang de cilinderzuiger

Versleten klauwen

Vervang de klauwen

Kapotte klauwcilinderringen

Vervang deze

De montage-/demontagekop
raakt tijdens bedrijf steeds de
rand

De borgplaat is niet goed
afgesteld of voldoet niet
aan de vereiste specificaties

Vervang deze of pas deze
aan

De schroeven van de klauw
zitten los, de verticale arm
kan niet met de borgplaat
worden vergrendeld.

Span de schroeven aan;
vervang de borgplaat.

Het pedaal afduwblad en het pe-
daal klauw openen/sluiten kun-
nen niet naar hun oorspronkelijke
positie terugkeren.

Kapotte pedaalveer

Vervang deze.

Het blad van de afduwblad func-
tioneert met moeite.

Verstopte demper

Maak deze schoon of
vervang deze.

De sluitring op de cilinder
van het afduwblad is kapot.

Vervang deze.

=177 -



BESTELGIDS RESERVEONDERDELEN

Gids voor het bestellen van reserveonderde-
len.

1. Ten eerste moet het beschadigde of bestel-
de staal worden verkregen en moet de hoe-
veelheid reserveonderdelen worden bevestigd

2. Controleer de specificaties van de vervan-
gen onderdelen en vermijd een verkeerde bes-
telling.

De bevestigde en gedemonstreerde methode
is de volgende:

Zoek de codes van de onderdelen op in de
exploded drawing (laatste gedeelte) van de
handleiding, afhankelik van het gebruiksbe-
reik en de plaatspositie van de onderdelen. Als
er bijvoorbeeld een hefniveau moet worden
besteld, wordt het hefniveau altijd in de huls
geplaatst en wordt de positie in de exploded
tekening als volgt weergegeven:

| /
12 20010

We kunnen code "12" uit de afbeeldingen ge-
bruiken en vervolgens alle informatie van code
"12" opzoeken en vastleggen.

1l Aardingsschroef Méx40
12 Hijshendel
200-10  Armveer afduwblad

De geregistreerde informatie:

12 Hefboom — aantal: 2

3. Verzamel gedetailleerde informatie over on-
derdelen

REF.54965

4. Neem contact op met de afdeling reser-
veonderdelen en bevestig de bestelling.

5. Nadat u de bestelling heeft bevestigd en er
sprake is van een probleem, zal de afdeling
reserveonderdelen de goederen volgens de
bestelling voor u leveren.

Bijzondere verklaring:

- De fabrikant behoudt zich het recht voor
om de specificaties van de onderdelen te
wijzigen zonder voorafgaande kennisgeving
aan de gebruikers.

- De fabrikant is niet aansprakelijk voor wi-
jzigingen en verbeteringen aan de verkoch-
te producten.

Lijst met reserveonderdelen.

CODE NAAM

221-10 Buffer afduwblad

226 V-afdichtingl 20x28x7,5
227 O-afdichting 63x2,65
200-228 Klemcilinder zuiger @70

232 O-afdichting @19,6x2,62

306 O-afdichting @16x2,65
307 O-afdichting @20x2,65
200-308 O-afdichting @170,8x5,33
3M V-afdichting 185x168x10,8
200-321 O-afdichting 180x5

331 O-afdichting @19,6x2,62
200-426 Achteruitschakelaar

521 O-afdichting @ 30*3.55
200-532 Weerstand olie-afdichting
604 O-afdichting 599x2,62
200-522 Aftapkraan

801 Riem bandvervanger A-28
804 Decompressiefilter

AB6 Oliemistmaker

178 -



REF.54965

Opmerking: de onderdelen in de lijst zijn onderdelen die gemakkelijk kapot kunnen gaan. Als er

andere onderdelen besteld moeten worden, raadpleeg dan de handleiding.

SCHEMA
3-FASE 1-FASE
6.3A%3 Bl
FU1-FUZ i ]
110V 50/60H=z 25A
FE 220V S0/60HZ 20A — PE
L1 L2 5
L Functietabel L1 L2| LY
2 q §10 2l 4 & 810
R T S 11|12 .y y
1 3 § 7 9 S 1| 3 s 71 9
U | v w >< >< 8 e u vl w
X , |
b I RIE.
| L 3 L]
1 4] - o ~ b
M1 Froitia .. Ml
3- [ A 1=
= PE L PE - o’
PNEUMATISCHE TEKENING
Drazitafel
vergrendelingscilinder  Afduwhiad voor klemcilinder Hulparm
velgranden cilinder Kantelam cilinder o pan cilinder
Boosmr. I
Manometer |

m=r—h A t-H

Enopbediening [1/]  Padaalbe- |] || 5] ]
ingednakt diening diening diening
5.
) Luchefilter |4 Olienuistmzker

Luchrbron . Outlastilep

=179 -



ONDERDELENLIJST

e e

|

e

REF.54965

—="Ti)\ .
-4
B [ AT
e e i
280,00 — |
2 e (©
Cs 0 |
—— 7 ‘ * D'OSD
A
L ] agﬂ-g
1 { CIDU‘E
I l 4 ongﬂ .
5 kil - ] aSota L
o
':--.., L '_'\IL"“ Egﬂ
A | 5%
1 A o
O 912w 17 16
Machine-element 221 1l Demper voor afduwblad
Afdekking voorpedaal 12 Hijshendel
Linkerbedekking 200-14 Rubber voor arm afduwblad
Zeskantige inbusbout Méx10 200-15 Olie- en watertank
Platte sluitring @6 141,2 16 Zeskantige inbusbout M8x20
Externe zeskantschroef M8x25 7 Platte sluitring @8 171,5
Zeskantschroef met binnen- 221-20 Kantelbare zitting
zeskant M8x20 221-21 Beschermhoes kanteling
Platte sluitring @8 222 22 Borgmoer M10
UG SRITRET SO0 oz 23 Externe zeskantschroef M10x25

+180 -



REF.54965

-181-



79

80
81

82
83
84
85

86

87

88
89
90

221-
16

19

221-
120

221-
121

127
128
129

221-
130

131
132

221-
133

221-
134

136
137

Snelkoppeling 1/8-@6

Cilinder vergrendelplaat

Horizontale arm vergrendelplaat

Platte sluitring ®8171.5
Horizontale arm vergrendelveer
Horizontale arm blok

Externe zeskantschroef M8x20
Borgmoer M8
Borgmoer M12

Platte sluitring ®12252
Platte sluitring ®12252
Afstandsbus

Beschermkap voor de achterkant van

de horizontale arm
Binnenste zeskantschroef M10x50

Verticale armafdekking 228
Verticale armveer

Binnenste zeskantschroef M12x16
Demper

Binnenste zeskantschroef Mé6x35
Geleide katrol

Binnenste zeskantschroef M6x16
T-stuk 1/8-2x@6é

Vertikale arm
Verticale arm sluitring

Montage/demontagekop 7#

Beschermende ring

221-149

150

221-
151L

152
221-153
154
221-155

221-156

221-157

137
159
161

163

221-169
221-171

221-172

221-173
221-174
221-175

176

177

221-

180

221-182

221-183

221-184
185

-182 -

REF.54965

Kantelbare cilinderkap zonder
handgreep

V-ring afdichting ©@20287.5

Kantelbare cilinder zuiger (alumi-
num legering) @75

Moer (zilver) M12 1.57
Kantelbare cilinder vat
Rechte koppeling 1/8-@6

Kantelbare cilinderkap met han-
dgreep

Zuiger staaf afdichting van kan-
telbare cilinder

Rubberen hoes voor kantelbare
cilinder 1

Buitenste zeskantschroef M10x25
Platte sluitring 10403
Borgmoer M12

Buitenste zeskantschroef M12x65

Zeskantige borgplaat 221
Slanggeleider

Complete kantelbare cilinder

Kolom
Beschermhoes kolom

Achterafdekking van kantelbare
kolom

Kruisschroef 5x16

Kolomas

Complete vergrendelingscilinder

Zuiger van complete vergrende-
lingscilinder

V-ring afdichting @60506.5

O-ring @42

Binnenste zeskantschroef Méx55



REF.54965

300-
123

200-
124

292-
125

137-7#

200-
139

141

142

143
145

221-
146

221-
147

148

221-
101

221-
102

Buitenste zeskantschroef M10x25

Beschermplaat van de demontage-/
montagekop

Zeshoekige ronde pen

Bescherming van de demontage-/
montagekop

Complete montage/demontage kop
#7

Zeskantige kopschroef M12x16

Volledige pneumatische vergrende-
lingsschakelaar

Binnenzeskantschroef Mé6x16
O-ring @68,26x3,53

Kantelcilinder met schroefdraad
Kantelcilinder zuigerstaaf

Zelfborgmoer M8
O-ring @11x1,8

Y-afdichting @65756

221-186

221-187

190

191

192

193

194

195
196
197

221-198

199
221-103

221-
104

-183 -

Afdekking vergrendelingscilinder
@60

O-ring 52x2

Pneumatische hendel schakelaar-
plaat

Pneumatische hendel ventielsteel
Pneumatische ventielsteel dop
Pneumatische handgreepafde-
kking

Pneumatische handgreepscheider

O-ring 7,5x2,65
Stelring @8

Rechte connector

Zeskantige borgplaat veer

Zeskantige kopschroef M10x12
O-ring @68x3,53

O-ring ©@65x5,3



184 -

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Roterend platform 615

Klauw schuifplaat (optioneel)
Klauwafdekking

Klauw 200

Grote sluitring

Veer sluitring @16

Zeskantbout M16x40

Roterende platformafdekking
Verbindingsstaaf assemblage 615
Vierkant roterend platform 615

Sluitring voor vierkant roterend platform
Borgring @65 (schacht)

Klauw schuifgeleider met pen

Platte sluitring @12x25x2

Borgring @12 (schacht)

Inbusbout met zeskantkop M12x40
Borgring met kartelrand @12x1

Platte sluitring @12x30x3

Moer voor verbindingsstaaf

Klauw schuifgeleider zonder pen
Verbindingsstaaf met schroefdraad 393
Zuigerstang van klemcilinder 400
Afdekking klemcilinder zonder handgreep
Rechte koppeling 0,32 cm -@8

V-ring afdichting 20287.5

O-ring 63x2,65

Klemcilinder zuiger @70

Platte sluitring @12x25x2

Moer M12x7x1,75

Klemcilinder vat 360

O-ring ©19,6x2,62

Afdekking klemcilinder met handgreep
Snelkoppeling 0,32 cm -8

Borgmoer M8

Complete klemcilinder

Compleet vierkant roterend platform 615

-185 -



-186 -

REF.54965



REF.54965

200-13
200-301
302

303

304

305

306

307
200-308
200-309
200-310
3Mm
200-312

200-313

314

200-315

316
317
318

200-370

319

Armveer afduwblad
Zeskantige inbusbout M14x30
Borgmoer Mé

Elleboogkoppeling (?0°) 0,63 cm -@8
Moer M16x1,5

Platte sluitring ©16282

O-ring @16x2,65

O-ring @20%2,65

O-ring @170,8x5,33

Afdekking cilinder afduwblad
Zuigerstaaf cilinder afduwblad
V-ring afdichting 185x168x10,8

Zuiger cilinder afduwblad
Vat cilinder afduwblad

Zeskantschroef met binnenzeskant
Mé6x16

Remblad voor velgranden

Zeskantige inbusbout M12x90
Borgmoer M16x1,5
Geleideband

Bladbescherming voor velgranden-
blad (optioneel)

Veer sluitring @14

-187 -

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329
330
331
200-

334
350
351

352

353
354
355

356

357

Veiligheidsring @16
O-ring 180x5
Arm afduwblad 200

Pen afduwblad

Draaipen van de cilinder van
het afduwblad

Platte sluitring &@12242
Borgmoer M12

Platte sluitring @8303

Veer sluitring @8

Zeskantbout M8x20

Rechte koppeling 0,32 cm-@8
O-ring ©19,6%2,62

Complete cilinder afduwblad

Uitlaatklep van de cilinder
afduwblad

Elleboogkoppeling (?0°) 0,32
cm-@8

Uitlaatklepafdekking van de
cilinder afduwblad

Afdichting sluitring
Tweerichtingsafdichting

Element van de uitlaatklep
van de cilinder afduwblad

Demper

Rechte koppeling 0,635 cm—
@8



231-480

-188 -

REF.54965



REF.54965

228-401
228-402
228-404
405

406

407

408

409

410

4M
200-412
221-413
200-414
200-415
200-416

417

418

420

200-421
423

200-424

425
200-426
427
428

Achteruitschakelaar pedaal
5-wegs ventiel pedaal (rechts)
5-wegs ventiel pedaal (links)
Veiligheidsring @12

Platte sluitring @12242
Kruiskopschroef M4X30

Platte sluitring @4
Borgmoer M4
Borgmoer M8

Platte sluitring @8171.5
Nokverbindingsstaaf
Pedaalsteunplaat
Pedaalveer

Nok

Nokken sluitring
Zeskantbout Méx20
Platte sluitring @6

Zelftappende kruiskopschroef
29x12

Nokkenafdekking

Compleet 5-wegventiel voor
cilinder afduwblad

Achteruitschakelaar afdekking

Moer M4
Achteruitschakelaar
Zeskantbout M6x20
Platte sluitring @6x12x1

430
200-431
432
433
434

200-
435

436
437
438
439
440
44

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462
470
231-480

-189 -

Kruiskopschroef M4x16
Achteruitschakelaar hendel
Borgmoer Mé

Platte sluitring @3
Kruiskopschroef M3x18
Verbindingsstang pedaal

Borgmoer M8

Schacht voorpedaal

Moer M8

Pedaal torsieveer
Zeskantbout M8x50
Zeskantbout M8x20
Snelkoppeling 0,32 cm -8
Snelkoppeling 0,32 cm -@6

Snelkoppeling T-stuk 0,32 cm -
2x@8

5-wegs ventiel element (rechts)
5-wegs klep afdekking
Kruiskopschroef ST2.9x14

Demper 0,32 cm

5-wegs klep steel

Afstandsstuk voor 5-weg ventiels-
teel

O-ring 12204
Regelklep (stroming of doorgang)
Complete 5-wegs zwenkklep

Complete set van 4 pedalen 231



200-501

502
503

200-504
505

506
200-507
508
200-509
200-510
200-51

512
513
200-514
515
516

517

S05

WS 503 502 200501

Onderste afdekking van de
tandwielkast

Lager 30204

Tandwielkast afdichting
20358

Distributieriemschijf
Zeskantbout M8x25
Sleutel 6x20
Wormschacht
Lager 6010
Wormschakelas
Wormschakeling

Afstandsstuk voor wor-
mschakelas

Zeskantbout M10x55
Veer sluitring @10

Pin 6x20

Platte sluitring @10202

Zeskantschroef met binnen-
zeskant Mé6x20

Platte sluitring @6141.2

200-518

519

520

521
200-522
523

524

525
200-526

190 -

REF.54965

Bovenste afdekking van de
tandwielkast

Sleutel 10x40

Sleutel 14x40

O-ring @30x3,55
Oliebestendige afdichting
Borgmoer M6

Veer sluitring @8

Platte sluitring @8303

Complete tandwielkast



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608

609

610

61

614
200-615

Katrol tandwielriem

Motor 220V/50HZ

Motor 220v

Motorriemschijf

Zeskantbout M8x12

Riem bandvervanger A-28
Buitenste zeskantbout M8x45
Platte sluitring @8X30X3
Condensator 80uf, 110V
Condensator 50uf,220V
Platte sluitring @10X20X2
Veer sluitring @10

Buitenste zeskantbout M10x25
Buitenste zeskantbout M8x35
Motor rubberen sluitring

Motorondersteuning

+191-



701

702
703
704

705
706

707
708
708W

Indicator voor opblaaspistool 802
Rubberen aansluitslang 841
Gegleufde moer 842
Rechte koppeling 0,635 - 0,635 840
cm

Platte sluitring @13

Klep voor aanpassing druk (op-
tioneel)

Snelkoppeling 0,64 cm -@8
Compleet opblaaspistool

Compleet opblaaspistool
(met luchtventilatieventiel)

-192 -

Snelle connector

Tweewegs connector 0,64 cm®8
Smeerverbinding 2000

Compleet smeermodel 2000

REF.54965



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

Mi=2E SR

T-stuk 3* @8

ALK

Zeskantschroef met binnenzeskant Mé6x16

Snelkoppeling T-stuk
Roterend klepelement

O-ring 599%2,62

Draaiklepas (doorn)

Slang 5,5* @8

Rechte koppeling 0,32 cm -8

Zeskantschroef met binnenzeskant M4xé

Complete roterende klep

$193 -



REF.54965

m HASZNALATI UTMUTATO

A TERMEK BEMUTATASA

Figyelem! Ez a haszndlati utasitds fontos a
gép biztonsdgos haszndlata és karbantartdsa
szempontjdbdl. Kérjuk, olvassa el figyelmesen
a telepités és a haszndlat eldtt. Kérjuk, hogy a
geép karbantartdsdhoz &rizze meg ezt a kézi-
kényvet.

Rendeltetésszerii haszndlat: Az automata gu-
miszereldt kifejezetten gumiabroncsok felnirdl
vald le- és felszerelésére tervezték.

Vigyazat! Keérjuk, hogy a gépet csak arra a
célra haszndlja, amire tervezték, ne hasznal-
ja mds célra. A gydrtd nem vdllal felelésséget
az ezen utasitdsok be nem tartdsdbol eredd
karokért és sérulésekért.

BIZTONSAGI UTASITASOK
Biztonsagi eléirasok:
A gépet kizdrdlag képze-
tt szakemberek haszndlhatjak,
akik figyelmesen elolvastdk a
bevezetd keézikdnyvet, vagy aki-
knek van tapasztalatuk hasonld
gépek Uzemeltetésében. Barmilyen, a gydrtd
engedélye nélklli vdltoztatds és nem rendel-
tetésszerl haszndlat, valamint a kézikdnyv
utasitdsainak figyelmen kivil hagydsa a gép
meghibdsoddsat és kdarosoddsat okozhatja.
llyen esetben a gydrtd a fenti garancidat ér-
vénytelenitheti.

Ha barmelyik alkatrész bdrmilyen okbdl meg-
sérul, kérjuk, cserélje ki azokat a pdtalka-
trész-lista szerint.

Figyelem! A garancia a szdllitastol szamitott
egy évig érvényes; a garancia nem vonatkozik
a kénnyen torhetd alkatrészekre.

& Biztonsagi figyelmezteté cimkék
Vigyazat! Ha a biztonsagi figyelmeztetd

cimkék sérilnek vagy lekertinek, kérjuk, minél
hamarabb potolja dket!

FIGYELEM! Ne engedje a gép muUkddtetését,
ha a biztonsagi figyelmeztetd cimkék hidnyoz-
nak vagy hianyosak. Ne takarja le a biztonsdgi
figyelmezteté cimkéket. A haszndaldk maguk
is feltehetik a figyelmeztetd cimkéket (lasd a
jobb oldali képet) a megfeleld helyekre.

Biztonsagi figyelmeztetések:

1. MUkddés kdzben ne tegye a kezét a szere-
16/leszereld fej ald;

2. MUkédés kdzben ne tegye a kezét a pofdk
koze;

3. A gumiabroncs leszerelésekor ne tegye a
kezét a gumiabroncs peremébe;

4. Gy6z&djon meg arrdl, hogy a rendszer jo
féldeld dramkorrel van ellatva;

5. MUkodés kbézben ne tegye a labdt a pere-
mtord lapdt és a gép kozé;
6. Figyelmeztetd utasitdsok.

19 -



REF.54965

MUSZAKI ADATOK

Felni méretei kilsé rogzitéssel  254~533 mm

Felni méretei belsé rogzitéssel  305~610 mm

Maximdlis kerékétmeérd 1000 mm

Maximdlis kerékszélesség 355 mm

Uzemi nyomds 8-10 bar

Elektromos tdpellatds 220V (1 fazis)

Vdlaszthaté motorteljesit- 0,75 kW

mény

Maximdlis forgatényomaték 1078 Nm

(forgétanyér)

Teljes méretek 960 x 760 x 930
mm

Zajszint <75dB

Uzemi nyomads 8~10 bar

Témeg 80 kg

Csomagoldsi méretek 1230 x 450 x 350
mm

Zajszint LpA<75dB

Megjegyzés: A fenti tdbldzatban meghatdro-
zott felniméretek vas felnikre vonatoznak. Az
aluminium felnik vastagabbak, mint a vas fel-
nik, igy a fenti felni méretek csak tdjékoztatd
jellegtiek.

BSSZESZERELES
KICSOMAGOLAS ES ELLENORZES:

Tavolitsa el a lemezbe rogzitett szdget egy he-
gyes fogoéval; csomagolja ki a kartondobozt és
a mUanyag boritast. Ellenérizze és gy6z&djon
meg arrdl, hogy a poétalkatrészlistdban felso-
rolt &sszes alkatrész megtaldlhatd. Ha bdar-
melyik alkatrész hianyzik vagy ténkrement, ne
haszndljo a gépet, és a lehetd leghamarabb
Iépjen kapcsolatba a gyartéval vagy a forgal-
mazéval

Abra1

MUNKATERULET KOVETELMENYEI:

Vdlasszon olyan munkatertletet, amely meg-
felel biztonsagi eléirdsoknak. Csatlakoztassa
az elektromos és a pneumatikus tdpelldtdst a
kézikdnyvnek megfeleléen, és gondoskodjon
a terllet megfeleld szelldzésérdl. A gépnek a
megfeleld mikddéshez a munkaterilet minden
falatdl legaldbb a 2. dbrdn lathaté tavolsagra
kell lennie. Ha kultérre telepitik, tetével kell vé-
deni az esétél és a napsttéstdl.

Figyelem! A motorral ellatott gépet nem sza-
bad robbandsveszélyes légkdrben tzemeltet-
ni.

Elhelyezés és telepités:

1. Eszkozok eldkészitése

2. Helyezze a dénthetd alapot (3. dbra, 3) a
testre (3. abra, 1) 4 csavarral (M12), és vezesse
at a légtomlét (3. dbra, 2) az oszlop nyilasan.
Huzza meg 4 6nzard anyaval (3. dbra, 8)

3. Helyezze be a csavart (3. dbra, 9) az
oszlop és a dénthetd henger tengelyének (3.
dbra, M) furataiba, és hizza meg az 6nzard
anyaval (3. dbra, 10).

4. Csavarozza ki a bal oldali fedél két
csavarjdt, és vegye le a burkolatot. Csat-
lakoztassa a fent emlitett legtomlét (3. dbra,
2) az 5-utas doénthetd szelepet vezérld ol-
dalsé csatlakozdkhoz. Szerelje vissza a bal
oldali burkolatot.

5. Régzitse a mUanyag burkolatot (3. dbra, 7)
két csavarral (3. abra, 4).

6. Szerelje fel a hatsd mianyag burkolatot (3.
dbra, 5) az oszlopra a csavarral (3. dbra, 6).

-195 -



ELEKTROMOS ES PNEUMATIKUS CSATLAKO-
ZAsoK

Figyelem! A telepités és a csatlakoztatds el6tt
ellendrizze, hogy az dramelldtds megfelel-e a
gép muszaki adatainak. Minden elektromos és
pneumatikus telepitést szakképzett villanysze-
relének kell elvégeznie.

Csatlakoztassa o gép jobb oldaldn [évd
sUritettlevegé-csatlakozot  a  sUritettleve-
gb-rendszerhez. Az elektromos hdldzatnak,
amelyhez a gépet csatlakoztatjak, biztosi-
tékokkal elldtott véddberendezéssel kell ren-
delkeznie, valamint a kilsé burkolatot jol fol-
delé védelemmel kell elldtni. Szerelje be az
automatikus légszivargds-kapcsolét az elek-
tromos hdlézatba; a szivargdsi dram 30 mA-ra
van bedllitva.

Vigydazat! Ehhez a géphez nincs tdpcsatlakozd
dugo, a felhasznalénak sajat maga kell csat-
lakoztatnia egy legaldbb 16 A-es, valamint a
gép feszlltségének megfeleld tdpcsatlakozd
dugot, vagy kdzvetlendl egy olyan tdpegy-
séghez kell csatlakoztatnia, amely megfelel a
fenti kdvetelményeknek.

MUKODTETES:

- Donté peddl (H)

- Pofa nyito/zaréd peddlja (V)

- Forgotanyér forgatdpeddlja (2)

- Peremtoré peddl (U)

76§

REF.54965

260 o °
Megjegyzés: az aldbbi mlvelet a 4. dbrdra vo-
natkozike

+ Nyomja le a forgodtanyér forgatdpeddljat
(2); a forgdtanyér (Y) az dramutatd jardsaval
megegyezé irényban fog forogni.

+ Engedije fel a forgdtanyeér forgatdpeddljat
(2); a forgétanyér (Y) az dramutatd jardsaval
ellentétes irdnyban fog forogni.

+ Nyomja le a peremtsrs peddlt (U) a pere-
mtéré lapat (F) lenyomdsdhoz; engedje fel
a peremtérd pedalt (U), hogy a peremtérd
lapat (F) visszakeriljén az eredeti helyzeté-
be.

+ Nyomja le teljesen a pofa nyitd/zard pe-
daljat (V); a forgétanyér négy pofdja (G) kin-
yilik; nyomja le Ujra a peddlt a négy pofa (G)
bezardsdhoz. Amikor a peddl a koztes dllds-
ban van, a pofdk nem mozognak tovabb.

+ Nyomja meg a pneumatikus reteszelé-
gombot (K) a cstszé kar (N) és a fuggéleges
kar (M) reteszeléséhez.

- Nyomja le a peremtérd peddlt (H) az
oszlop (C) hatrafelé mozgatdsdhoz; enged-
je fel, hogy az oszlop visszatérjen az eredeti
dllapotdba.

196 -



REF.54965

A kerékeseréld mikoddése harom részbdl dll:
1. A gumiabroncs peremének leszerelése
2. A gumiabroncs leszerelése
3. A gumiabroncs felszerelése

Vigydazat! Minden muvelet sordn kertlje a b6
ruhdzatot, és viseljen véddsisakot, kesztylt és
csuszésmentes ldbbelit. Ugyeljen arra, hogy a
gumiabroncsbdl teljesen leeressze a levegdt,
és tavolitsa el a keréksulyokat a felnirdl.

A gumiabroncs peremének letorése:

A gumiabroncs legyen teljesen leeresztve, és
helyezze a gumipuffert (S) a gumiabroncsra.
Helyezze a lapdtot a felni szélétdl kb. 10 mm-
re a peremhez az 5. dbrdn Idthatdé maodon.
Nyomija le a peremtord peddilt (U) a lapdt gu-
miabroncsba torténd behelyezéséhez. Ismé-
telje ezt muveletet a gumiabroncs kilonbdzd
pozicidiban és mindkét oldaldn, amig a perem
teljesen ki nem szabadul. (5. abra)

Abra 5

A gumiabroncs leszerelése

A mUvelet elétt tavolitsa el a keréktdrcsan lévd
Osszes sulyt, és a gumiabroncsban lévé dsszes
levegét engedje ki. Vigyen fel kendzsirt (vagy
hasonlé kendanyagot) a gumiabroncs pereme
korée. A kenbdanyag hidnya gyorsabb kopdst
okozhat. Rogzitse a kereket az aldabb ladthato
modon a méreteket figyelembe véve:

a) A kerék kivilrél toértend rogzitéséhez:
Nyomija le félig a befogdpofa nyitd/zard pe-
ddljat (V), a négy karmot (G) a forgotanyé-
ron (Y) lévé referencia skdla szerint pozicio-
nalva; helyezze a kereket a forgdtanyérra,
fogja meg a felnit, majd nyomja le a pofa
nyitd/zard pedaljat (V), amig a pofdk nem
rogzitik a kereket.

b) A kerék belllrsl tortend rogzitéséhez:
Allitsa be a négy karmot (G), és zdrja le az

Osszeset. Helyezze a gumiabroncsot a for-
gotanyérra, és nyomja le a pofa nyitd/zard
peddljat (V), hogy a karmok kinyiljanak, és a
kerék rogzuljon.

Vigyazat! A kdvetkezd 1épés eldtt ellendrizze,
hogy a kereket stabilan rogziti-e a négy ka-
rom.

Engedije le a fuggdleges kart (M) addig, amig a
szereld/leszerelé fej (1)

a felni széle mellé nem ér, majd forditsa el a re-
teszels fogantyut (K) a fuggdleges

kar (M) és a vizszintes kar régzitéséhez, és dallit-
sa a tavolsagot a

szerel®/leszerel6 fej és a felni széle kézott kb.
2-3 mm-re. Vigye

az emelékart (T) a gumiabroncs pereme és a
szereld/leszereld fej (I) elllsd része kozé, és
mozgassa a gumiabroncsot

a szerelé/leszereléfej f6lé a 6. dbrdn lathatd
maodon.

Abra 6

Vigyazat! A ldncok, karkotdk, bd ruhdzat és
bdrmilyen mds targyak a forgd alkatrészek
kozelében veszélyt jelenthetnek a gép kezeld-
jére.

Ha az emeldkar a helyén van, nyomija le a for-
gétanyér forgatopeddljat (2), hogy a forgo-
tanyért (Y) az dramutato jardsaval megegyezd
irdnyban elforgassa, amig a gumiabroncs tel-
jesen el nem vdlik a felnirél.

A gumiabroncs madsik oldaldnak  leszerelé-
séhez tovdbbra is haszndlja az emelékart a
gumiabroncs megemeléséhez, és vdlassza le
a mdsik oldalt a felnirél. Nyomja le a donté pe-
ddlt (H); az oszlop hatrafele dél, majd vegye ki
a gumiabroncsot.

$197 -



A GUMIABRONCS FELSZERELESE

Vigyazat! A gumiabroncs felszerelése el6tt
ellendrizze, hogy a gumiabroncs és a felni mé-
rete megegyezik-e.

A gumiabroncs sértilése elkerilése érdekében
kenje be a gumiabroncs peremét és a felnit a
gyarto dltal ajanlott kendanyaggal. Szerelje fel
a gumiabroncsot, és ellendrizze a helyzetét.

Vigydazat! A perem régzitésekor ne tegye ra a
kezét, hogy elkerilje a sérlléseket.

Reteszelje a fuggodleges hatszogletl szere-
|6kart, helyezze a gumiabroncsot a felnire, és
hagyja, hogy a dénté kar visszatérjen eredeti
helyzetébe, mint a gumiabroncs leszerelésekor.
A gumiabroncs alsé peremének egyik oldalat

helyezze a szerel®/leszereld fej hatsé részére, a
mdasik oldaldat pedig

a szereld/leszereld fej elsé része ald. Nyomja le
a gumiabroncsot

a kezével vagy a segédkarral, majd forgassa
el a forgdtanyért a felsé perem felszereléséhez.
(7. abra)

Abra 7

A gumiabroncs felfajasa

Fontos: A felfujdasi folyamat nagyon veszélyes,
legyen ovatos, és szigoruan kdvesse az uta-
sitsokat. A felfujds sordn rendkivil veszélyes
lehet, ha a gumiabronccsal vagy a felnivel
problémdk mertinek fel. Egy esetleges robba-
nds kdvetkeztében a gumiabroncs felfelé és
kifelé |6het, sulyos sérulést vagy haldlt okozva
a kezelének vagy a kozelben tartézkodd sze-
mélyeknek.

REF.54965

A gumiabroncs a kévetkezék miatt robbanhat
fel:

1. A felni és a gumiabroncs mérete nem azo-
nos;

2. A gumiabroncs vagy a felni sérult;

3. A légnyomds meghaladja a gydrtd dltal
ajanlott maximdlis értéket;

4. A kezel6 nem tartja be a biztonsagi
eldirdsokat

Kérjuk, a kévetkezéképpen jarjon el:
1. Tavolitsa el a szelepsapkdt a szelepszarrdl;
2. Gy6z6djon meg rola, hogy a légfuvoka te-
liesen ra van nyomva a szelepszdr menetére.
3. Ellenérizze, hogy a gumiabroncs és a felni
mérete megegyezik-e;
4. Kenje meg a gumiabroncs peremét és

a felnit is. Szikség esetén haszndljon tébb
kenéanyagot;

5. Fujja fel a gumiabroncsot, kis szineteket
tartva; felfujas kozben figyelie a nyomds-
mérét, és ellendrizze, hogy a gumiabroncs
pereme megfelelden illeszkedik-e. Ismételje
meg a folyamatot, amig a perem megfele-
I6en rogzil; A dombord vagy dupla dom-
boru felnik esetén kuldnleges Iépésekre van
szUkség

6. Folytassa a felfujast, és gyakran ellendri-
zze a nyomdst, amig el nem éri a kivént nyo-
mast.

Megjegyzés: Soha ne lépje tul a gumiabroncs
gydrtéja dltal megadott maximdlis légnyo-
mast.

Tartsa tavol a kezét és a testét a gumia-
broncstdl felfujas kdzben. Ezeket a mlvelete-
ket csak képzett személy végezheti; ne enged-
je, hogy mdsok kezeljék vagy megkozelitsék a
gumiszerel&t.

-198 -



REF.54965

2
E

P
(f“-r"\/\/'v"v’v’\,f‘ N,

AT P WL W W
ANNNAA AN AN

Abra 18

A gép szdllitasa

Kérjuk, gép mozgatdsdhoz villdstargoncat
haszndljon. Vdlassza le a gumiszerelét az elek-
tromos és a pneumatikus tapellatdsrél, emelje
fel az alapzatot, és helyezze be a villdstargon-
ca villait. Ezutan vigye a gumiszereldt az Uj he-
lyre, és rogzitse stabilan.

Megjegyzés: A gumiszereld rogzitéséhez kiva-
lasztott helynek meg kell felelnie a biztonsagi
elsirasoknak.

KARBANTARTAS

Vigyazat! A karbantartdst csak képzett sze-
mély végezheti. A gép élettartamdanak me-
ghosszabbitdsa érdekében a kézikdnyvben
leirtak szerinti idékoézénként tartsa karban a
gépet. Ellenkezd esetben a gép kevésbé lesz
megbizhatd, és séruléseket okozhat a kezeld-
nek vagy a kdzelben tartdzkodd személyeknek.

Vigydazat! A karbantartast csak képzett sze-
mély végezheti. A gép élettartamdanak me-
ghosszabbitdsa érdekében a kézikdnyvben
leirtak szerinti idékodzénként tartsa karban a
gépet. Ellenkezd esetben a gép kevésbé lesz
megbizhatd, és séruléseket okozhat a kezeld-
nek vagy a kézelben tartézkodd személyek-
nek. Mielétt barmilyen karbantartdst végezne,
vdlassza le a gumiszerelét az elektromos és
a pneumatikus tapellatdsrdl, és lépjen a pe-
ddlra a pofdk vagy a forgdtdanyér forgatdpe-
ddljgnak 3-4 alkalommal térténd nyitdsdhoz
és zArdsdhoz, hogy oz dsszes sUritett levegdt
kiUritse a gépbdl.

A sérilt alkatrészeket szakembernek kell kicse-
rélnie a gyarto dltal szdllitott pdtalkatrészekre.

» Munka utdn naponta egyszer tisztitsa meg
a gépet.

+ Hetente egyszer tisztitsa le a forgdtanyér
szennyezddéseit dizelolajjal, és kenje meg a
csuszkdkat és a pofdkat.

A kovetkezé karbantartdasi munkalatokat le-
galdbb havonta egyszer el kell végezni:

+ Ellenérizze a porlasztéban |évé olajszintet,
szUkség esetén toltse Ujra SAE30# olajjal.
Lazitsa meg a hatlapos kulccsal (E). A sdri-
tett levegds csatlakozdsnak megfeleléen
elészér nyomja le 5-6-szor a pofa nyitd/
zard peddljagt vagy a forgédtdanyér forgatd
peddljat, majd ellendrizze, hogy a porlasz-
tobdl kicseppen-e egy csepp olaj. Folya-
matos mikddtetéshez nyomja meg kétszer,
és egy csepp olajnak kell kicseppennie; ha
nem, dllitsa be az olajbevezetést szabdlyozd
csavart (D) egy laposfejd csavarhuzéval. (9.
Gbra)

« A 9-1. dbrdan lathatd mddon, ha vizet taldl a
tartdlyban, ujjaival nyomja felfelé a leeresz-
tészelepet, hogy a viz kitrdljon; a viz leeresz-
tése utdn engedije el, és a leeresztdszelep
rugdja automatikusan bezdrja azt.

Leereszid szeiep

Abra 19 191 dbra

Megjegyzés: A haszndlat elsé 20 napja utdn
huzza meg Ujra a forgdtdnyéron lévd csava-
rokkal (B) a pofakat (10. dbra).

199 -



——

%

Ha a forgotanyér teljesitménye romlik, az ald-
bbi Iépésekkel ellendrizze, hogy a szij megfele-
I6en feszll-e: Vegye le a bal oldali burkolatot
a csavarok eltavolitasaval; dllitsa be a mo-
torkonzol két csavarjat, megfeleld tavolsagot
hagyva a motorkonzol és a motor alapzata
kdzott; huzza meg a csavarokat a szij meg-
feszitéséhez. (11. dbra)

Abra 11

Vigyazat! Kérjuk, hogy a mivelet elvégzése
elétt valassza le a gépet az elektromos és a
pneumatikus tapellatdsrol.

Megjegyzés: Ha a figgdleges kar nem reteszel,
vagy nem felel meg a szerelé/leszereld fej al-
jatol a peremig tartd 2-3 mm-es tavolsadgnak,
dllitsa be a hatszogletl reteszeldlemezt és a
12. abrdn lathatd, X-szel jelolt csavart.

REF.54965

Megjegyzés: A pofdk és a peremtord lapdt
megbizhatdsdgdnak biztositdsa érdekében
koévesse az aldbbi eljardst:

1. Vegye le a gép bal oldali burkolatat a két
csavar eltavolitasaval;

2. Lazitsa meg az pofa nyitd/zaréd peddljdhoz
és a peremtord peddlhoz tartozd szelephang-
tompitokat (A) (13. dbra);

3. Tisztitsa meg a hangtompitokat slritett le-
vegdvel; ha sériltek, cserélje ki dket a podtalka-
trészlista szerint. (13. dbra)

200 -



REF.54965

KARBANTARTAS

PROBLEMA

LEHETSEGES OK

MEGOLDAS

A forgotdnyér csak egy irdnyba
forog, vagy nem forog.

Az irdnyvaltd kapcsold me-
ghibdsodott.

Az irainyvaltd kapcsold
meghibdsodott.

A szij elszakadt

Cserélje ki a szijat

A motor meghibdsodott

Ellenérizze a motorkdbelt
vagy a csatlakozdtomb
kabelét;

Cserélje ki a motort, ha
meghibdsodott

A kerék leszerelésekor vagy
rogzitésekor a forgdtdnyér nem
reteszelédik (a kerékkel egyttt
forog);

A pofdk lassan nyilnak vagy
zarodnak;

A forgodtdnyér rosszul régziti a
peremet.

A levegoéellatds szivarog

Ellendrizze a pneumatikus
tapelldtds minden részét

A szoritohenger nem miko-
dik

Cserélje ki a henger du-
gattyujat

Kopott pofak

Cserélje ki a pofakat

Torétt tokmdanyhenger
alatétek

Cserélje ki 6ket

A szerel®/leszereld fej mikodés
kdzben mindig érinti a felnit

A reteszel6lemez nem meg-
feleléen van bedllitva, vagy
nem felel meg az eléird-
soknak

Cserélje ki vagy dllitsa be

A tokmdnycsavarok
meglazultak; a fuggodle-

Huzza meg a csavarokat;
cserélje ki a reteszeldle-

ges kar nem régzithetd a mezt.
reteszelélemezzel.
A peremtoré peddl és a pofa Torott peddlrugd Cserélje ki.

nyité/zard peddljia nem tud viss-
zatérni az eredeti helyzetébe.

A peremtdrd lapat nehezen
mikadik.

Eltém&édott hangtompitd

Tisztitsa meg vagy cse-
rélje ki.

A peremtord henger aldtétje
eltort.

Cserélje ki.

201



POTALKATRESZ RENDELESE
Utmutatd a pétalkatrészek megrendeléséhez.

1. Elészér azonositsa a sértlt alkatrészt, és ha-
tdrozza meg a szlkséges potalkatrészek men-
nyiségét.

2. Ellenérizze a cserélendd alkatrészek speci-
fikdiciodit a téves rendelések elkerllése érdeké-
ben.

A kdvetkezd modszert haszndlhatja az ellenér-
zéshez:

Az alkatrészek funkciojdnak és helyének me-
gfelelden keresse meg az alkatrészek kédjat
(a kézikodnyv utolsd részében), ahol a gép ro-
bbantott nézetét tartalmazo képek is vannak.
Ha példdul az emelékarra van sziksége, mivel
az mindig a tokmdnyon helyezkedik el, a rob-
bantott nézeten a kdvetkezd a helyzete:

A képen lathatja a 12" kodot, tehdt keresse
meg a 12" kédnak megfeleld informdcidkat, és
jegyezze fel azokat.

1l Foldeld csavar Mé6x40
12 Emeldkar
200-10  Peremtord kar rugd

A feljegyzett informdciok:

12 Emeldkar — mennyiség: 2

3. GyUjtse 6ssze az alkatrészek részletes adatait

4. Kérjuk, vegye fel a kapcsolatot az alkatrészek
osztdlydval, és erésitse meg a megrendelést.

REF.54965

5. A megrendelés sikeres megerdsitése utdn az
alkatrészek osztdlya a megrendelésnek meg-
feleléen kiszdllitjo az alkatrészeket.

Kézlemény:
- A gyartd fenntartja a jogot az alkatrészek
specifikdcidinak megvdltoztatdsara a fel-
haszndlok elézetes értesitése nélkal.
- A gydrté nem felelés a mar eladott ter-
mékeken végzett modositdsokeért és fejlesz-
tésekert.

Kopéalkatrészek listgja.

KOD MEGNEVEZES

221-10 Peremtord puffer

226 V-témités 20 x 28 x 7,5
227 O-témités 63 x 2,65
200-228 Szoritbhenger dugattyu @70
232 O-témités @19,6 x 2,62
306 O-tomités &16 x 2,65
307 O-tdmités @20 » 2,65
200-308 O-témités @170,8 x 5,33
3M V-tomités 185 x 168 x 10,8
200-321 O-t6mités 180 x 5

331 O-témités @19,6 x 2,62
200-426 Irdnyvaltd kapcsold

521 O-témités @ 303,55
200-532 Olagjalld tomités

604 O-témités 599 x 2,62
200-522 Leeresztd szelep

801 Gumiszereld szij A-28
804 Dekompresszor szlré
AB6 Porlaszté

-202 -



REF.54965

Megjegyzés: a felsorolt alkatrészek kopodalkatrészek. Ha Uj alkatrészekre van sziksége, kérjuk,
tekintse meg a kézikdnyvet.

KAPCSOLASI RAJZ

IFAZIS 1FAZIS
6.3AX3 ey
FU1-FU2 Tl 2|
] 110 W S0/60 Hz 25 A
PE 220VE0E0Hz | 20A PE
1 | —t E eem—
L1 12|13 s ;
Funlecid tablazat L L2 L3
2 & 810 2 4 8 810
T A 1L 12 MO T "
1 3 § 7 o i i 1 3 s/ 71 9
U | v w X X A B u vl w
>< = ; [t C
X :
Xl |12
o [ [ g | Erinthezések 52, Ll 1
M1 = | Pozicio / . \
3- — ]
PE L settes 4
PNEUMATIKUS RAJZ
o Forgotanyer befoze )
zazobeager Peremrdrd hengar Segédkar
tolohenger i 2 Diinthetd kar henger Felfijas ) 5_“
| | | . Léglés.e.giﬁi |
Myomasmérd| L
N T
Nyomazombos
vezérids |

Le*.'gufms. Myomascsikkentd szelep

-203 -



ALKATRESZLISTA

-

|

e

221A-1
221-2
221-3

O 0 N oo

= &)
i agﬂ-g
_ [ y ﬂnﬂn
3 1800
d WG |
‘a W o
'*H -j-'j- '_.\l""‘ ggﬂ
! | i ﬂﬂg
l . - Cheld
b 11 9 12 Hrn
Geéptest 221 12
Elulsé peddlok burkolata 200-14
Bal oldali burkolat 200-15
Imbuszcsavar Méx10 16
Lapos alatét @6 141,2 17
Kulsé hatlapfeji csavar M8x25 221-20
Imbuszcsavar M8x20 221-21
Lapos alatét @8 222 22
Gumi csillapité a ldbakhoz 23

Peremtoré csillapitd

- 204 -

i |~ 1[5
14
[ =t
uﬂ 0 -' . = "-_-""'-
=)

1!
¥
!
[
-
== =] l:;
oo e oo
Foa e aa
@‘“

REF.54965

Emeldkar

Gumi a peremtérd karhoz
Olaj- és viztartaly
Imbuszcsavar M8x20
Lapos alatét @8 171,5
Donthetd Ulés

Dontheté védéburkolat
Zaréanya M10

Kulsé hatlapfejd csavar
M10x25



REF.54965

- 205



79

80
81

82
83
84
85

86

87

88
89
90

221-
16

19

221-
120

221-
121

127
128
129

221-
130

131
132

221-
133

221-
134

136
137

300-
123

Gyorscsatlakozd 1/8-@6

Henger zdrdlemeze

Vizszintes kar zdrélemeze

Lapos alatéet ©8171,5
Vizszintes kar zarorugd
Vizszintes kar panel

Kulsé hatlapu csavar M8x20
Zaréanya M8
Zaréanya M12

Lapos alatéet 12252
Lapos alatét 12252
Zaré tavtartd

Vizszintes kar hdtsé védoéburkolata

Bels6 hatlapfejt csavar M10x50

Faggoleges kar burkolata 228
Faggoleges kar rugd

Bels6 hatlapfejt csavar M12x16
Csillapitd
Belsé hatlapfejd csavar M6x35

Vezetd csiga

Bels6 hatlapfejt csavar M6x16
T-csukld 1/8-2x26

Fuggoleges kar
Faggoleges kar alatét
Szerel6/leszerel6 fej 7#

Veds aldtét

Kuls6é hatszogfejl csavar M10x25

221-149

150

221-
151L

152
221-153
154
221-155

221-156

221-157

137
159
161

163

221-169
221-171

221-172

221-173
221-174
221-175
176

177

221-
180

221-182

221-183

221-184
185
221-186

REF.54965

Doénthetd henger burkolat fogan-
tyd nélkdl

V-tomités @20287,5

Donthetd henger dugattyd (alu-
miniumétvozet) p75

Anya (ezust) M12 1,57
Doénthetd henger csé
Egyenes csatlakozd 1/8-06

Doénthetd henger burkolat fogan-
tyaval

A doénthetd henger dugattyurud-
janak burkolata

Gumikdpeny a dénthetd henger-
hez 1

Kulsé hatszégfej csavar M10x25
Lapos alatét 10403
Zaréanya M12

Kulsé hatlapfeji csavar M12x65

Hatszogletl zardlemez 221

Tomlévezetd
Teljes donthetd henger

Oszlop
Oszlop védéburkolata
Doénthetd oszlop hatsé fedele

Keresztfejl csavar 5x16

Oszlop tengelye

Teljes zardhenger
Teljes zaréhenger dugattyu
V-tdmités @60506,5

O-gylri @4 x 2
Belsé hatlapfejd csavar Méx55

Z&réhenger burkolata @60



REF.54965

200-
124

292-
125

137-7#

200-
139

4

142
143
145

221-
146

221-
147

148

221-
101

221-
102

A szereld/leszereld fej véddlemeze
Hatszogletl kerek csap
Szerel6/leszereltfej védsje

Teljes szerelé/leszereld fej #7

Hatlapfejl csavar M12x16

Teljes pneumatikus reteszeld kapcsold

Imbuszcsavar Méx16
O-gylrl @68,26 x 3,53

Menetes donthetd henger
Doénthetd henger dugattyurad

Onzard anya M8
O-gylra @1 x 1,8

Y-tomités @65756

221-187

190

191

192

193
194
195
196
197

221-198

199
221-103

221-
104

- 207 -

O-gyiri 52 x 2

Pneumatikus fogantyu kapcsolé-
lemeze

Pneumatikus fogantyu szeleps-
zara

Pneumatikus szelepszar kupak

Pneumatikus fogantyu burkolata
Pneumatikus fogantyu elvdlasztd
O-gylrd 75 x 2,65

Tartogytrli @8

Egyenes csatlakozd

Hatszogletl zarélemez rugd

Hatszogfejl csavar M10x12
O-gylrl @68 x 3,53

O-gylri @65 x 5,3



-208 -

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Forgotanyer 615

Pofa csuszolemeze (opciondlis)
Pofa burkolat szerelvény

Pofa 200

Nagy alatét

Rugos alatét @16

Hatlapfejl csavar M16x40
Forgdtanyér burkolata
Csatlakozoé rud szerelvény 615
Négyzet alaku forgdtanyér 615
Alatét a négyzet alaku forgdtanyérhoz
Tartogydrt @65 (tengely)
Pofacsuszka-vezetd csappal
Lapos alatét @12 x 25 x 2
Tartogydra @12 (tengely)
Imbuszcsavar M12x40

Reteszel6 fogazott alatét @12x1
Lapos alatéet @12 x 30 x 3

Anya a csatlakozo rudhoz
Pofacsuszka-vezetd csap nélkul
Menetes csatlakozd rud 393
Szoritdhenger dugattyurud 400
Szoritohenger burkolat fogantyu nélkul
Egyenes csatlakozé 1/8"-08
V-tomités 202875

O-gylr 63 x 2,65
Szoritbhenger dugattyu @70
Lapos alatét @12 x 25 x 2

Anya M12 x 7 x 1,75
Szoritdbhenger csé 360

O-gyurl @19.6 x 2,62
Szoritbhenger burkolat fogantyuval
Gyorscsatlakozo 1/8-@8
Zardéanya M8

Teljes szoritéhenger

Teljes négyzet alaku forgdtdanyér 615

- 209 -



-210 -

REF.54965



REF.54965

200-13
200-301
302

303

304

305

306

307
200-308
200-309
200-310
3M
200-312

200-313

314
200-315

316
317
318

200-370

319

Peremtoré kar rugo
Imbuszcsavar M14x30

Zaréanya M6
Konydk idom (90°) 1/4-@8
Anya M16x1,5

Lapos alatét 916282

O-gylrl @16 x 2,65

O-gylrl @20 x 2,65

O-gylri @170,8 x 5,33
Peremtodrd henger burkolata
Peremtdrd henger dugattyu rad
V-tdmités 185 x 168 x 10,8

Peremtoré henger dugattyu
Peremtoré henger csé

Imbuszcsavar Méx1é6

Peremtord lapdt szerelvény

Imbuszcsavar M12x90
Zardanya M16x1,5

Vezeté gyUrt

Peremtord lapdt védoéburkolata
(opcionalis)

Rugos alatét @14

320
200-321

200-
322

200-
323

200-
324

325
326
327
328
329
330
331

200-
334

350

351
352

353
354
355

356

357

Biztonsagi gytrt @16
O-gylra 180 x 5

Peremtoré kar 200
Peremtérd csap
Peremtoré henger forgdcsap

Lapos alatét @12242
Zardanya M12

Lapos alatét @8303

Rugos alatét @8

Hatlapfeju csavar M8x20
Egyenes csatlakozds 1/8-08
O-gylrl @196 x 2,62

Teljes peremtoré henger

Peremtoré henger kivezetd
szelepe

Konyok idom (90°) 1/8-28

Kivezetd szelep burkolata a
peremtdrd hengerhez

Tomitd aldtet

Kétirdnyd témités
Peremtoré henger kivezetd
szelepének teste

Hangtompitd

Egyenes csatlakozds 1/4-08



231-480

$212-

REF.54965



REF.54965

228-401
228-402
228-404
405

406

407

408

409

410

4M
200-412
221-413
200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427
428

Visszaforditd kapcsold peddl
5-utas szelep peddl (jobb)
5-utas szelep peddl (bal)
Biztonsdgi gyrt @12

Lapos alatét @12242

Keresztfejl csavar M4x30

Lapos aldatét @4

Zardéanya M4

Zaréanya M8

Lapos alatét @8171,5
Tengelycsap csatlakozé rud
Peddltartd lemez

Peddl rugo

Tengelycsap

Tengelycsap aldtét

Hatlapfejl csavar Mé6x20
Lapos alatet @6

Onmetszé keresztfejli csavar 29
x12

Tengelycsap burkolat

Teljes 5-utas szelep a peremtoérd
hengerhez

Visszaforditd kapcsold burkolat

Anya M4

Irédnyvaltd kapcsold

Hatlapfeju csavar Mé6x20
Lapos aldatét @6 x 12 x 1

430
200-431
432
433
434

200-
435

436
437
438
439
440
44

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462

470
231-480

-213-

Keresztfeju csavar M4x16
Visszaforditd kapcsold fogantyd
Zaréanya Mé

Lapos alatéet @3

Keresztfejl csavar M3x18

Peddl csatlakozé rud

Zardanya M8

Eluls6é peddaltengely

Anya M8

Peddl torzids rugd

Hatlapfejd csavar M8x50
Hatlapfeju csavar M8x20
Gyorscsatlakozé 1/8-@8
Gyorscsatlakozé 1/8-@6
Gyors T-csatlakozo 1/8-2 x @8
5-utas szelep test (jobb)

5-utas szelep burkolat
Acél keresztfejl csavar 2.9 x 14

Hangtompité 1/8"

5-utas szelepszar
5-utas szelepszar tavtartd

O-gylri 12204

Szabdlyozo szelep (Gramlds vagy

atfolyas)
Teljes 5-utas visszacsapod szelep
Mind a 4 pedal 231



200-501

502
503

200-504
505

506
200-507
508
200-509
200-510
200-51

512
513
200-514
515
516
517
200-518

505 I
WS 503 502 200501

A fogaskerékhdz alsé burkola- 519
ta

520
Csapdagyazas 30204 521
Fogaskerékhdz tomités B
©20358 200-522
AT 523
VezérmU(szij csiga
524
Hatlapfejl csavar M8x25
Kulcs 6 x 20 525
Csiga tengely 200-526
Csapdagyazas 6010
Csigakerék tengely
Csigakerék

Tavtartd a csigakerék tenge-
lyéhez

Hatlapfeju csavar M10x55
Rugods alatét @10

Csap 6 x 20

Lapos alatét @10202
Imbuszcsavar Méx20
Lapos aldatét @6141,2

A fogaskerékhdz felsé bur-
kolata

214 -

REF.54965

Kulcs 10 x 40

Kulcs 14 x 40
O-gytird @30 * 3,55
Olajdllé tomités
Zardanya M6
Rugos aldtét @8
Lapos alatét @8303

Teljes fogaskerékhdz



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

61

614
200-615

Fogaskerék szij csiga
Motor 220 V/50 Hz
Motor 220 V

Motor szij csiga
Imbuszcsavar M8x12
Gumiszereld szij A-28

Kulsé hatszoglett csavar
M8x65

Lapos alatét @8 x 30 x 3

Kondenzdtor 80 pF, 110 V
Kondenzdator 50 uf, 220 V
Lapos alatét @10 x 20 x 2
Rugos aldatét @10

Kulsé hatszoglett csavar
M10x25

Kulsé hatszoglett csavar
M8x35

Motor gumi aldtét

Motor tdmasz

+215-



701

702
703
704
705
706

707
708
708 W

REF.54965
i -‘_‘ I
g 840
.-"-" 1 ]
841 |
»] \) r}@ﬁq
ey -
\-‘\-\.
\'\-\.
Felfuvopisztoly kijelzd 802  Gyorscsatlakozd
Gumi csatlakozd tomld 841 Kétiranyd csatlakozd 1/408
Koronds anya 842  Kendegység csatlakozasa 2000
Egyenes csatlakozds 1/4 — 1/4 840  Teljes kendegység, 2000-es modell
Lapos alatét @13

Nyomasszabdlyozo szelep (op-
ciondlis)

Gyorscsatlakozo 1/4-@8

Teljes felfuvdpisztoly

Teljes felfuvopisztoly
(légtelenits szeleppel)

- 216 -



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

=535 SR

T-csatlakozé 3 x @8
Imbuszcsavar Méx16

Gyors T-csatlakozd

Forgd szelep test

O-gyri 599 x 2,62

Forgé szelep tengely (tuske)
Tomls 5,5 x @8

Egyenes csatlakozé 1/8-28
Imbuszcsavar M4x6

Teljes forgd szelep

- 217 -

ALK



REF.54965

m TEXHUYECKOE PYKOBOACTBO

MPE3EHTALIMSA NPOOYKTA

MpepynpexpeHune: Hacrosiiee pykoBOACTBO
Mo 3KCMIyaTAUMM UMEeeT BOMbLUoe 3HAYEeHWEe
LNS  CTAHKA, BHWMATENbHO — MpOoYUTanTE
ero, NMpexpe 4YeMm MPUCTYNATb K MOHTAXY W
9KCMMYATALMY; 3TO BOXHO AN o6ecrnedeHns
6€30MACHOCTU IKCMYATALMM U TEXHUYECKOTO
O6CNYXMBOHUS CTAHKO. [ns  panbHemwero
TEXHUYECKOro 06CNYyXMBAHUS CTAHKA
o6ecrneysTe NOMHY COXPAHHOCTb HOCTOSLLErO
PYKOBOLOCTBA.

O6nactb  NpUMeHeHus:  ABTOMATUMYECKWUNA
LLIMHOMOHTOXHbBIM CTAHOK MPEeOHA3HAYEH 7S
LEMOHTOXA LUMHbI C O60AA M MOHTOXA LLUMHBI
Ha oéof.

MNpepocrepexeHue: CTaHOoK OOSKeH
MCMOMb30BATLCH  TOMbKO MO HA3HAYEHMIO,
0N Uenen, Oaa KOTOPbIX OH MPeAHA3HAYeH,
MCMOMb30BAHNE ero ons
OPYrMx uenen  3anpeLiaeTcs.
MarotosuTenb He HeceT
OTBETCTBEHHOCTM  3d  JlO60M

yuiep6 WM TPABMbI, BbI3BAHHbLIE
HecoénoaeHem HOCTOSALLMX
npaBun.

MPABUJIA TEXHUKU BESOMACHOCTU
Npaeuna TexHUKM 6e30NacHoOCTU:

K akcnayoTaumm CTaHKA AOMKHbI JOMYCKATLCS
TONbKO OBYYEHHbIE W KBONMOULMOOBAHHBIE

CNeunanmncTsl, KoTOpble BHUMATESBHO
O3HAKOMWINCH c PYKOBOACTBOM no
IKCMAyaTaALUMN, WM Te, KTO WUMEET OnbIT
PAGOTl € AHONOMNYHBIM  O6OPYAOBAHMEM.
Jhio6ble M3MEHEHMS, BbIXOAALME 30 PAMKMK
IKCMAYATALUMN  HOCTOALLEro  CTAHKa  6e3
pO3pELLeHns  U3roToBUTENS  MNM  He B
COOTBETCTBMM  C  PYKOBOACTBOM,  MOryT

MNPUBECTN K HEUCMPABHOCTU U MOBPEXOEHWNIO
CTOHKA, W3roTOBUTENb MOXET QAHHY/IMPOBATH
JenCcTBME rapPAHTUM HA Hero.

Mpu NoBpPEeXOeHUM KAKUX-NM6O OeTanen no
KOKOR-NMB0 MpUYMHE KX 30aMeHd AOMXKHO
OCYLLECTBNATLCS B COOTBETCTBUM C NepeyYHeM
30MACHBIX YACTEN.

BHuMaHue:
TeyeHve

rapaHTUS
ofgHoro  roga

nencreyet B
nocne OaThl

NMOCTABKKN n3roToBuUTENEM;
He PAcCnpoCTpaHdAEeTCA Ha
M3Halmearowmecs 4acTu.

rapaHTUS
6bICTPO

& MNpeaynpexaaiowme TA6AUUKU

MpepocTepexeHue: B crnyyoe noBpexpeHus
WM OTCYTCTBUS HO CTAHKE NpenynpexadioLmx
TAGAMYEK UX HEOBXOOMMO BOCCTOHOBUTHL KAK
MOXHO ckopee!

BHUMAHME:

3anpeLtoetca
CTAHKO MPW OTCYTCTBUM UMM MNOBPEXOEHUN
npegynpexnaowmx Taénudek. He nonyckante

aKcniyatauma

YCTAHOBKM KQKMX-INB0 npeameTos,
KOTOpbIE  3CKPLIBAIOT — NpemynpexaaloLLme
TA6AMUKN. KAMEHTbl MOryT COMOCTOSTENbHO
YCTAHABNMBATL NPEaynNPeXaaioLme TaGAnUKM
(koK MOKA3AHO HA PUCYHKE CrpaBa) B MO60M
HEOB6XOAMMOM MOSIOXEHNN.

MpepynpexpaeHus o 6e30NACHOCTH:

1. 3anpelwoetcs MNOMeLWaTb PyKu
MOHTOKHYIO FOMOBKY BO BPEMS paA6OTHI;

nog

2. 3anpeLwioeTcs MoMeWaTb PyKu Mexay
KyIQ4YKaMK BO BpeMst padoThl;

3. 3anpeLioetcs MOMeLaTb PykM BHYTPb
60PTA LWMHBI NPY AEMOHTOXE LUWHBI;

4. [TlpuMute Mepbl K TOMY,  YTOGbI
CUCTeMA  6blIA  OCHALLEHA  HOOEXHbIM
KOHTYPOM 303eMineHus 1 yéeouTecb B ero
NOAKMOUEHNN;

5. 3anpellaetcd MnomewaTb HOrM Mexay
NIOMATKOM YCTPOMCTBA OTXMMA 60pTA “

- 218 -



REF.54965

KOPMyCOM BO BPeMsi paBOoThI;
6. MNpenynpexaatoLLas MHCTPYKLUMS.

TEXHUYECKUE XAPAKTEPUCTUKHN

[unameTp o6oma npu 3axmume  10-21"

CHAPYXW

[OnameTtp o6oma npu 3axume  12-24"

N3HYTPM

Makc. auameTp Koneca 1000 mm (40")

Makc. LWMpUHa Koneca 355 mm (14")

Pa6ouee nasneHve 8-10 6ap

NCTOUHMK MUTaHMS 220 B (1 paza)

MOLLHOCTb OMNUMOHANBHOTO 0,75 kBT

LBUraTens

Makc. BpALLAIOLLMIA MOMEHT 1078 Hm

(NoBOPOTHBIN CTON)

HapyxHble raéapuTsl 960 x 760 x 930
MM

YpoBeHb LLyMa <75pb

Pa6ouee pasnerne 8-10 6ap

Bec 80 kr

[a6apwuTbl yNAKOBKM 1230 x 450 x 350
MM

YpoBeHb LWyma LpA <75 pb

NpumeuaHue: Pasmepbl 06040, ONpeneneHHble
B MPVBEOEHHOW Bbille TA6MMLE, OCHOBOHbI
HQ CTASIbHbIX 060O0X. ANOMUHMEBLIE 06000

TOMWE, 4YeM CTarbHble 06040, MNO3TOMY
npuBedeHHble  Bbille  pa3Mepsl  060[0B
NPUBOLATCS TOMbKO AJ18 CMPABKM.

CBOPKA

PACMAKOBKA U NPOBEPKA:

C nOMOLLbID  Krelwerl BbiTaLMTe  rBO3aM,

306UTble B MOALOH, CHUMWUTE KAPTOHHYIO
KOPOBKY W MACACTUKOBYIO MEHKyY. BbinonHute
npoBepky U yéeguTechb, 4YTO BCe OETANM,
nepeyYmcrieHHble B NepeyHe 3amnacHbIX YacTen,
MMeLoTCS B HONWUmMK. Ecnn Kakas-nuéo netanb
OTCYTCTBYET WAWM CNOMAHQA, HEe WCMosb3ynTe
CTOHOK M KOK MOXHO cKkopee o8paTuTechb K

NU3roTOBUTENIO UK Onnepy.

Puc. 1

TPEBOBAHUSA K PABOYEMY MECTY:

Bbi6upaiTe patoyee MeCTo B COOTBETCTBUM
C  MPOBUIAMW  TEXHUKM  6GE30MACHOCTU.
MoAKMOUNTE UCTOUHUKN MUTAHWUS W BO3OyXA B
COOTBETCTBUM C PYKOBOLCTBOM, KPOME TOro,
KOYeCTBO BO3OYXd HA pABoYeM MecTe fOSIXHO
OTBEUYATb YCTOHOBMEHHBIM HOPMOM; YTOBbI
CTAHOK POBOTAN XOpOoLWo, padoyee MecTo
HEOB6XOONMO OBYCTPOUTH TAK, YTOObI MMENOCH
MUHWMMASIbBHOE  CBOSOOHOE  MPOCTPAHCTBO
OO KOXOOWM CTeHbl, KOK MOKA3QHO HA puC. 2.
MpW YCTAHOBKE HA OTKPbLITOM BO3LyXe CTAHOK
LOJXEH 6biTb 30LUMLLEH KpbIWER OT OOXAs U
COJIHEYHOrO CBETA.

MNpepynpexaeHue:  3anpelloeTcs pPaAdoTa
CTOHKO C gBurartenem BO B3pblBOOI‘IOCHOI7I
cpepe.

PacnonoxeHue u ycTaHoBKA:

Puc. 3

1. MoAroToBKA MHCTPYMEHTA

2. YCTOHOBUTE LLUAPHUPHLIA KOPO6 (3, puc. 3)
Ha kopnyc (1, puc. 3) ¢ nomoLso 4 60TOB
(M12), npopeHbTe BO3OYLIHbIA WAAHT (2,
puc. 3) yepes MonocTb CTOMKU. 3aTaHuTe 4
CAMOKOHTPSALLMXCS raiku (8, puc. 3)

3. BctassTe BUHT (9, puc. 3) B OTBEPCTMS KOK
CTOVKM, TOK W LUTOKA UMAMHAPQA HAKIOHA
(M, puc. 3), 3aTgHMTE €ro C MNOMOLLbIO
camokoHTpsLencs ramkm (10, puc. 3).

4, OTBUMHTUTE [BA BOTA HA JIEBOM KOXYXe U
CHUMUTE KOXYX, MOACOEAMHUTE BO3LYLLIHbINA
wnaHr (2, puc. 3), YKO3AHHLIA BbIlLE, K
6OKOBBIM ~ OTBEPCTUSM, KOTOPbIE  CRyXaT
018 YNPABAEHUS  5-XOO0BbIM  KSAMAHOM
HOKMIOHA. YCTOHOBUTE U 3aduKCUpynTe
NEBbIN KOXYX.

5. 3aduKcUpyitTe MNNACTUKOBYKO KPbILKY (7,
puc. 3) opyma éontamu (4, puc. 3).

6.  YCTQHOBWTE  30QHIOKD  NNACTUKOBYIO
KpbILKY (5, puc. 3) HO CTOMKY C MOMOLLbIO
BUHTA (6, pUc. 3).

=219 -



REF.54965

ONEKTPUYECKME WU NMHEBMATUYECKWUE
COEAMHEHHUA

MNpepynpexpaenue: [lepen YCTAHOBKON W
nogktoYeHnem yéeamTech B TOM, YTO UCTOUYHUK
MUTAHUS COOTBETCTBYET TEXHUYECKUM OOAHHbBIM
CTOHKO. YCTOHOBKA BCEX  3MeKTpUYeckux
M MHEBMATUYECKUX  YCTPOWCTB  [OMKHA
TOMBKO  BBIMOMHSATECS  MPOGECCUOHASBHBIM
3NEKTPUKOM.

MNoocoeouHUTe  COEOMHUTESNbHLIM  LITYLEpP
NOACYM CXATOrO BO3OYXd, KOTOPbIN HOXOOUTCS
C NPABOW CTOPOHbI CTAHKA, K CUCTEME NOAAYM
CXATOro BO34yXA. OnNeKTpUYeckas CeTb, K
KOTOPOM MOQKMOYOETCS  CTAHOK,  OOMKHA
MMETb YCTPOWCTBO  3ALUMTbI HOA  OCHOBE
NOEOOXPAHUTENEN U XOPOLYID  3ALUTY
303eMSIEHNS BHELUHEN O60M0UKN. YCTAOHOBUTE <=8
YCTPOMCTBO 3ALLMTHOrO oTKItoueHus (Y30) Ha oo ()

OCHOBHOM UCTOYHWMKE MUTAHNA C TOKOM YTEYKMH,
YCTAHOBAEHHbBIM Ha 30 MA. MpocuM  06paTUTL  BHUMAHKE:  onepauus,

N3NOXEHHAS HUXE, UNIIOCTPUPYETCS PUC. 4.

MpepoctepexeHne: CTAHOK MOCTABASETCS
6e3 BWUIKM CEeTEBOro MUTAHMUS, MONb3OBATENb
LOMXEH CAMOCTOSITENbHO MOOKIIIOUNTL BUIIKY
MUTAHWUS, PACCUYUTAHHYIO HAO TOK HE MeHee 16

M Haxmute HQ nenasnb BPALLEeHUNA
noBopoTHoro  crtona  (Z),  BpatleHue
noBopoTHOro ctona (Y) Mo YacoBoM CTperike;

A, O TaKXe B COOTBETCTBUM C HAMPSXEHNEM ) MNopHumuTe '_'e":"oj("z") BRALLEHNS

MUTAHUS CTaHKa. Wnn BbINOMHUTE noBopoTHoro . crona +_ Bpatienne
noeopoTHoro crona (Y) npotme yacosom

noacoeamHeHve HEMoCpPeaCTBEHHO K cTpenk

WCTOYHWMKY —MWTAHUS B  COOTBETCTBUM  C ) )

BbILIEN3NOKEHHBIMU TPEBOBAHNAMM. * Haxmute Ha nepank yCTPOMCTBA OTXMMA

6opta (U), nonaTtka yCcTponcTea OTXMMA
6éopta (F) HOXMMAET HA LUMHY; OTMyCTUTE
SKCNNYATALMUS: neganb ycTponctea oTxuma 6Gopta (U),
JIOMNATKA  YCTPOMCTBA OTXmMa 6opTa  (F)
BO3BPALLOETCS O6PATHO B MCXOAHOE

- Nepanb HaknoHa (H) nonoXEHE

+ HoxmuTe fo ynopa nefnanb packpbiTvs m
CMblkaHMa Kynaykos (V), yeTbipe Kynayka
(G) HO MOBOPOTHOM CTONE PACKPLIBAKOTCS;
HOXMUTE CHOBQ, yeTblipe Kynadka
cMmbikatotea (G). Koroa memanbs Haxogutes
B CpedHeM TMOMIOXEHUM, YeTbipe Kynauka
NepecTatoT ABUraTLCS.

- lMNepanb PACKPbLITUS U CMBIKAHWS
kynaukos (V)

P B

- MNMepanb BPALLEHWS MOBOPOTHOrO + Haxmute  KHOMKY  MHEBMATUYECKOM
dukcaumm  (K),  yTo6bl  30610KMPOBATHL
NMOBOPOTHYIO KOHCOMb (N) 1 BEPTUKAMBbHYIO
HampasnaoLyto (M).

+ HoxmuTe HO mefasnb YCTPOMCTBA OTXMMA
éopta (H), cromka (C) meuxetca Hasag
BHW3; CHOBA HAXMUTE, MPOUCXOOMT BO3BPAT
CTOVIKM.

T

- [Mepanb ycTpomncTBa OTXMMa 60pTA

.

Orlepou,mq 30MeHbl WWNHbI COCTOUT U3 Tpex
yacren:

=220 -



REF.54965

1. AeMOHTaX 60pTA LLUMHBI
2. eMOHTAX LWKHbI
3. MOHTQX LUMHBI

NpepocTtepexeHue: [Npexae 4eM NPUCTYNaTbL
K BBbIMNOSIHEHMIO NOGLIX ONepaLmin, yeeamTecs,
YTO HA BAC HE HAOETA ofexnd CoO CBOGOAHO
CBUCAKLWMMM HACTAMU, A TAKXe HOAOeHbTe
30WMATHBIA  FTONOBHOM  Y60p, MNepyaTkn U
HeCcKonb3gLme 6O0TUHKU. O6és3aTenbHO
MOSIHOCTBIO  BbINYCTUTE M3 LWWMHbLI BO3QYX, W
CHMMUTE C 060AC BCE OGANAHCUPOBOYHbIE
rPY3nKun.

OTXMM 60pTA LUKHDI:

O6493aTeNIbHO NOAHOCTBLIO BLINYCTUTE U3 LLUMHBI
BO3AYyX, MPWUCIIOHWUTE LWMHY K PEe3NHOBOMY
éydepy (S). Nomgseamte nonatky (F) k Gopty
npuMepHo B10 MM OTKpas 060440, KOK MOKA3AHO
Ha puc. 5. Haxmute negasnb yCTPOMCTBA OTXMMA
6opTa (U), 4To6bl NONATKA HAOABUMIA HA LLMHY.
MoBTOpPSATE BbILIEYKA3AHHbIE OMepaLuUn B
PO3HBIX MOSIOXEHUSX MO OKPYXHOCTU LUMHBI,
C 06eurx CTOPOH LUMHbI, MOKA 60PTA LUMHBI HE
6yoyT MOSIHOCTLIO OTOPBAHbI OT 060aa. (Puc. 5.)

b - ons 3axuMMa koneca UsHyTpu: YCTAHOBUTE
yetbipe kynauka (G) B monoxeHwe MNOMHOro
CMBIKAHMS. YcTtaHosuTe Koneco Ha
MOBOPOTHbLIM CTONM M HOXMUTE HA Nepdnb
PACKPBITUS U CMBIKAHMA Kynadkos (V), 4To6bl
NMPOU3OLLSIO PACKPLITUE KYNAYKOB, MPW 3TOM
Koneco 6ynet 3adpUKCUPOBAHO.

MpepocTtepexeHue: [Mpexge 4eM MNPUCTYNATb
K BbIMOSTHEHUIO oencremm cnepytoLlero
MNyHKTQ, Y6eAuMTeChb, 4YTO KOMECO HOAOAEXHO
30PUKCUPOBAHO YETIPBMS KYIAYKAMM.

Onyckante  BEepPTUKAMbHYIO  HAMPABMSAKOULYIO
(M) mo Tex nop, Noka MOHTAXHAS ronoska (I) He
OKAXETCs PAAOM C KpaeM 060fa, NepesepHuTe
cronopHylo pyuky (K), uTo6bl 3aduKCHpPOBATL
BEPTUKAMbHYIO  Hampaenaowylo (M) u
FOPU3OHTASBHYIO KOHCOSb B HYXHOM MONOXEHMMU,
N KOHTPOSIMPYATE PACCTOSIHUE OT MOHTAXHOM
rofioBKM [0 Kpas OBOAd KOfeca, KOoTopoe
LOXHO COCTOBMSATL MPUMEPHO 2-3 MM. BcTasste
MOHTOXHYIO lonaTtky (T) Mexay 60PTOM LUMHBI
N nepegHert YacTblo MOHTAXHOW ronoeku (1)
N YCTOHOBUTE 6OPT LUMHLI HO BEPXHIOK YACTb
MOHTQXHOM FONOBKM, KOK MOKA3AHO HA pUC. 6.

JleMOHTQXX LUMHbDI

MNepepn aTOM oNepaLmen 0653ATENbHO CHUMUTE
rpyavkm c oéogd Koneca, M MOSIHOCTbIO
BbINyCTUTE BO3OyX n3 LLINHbI. Hanecute
CMQ304HYIO MACTY (MM AHONOMUYHYIO CMA3KY)
HO 60PT LWKMHbI MO BCEM OKPYXHOCTWU. Paéota
6e3 CMO3KM MOXET MPUBECTU K CWUIbHOMY
M3HOCY LWKHbL. 3aXMuUTEe 0604 CnoCO6OM,
MOKA3CHHBIM  HUXE, B  30BUCMMOCTU  OT
MCMOJIb3yeMOM NOBEPXHOCTU:

a - 4719 30X1MA Koreca CHapyxu: HaxmuTe
HQ Mefanb PACKPLITUS U CMbIKAHMS KYAYKOB
(V) Ha monmyTm Kk cpemHeMy MOOXEHMIO,
YTOBbl YCTAHOBUTL YeThipe Kyrnadka (G) B
HEO6XOOMMOEe MOJIOXEHNE B COOTBETCTBUM
CO LUKASION OTCUYETA HA MOBOPOTHOM CTOfe
(Y); yctaHoBMTE KOMECO HA MOBOPOTHbLIM
CTOf, YAEPXMBAMTE 0604 M HOXMMARTE Ha
nenanb PACKPLITUS M CMbIKAHMS Kysiaukos (V),
MOKA KOMECO He ByAeT 3AXATO KyNAUKAMM.

Puc. 6

MNpepocTtepexeHue: Llenoyku, 6pacneTsl,
CBOBOAHAS OOEXAA M APYre MPeaMeThl, KOTopble
MOTYT OKA3ATbCS BOIM3W BPALLCIOLLMXCS YACTEN,
6yoyT MPEenCTABMSTL ONACHOCTb A1 ONepaTopd.

YOEPXMBOS MOHTQXHYKO JIONATKy HA MecTe,
HOXMWTE Neadnb BPALLEHUS  MOBOPOTHOrO
crona (2), spauwaitte nosopoTHbin cton (Y) B
HAMPABAEHUM MO YACOBOW CTPEnke A0 TexX Mop,
MOKA LWMHA He 6yaeT MOMHOCTLIO OTAENeHd OT
o6ofa.

[ns OeMOHTOXA [PYroi CTOPOHBI LUKMHBI CHOBA
MCMOMb3yMTE  MOHTAXHYIO  fONATKY, nocne
MOOBbEMA LUMHbI YCTAHOBUTE 60PT HO MOHTOXHYIO
rOfoBKY M OTAENUTE APYrylo CTOPOHY LUMHBI OT
o6ona. HaxxmuTe nepanb HaknoHa (H), otsegute
CTOMKY HA3Q A, CHUMUTE LLIKHY.

-221-



MOHTAX LLUUHDbI

NpepocTepexeHue: [pexne YeM NPUCTYNaTbL
K MOHTOIXY LUMHbI, Y6€AUTECH, UTO LUMHA 1 0604,
MMEIOT OOMHOKOBbIV MOCAO0YHbIN OUAMETP.

Bo N36exaHne noBpexaeHns LUMHBI
HOHEeCUTE Ha 60PT LWKUHbl U 0604 CMA3KY,
PEKOMEHOOBAHHYIO N3IroToBUTENEM.
YcTaHoBMTE 0604 1 y6eanTeCh B ero HOAEXHOM
dukcaumm.

MNpepocTepexeHue: MNpu 3axMmMe 06000 He
KNnoamMTe pykKM HO 060[ Koneca, BO M3BexaHue
TPOBMbI BO BPEMS 3TOM ONMepaLmn.

3aPUKCUPYATE LIECTUMPAHHYIO BEPTUKAMBHYIO
MOHTQXHYIO  HOMPOBMSIOLLYIO,  YCTOHOBWUTE
LUMHY HA 060f, YCTAHOBUTE HOKIOHSEMYIO
CTOMKY OBpPATHO B TMOMOXEHWe Kak npu
LEMOHTAXE LLUMHbI. POCNONOXWUTE HUXHUA 60pT
LUMHBI C OAHOM CTOPOHbBI HAL 3QAHeR YaCTbIO
MOHTQXHOW TONMOBKW, O C OPYroM CTOPOHbI —
nop nepenHen YaCTblO MOHTAXHOM FOSOBKM.

Hopaeute HO LWMHY PYKOMW UM MOHTOXHOM
NIONATKOM, A 30TeM BPALLAMTE MOBOPOTHbIN
CTON ANS MOHTOXA 60PTA LUMHBI.

(Puc.7)

Puac. 7

HakaunBaHue WKnHbI

BaxxHo: OnepaLnsHOKAUYMBAHUANPEACTABNSET
CO60M GONblLUYO  OMACHOCTb, COGNIOAANTE
OCTOPOXHOCTb n NPEVAePXUBAKTECH
WMHCTPYKLMWU. [pU HOKAYUBAHUM HAMGONbLLYIO
OMNACHOCTb NPEenCTABNSIOT nocnepncTems
npooénem c WWHOM wnn oéogoMm. Cuna
BO3MOXHOIO  PA3PbLIBA  LWMHBI  HAMPABAEHA

REF.54965

BBEPX N B CTOPOHDbI, 60/1bLLAS MOLLHOCTb MOXET
npuBeCtTn K TPABMUPOBAHUIO WK CMepTU
onepdaTopd UM HOXOOALLMXCA BONN3M N,

PaspbiB LWKMHbI BO3MOXEH M3-3a CReayloLwmux
NpUYUH:

1. HecootsetcTBne pa3mMepoB ob6ogd u
LLUNHbI;

2. MNoBpexaeHue WnHbI U 0604a;

3. [aeneHne HOKQYKM LUMHbI
NEEeBbILLOET  MAKCUMONbHOE  OOBfeHWe,
PEKOMEHOOBAHHOE U3rOTOBUTENEM;

4. Onepatop He co6nopdeT npasunia
TEXHMKM 6€30MACHOCTM.

[encreyinte cnemyowmm o6pa30oM:
1. CHUMUTE KONMNAYOK BEHTUNS C BEHTUNS.

2. Yéeamutecb, 4YTO HOKOHEYHMK LUMAAHra
MOSIHOCTLIO  YCTOHOBMIEH HA  PE3bBOBYIO
YACTb BEHTUSS.

3. Y6emutechb, 4TO pasMep oéopa

COOTBETCTBYET PA3Mepy LLUMHbI;

4. HaHecuTe CMO3KY HO 60PT LWKHBI WM
o6on, MPW HEOBXOOMMOCTU  TpebdyeTcs
LOMOSHUTENBHAS CMA3KA;

5. HokaumBamlte wWWHY C nepepbiBAMU
BO BpEeMs HOKOUYMBOHMWS, KOHTPONMPYNTE
OOBMEeHVe C TMOMOLbBD MAHOMETPd, ad
TAKXe KOHTPONMpyMTe nocagky 60pTOoB.
MoBTOPSMTE BHILLEYKA3AHHYIO ONEepaLmio O
MOMHOM MOCAAKM 60PTOB; MPWU HOKAYNBAHUU
LUMHBI HO 0604 C BbIMyK/bIMW CIIMLAMU UIU
OBOVHOM o6ope C BbIMyKSbIMU  CMINLOMM
HEO6XOOMMO MPEANPUHSATh  CreumasbHble
Mepbl.

6. [lMpomonxamte HAKAYMBATL W 4YACTO
npoBepsinTe  OABNEHWME  BO3Myxd OO
OOCTUXEHNS HEOBXOAMMOro AABMEHUS.

anMeHdHMe: KOTeI'OpVILAIeCKl/I 3anpellaeTca
NpPeBbILLATL MOKCMMANbHOE OdBNeHWe B LUNHe,
YKA3AHHOE U3rotoBUTENEM LLUNHbBI.

HaxoouTtech Ha 6€30MACHOM PACCTOSHUM OT
HOKQYMBAEMOM LWWHbI, HEe MOOHOCUTE K Hel
pyku. K BbINONHEHWIO OnepaLuin JOMycKakoTCs
TOMBKO ~ CMeuMasnbHO — OBy4YeHHble  N1ug,
MOCTOPOHHUM  3AMpPeLLlaeTcs  PABoTATb  HA
LUMHOMOHTOXHOM  CTAHKE WM HAXOOUTLCH
B6N3N HETO.

1222



REF.54965

20

5 ;
ATV VW e W W LWL V.Y
AN
Tl e Yl

Puc. 18

MNepemelleHue cTaHka

Ons nepemelleHns  CTAHKA
BUTOYHbIN Norpy34ymK. OTkntounTe
LUIMHOMOHTOXHBIA ~ CTOHOK ~ OT  UCTOYHWKA
MUTAHUS Y CUCTEMBI MOAAYN CKATOrO BO3OYXA,
NOOHUMUTE  OMOPHYIO MAWMTY W BCTOBLTE
BUMbI norpysdmka.  3ateM  YCTAHOBUTE
LLIMHOMOHTOXHBIA CTOHOK B HOBOE MONOXEeHWe
M HOOEXHO 3aPUKCUPYNTE ero.

ncnonbaynTe

MNpumeuanmne: MecTo, BbIBpPAHHOE — And
KpenneHus LLIMHOMOHTQXHOIO CTOHKQ,
LOIMKHO COOTBETCTBOBATL MPABUIAM TEXHWUKMU
6e30MACHOCTM.

TEXHUYECKOE OBCJT1Y)XMBAHUE

MNpepocrepexeHue: TexHunyeckoe
06CnyX1BAHME LOMKHO BbIMOSHSATHCA
TOMBKO  KBANMMGUUMPOBAHHBIM  MEPCOHAOM.
Ons  npomgneHus CpoKa  CyX6bl CTAHKA
CBOEBPEMEHHO  MPOBOAMTE  TEXHUYECKOe
OBCNYXMBOHME CTOHKA B COOTBETCTBMWM C
pykoBofcTBoM. Ecnn 3Toro He penaTb, 3TO

OTPULIATENbHO  MOBAMSET HA  HOOEXHOCTb
CTOHKO WM [gaxe npuBedeT K TpaBMe
onepaTopa M Opyrnx Jsuu, HOXOAALMXCS
BONM3N.

MNpepocrepexenue: TexHnueckoe
O6CNYyXNBAHNE OOMKHO BbIMNOSHATLCA
TOMBKO  KBANMMPULMPOBAHHBIM  MEPCOHAOM.
[na npopfieHus Cpoka  CRyX6bl  CTAHKA
CBOEBPEMEHHO  MpOoBOAUTE  TEXHUYEeCcKoe

OéCJ'Iy)KI/IBOHVIe CTAHKA B COOTBETCTBUN C
PYKOBOLCTBOM. Ecnn atoro He penaTtb, 31O

OTPULOTENbHO MOBAMSET HA  HOOEXHOCTb
CTOHKO WM Oaxe npuBedeT K TpaBMe
onepatopa U APYrvX Jul, HAXOQALLMXCS

B6NM3N. BHuMaHWe: [Mpexae 4Yem BbIMOMHATb
noéoe TEXHUYeckoe 06CNyXMBAHME,

OTCOeOUHUTE  LUMHOMOHTOXHbIM CTAOHOK OT
MCTOYHWMKQA TEKTPOMUTAHUA M CUCTEMbl TOOAYN
CXATOro BO3nyxa, d Takxe 3-4 PA3a HaXMuTe
HA nefadnb PACKPbITUA U CMbIKAOHUSA KyNA4YKOB
M1 HA Nefanb BpaleHWa NOBOPOTHOrO CToNd,
4YTO6bI M3PACXOOOBATL BECb CXATbIM BO3AYX,
OCTOIOLLMNCH B CTOHKE.

3GMeHy MOBPEXOEHHbIX  YaCTen  OOSIKHbI
BbIMONHATDb I'IpOd)eCCl/IOHOJ'IbI, ana  3aMeHbl
OOJTXHbl  MUCMONb30OBATLCA 3AMNACHbIE 4YACTU,

o6ecneyeHHbIe N3roTOBUTENEM.

+ [lo OKOHYaHMM PABOTHI
BbINOMHANTE OYNCTKY CTAHKA.

exefHeBHO

« OgMH pO3 B Hemeno OCyulecTBsnTe
OYUCTKY MOBOPOTHOIO CTONA OT 3ArPA3HEHMIA
C TrOMOLLBIO  AM3eNbHOro  TormMmMea W
BbINOMHANTE CMA3KY HAMPOBASIOWMX U
KYNQYKOB.

Cnenylou.lee TexXHu4eckoe O6Cﬂy)KMBdHMe
AOKHO NPoBOAUTBCSH He peXe ofHoro pasa
B MecCsL:

+ MpoBepbTe ypoBEeHb MACTA B reHepaTope
MACISHOMO TYMOHQ, MPU HEOBXOAMMOCTM
ponente w™macna SAE30#. OTBuHTUTE C
MOMOLLBIO  LIECTUrpaHHoro kmoda (E). B
30BMCMMOCTM OT MOOCOEAMHEHUS CXATOro
BO3OyxAd cHaAYyana 5-6 pas Haxmute Ha
nenasb PACKPLITUS M CMBIKAHUS KYSOUYKOB
WK Neaasb BPALLEHNUS MOBOPOTHOrO CTONA,
Q 3aTeM NPoBepPLTE, NAAAET 1M KANIs MAcAa
B reHepaTope MACASHOro TyMaHa. [pu
HEMPEPbLIBHON PABOTE KAXALIM PA3 nocre
[IBYX HOXATWA OOMXHA NAAATh KAnas MAcna,
€CnM 3TOr0 He MPOUCXOOUT, C MOMOLLBIO
OTBEPTKM C MIOCKMM XASOM PerynvpyoLmm
BuHTOM (D) oTperynupyite nogady Macna.
(Puc. 9)

+ Kok noka3aHo Ha pucyHke 9-1, ecnu B
CTOKOHE COOPHWUKA HAKOMUICS KOHAEHCOT,
ONs ero cnvea MNASbLeM HAXMuUTe HA
CIMBHOM KNAMOH B HAMPOBAEHUN BBEPX,
OTMyCTUTE €ro nocrne ChuBd, CIIMBHOWM
KJIONOH MOXET 30KPbITbCS OBTOMATMYECKM
Nof4 OeNCTBUEM MPYXMHbI.

1223



Craxan

CraKaH +' ‘
cHopruka

cBopruka
|

_ wacnock-
4

. ‘;’:‘%?i:\ cTEME

CnMBHOIA KNanaH «

Puc. 19 Puc. 1914
Npumeuanue: T[locne nepebix 20 pgHen
MNCMOJSIb30BAHUS BbIMONHUTE MOATSXKA

KYyNIQYKOB MyTEM 30TAXKM BUHTOB (B) Ha

nosopoTHoM cTorne (puc. 10).

——

%

B cnyuae ocnaéneHust ycunus BpALLEHWS
MNOBOPOTHOrO  CTONA  MPOBEPLTE,  HATAHYT
N PEMEHb, BbIMNOMHUB [EeNCTBUS  MYHKTOB:
CHuMUTE neBylo GOKOBYIO KPBILLKY, OTBUHTUB
BUHTbI, OTPErynMpymTe HATSXeHWe OByMS
BMHTOMM, HOXOAALLMMUCS HO OMoPe ABUraTeNs,
nopgepxumsante COOTBETCTBYlOLLIEE
paccTogHne Mexgy Oornopown gsuratens u
OCHOBOHWEM [OBWUraTENS; 3ATAHUTE BUHTHI A4
HaTsXeHUs peMHs. (Puc. 11)

Pac. 11

I1peno<:Tepe)KeHue: oTcoegnHuTe CTAHOK
OT MUCTOYHUKA 3NEKTPOMUTAHUA U CUCTEMbI
noaaym CXAToro Bo3nyxa.

REF.54965

Npumeuanme: Ecnun BEPTUKASIbHASA
HOMPOBNAOLLAS He dUKCUpYyeTCs, WM He
BbIOEPXMBAETCS  PACCTOsSHME 2-3 MM OT
HUXHEN YOCTN MOHTAXHOW rOMoBKM 0O 06044,
OTpEerynupynTe LUECTUrPAHHYIO  CTOMOPHYIO
MAACTUHY (X), KOK MOKA3AHO HA puc. 12.

Puc. 12

NMpumeuaHue: [1ng o6ecnedeHns Ha4eXHOCTN
PABOTbI  3AXUMHBIX  KYIQYKOB U JTOMNOTKM
YCTPOMCTBA OTXMMA 60PTA A1 NOALEPXAHMS
YMCTOTbI MX KIIAMAHOB BbIMNOMHUTE CregyoLmne
OencTems:

1. BbIBUHTMTE [OBA BUHTA U CHUMUTE JNEBbIN
B60OKOBOWM KOXYX KOPMYCa CTAOHKA.

2. OcnaésTe ryLwmnTeny KnanaHos (A), kotopsle
OTHOCSTCS K Mepany PACKPbLITUS U CMBIKAHWUS
KYNIQUKOB M Mepany  YCTPOWCTBA  OTXUMA
éoprTa; (puc. 13).

3. OunCTUTE FYLUMTENN CXATBIM BO3LYXOM, MPU

UX NOBPEXAEHWUM — 30MEHUTE B COOTBETCTBUM
C nepeyHeM 3anacHsix yacten. (Puc. 13)

224 -



REF.54965

TEXHUYECKOE OBCJ1Y)XUBAHUE

NPOBJIEMA NPUYMNHA CMNOCOBb YCTPAHEHUA
[NoBOPOTHBI CTON BPALLOETCS MNoBpexaeHue MNospexpeHne

TOSbKO B OOHOM HAMPABAEHUM AU | NepeknoYaTens pesepcal. nepekmoyaTens

He BpaLLaeTcs. pesepca.

Paspebls peMHs

3aMeHnTe peMeHb

Hel/ICI'IpOBHOCTb asuratens

MNpoeepbTe kKabenb
OBUraTEnNs Unn kaéesb
KITEMMHOWM KOJOOKM;
Ecnu gpBuratens
NMOBPEXAEH, BbINONHUTE
€ro 3aMeHy,.

My geMoHTaXe 1nn 3aKpenIeHun
Koneca noBOPOTHLIN CTOM He
dmKkempyeTcs (Bpallaetcs BMecTe
C KOnecom);

Kynauku oTkpbIBaKOTCS Mnn
30KPbLIBAKOTCS MEAIEHHO;
HekoppekTHas ¢ukcaums oéona
HO MOBOPOTHOM CTOJSIE.

YTeuka B KOHTYpPe nogayn
BO3OyXd

BbinonHWTE NpoBepKy
BCEX YACTEN CUCTEMBI
nopayM Bo3gyxa

He padoTtaeT unnmHap
3aXuMa

BbinonHute 3aMeHy
MNOPLWHA LmnnHapa

M3Hoc kynaykos

BbinonHuTe 3ameHy
KYNa4KoB

Monomka wané umnmHapa
30XMMa

BbinonHuTe nx 3amMeny

MOHTOXHAS FONOBKA MOCTOSIHHO
KacaeTcs 06040 BO BPeEMS
PAGOTHI.

CTOonopHAs NAACTUHA
HenpaBWUIbHO
OTPErYIMPOBAHA UMW He
COOTBETCTBYET TPEByeMbIM
cneumdnkaumam

BbinonHute ee 3ameny
WIN PErYINPOBKY

Ocnaénerne BUHTOB
KYNA4KOB; BEPTUKAbHAS
HANPOBNSOLLAS He
6nokmpyeTcs CTONOPHOM
MAACTUHOMN.

3aTAHUTE BUHTHI;
BbIMOJSIHUTE 30MEHY
CTOMOPHOM MAACTUHBI.

MNenanb yCTPOMCTBA OTXMMA
60pPTA U Nenanb PACKPLITHS/
CMbIKOHMS KYNIQYKOB He
BO3BPALLAETCS B UCXOOHOE
MOSIOXEHMWE.

Monomka NPY>XWHbI Negann

BbinonHuTe 3AMeHY.

JlonaTka yCTPOMCTBA OTXUMA
60pTA PABGOTAET C 3ATPYOHEHUEM.

3acopeHue rmywutens

BbINOAHUTE OUUCTKY UK
30MEHY.

MoMOMKa LIAW6bI LUIMHAPO
YCTPONCTBA OTXMMA 60PTA.

BbinonHute 3AMeEHY.

=225



PYKOBOACTBO MO 3AKA3Y 3AMNACHbIX
YACTEN

PYKOBOACTBO MO 30KA3Y 3AMACHbLIX YACTEN.

1 Bo-nepsbix, HeobxoanMMo NoAyYnTb
MNOBPEXAEHHBIN MM 3AKA3AHHBIA 06pa3eL, 1
NOATBEPONTb KONMMYECTBO 3AMNACHbIX YACTEN.

2. MopTtBepxpanTte cneundnkaumio 3anacHbIX
4YACTEN BO U3BEXAHNE OLUMGOYHOrO 30KA3A.

Crnoco6 NoaTeepXaeHUs crenyoLLmii:

B cOOTBETCTBUM C AMANO30HOM UCTONB30OBAHMS
N PACMONOXEeHWEM [eTanen y3HanTe Kombl
4OCTEM HO TPEXMEPHOM  MOKOMMOHEHTHOM
M306paXEeHNM B pykoBoacTee (mocnegHum
pasgen). Hanpumep, ecnn  Heo6xogmMMo
30KA3ATb MOHTOXKHYIO JTOMATKY, C YYETOM TOrO,
4TO A1 MOHTOXHOW NOMATKU MPEenyCMOTPEH
CNeumanbHbIM KAPMAH, TO ee MOSIoXeHUe Ha
TPEXMEPHOM MOKOMMOHEHTHOM U30BPAXKEHUN

MOKA3AHO HUXe:

1 12 20010 Ml MOXEM
MCMONb30BATL KOO «12» U3  M30BPAXEHMUS,
30TeM y3HATb BCIO MHGOPMALMIO KOAa «12» n
30nM1CcaTh ee.

n BuHT 3a3emnenna Méx40
12 MOHTaXHOS nonaTka
200-10  TMpyXwuHa pbluara yCTPONCTBA OTXMMA

6opTa

3anncanHas nHbopmMaums:

12 MOHTOXHOS IONATKA — KONMYECTBO: 2

3. Cobepute nOOpPOBHYIO MHOOPMALMIO O
yacTax

4. O6paTUTECH B OTAEN 3AMACHBIX YOCTEN U
noaTBepamTe 3aKA3.

5. Tlocne nopTBepxOeHus  3aka3a  Ons
YCTPOHEHNS MO60M HENMCMPABHOCTH 3AMACHBIX
yacTern JOCTABUT BAM TOBAP B COOTBETCTBUN C
30KA30M.

REF.54965

CneuuanbHoe 3asBneHue:

- M3rotoButens OCTOBAgeT 3a CO60M
NPCBO WM3MEHSATb CneunduKaLmio  YacTen
6e3 nPenBapuTENIbHONO  yBEOOMIIEHNUS
nonb3oBaTenen.

- MarotoBuTenb HEe HeceT OTBETCTBEHHOCTU
30 MOAMOUKALMIO M COBEPLUEHCTBOBAHMUE
N3Oennim, KOToPbIE yXe NMPOoaaHsbI.

MNepeueHb 6bicTpO MU3HALLUMBAIOLMXCS
3anacHbIX YAcTen.

Koo HAUMEHOBAHUE

221-10 Bydep yctponctesa omxuma
6opTa

226 MpuamaTmnyeckoe ynnoTHeHne
20x28x7,5

227 YNNoTHUTENbHOE KOMbLIO
63x2,65

200-228 MopLUeHb LMAMHOPA 3AXUMA
@70

232 YNNoTHUTENbHOE KOMbLIO
219,6x2,62

306 YNnoTHUTENbHOE KOMbLIO
D16x2,65

307 YNnoTHUTENbHOE KOMbLIO
@20x2,65

200-308 YNNOTHUTENBHOE KOMbLIO
@2170,8x5,33

3N MpwuamaTtyeckoe ynnoTHeHne
185x168x10,8

200-321 YnnoTtHutensHoe KonbLo 180x5

331 YNnoTHUTENbHOE KOMbLIO
219,6x2,62

200-426 MNepekntoyaTens peeepca

521 YNnoTHUTENbHOE KOMbLIo @
303,55

200-532 MacnocTtonkoe
YMOTHUTENBHOE KOMbLO

604 YRnoTHUTENbHOE KOMbLIO
599x2,62

200-522 CnvBHOM KNAMNAH

801 PeMeHb LUIMHOMOHTAXHOIO
CTaHKka A-28

804 [lekoMNpPeCCHOHHbIA GUILTP

AB6 [eHepaTOpP MACASHOro TYMOHQ

1226



REF.54965

I'IpuMeanue: Yactn B crnmcke — 3TO 6bICTpO WN3HALUMBAIOLMECS YACTU, €eClin HEeOBXOOAMMO
3AKA3AThb gpyrue 4actu, CM. TexHn4eckoe pykoBOLCTBO.

ANEKTPUYECKAHA CXEMA
3 @A3LI 1PHASE
6.3A%3 = e
FU1-FUZ i b
110 B 50/60 My 25 A
5 220BE0ME0OMY | 20A = gaseM-
LR L neHrE
L1| L2 : £ | | |
2 Tabauna dyExmmi L1 L2| L3
2l 4 € &10 2l 4 6 810
N S 11 | 12 /! ’
1 3 § 7 9 : 1| 3| 5 7 8
ul | v w X >< o |0 u vl w
r i >< . ” + + )
X| 12
. . FommasTar N
! [ozHumHE
M1 M1
3- e
JAIEMNEHKME : 3A3Ehll'|.J'|EHHE
NMHEBMATUYECKAS CXEMA
I IEas=Egp Jasama IaamEsp
DETIEAR i A E:?:Er;f;ﬁt?::nx MOBOPOTEOG CTATA BCHOMOTATeIEEOTD
¥C Iaam=Ezp paIaTa
T u e s L 1
by ! qu'n"
ESE 55
MzmomeTp |

il il £ P

s VnpazpeEne

Vrpasiesne I Vopasneeme ||| [Vopansemse ||| [Vipantemme & 4 ERREMETE
HAREMEOR DEJANEN TEJATED TEJATERD - Py
DymoE -
Bogymme =3 Tg:':_"]’“’];
’ gazTp ) Ty
Herommm Paryarmomm e
BOTVEA

227 -



NEPEYEHb AETANEN

e e

|

e

221A-1
221-2
221-3

REF.54965

15
—= 1}, -1
;|.r|-|-
[} 0 - —
L%goﬂ - -~ |
§0.% ] Il
% 2050 @
2’0 \
- Peple )
——— - ‘ h a'l;'ﬂ'-'-‘
i agcrg
1 { CIDU‘E
I o20%0 .
= l r i - ] gﬂgﬂ — ]
':--.., At BoC00
! l :i- [ i 'ﬂ":'
5 1912w 17 16
Kopnyc ctaHka 221 9 PesnHoBbIn gemndep ons
Koxyx nepepHen neganm HOXKu cTarka
_ n [emndep ycTponCcTBA OTXMMA
JleBbIt KOXYX 6opTa
BYHT C LIECTUMPAHHbIM 12 MOHTOXHAS TonaTKa
yrnyénerHuem nog, knod Mé6x10
_ 200-14 PesnHa gna peiyara
Mnockas waréa @6 141,2 YCTPONCTBA OTXUMA 60pTA
rB;nH;Bi;e&TST(;%OHHOM 200-15 Pesepsyap ons Macna v Bogbl
BUAHT C LIECTUMOGHHEIM 16 BWHT C WeCcTUrpaHHbIM
ey nrc)),u, Koy M8x20 yrnyénerHmem nog knod M8x20
MnocKkas LWan6a @8 222 17 [Mnockas wanéa @8 171,5
221-20 HaknoHsgemas ctonka
221-21 3ALLUUTHBIN KOXYX MEXAHWU3MA
HAKIOHA
22 KoHTpranka M10
23 BWHT ¢ wecturpaHHom

- 228 -

ronoskon M10x25



REF.54965

£ 229



79

80

81

82
83

84
85

86

87

88

89
90

221-
16

19

221-
120

221-
121

127

128
129

221-
130
131

132

221-
133

BricTpbi coeguHuTens 1/8-06
CTONOPHAS NAACTUHA LUAMHAPA

CTonopHas NAACTUHA
FOPU3OHTATIbHOM KOHCONU

Mnockas wanéa ®8171,5

CTONOPHAS MPYXUHA FOPU3OHTASBHOM
KOHCOMM

Bnok rOPU3OHTANBHOM KOHCONN

BUHT C LLIECTUrPAHHOM rONOBKOWM
M8x20

KoHTprainka M8
KoHTpranka M12
Mnockas wanéa ©12252

Mnockas wanéa ®12252
CTOMNOpHOS BCTABKA

3a0HU 3ALLUUTHBIN KOXYX
rOPU3OHTASBHOM KOHCOMM

BUWHT C LLECTUrPAHHBIM YrIy6neHnem
nog ko4 M10x50

Koxyx BEPTUKANBHOM HOMPOBASIOLLEN
228

MPYX1HO BEPTUKANBHOWN
HanpaBAgtoLLEN

BVHT C LLECTUrPAHHBIM Yry6éneHuem
nopg ko4 M12x16

3acnoHka

BUHT C LLECTUrPAHHBIM yriy6neHuem
nop knto4 Méx35

HanpaensioLwumi Wkms
BWHT C LLECTUrPAHHBIM yry6neHuem
nop knto4 Méx16

TponHuk 1/8-2xD6é

BepTl/IKGJ'IbHGﬂ HanpaengaoLwada

221-149
150
221-
151L

152
221-153

154
221-155

221-156

221-157

137

159
161
163

221-169

221-171

221-172

221-173

221-174
221-175

176

177

221-

180
221-182

=230 -

REF.54965

KpbILLKA UMAMHAPA HOKTOHA 63
pYyuKM

V-06pa3Hoe YyNNoTHUTENbHOE
Konbuo @20287.5

MopLUeHb LMAMHAPA HAKIOHA
(anoMuHMeBBbIM crinas) P75

lanka (cepedpuctas) M12 1,57

Kopnyc uMnmHapa HaKNoHA

Mpsmas MydTa 1/8-06

KpbILLKA UMAMHAPA HOKIOHA C
pyuKowm

Koxyx LUTOKO MOPLUHS LMAMHAPA
HOKMOHA

Pe3nHoBas BTynka onsg umnuHapa
HaKoHA 1

BWHT C LLECTUIPAHHOM rONOBKOWM
M10x25

Mnockas wanéa 10403
KoHTpranka M12

BUWHT C LLECTUrpaHHOM roNoBKOM
M12x65

LLlecTUrpaHHOs cTOMOPHAS
nNacTuHa 221

Hampaensiowas wnaHra
LinnnHap HoknoHa B céope
Cromka

3ALLUMTHBIA KOXYX CTOMKM

3aHUM KOXYX HOKJTOHSEMOM
CTOVIKM

BWHT nopg, KpecToo6pa3Hyo
oTBepTKy 5x16

Ocb cTonKU

LUnnungp dmkcaumm B cé6ope

[MopLeHb LMnMHaPA GUKCaLMm B
céope



REF.54965

221-
134

136
137

300-
123

200-
124

292-
125

137-7#

200-
139

4

142

143

145

221-
146

221-
147

148

221-
101

221-
102

LLan6a BepTukanbHOM
HanpaeIgoLLEn

MoHTOXHAS ronoska 7#

3AWMTHOS WAn6a

BUWHT C LLECTUrPAHHOM roIOBKON
M10x25

30LUMTHOS MANTA MOHTAXHOW FOSIOBKM

Kpyribin nanew, ¢ WecTUrpaHHOM
rOMOBKOM

MPOTEKTOP MOHTAXHOW rOIOBKM

MOHTOXHAS ronoBKa B c6ope #7

BWHT C LLECTUrPAHHOM FOIOBKOM
M12x16

MTHEBMATMYECKWI NepekItoYaTeSb
dukcaumm B céope

BUHT C LWIECTUMPAHHBIM yriy6neHnem
nop kntoy Méx16

YnnoTHUTeNnbHoe KonbLo @68,26x3,53

LWNunnbka UMAMHAPA HOKIOHA

LLITOK MOPLUHS UMAMHAPA HOKIOHA

CaMokoHTpsLLascsa ranka M8

YnnoTtHutensHoe KonbLio @11x1,8

Y-06pasHoe ynnoTHeHne @65756

221-183

221-184
185

221-186

221-187

190

191

192

193

194

195

196
197

221-198

199

221-103

221-
104

- 231

V-06pa3Hoe ynnoTHUTENbHOE
KonbLo @60506.5

YNNOTHUTENbHOE KOMbLIO @4*2

BWHT C LUECTUrPAHHBIM
yrayénerHuem nop, Koy Méx55

Koxyx umnuHapa ¢ukcaumum @60

YNNOTHUTENbHOE KOMbLIO 52X2

MnactrHa BeIKMtoYaTENS
MHEBMATUYECKOWN PYYKN

LLITok KNaNaHA MHEBMATUYECKOWN
pPy4Kkn

Konnayok wroka
MHEBMATMYECKOrO K/IAMNAHA

KpbiLLKA MHEBMATUYECKOM PYUKM

CenapaTop NMHEBMATUYECKOM
py4KM

YNNOTHUTENbHOE KOMbLO 7,5%2,65

CronopHoe konbLo @8

Mpsmon coegnHnTenb

MPYyXWHA LWEeCTUrPAHHON
CTOMOPHOM MIIACTUHBI

BWHT C LLIECTUIPAHHOM FONOBKOWM
M10x12

YnnoTHUTENbHOoE KomnbLo @68%3,53

YNnoTHUTENbHOE KOMbLIO @65%5,3



=232

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

MNoBopoTHas nnatdopma 615

CKorb3aLLAs MAACTUHA Kynadka (onuus)

KpbiLka kynayka B céope

Kynauok 200

BonbLuag wanéa

MpyXunHHOS Wanéa @16

bont ¢ wecturpaHHomn ronoskon M16x40

Koxyx noBopoTHOM nnatdopMmbl

CoefVHUTENbHAS LWTAHIA B c6ope 615
KBogpaTHas noBopoTHas nnatdopma 615

LLlan6a ons KBagpaTHOM NOBOPOTHOM MNATHGOPMbI
CronopHoe KonbLIo @65 (ocb)

HanpaensoLas CKoMbXeHUs Ky1a4Ka CcO LUTUPTOM
Mnockas wanéa @12x25x2

CronopHoe konbLo @12 (och)

BWHT ¢ WwecTurpaHHbIM yriyénerHvem nog kimod M12x40

3y6uaTas CTONMOPHAS LWAn6a D12x1

Mnockas wanéa @12x30x3

[arka ons coeanHUTENbHOM LUTOHIA
HaNpoBNSIOLLLOS CKOMBXEHMS KyNaYKa 6e3 WTndTa
Pe3b6oBas coeauHUTENbHAS LUTAHIA 393
LLITok nopLuHs uunmHgpa 3axmnma 400
KpbILLKa LUAWMHEPA 3aXMMA 6€3 PyYKkM
MpsiMon coeanHuTens 1/8"-08

V-06pa3Hoe ynnoTH1TenbHoe konbLo 20287.5
YnnoTHuUTensHoe KonbLo 63x2,65

MopLueHb uunuHapa 3axmuma @70

Mnockas wanéa @12x25x2

Fanka M12x7x1,75

Kopnyc umnuugpa 3axmma 360
YnnoTHuUTenbHoe KonbLo @19,6x2,62

KpbILLKO LMAMHAPA 3AXMMA C PYYKOM
BricTpbI coepuHuTens 1/8-08

KoHTpranka M8

Lunurgpa 3axmma B céope

KBoppaTHas noBopoTHAs nnaTdopma B céope 615

-233 -



REF.54965

234 -



REF.54965

200-13

200-301

302

303

304

305
306
307
200-308
200-309

200-310

3N

200-312

200-313

314

200-315

316

317

318

200-370

319

MpyXMHAO PbIYAra YyCTPOMCTBA OTXMMA
6opTa

BWHT C LIECTUrpaHHbIM Yriy6éneHem
rnop, ko4 M14x30

KoHTpranka Mé
DUTUHr-KoneHo (90°) 1/4-08
[anka M16x1,5

Mnockas wanéa @16282
YANOTHUTENbHOE KOMbLO D16%2,65
YnnoTHuTenbHoe KonbLo @20x%2,65
YnnotHuTensHoe KonbLo @170,8x5,33

Koxyx LMIMHAPA YCTPONCTBA OTXUMO
6opTta

LLIToK NOPLUHS LIUAMHEPA YCTPOMCTBA
OTXMMa 60pTA

V-06pa3HOe YyNNOTHUTENBHOE KOMbLIO
185x168x10,8

MopLueHb LMAMHAPA YCTPONCTBA
OTXMMa 60pTA

Kopnyc unnvHapa yctponctea
OTXUMa 6opTa

BUWHT C LLUECTUrPAHHBIM Yry6rneHem
nopg ko4 M6é6x16

JlonaTka yCTponcTBa OTXMMA 60PTA
B c6ope

BUHT C LLIeCTUrpaHHbIM Yry6neHuem
nofa knoy M12x90

KoHTpramka M16x1,5

HaonpaenstoLwas neHTa

3ALLWTHBIA KOXYX TOMOTKM YCTPONCTBA
oTXMMa 6opTa (onums)

MpyXunHHOS Wanéa D14

-235-

320

200-321

200-

322

200-
323

200-
324

325
326
327
328
329

330

331

200-

334

350

351

352

353

354

355

356

357

MNpenoxpaHUTENLHOE KOMbLO
216

YnnotHutensHoe konbLio 180x5

Pbluar yCTPONCTBA OTXUMA
6opTta 200

LLTnT yCcTpOnCcTBa OTXMMA
6opTa

LapHWpHBIR nanew, umnuHapa
YCTPOMCTBA OTXUMA 60PTA

Mnockas wanéa @12242
KoHTpranka M12
Mnockas wanéa @8303
MpyXuHHAS Wanéa @8

BonT ¢ wecturpaHHom
ronoskon M8x20

Mpamown duTuHr 1/8-28

YNNoTHUTENBHOE KONbLIO
219,6x2,62

LnnuHap ycTponcTBa omxmMma
60pTa B C60pE

BbinyckHOM KNANAH LMIMHOPA
YCTPOMCTBA OTXUMA 60PTA

duUTUHr-koneHo (90°) 1/8-@8

Koxyx BbIMYCKHOro KnanaHa
LMIMHOPA YCTPOMCTBA OTXUMA
6opTa

YNNoTHUTENBHAS LWAK6a

[ByHanpaeneHHoe
YANOTHEHNE

Kopnyc BbIMyCKHOro KnanaHa
LMIIMHAPA YCTPOMCTBA OTXUMA
6opTa

MmywuTens

MpsMon GUTUHT 1/4 — @8



231-480

-+ 236

REF.54965



REF.54965

228-401

228-402

228-404

405
406

407

408
409

410

411
200-412

221-413

200-414
200-415
200-416

417

418

420

200-421

423

200-424

425
200-426

427

428

Menarnb NepekoyaTens pesepca

[Meponb 5-xo0oBoro knanaHa
(npasas)

Meponb 5-xo0oBoro knanaHa
(nesas)

MNpenoxpaHuTensHoe KonbLo @12

Mnockas wanéa @12242

BWHT ¢ ronoBkon Nog KpecToByo
oTBepTKy M4x30

Mnockas wanéa @4
KoHTpramnka M4
KoHTpranka M8
Mnockasa wanéa @8171,5

CoefVHUTENBHAS LITAHIA KYS1a4Ka
OnopHasa NAnTa Negonm

MpyXnHa neganu
Kynauok

Wanéa kynauka

BWHT C LLECTUrPAHHOM FONIOBKOWM
M6x20

Mnockas wanéa @6

CaMOHAPE3ALLNT BUHT C
rONOBKOW MOf, KPeCTOBYIO
OTBEPTKY, 2,9%12

Koxyx kynauka

5-XonoBOV KNANAH AN LMAMHAPA
YCTPOWMCTBA OTXMMA 60pTA B
céope

Koxyx nepekntouaTens pesepca

Fanka M4

Mepekntoyatens peeepca

BWHT € LLECTUrPAHHOWM rONOBKOM
M6x20

[Mnockas wanéa @6x12x1

430

200-431

432

433
434

200-
435

436
437
438
439
440

441

442
443
445

200-
449

200-451

452

453

200-

455

200-

456

457
462

470

231-480

- 237 -

BWHT c rosioBKon Nof KpecToByto
oTBepTKy M4x16

Pyuka nepekniovaTens pesepca
KoHTpranka M6

Mnockas wanéa @3

BWHT C ronoBkon nog, KpecToByo
otBepTky M3x18

CoeanHUTENbHAS LUTAHIa neganm

KoHTpranka M8

Ocb nepepgHen neqanm

[anka M8

TopCHOHHAS NPYXMHA Neganu

BUWHT C LLECTUrPAHHOW rOTIOBKOM
M8x50

BWHT C LLECTUIPAHHOM rONOBKOWM
M8x20

BbicTpbIn coeamHuTens 1/8-@8
BbicTpbIn coeamHuTens 1/8-@6

BbICTPbIN CoOeanHUTEND,
T-06pasHbIn 1/8-2xD8

Kopnyc 5-xopoBoro KnanaHa
(npasbin)

Koxyx 5-xo00Boro knanaHa

BWHT C ronoekon Nog KpecToByo
oTBepTKy ST29%14

MywmTens 1/8"

LLTok 5-xogoBoro knanaHa

BcTaeka wtoka S-xoposoro
KnanaHa

YnnotHuTensHoe konbLo 12204

PerynupytoLuui knanaH (pacxoaa
WM NPoXoaa)

5-X0[0BOV MOBOPOTHbBIN KAMGH B
céope

KomnnekT u3 4 neganen B c6ope
231



200-501
502
503

200-504
505

506
200-507
508
200-509
200-510
200-5T1

512

513
200-514
515
516

517

WS 503 502 200501

HWXHMI KOXyX pepykTopa 200-518
Fanka nogwmnnHmnka 30204 519
YNioTHEHWE pedyKTopa 520
20358 521
LLIknB 3y64aTOro pemHs

BWHT ¢ LWecTUrpaHHom 200-522
ronoskon M8x25 523
LLInoHka 6x20 524
YepsayHbin Ban 55
[arka nogwmnHmka 6010 200-526

Ban yepBaYHOM LeCTEPHM
YepBauHOs WecTepHs

BcTaBka Ans BANA YepBaYHOM
LIECTepHM

BUWHT c WecTurpaHHom
ronoekon M10x55

MpyxuHHas Wwanéa @10
LtneT 6x20
Mnockas wanéa @10202

BWHT C LLIeCTUrpAHHbIM
yrnyénenvem nog, knod Mé6x20

Mnockas wanéa D6141.2

- 238 -

REF.54965

BepxHui koxyx pegykTopa
LLInoHka 10x40
LLInonHka 14x40

YNNOTHUTENBHOE KOSMbLIO
@30x%3,55

MacnocTomnkoe ynnoTHeHne
KoHTpramnka Mé

MpyXnHHOS Wwanéa @8
Mnockag wanéa @8303
PenykTop B c6ope



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

61

614
200-615

LLIkunB 3y64aTOro pemHs
Oeuratens 220 B / 50 Iy,
HOeuratens 220 B

LLIkvB pemMHs gBuraTens

bBonT ¢ ronoekom c
LLIECTUFPAHHBIM YITy6reHneM
M8x12

PeMeHb LUIMHOMOHTOXHOIO
cTaHka A-28

BonT ¢ wectnrpaHHom
ronoskon M8X65

Mnockas wanéa @8X30X3
KoHngeHcaTop 80 mMk®d, 110 B
KonpeHcaTtop 50 Mk, 220 B
Mnockag wanéa @10X20X2
MpyxuHHas Wwanéa @10

Bont ¢ wecturpaHHomn
ronoskon M10X25

BonT ¢ wecturpaxHom
ronoskon M8X35

PesnHoBas wanéa geuratens

Onopa geurarens

239



701

702

703
704
705
706

707
708
708W

MHoukaTop nucToneTa ang 802
HAKAYKM

841
Pe3nHOBbIN CoeaMHUTENbHbI 842
LUMQHT

840

KopoHyaTas ramka
Mpamon dUtuHr 1/4 — 1/4
Mnockasg wanéa @13

KnanaH perynmposku 4aBneHns
(onums)

BbicTpbI coeauHuTens 1/4-@8
MucTtoneT gns HOKAYKK B c60pe

[TucToneT ana HOKAYkKM B céope
(c knanaHoOM BbINYCKA BO3ayXA)

- 240 -

REF.54965

840

BbICTpbIN coeauHUTENb
[Byxxogosown coeauHuTens 1/408
CoepnunHeHrune nyépukatopa 2000
Ty6pukaTop B c6ope, Mopens 2000



REF.54965

Ada

]

Ro-12

AO4L
Ab4

A4L8
200-531
200-532
200-535
537
A4l
548

200-540

=535 TE

ALY ACH

TponHuk 3* @8

BWHT C LLECTUIPAHHBIM yriy6neHMeM nog, Koy
Méx16

BreICTpbIN coeguHUTENb, TPOMHUK
Kopnyc noBopoTHOro knanaHa
YNNoOTHUTENbHOE KOMbLIO 599%2,62

Ocb NOBOPOTHOrO KAAMNAHA (LLAMHAENb)
Lnawr 5,5 @8

Mpamon coeguHnTens 1/8-08

BUWHT ¢ LWeCTUrpaHHbIM yriyéneHnem nopg, Koy
M4x6

[oBOPOTHbIR KNANAH B c6ope

- 241



REF.54965

PREZENTACJA PRODUKTU

Ostrzezenie: Niniejsza instrukcja obstugi sta-
nowi wazny dokument urzgdzenia. Nalezy jg
uwaznie przeczytac przed montazem i uzyciem
urzqdzenia. Jest ona wazna dla bezpiecz-
nego uzytkowania i konserwacji urzgdzenia.
Niniejszq instrukcje nalezy przechowywaé¢ w
odpowiednim miejscu, aby umozliwi¢ dalszg
konserwacje urzgdzenia.

Zakres zastosowania: Automatyczna mon-
tazownica opon zostata zaprojektowana spe-
cjalnie do demontazu/montazu opon z felg.

Przestroga: Urzgdzenia nalezy uzywaé
wylgcznie do celdéw, do ktérych zostato za-
projektowane. Producent nie ponosi odpowie-
dzialnosci za jakiekolwiek szkody lub obraze-
nia spowodowane nieprzestrzeganiem tych
przepiséw.

INSTRUKCJE BEZPIECZENSTWA
Zasady bezpieczenstwa:

Uzytkowanie tego urzgdzenia jest

szczegdlnie przeznaczone dla
przeszkolonych i wykwalifikowanych profesjo-
nalistow, ktdrzy uwaznie przeczytali instrukcje
obstugi lub majg doswiadczenie w obstudze
podobnych maszyn. Wszelkie zmiany i wykrac-
zajgce poza zakres uzytkowania tego urzg-
dzenia bez zgody producenta lub niezgodne z
instrukcjg mogg spowodowac jego nieprawi-
diowe dziatanie i uszkodzenie, a producent
moze anulowad¢ gwarancje na powyzsze.

W przypadku uszkodzenia jakichkolwiek czesci
z jakiegokolwiek powodu nalezy wymieni¢ je
zgodnie z listg czeéci zamiennych.

Uwaga: gwarancja wynosi jeden rok od daty
dostawy przez producenta; gwarancja nie
obejmuje tatwo psujgcych sie czesci.

&Etykiety ostrzegawcze dotyczgce be-
zpieczenstwa

Przestroga: Jesli etykiety ostrzegawcze do-
tyczqce bezpieczenstwa sq zniszczone lub zd-
jete, nalezy je niezwtocznie naprawic!

UWAGA: Nie wolno uruchamia¢ urzgdzenia,
gdy etykiety ostrzegawcze dotyczgce be-
zpieczenstwa nie sq widoczne lub sq niedos-
konate. Nie wolno ustawia¢ zadnych przed-
miotow zastaniajgcych etykiety ostrzegawcze
dotyczqce bezpieczenstwa. Klienci mogg sa-
modzielnie ustawic¢ etykiety ostrzegawcze (jak
pokazano na prawym obrazku) w dowolnej
wymaganej pozycji.

Ostrzezenia dotyczqgce bezpieczenstwa:
1. Nie wktada¢ rgk pod gtowice montazowq/
demontazowq podczas pracy;
2. Nie wktada¢ rgk miedzy szczeki podczas
pracy;
3. Nie wktada¢ rgk do stopki opony podczas
demontazu opony;
4. Upewni¢ sie i sprawdzi¢, czy system jest
wyposazony w dobry obwdd uziemiajgcy;
5. Nie umieszcza¢ stép pomiedzy tyzkg
montazowq do opon a hadwoziem podczas
pracy;
6. Instrukcje ostrzegawcze.

<242 -



REF.54965

SPECYFIKACJE TECHNICZNE

Zewnetrzne wymiary obreczy
blokujgcej

Wewnetrzne wymiary obreczy
blokujgcej

Maks. érednica kota
Maks. szeroko$¢ kota
Cisnienie robocze

Zasilanie

Opcjonalne zasilanie silnika

Maks. moment obrotowy (stot
obrotowy)

25cm~53 cm

30~61cm

1000 mm (40")
355 mm (14")
8-10 bar

10V (1 faza)/ 220
V (1faza)/ 380 V
(3 fazy)

0,75/0,55/11kW
1078 Nm

Wymiary ogdlne 960*760*930 mm
Poziom hatasu <75dB

Cisnienie robocze 8~10 bar

Waga 80 kg

Wymiary opakowania 1230*450*350 mm
Poziom hatasu LpA<75 dB

Uwaga: Wymiary felgi okre$lone w powyzszej
tabeli sg oparte na felgach stalowych. Felgi
aluminiowe sqg grubsze niz felgi stalowe, wiec
powyzsze wymiary felg stuzg jedynie jako od-
niesienie.

MONTAZ

ODPAKOWANIE | INSPEKCJA:

Wyciggng¢ gwoézdz, ktory jest przybity do
ptyty z koncéwkqg szczeki; rozpakowac karton
i plastikowg ostone. Sprawdzi¢ i upewnic¢ sie,
ze wszystkie czesci wymienione na licie czes$-
ci zamiennych sg obecne. Jesli brakuje jakie-
jkolwiek czesci lub jest ona uszkodzona, prosze
nie korzysta¢ z urzqdzenia i jok najszybciej
skontaktowac sie z producentem.

WYMAGANIA DOTYCZACE MIEJSCA PRACY:

Wybra¢ miejsce pracy zgodne z przepisami
bezpieczenstwa. Podigczy¢ zasilanie i zrodto
powietrza zgodnie z instrukcjqg, a miejsce pracy
musi mie¢ dobry stan powietrza; aby maszyna
dziatata dobrze, jej miejsce pracy wymaga co
najmniej wolnej przestrzeni od kazdej sciany
pokazanej na Rys. 2. W przypadku montazu
na zewngtrz, urzgdzenie nalezy zabezpieczy¢
dachem przed deszczem i storicem.

Ostrzezenie: maszyna z silnikiem nie moze
pracowac w atmosferze wybuchowej.

Potozenie i montaz:

Bys. 3

1. Przygotowanie narzedzi

2. Umiesci¢ prowadnice uchylng (3, Rys. 3) na
korpusie (1, Rys. 3) za pomocqg 4 srub (M12),
przetozy¢ wqz pneumatyczny (2, Rys. 3) pr-
zez otwor kolumny. Dokreci¢ 4 nakretki sa-
mozabezpieczajgce (8, Rys. 3)

3. Wiozy¢ érube (9, Rys. 3) w otwory kolumny
i watu sitownika uchylnego (11, Rys. 3), dokre-
ci¢ nakretkg samozabezpieczajgcq (10, Rys.
3).

4. Odkreci¢ dwie $ruby na lewej pokrywie i
zdjg¢ jg, podigczy¢é wqz pneumatyczny (2,
Rys. 3) wspomniany wczeséniej do bocznych
otwordw, ktére sterujg uchylnym zaworem
5-droznym. Przymocowac lewq pokrywe.

5. Zamocowac¢ plastikowq pokrywe (7, rys. 3)
za pomocg dwadch srub (4, rys. 3).

6. Zamontowa¢ plastikowg pokrywe tylng
(5, rys. 3) na kolumnie za pomocqg sruby (6,
rys. 3).

<243 -



REF.54965

POLACZENIA ELEKTRYCZNE | PNEUMATYCZNE

Ostrzezenie: Przed montazem i podtgczeniem
nalezy sprawdzi¢, czy zasilanie elektryczne
odpowiada danym technicznym maszyny. Ins-
talacja urzgdzen elektrycznych i pneumatycz-
nych musi by¢ wykonana przez profesjonalne-
go elektryka.

Podtqgczy¢ ztgcze sprezonego powietrza znaj-
dujgce sie po prawej stronie maszyny do sys-
temu sprezonego powietrza. Sie¢ elektryczna,
do ktdrej podigczona jest maszyna, musi by¢
wyposazona w bezpieczniki i dobre uziemienie
pokrywy zewnetrznej. Zainstalowa¢ automa-
tyczny wytgcznik uptywu powietrza na zasi-
laczu gtéwnym, prgd uptywowy jest ustawiony
na 30 mA.

Przestroga: Urzgdzenie nie ma wtyczki za-
silania, uzytkownik powinien samodzielnie
podtgczy¢ wtyczke zasilania o natezeniu nie
mniejszym niz 16 A, a takze zgodnym z napig-
ciem urzgdzenia. Lub podtgczy¢ bezposrednio
do zasilacza zgodnie z powyzszymi wymaga-
niami.

v ®
000 O

UZYTKOWANIE:

Uwaga: ponizsze dziatanie odnosi sie do Rys.
- Pedat wiezy uchylnej (H) be

+ Nacisng¢ pedat obrotu stotu obrotowego

(2), obrét stotu obrotowego (Y) zgodnie z ru-
C%D - Pedat otwierania i zamykania szc- chem wskazowek zegara;
2k (V) « Zwolni¢ pedat obrotu stotu obrotowego (2),
obrét stotu obrotowego (Y) w kierunku prze-
ciwnym do ruchu wskazéwek zegara.
+ Nacisng¢ pedat tyzki montazowej (U), $cis-
niecie tyzki montazowej (F); zwolni¢ pedat
tyzki montazowej (U), tyzka montazowa (F)
powraca do pozycji wyjsciowe;.
Dc= - Pedat tyzki montazowej (U) - Docisng¢ catkowicie pedat otwierania i
zamykania szczek (V), cztery zaciski (G) na
stole obrotowym otwierajq sig; nacisngé po-
nownie, cztery zaciski (G) zamykajqg sie. Gdy
pedat znajduje sie w potozeniu srodkowym,
cztery zaciski przestajq sie poruszac.

- Pedat obrotu stotu obrotowego (2)

+ Nacisng¢ przycisk blokady pneumatycznej
(K), aby zablokowa¢ ramie obrotowe (N) i ra-
mie pionowe (M).

+ Nacisng¢ pedat tyzki montazowej (H), ko-
lumna (C) cofnie sie w dét; nacisnge ponow-
nie, kolumna powrdci.

- 244 -



REF.54965

Praca montazownicy opon obejmuje trzy
czesci:

1. Demontaz stopki opony

2. Demontaz opony

3. Montaz opony

Przestroga: Przed przystgpieniem do jo-
kichkolwiek czynnoéci nie wolno nosi¢ luz-
nej odziezy, nalezy zatozy¢ kask ochronny,
rekawice i antyposlizgowe obuwie. Upewni¢
sig, ze powietrze w oponie zostato catkowicie
spuszczone i zdjg¢ wszystkie ciezarki z felgi.
Zerwanie stopki opony:

Upewni¢ sig, ze powietrze w oponie zostato
catkowicie spuszczone, umiesci¢ opone na
gumowym odbojniku (S). Umiesci¢ tyzke (F)
przy stopce opony w odlegtosci okoto 10 mm
od krawedzi felgi, jok pokazano na Rys. 5. Na-
cisng¢ pedat tyzki montazowej (U), aby wcis-
ng¢ topatke w opone. Powtdrzyé powyzsze
czynnosci w réznych miejscach wokdt opony i
po obu jej stronach, az stopka opony zostanie
catkowicie uwolniona. (Rys. 5)

Demontaz opony

Przed wykonaniem tej czynnosci nalezy usungé
wszystkie ciezarki z felgi kota i catkowicie spus-
ci¢ powietrze z opony. Natozy¢ smar (lub po-
dobny $rodek smarny) wokét stopki opony.
Brak smaru moze spowodowac¢ nadmierne
zuzycie opony. Zacisng¢ koto w sposdb poka-
zany ponizej, zgodnie z podanymi wymiarami:
a — Aby zacisng¢ koto od zewngtrz: Nacis-
nqc¢ pedat otwierania i zamykania szczek (V)
do potowy, ustawiajgc cztery zaciski (G) we-
dtug skali odniesienia na stole obrotowym
(Y); potozy¢ opone na stole obrotowym, pr-
zytrzymac¢ felge i nacisng¢ pedat otwiera-
nia i zamykania szczek (V), az koto zostanie
zabezpieczone przez szczeki.

b — Aby zacisng¢ koto od wewngtrz: Ustawi¢
cztery zaciski (G) i pozostawi¢ je wszys-
tkie zamkniete. Potozy¢ opone na stole
obrotowym i nacisng¢ pedat otwierania i

zamykania szczek (V), aby otworzyé zaciski
i zablokowac koto.

Przestroga: Przed wykonaniem nastepnego
kroku sprawdzi¢, czy koto jest dobrze zamo-
cowane za pomocq czterech zaciskow.

Opusci¢ ramie pionowe (M), az gtowica mon-
tazowa/demontazowa () oprze sie o krawedz
felgi,

obréci¢ uchwyt blokujgey (K), aby zablokowac
ramie

pionowe (M) i ramie poziome w pozycji i kon-
trolowac¢ odlegtos¢ od

glowicy  montazowej/demontazowej  do
krawedzi felgi kota okoto 2—3 mm.

Wiozy¢ dzwignie podnoszgceq (T) miedzy sto-
pke opony a przedniq czes¢

gtowicy montazowej/demontazowe;j (I) i prze-
sung¢ opone nad gtowice
montazowq/demontazowq, jok pokazano na
Rys. 6.

Przestroga: tancuszki, bransoletki, luzne ubra-
nia i inne przedmioty znajdujgce sie w poblizu
obracajgcych sie czesci mogqg stanowi¢ za-
grozenie dla operatora.

Trzymajgc dzwignie podnoszgcg w pozycji,
wcisng¢ pedat obrotu stotu obrotowego (2),
obréci¢ stét obrotowy (Y) w kierunku zgodnym
z ruchem wskazéwek zegara, az opona zosta-
nie catkowicie oddzielona od felgi.

Aby zdemontowac¢ opone z drugiej strony, na-
lezy nadal uzywa¢ dzwigni podnoszgcej do
podnoszenia opony, aby oddzieli¢ opone z
drugiej strony od felgi. Nacisng¢ pedat wiezy
uchylnej (H), kolumne cofnie sie do tytu, wyjgé
opone.

=245 -



MONTAZ OPONY

Przestroga: Przed zamontowaniem opony na-
lezy upewnic¢ sie, ze opona i felga majg ten
sam rozmiar.

Aby unikng¢ uszkodzen typu, nalezy nasma-
rowac stopke opony i felge smarem zalecan-
ym przez producenta. Zatozy¢é opone i spraw-
dzi¢ sytuacje.

Przestroga: Podczas zaciskania felgi, prosze
nie ktas¢ rgk na feldze, aby unikng¢ obrazen.

Zablokowa¢ szesciokgtne pionowe ramie
montazowe, zatozy¢ opone na felge, pusci¢
wahacz. Odtozy¢ ramie na miejsce podc-
zas demontazu opony. Opusci¢ jedng strone
opony stopkg w dét nad tylng czesc¢ gtowicy
montazowej/demontazowej, a drugq strone
pod

przedniq czes¢ gtowicy montazowej/demon-
tazowej. Przytrzymac opone

rekoma lub ramieniem pomocniczym, a nas-
tepnie obrdci¢ stét obrotowy w celu zamon-
towania opony stopkg do gory. (Rys. 7)

Pompowanie opony

Wazne: Pompowanie opon jest bardzo nie-
bezpieczne, dlatego nalezy zachowac os-
trozno$¢ i postepowaé zgodnie z instrukc-
jami. Podczas pompowania moze dojs¢ do
uszkodzenia opony lub felgi. Ewentualna sita
rozrywajgca opone idzie w gére i na zewng-
trz, duza sita moze spowodowaé obrazenia lub
$mier¢ operatora lub osdb znajdujgcych sie w
poblizu.

REF.54965

Opona moze pekngé z nastepujgcych powo-
doéw:
1. Felga i opona nie sq tego samego rozmia-
ru;
2. Opona lub felga sg uszkodzone;

3. Cisnienie w oponie przekracza maksymal-
ne ci$nienie zalecane przez producenta;

4. Operator nie przestrzega zasad bezpiec-
zenstwa

Nalezy postepowac w nastepujgcy sposob:
1. Zdjg¢ nakretke zaworu z trzpienia zaworu;
2. Sprawdzi¢, czy dysza powietrza jest
catkowicie wcisnieta na gwint trzpienia
Zaworu.
3. Upewnic¢ sie, ze opona i felga majqg ten
sam rozmiar;
4. Nasmarowac zardwno stopke opony, jak
i felge, w razie potrzeby nalezy zastosowac
dodatkowe smarowanie;

5. Napompowac¢ opone z przerwami, po-
dczas pompowania sprawdzac¢  cisnie-
nie wskazywane przez manometr, a takze
sprawdza¢, czy stopka jest zamocowana.
Powtarza¢ powyzszg czynnos¢, az stopka
zostanie zamocowana; podczas pompowa-
nia felgi wypuktej lub podwdjnie wypuktej
nalezy podjgc¢ specjalne srodki ostroznosci.
6. Kontynuowa¢ pompowanie i czgs-
to sprawdzac cisnienie powietrza, az do
osiggniecia wymaganego cisnienia.

Uwaga: Nigdy nie przekracza¢ maksymalnego
ci$nienia pompowania podanego przez pro-
ducenta opon.

Trzymac rece i ciato z dala od pompowan-
ych opon. Tylko osoby specjalnie przeszkolo-
ne mogqg wykonywac¢ te czynnosci, nie wolno
pozwala¢ innym osobom na obstuge lub pr-
zebywanie w poblizu montazownicy opon.

246 -



REF.54965

2
E

P
(f“-r"\/\/'v"v’v’\,f‘ N,

AT P WL W W
ANNNAA AN AN

Rys. 18

Przenoszenie urzqdzenia

Do przemieszczania urzqgdzenia nalezy uzywac
wozka widtowego. Odtgczy¢é montazowni-
ce opon od zasilania elektrycznego i pneu-
matycznego, podnie$¢ podstawe i wsungc¢
pod nig widty woézka widtowego. Nastepnie
zamontowa¢ montazownice opon w nowym
miejscu i mocno jg zamocowac.

Uwaga: Miejsce wybrane do zamontowania
montazownicy opon musi spetnia¢ wymogi pr-
zepisdw bezpieczenstwa.

KONSERWACJA

Przestroga: Solo personal profesional debe
realizar el mantenimiento. Para prolongar la
vida util de la maquina, manténgala oportu-
namente segun el manual. De lo contrario, se
verd afectada la fiabilidad de la mdquina o
incluso podria causar lesiones al operador y
personas cercanas.

Przestroga: Konserwacje mogqg wykonywac
wytgcznie profesjonalisci. Aby przedtuzy¢
zywotnos$¢ urzgdzenia, nalezy konserwowac
je zgodnie z instrukcjg obstugi. W przeciwn-
ym razie moze to wptyng¢ na niezawodnosé
urzgdzenia, a nawet spowodowac obrazenia
operatora i innych oséb znajdujgcych sie w
poblizu. Przestroga: Przed przystgpieniem do
jakichkolwiek czynnosci konserwacyjnych na-
lezy odtgczy¢ montazownice od zasilania ele-
ktrycznego i pneumatycznego oraz nacisng¢
pedat otwierania i zamykania szczek lub pe-
dat obrotowy stotu obrotowego 3~4 razy, aby
usung¢ cate sprezone powietrze z urzqgdzenia.
Uszkodzone czeéci nalezy wymieni¢ przez pro-
fesjonalistéw, korzystajgc z czesci zamiennych
dostarczonych przez producenta.

+ Po zakonczeniu pracy urzgdzenie nalezy
czyscic raz dziennie.

+ Raz w tygodniu wyciera¢ brud ze stotu
obrotowego olejem napedowym i sma-
rowac¢ prowadnice i zaciski.

Ponizsze czynnosci konserwacyjne nalezy

wykonywaé co najmniej raz w miesigcu:
+ Sprawdzi¢ poziom oleju w wytwornicy mgty
olejowej, w razie potrzeby uzupetni¢ olejem
SAE30#. Odkreci¢ kluczem szesdciokgtnym
(E). Na podstawie podtgczenia sprezonego
powietrza, najpierw nacisng¢ pedat otwie-
rania i zamykania szczek lub pedat obro-
tu stotu obrotowego 5-6 razy, a nastepnie
sprawdzi¢, czy olej w wytwornicy mgty ole-
jowej kapie. W przypadku pracy ciggtej na-
lezy dwukrotnie nacisng¢ pedat za kazdym
razem, gdy olej zacznie kapaé, w przeciwn-
ym razie nalezy wyregulowac érube (D) kon-
trolujgcq doptyw oleju za pomocq ptaskie-
go $rubokreta. (Rys. 9)

+ Jak pokazano na rysunku 9-1, gdy w misce
znajduje sie troche wody, nalezy nacisngé
palcami zawdr spustowy, aby spusci¢ wode;
po spuszczeniu wody nalezy cofng¢ palce, a
zawor spustowy zamknie sie automatycznie
pod wptywem dziatania sprezyny.

T Wylot -

Miska
olejowa

Zawor spustowy +
Rys. 19-1 «

Rys. 19

Uwaga: Po pierwszych 20 dniach uzytkowa-
nia nalezy ponownie dokreci¢ szczeki Srubami
dokrecajgcymi (B) na stole obrotowym (Rys.
10).

<247 -



——

%

W przypadku utraty zasilania przez stét obro-
towy nalezy sprawdzi¢, czy pasek jest napiety,
wykonujgc nastepujgce czynnosci: Zdjge lewq
pokrywe boczng, odkrecajgc $ruby; wyregu-
lowa¢ dwie $ruby znajdujgce sie na wsporni-
ku silnika, zachowa¢ odpowiedniq odlegtose
miedzy wspornikiem silnika a podstawgq silnika;
dokreci¢ $ruby napinajgce pasek. (Rys. 11)

Fy=. 11

Przestroga: nalezy odtqgczy¢ maszyne od zasi-
lania elektrycznego i pneumatycznego.

Uwaga: Jedli ramie pionowe nie jest za-
blokowane lub nie spetnia wymogu 2—3 mm od
spodu gtowicy montazowej/demontazowej
do felgi, nalezy wyregulowa¢ szesciokgtng
ptytke blokujgcq (x), jak pokazano na rys. 12.

Uwaga: Aby zapewni¢ niezawodno$¢ szc-
zek i tyzki montazowej, nalezy postepowac w
nastepujgcy sposodb, aby utrzymac zawory w
czystosci:

REF.54965

1. Zdjg¢ lewg boczng pokrywe urzgdzenia,
odkrecajgc dwie $ruby;

2. Poluzowa¢ ttumiki zaworéw (A) nalezgce do
pedatu otwierania i zamykania szczek oraz
pedatu tyzki montazowej; (Rys. 13)

3. Oczys¢ ttumiki sprezonym powietrzem. Jesli
sq uszkodzone, wymieni¢ je, korzystajqgc z listy
czesci zamiennych. (Rys. 13)

- 248 -



REF.54965

KONSERWACJA

PROBLEM

PRZYCZYNA

ROZWIAZANIE

Stot obrotowy obraca sie tylko w
jednym kierunku lub nie obraca
sie wcale.

Uszkodzony przetgcznik
kierunku obrotow.

Uszkodzony przetgcznik
kierunku obrotéw.

Uszkodzony pasek

Wymieni¢ pasek

Usterka silnika

Sprawdz kabel silnika lub
kabel bloku zaciskéw;
Wymieni¢ silnik, jesli jest
uszkodzony

Podczas demontazu lub mo-
cowania kota stét obrotowy nie
blokuje sie (obraca sie wraz z
kotem);

Szczeki otwierdjq sie lub zamykajg
zbyt wolno;

Stot obrotowy nieprawidtowo
blokuje felge.

Wyciek powietrza

Sprawdzi¢ wszystkie
czesci uktadu zasilania
powietrzem

Cylinder zaciskowy nie
dziata

Wymieni¢ ttok cylindra

Zuzyte szczeki

Wymieni¢ szczeki

Uszkodzone podktadki cylin-
dra uchwytu

Wymieni¢

Gtowica montazowa/demon-
tazowa zawsze dotyka felgi
podczas pracy

Ptytka blokujgca jest nie-

Wymieni¢ lub wyregu-

prawidtowo wyregulowana | lowa¢

lub nie spetnia wymaganych

specyfikacji

Sruby uchwytu sq luzne; Dokreci¢ $ruby;

ramie pionowe nie moze
zosta¢ zablokowane za po-
mocq ptytki blokujgce;.

wymieni¢ ptyte blokujgcg

Pedat tyzki montazowej i pedat
otwierania/zamykania szczek nie
mogg powrdci¢ do pierwotnego
potozenia.

Uszkodzona sprezyna
pedatu

Wymienic.

Ostrze tyzki montazowej pracuje z
oporami.

Zablokowany ttumik

Wyczysci¢ lub wymienic.

Podktadka na cylindrze tyzki
montazowej do opony jest
uszkodzona.

Wymienic.

- 249 -



PRZEWODNIK PO ZAMOWIENIACH CZESCI
ZAMIENNYCH

Przewodnik po zamawianiu czeéci zamiennych.

1. Po pierwsze, nalezy uzyska¢ uszkodzong lub
zamowiong probke i potwierdzi¢ ilos¢ czesci
zamiennych.

2. Potwierdzi¢ specyfikacje wymienionych
czesci, aby unikng¢ btednego zamowienia.

Metoda potwierdzenia wyglgda nastepujgco:

Zgodnie z zakresem zastosowania i potoze-
niem czesci, nalezy znalez¢ kody czesci na ry-
sunku roztozenia (ostatnia sekcja) w instrukcji.
Na przyktad, jesli konieczne jest zamdwienie
dzwigni podnoszgcej, wynikajgcego z faktu,
ze dzwignia jest zawsze umieszczona w tulei,
a jej pozycja na rysunku roztozonym jest poka-
zana ponizej:

Mozna uzy¢ kodu ,12" z rysunkéw, a nastepnie
znalez¢ wszystkie informacje dotyczgce kodu
J12" i je zapisag.

n Sruba uziemiajgca Méx40
12 Dzwignia podnoszgca
200-10  Sprezyna ramienia tyzki montazowej

do opon

Zapisane informacije:

12 Dzwignia podnoszgca — ilos¢: 2

3. Zebra¢ szczegdtowe informacje o czeéciach

4. Skontaktowac sie z dziatem czeéci zamienn-
ych i potwierdzi¢ zamowienie.

REF.54965

5. Po potwierdzeniu zaméwienia, dziat czesci
zamiennych dostarczy towar zgodnie z za-
mowieniem.

Oswiadczenie specjalne:
- Producent zastrzega sobie prawo do
zmiany specyfikacji czesci bez wczesnie-
jszego powiadomienia uzytkownikow.
- Producent nie ponosi odpowiedzialnosci
za modyfikacje i ulepszenia produktéw, ktd-
re zostaty sprzedane.

Lista zuzywajgcych sie czesci zamiennych.

KOD NAZWA

221-10 Bufor tyzki montazowej

226 Uszczelka V 20x28x7,5

227 Uszczelka O-ring 63x2,65

200-228 Ttok sitownika zacisku @70

232 Uszczelka O-ring @19,6x2,62

306 Uszczelka O-ring @16x2,65

307 Uszczelka O-ring @20x2,65

200-308 Uszczelka O-ring @170,8x5,33

3N Uszczelka V 185x168%10,8

200-321 Uszczelka O-ring 180x5

331 Uszczelka O-ring @19,6x2,62

200-426 Przetgcznik kierunku obrotow

521 Uszczelka O-ring @ 30*3,55

200-532 Odpornos¢ uszczelnienia
olejowego

604 Uszczelka O-ring 599%2,62

200-522 Zawor spustowy

801 Pasek montazownicy opon
A-28

804 Filtr dekompresyjny

AB6 Wytwornica mgty olejowej

=250 -



REF.54965

Uwaga: czesci na liscie sg czesciami tatwo psujgcymi sig, jesli trzeba zamowi¢ inne czesci, nalezy
sprawdzi¢ instrukcje.

SCHEMAT OBWODU
IFAZY 1 FAZY
|
6,3 AX3 ey
FU1-FU2 Z|a |
] 110 % 50/60 Hz 25 A
- PE 220VEWEOHz | 20A = pE
| SpE— = =]
L1 L2 o
L Tabela funkeji L1 |L2| L3
2 & & 10 2l 4 & 810
M e s 11|12 PR TN T
1 3 § 7 o i i 1 3 s/ 71 9
u | V| W >< >< 3 B u | WE™
I |*[a]e :
X : -
, Xl |12
P P e L L]
M1 - eme f w1
3- [\ 1-
= PE L pPE “~ o’
SCHEMAT PNEUMATYCZNY
Cylinder zaciskowy Cylinder
cvlinder blokujgcy Cylinder hyzki stolu obrotowego . L ranuenia
A Cylindar ramienis . oo o
montazowe] de opon i 4 o —— o samie _F _CDJ-CZEE
[ mm ) Szybkie
ponpowanis
Manometr | s
b 1 =trh=hb =i
. . T ] | . : 0 LB serontanie
Sterowanie | Sterownande [|[] Sterowsnie | ||| Sterowanie ||| Sterowanie &5 pakredem
pokresdem pedalem pedalem " padalem pedalem. u )
Filir = Wytwomica
i powietrzs mgly olajowe)
Zrodla | Zawir nadmiarowy

powistrza

- 251



LISTA CZESCI

e e

|

e

221A-1
221-2
221-3

n

REF.54965

[ ——l[|5
-4
Ay

* Foota
[Sog0a— ]
0.0
2 e (©
Cs 0 )
r ™ ‘ - DQGD
- a (5]
L ] agﬂ-g
1 CIDU‘E
I l . ongﬂ .
= [x) i
= |I§ " |[cedeg B
Sy il 80208
A | 5%
! A a%as
5 1 9 12w 17 16
Korpus urzgdzenia 221 12 Dzwignia podnoszgca
Przednia ostona pedatu 200-14 Guma do ramienia tyzki mon-
oz .
Lewa ostona azowe)
< 200-1 Zbiornik oleju i
Sruba z gniazdem szesciokgt- 00-15 ,bloml olejuiwody
nym Méx10 16 Sruba z gniazdem szesciokgt-
M8x2
Podkiadka plaska @6 1412 nym M&x20
. . 17 Podktadka ptaska @8 171,5
Zewnetrzna $ruba szesdciokgt-
na M8x25 221-20 Fotel uchylny
Sruba z gniazdem szeéciokgt- 221-21 Ostona ochronna elementu
nym M8x20 uchylnego
Podktadka ptaska @8 222 22 Nakretka kontrujgca M10
Gumowy amortyzator stopy 23 Zewnetrzna sruba szesciokgt-

Ttumik tyzki montazowej

+252 -

na M10x25



REF.54965

- 253 -



79

80
81

82
83
84
85

86

87

88

89
90

221-
16

19

221-
120

221-
121

127

128
129

221-
130

131

132

221-
133

221-
134

Szybkoztqcze 1/8-06

Plytka blokady cylindra

Ptytka blokujgca ramie poziome

Podktadka ptaska ®8171,5
Sprezyna blokujgca ramie poziome
Blokada ramienia poziomego

Zewnetrzna sruba szesciokgtna
M8x20

Nakretka kontrujgca M8
Nakretka kontrujgca M12
Podktadka ptaska ®©12252

Podktadka ptaska ®12252
Przektadka blokujgca

Tylna ostona ochronna ramienia
poziomego

Wewnetrzna $ruba szesciokgtna
M10x50

Ostona ramienia pionowego 228
Sprezyna ramienia pionowego

Wewnetrzna $ruba szesciokgtna
M12x16

Thumik

Wewnetrzna $ruba sze$ciokgtna
Méx35

Koto pasowe prowadzgce
Wewnetrzna sruba szesciokgtna
Méx16

Ztgcze T 1/8-2x@6

Ramie pionowe

Podktadka ramienia pionowego

221-149

150

221-
151L

152
221-153
154
221-155

221-156

221-157

137

159
161
163

221-169

221-171

221-172

221-173

221-174
221-175

176

177

221-

180

221-182

221-183

- 254 -

REF.54965

Pokrywa cylindra uchylnego bez
uchwytu

Uszczelka V-ring ©@20287,5

Ttok cylindra uchylnego (stop
aluminium) @75

Nakretka (srebrna) M12 1,57
Tuleja cylindra uchylnego
Ztqcze proste 1/8-@6

Pokrywa cylindra uchylnego z
uchwytem

Ostona ttoczyska cylindra uchyl-
nego

Gumowa tuleja cylindra uchyl-
nego 1

Zewnetrzna $ruba szesciokgtna
M10x25

Podktadka ptaska 10403
Nakretka kontrujgca M12

Zewnetrzna $ruba szesciokgtha
M12x65

Szesdciokgtna ptytka blokujgca 221
Prowadnica weza

Catkowity cylinder uchylny

Kolumna

Ostona ochronna kolumny

Tylna ostona kolumny uchylnej
Sruba krzyzowa 5x16

Wat kolumny

Catkowity cylinder blokujgcy
Ttok catkowitego cylindra bloku-

jgcego
Uszczelka V-ring @60506,5



REF.54965

136

137

300-
123

200-
124

292-
125

137-7#

200-
139

41

142

143

145

221-
146

221-
147

148

221-
101

221-
102

Gtowica demontazowa/montazowa
T#

Podktadka ochronna

Zewnetrzna $ruba szesciokgtna
M10x25

Plyta ochronna gtowicy demon-
tazowej/montazowej

Okraggly trzpien szesciokgtny

Ostona gtowicy demontazowej/mon-
tazowej

Kompletny zestaw gtowicy mon-
tazowej/demontazowej #7

Sruba z toem szesciokgtnym M12x16
Kompletny pneumatyczny przetgcznik
blokujgcy

Sruba z gniazdem szesciokgtnym
Méx16

O-ring @68,26x3,53

Gwintowany cylinder uchylny

Pret sworznia cylindra uchylnego
Nakretka samozabezpieczajgca M8
O-ring @11x1,8

Uszczelka Y @65756

221-184

185

221-186

221-187

190

191

192

193

194

195

196
197

221-198

199

221-103

221-
104

255

O-ring @4*2

Wewnetrzna $ruba szesciokgtna
Méx55

Pokrywa cylindra blokujgcego
@60

O-ring 52x2

Ptytka przetgcznika uchwytu
pneumatycznego

Trzpien zaworu uchwytu pneuma-
tycznego

Nasadka trzpienia zaworu pneu-
matycznego

Ostona uchwytu pneumatycz-
nego

Separator uchwytu pneumatycz-
nego

O-ring 7,5%x2,65

Pierscien ustalajgcy @8

Ztgcze proste

Sprezyna szeséciokgtnej ptytki
blokujgcej

Sruba z toem szesciokgtnym
M10x12

O-ring ©68%3,53

O-ring ©@65x5,3



- 256 -

REF.54965



REF.54965

221-201
202
200-203
200-204
205

206

207

208
221-209
221-210
21

212
221-214
215

216

217

218

219
200-220
221A-221
221-222
221-223
200-224
225

226

227
200-228
229

230
221-231
232
200-233
234

235
221-236
221-237

Platforma obrotowa 615

Ptyta przesuwna szczek (opcjonalnie)
Zespot pokrywy szczek

Szczeka 200

Duza podktadka

Podktadka sprezynowa @16

Sruba z tbem szesciokgtnym M16x40
Ostona platformy obrotowej

Zespot preta tgczgcego 615

Kwadratowa platforma obrotowa 615
Podktadka kwadratowej platformy obrotowej
Pierscien ustalajgcy @65 (wat)
Prowadnica suwaka szczeki ze sworzniem
Podktadka ptaska @12x25x2

Pierscien ustalajgcy @12 (wal)

Sruba z gniazdem szesciokgtnym M12x40
Podktadka zgbkowana blokujgca @12x1
Podktadka ptaska @12x30x3

Nakretka do preta tgczgcego
Prowadnica suwaka szczeki bez sworznia
Gwintowany pret tgczgcy 393

Ttoczysko cylindra zaciskowego 400
Pokrywa cylindra zaciskowego bez uchwytu
Ztgcze proste 1/8"-@8

Uszczelka V-ring 202875

O-ring 63x2,65

Ttok cylindra zaciskowego @70
Podktadka ptaska @12x25x2

Nakretka M12x7x1,75

Tuleja cylindra zaciskowego 360

O-ring ©19,6x2,62

Pokrywa cylindra zaciskowego z uchwytem
Szybkozigcze 1/8-08

Nakretka kontrujgca M8

Kompletny cylinder zaciskowy

Catkowita kwadratowa platforma obrotowa 615

- 257 -



-258 -

REF.54965



REF.54965

200-13

200-301

302

303

304

305
306
307
200-308
200-309

200-310

3N
200-312

200-313

314

200-315

316

317

318

200-370

319

Sprezyna ramienia tyzki montazowej
do opon

Sruba z gniazdem szesciokgtnym
M14x30

Nakretka kontrujgca Mé
Ztqcze kolankowe (90°)1/4-@8
Naokretka M16x1,5

Podktadka ptaska ©16282
O-ring @16x2,65

O-ring @20%2,65

O-ring @170,8%5,33

Pokrywa cylindra tyzki montazowej do
opon

Pret ttoka cylindra tyzki montazowej
do opon

Uszczelka V 185x168x10,8

Ttok cylindra tyzki montazowej do
opon

Tuleja cylindra tyzki montazowej do
opon

Sruba z gniazdem szesciokgtnym
Méx16

Zespot ostrza tyzki montazowej do
opon

Sruba z gniazdem szesciokgtnym
M12x90

Nakretka kontrujgca M16x1,5

Tasma prowadzgca

Ostona ochronna tyzki montazowej do
opon (opcjonalnie)

Podktadka sprezynowa @14

- 259 -

320

200-321

200-
322

200-
323

200-
324

325
326
327
328
329

330

331

200-

334

350

351

352

353

354

355

356

357

Pierscien zabezpieczajgcy @16
O-ring 180x5

Ramie tyzki montazowej do
opon 200

Sworzen tyzki montazowej

Sworzen obrotowy cylindra
tyzki montazowej do opon

Podktadka ptaska @12242
Nakretka kontrujgca M12
Podktadka ptaska @8303
Podktadka sprezynowa @8

Sruba z toem szesciokgtnym
M8x20

Ztqcze proste 1/8-@8

O-ring ©19,6x2,62

Kompletny cylinder tyzki mon-
tazowej do opon

Zawor wydechowy cylindra
tyzki montazowej do opon

Ztgcze kolankowe (90°)1/8-@8

Pokrywa zaworu wydechowe-
go cylindra tyzki montazowej
do opon

Podktadka uszczelniajgca

Uszczelka dwukierunkowa

Korpus zaworu wydechowego
cylindra tyzki montazowej do
opon

Thumik

Ztgcze proste 1/4—28



231-480

- 260 -

REF.54965



REF.54965

228-401

228-402

228-404
405
406
407

408
409

410

411
200-412

221-413

200-414
200-415
200-416
417

418

420

200-421
423

200-424

425
200-426

427

428

Pedat przetgcznika kierunku
obrotow

Pedat zaworu 5-droznego (prawy)

Pedat zaworu 5-droznego (lewy)
Pierécien zabezpieczajgcy @12
Podktadka ptaska @12242
Sruba z toem krzyzowym M4x30

Podktadka ptaska @4
Nakretka kontrujgca M4
Nakretka kontrujgca M8
Podktadka ptaska @8171,5
Pret tgczgcy krzywki

Plyta wsporcza pedatu

Sprezyna pedatu
Krzywka
Podktadka krzywki

Sruba z tbem szesciokgtnym
Méx20

Podktadka ptaska @6

Sruba samogwintujgca z toem
krzyzowym 2,9x12

Ostona krzywki

Kompletny zawor 5-drozny do
cylindra tyzki montazowej do opon

Ostona przetgcznika kierunku
obrotow

Nakretka M4

Przetgcznik kierunku obrotow

Sruba z toem szesciokgtnym
Mé6x20

Podktadka ptaska @6x12x1

430

200-431

432
433
434

200-
435

436
437
438
439
440

441

442
443
445

200-
449

200-451

452

453

200-
455

200-
456

457
462

470

231-480

- 261 -

Sruba z toem krzyzowym M4x16

Uchwyt przetgcznika kierunku
obrotow

Nakretka kontrujgca Mé
Podktadka ptaska @3

Sruba z tbem krzyzowym M3x18
Pedat preta tgczgcego

Nakretka kontrujgca M8
Przedni wat pedatu
Nakretka M8

Sprezyna skretna pedatu

Sruba z toem szesciokgtnym
M8x50

Sruba z toem szesciokgtnym
M8x20

Szybkoztgcze 1/8-28
Szybkozigcze 1/8-06
Szybkoztgcze T 1/8-2x28

Korpus zaworu 5-droznego (prawy)
Ostona zaworu 5-droznego
Sruba z toem krzyzowym ST2.9x14

Ttumik 1/8"

Trzpien zaworu 5-droznego

Przektadka trzpienia zaworu
5-droznego

O-ring 12204

Zawoér regulujgey (przeptyw lub
przejscie)

Kompletny 5-drozny zawdr waha-
dtowy

Kompletny zestaw 4 pedatow 231



REF.54965

505 I
HWHEM 503 502 200501

200-501 Dolna ostona skrzyni biegéw ~ 200-518 Goérna ostona skrzyni biegow
502 tozysko 30204 519 Klucz 10x40
503 Uszczelka skrzyni biegdw 520 Klucz 14x40

$20358 521 O-ring @30x3,55
200-504 Koto pasowe paska rozrzgdu 200-522 Uszczelka odporna na olej
505 Sruba z tbem szesciokgtnym 523 Nakretka kontrujgea M6
506 :izséx 20 524 Podktadka sprezynowa @8
200-507 Wat dimakowy 525 Podktadka ptaska @8303
508 Lozysko 6010 200-526 Kompletna skrzynia biegow
200-509 Wat przektadni slimakowej
200-510 Przektadnia élimakowa
200-5T11 Przektadka watu przektadni

$limakowej
512 Sruba z toem szesciokgtnym

M10x55
513 Podktadka sprezynowa @10
200-514 Sworzen 6x20
515 Podktadka ptaska @10202
516 Sruba z gniazdem szesciokgt-

nym Mé6x20
517 Podktadka ptaska @6141,2

- 262 -



REF.54965

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

61

614
200-615

Koto pasowe przektadni
Silnik 220 V/50 Hz

Silnik 220 V

Koto pasowe paska silnika

Sruba z gniazdem szesciokgt-
nym M8x12

Pasek montazownicy opon
A-28

Zewnetrzna sruba szesciokgt-
na M8x65

Podktadka ptaska @8x30x3
Kondensator 80 uf, 110 V
Kondensator 50 uf, 220 V
Podktadka ptaska @10x20x2
Podktadka sprezynowa @10

Zewnetrzna sruba szesciokgt-
na M10x25

Zewnetrzna $ruba szesciokgt-
na M8x35

Podktadka gumowa silnika

Wspornik silnika

1263 -



701

702
703
704
705
706

707
708
708 W

Wskaznik pistoletu napetniajg- 802
- 841
Gumowy wqz przytgczeniowy 842
Nakretka rowkowana 840

Ztgcze proste 1/4 - 1/4
Podktadka ptaska @13

Zawor regulacii cisnienia (opcjo-
nalnie)

Szybkoztqcze 1/4-28
Kompletny pistolet napetniajgcy

Kompletny pistolet napetniajgcy
(z zaworem odpowietrzajgcym)

- 264 -

REF.54965

Szybkozitgczka

Ztgcze dwukierunkowe 1/4®8
Ztgcze smarownicy 2000

Kompletna smarownica model 2000



REF.54965

Ada

d-
i

Ro-12

AO4L

Ab4

A4L8
200-531
200-532
200-535
537

A4l

548
200-540

Mi=2E SR

Ztgcze T 3* @8

ALK

Sruba z gniazdem szesciokgtnym Méx16

Szybkozigcze T
Korpus zaworu obrotowego
O-ring 599%2,62

Wat zaworu obrotowego (trzpien)

Wqz 5,5* @8
Ztgcze proste 1/8-08

Sruba z gniazdem szesciokgtnym M4x6

Kompletny zawdr obrotowy

- 265 -



| 54965
JBM

www.jbmcamp.com

JBM CAMPLLONG, S.L.

CIM La Selva - Ctra. Aeropuerto km. 1,6
Nave 2.2 - CP 17185 Vilobi d'Onyar - GIRONA
jom@jbmcamp.com
Tel. +34 972 405 721
Fax. +34 972 245 437

- 266 -

REF.54965



	es

